
  

 
 
 

NOTICE AND CALL OF PUBLIC MEETING-WORK SESSION  
 
 
Governmental Body:   City Council   
 
Date of Meeting:     July 14, 2023 
 
Time of Meeting:     5:30 p.m.  
 
Place of Meeting:      City Hall 
    Council Chambers 
 
PUBLIC NOTICE IS HEREBY GIVEN that the above mentioned governmental body will meet at the date, time and 
place above set out.  The tentative agenda for said meeting is as follows:   
 

1. Roll Call 
 

2. Approval of Agenda  
 
3. Pledge of Allegiance 

  
4. Work Session on Wastewater Treatment Plant 
 

WC WWTP FACILITY PLAN     ISU STUDENT-CHENEY     SNYDER WC WWTP FACILITY     DNR NPDES LIST 
 

 
and any other matters that may come before the Council.  
 

5. Adjourn 
 
This notice is given at the direction of the City Council pursuant to Chapter 21 Code of Iowa and the local rules of 
the City of Webster City, Iowa. 
                 
Signature: Karyl K. Bonjour 
Title:  City Clerk 
CITY OF WEBSTER CITY         
          
NOTE:  The Council may act by motion, resolution or ordinance on items listed on the Agenda.  

1 of 692



2 of 692



   

3 of 692



4 of 692



 

 

 

 

 

Page intentionally left blank. 

5 of 692



 
                                                                     

6 of 692



         
        
                  

7 of 692



 
                

8 of 692



 

Page intentionally left blank.

9 of 692



 

10 of 692



 

 

11 of 692



’

’

’ ’

’

12 of 692



 
 

 

 

 

 

Page intentionally left blank. 

13 of 692



14 of 692



15 of 692



 

 

16 of 692



 
 

 

 

 

 

Page intentionally left blank. 

17 of 692



18 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

19 of 692



 

 
20 of 692



 

21 of 692



22 of 692



 

23 of 692



 

 

24 of 692



25 of 692



 

 

26 of 692



27 of 692



28 of 692



 
 

 

 

 

 

Page intentionally left blank.   

29 of 692



30 of 692



 

31 of 692



32 of 692



 
 

 

 

 

 

Page intentionally left blank. 

33 of 692



34 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

 

35 of 692



36 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

37 of 692



38 of 692



39 of 692



 

o

o

o

o

o

o

40 of 692



41 of 692



 

 

42 of 692



 

   

43 of 692



 

  

44 of 692



 

  

45 of 692



 

46 of 692



 

 
47 of 692



’

’

 

48 of 692



49 of 692



’

 

50 of 692



’

’

51 of 692



’

’

52 of 692



’

’

’
’

’
’

53 of 692



 

Preliminary Treatment

Primary Treatment 

Secondary Treatment 

Tertiary Treatment 

Disinfection 

54 of 692



55 of 692



 

extended aeration should be considered for the Webster City wastewater system 
improvements.

, the oxidation 
ditch process should be considered for the Webster City wastewater treatment facility 
improvements.

56 of 692



 

the SBR process has been eliminated from further 
consideration.

57 of 692



 

therefore, an MBR treatment system has been eliminated from further consideration.

BAF system has 
been eliminated from further consideration. 

58 of 692



 

IFAS and MBBR systems have been 
eliminated from further consideration. 

59 of 692



’

60 of 692



 

o

o
o
o

o
o
o
o

o
o
o

o

o
o

o

61 of 692



 
o
o
o
o

o

o

o

o

o

o
o

62 of 692



 
o

o
o

o
o

o
o

o

o
o
o

o

o
o
o

o

o
o

63 of 692



 
o

o

o

o

o
o

o

o
o 

64 of 692



 
 

 

 

 

 

Page intentionally left blank. 

65 of 692



66 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

67 of 692



 
Raw Lift Station

Wet Weather Flow EQ Lagoon

Preliminary Treatment –

68 of 692



 
Anaerobic, Anoxic, and Aeration Basins

69 of 692



 

Rapid Mix Basin

Final Clarification – 

70 of 692



 

Disinfection – 

Advantages: Disadvantages: 

Advantages: Disadvantages: 

71 of 692



 

Biosolids Handling and Storage – 

72 of 692



 

Outfall Piping

o
o
o
o

o

o

o

73 of 692



 
o

o

o
o

o
o

o
o
o

o

o

o

74 of 692



 
o

o
o
o
o

o
o

75 of 692



76 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

77 of 692



 
Raw Lift Station

Wet Weather EQ Lagoon –

Preliminary Treatment –

Aeration Basins

Rapid Mix Basin

Final Clarification –

Disinfection –

78 of 692



 
Biosolids Handling and Storage – 

Chemical Phosphorus Removal – 

79 of 692



 

Outfall Piping

o
o
o
o

o

o

o

80 of 692



 

o

o

o
o

o
o

o
o
o

81 of 692



 
o

o

o

o
o
o
o

o
o

82 of 692



 
 

 

 

 

 

Page intentionally left blank.  

83 of 692



84 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

85 of 692



86 of 692



 

 

87 of 692



88 of 692



89 of 692



90 of 692



 

 

91 of 692



92 of 692



 

93 of 692



94 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

 
 

95 of 692



96 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

 

97 of 692



98 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

 

99 of 692



100 of 692



 

101 of 692



 
 

102 of 692



 
 

 

 

 

 

Page intentionally left blank. 

103 of 692



104 of 692



 
 

 

 

 

 

Page intentionally left blank.  

105 of 692



 

 
106 of 692



107 of 692



108 of 692



109 of 692



110 of 692



111 of 692



112 of 692



113 of 692



114 of 692



115 of 692



116 of 692



117 of 692



118 of 692



119 of 692



120 of 692



121 of 692



122 of 692



123 of 692



124 of 692



125 of 692



126 of 692



127 of 692



128 of 692



129 of 692



130 of 692



131 of 692



132 of 692



133 of 692



134 of 692



135 of 692



136 of 692



137 of 692



138 of 692



139 of 692



140 of 692



141 of 692



142 of 692



143 of 692



 

 

144 of 692



145 of 692



146 of 692



147 of 692



148 of 692



149 of 692



150 of 692



151 of 692



152 of 692



153 of 692



154 of 692



155 of 692



156 of 692



157 of 692



158 of 692



159 of 692



160 of 692



161 of 692



162 of 692



163 of 692



164 of 692



165 of 692



166 of 692



167 of 692



168 of 692



169 of 692



170 of 692



171 of 692



172 of 692



173 of 692



174 of 692



175 of 692



176 of 692



177 of 692



178 of 692



179 of 692



180 of 692



181 of 692



182 of 692



183 of 692



184 of 692



185 of 692



186 of 692



187 of 692



188 of 692



189 of 692



190 of 692



191 of 692



192 of 692



193 of 692



 

 
194 of 692



195 of 692



196 of 692



197 of 692



198 of 692



199 of 692



 

 
200 of 692



201 of 692



202 of 692



203 of 692



204 of 692



205 of 692



206 of 692



If you have any questions or comments concerning this project, please feel free to contact 
me at 515/725-8428 or email james.oppelt@dnr.iowa.gov. 

Sincerely,

James C. Oppelt, P.E.
Project Manager
Wastewater Engineering Section

cc: Bolton & Menk, Inc. / Greg Sindt, P.E.
DNR Field Office 2
DNR Sewage File 6-40-63-0-01

207 of 692



 

 

 

208 of 692



209 of 692



210 of 692



211 of 692



212 of 692



213 of 692



214 of 692



215 of 692



216 of 692



217 of 692



218 of 692



219 of 692



220 of 692



221 of 692



222 of 692



223 of 692



224 of 692



225 of 692



226 of 692



227 of 692



228 of 692



229 of 692



230 of 692



231 of 692



232 of 692



233 of 692



234 of 692



235 of 692



236 of 692



237 of 692



238 of 692



239 of 692



240 of 692



241 of 692



242 of 692



243 of 692



 

 

 

244 of 692



245 of 692



246 of 692



247 of 692



248 of 692



249 of 692



250 of 692



251 of 692



252 of 692



253 of 692



254 of 692



255 of 692



256 of 692



257 of 692



258 of 692



259 of 692



260 of 692



261 of 692



 

 

 

262 of 692



263 of 692



NPDES # 6 40 63 0 01

WASTELOAD ALLOCATION CALCULATIONS & NOTES

264 of 692



265 of 692



266 of 692



267 of 692



268 of 692



269 of 692



270 of 692



271 of 692



272 of 692



273 of 692



E. coli
E. coli

E. coli
E.

coli

E. coli

274 of 692



Based on the Year 2006 Water Quality Standards and 2002 Permit Derivation Procedure.

275 of 692



NPDES # 6 40 63 0 01

WASTELOAD ALLOCATION CALCULATIONS & NOTES

276 of 692



277 of 692



278 of 692



279 of 692



280 of 692



281 of 692



282 of 692



283 of 692



284 of 692



285 of 692



E. coli

E. coli

E. coli

E. coli

286 of 692



Based on the Year 2006 Water Quality Standards and 2002 Permit Derivation Procedure.

287 of 692



NPDES # 6 40 63 0 01

WASTELOAD ALLOCATION CALCULATIONS & NOTES

288 of 692



289 of 692



290 of 692



291 of 692



292 of 692



293 of 692



E. coli
E. coli

E. coli

294 of 692



295 of 692



296 of 692



297 of 692



E. coli
E. coli

E. coli
E.

coli

E. coli

298 of 692



Based on the Year 2006 Water Quality Standards and 2002 Permit Derivation Procedure.

299 of 692



 

 

 

300 of 692



301 of 692



302 of 692



303 of 692



304 of 692



305 of 692



306 of 692



307 of 692



308 of 692



309 of 692



310 of 692



311 of 692



312 of 692



313 of 692



314 of 692



315 of 692



316 of 692



317 of 692



318 of 692



319 of 692



320 of 692



321 of 692



322 of 692



323 of 692



324 of 692



325 of 692



326 of 692



327 of 692



328 of 692



329 of 692



330 of 692



331 of 692



332 of 692



333 of 692



334 of 692



335 of 692



336 of 692



337 of 692



338 of 692



339 of 692



340 of 692



341 of 692



342 of 692



343 of 692



344 of 692



345 of 692



346 of 692



347 of 692



 

 
348 of 692



349 of 692



Item Alternative No. 1 - UCT Alternative No. 2 - MLE Alternative No. 3 - Ox. Ditch

Subtotal $56,830,000 $56,945,000 $58,555,000

 Construction Subtotal $68,196,000 $68,263,000 $70,255,000

TOTAL $78 426 000 $78 450 000 $80 855 000

TABLE 4.2A

350 of 692



351 of 692



 

 

 

352 of 692



353 of 692



354 of 692



355 of 692



356 of 692



357 of 692



358 of 692



359 of 692



360 of 692



361 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
W

in
te

r 
A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
U

C
T

 P
ro

ce
ss

 D
es

ig
n

Li
ne

P
ar

am
et

er
V

al
ue

U
ni

ts
N

ot
es

1
IN

P
U

T
 D

A
T

A
2 3

A
er

o
b

ic
 P

ro
ce

ss
 L

o
ad

in
g

4 5
F

lo
w

ra
te

4.
59

M
G

D
M

an
ua

l i
np

ut
5A

C
B

O
D

5 
m

as
s 

to
 s

ec
on

da
ry

 p
ro

ce
ss

7,
44

6
lb

s.
C

B
O

D
/d

M
an

ua
l i

np
ut

5B
C

B
O

D
 m

as
s 

re
m

ov
ed

 w
ith

 d
en

itr
ifi

ca
tio

n
1,

20
8

lb
s.

C
B

O
D

/d
M

an
ua

l i
np

ut
6

C
B

O
D

5 
m

as
s 

to
 a

er
at

io
n 

ba
si

ns
6,

23
8

lb
s/

d
Li

ne
 5

A
 -

 L
in

e 
5B

7
T

K
N

 m
as

s
84

5
lb

s/
d

M
an

ua
l i

np
ut

7A
P

 M
as

s
14

5
lb

s/
d

M
an

ua
l i

np
ut

8
A

lk
al

in
ity

 c
on

ce
nt

ra
tio

n
13

4
m

g/
L 

C
aC

O
3

M
an

ua
l i

np
ut

, B
as

ed
 o

n 
C

ity
 S

am
pl

in
g 

ap
pl

ie
d 

to
 A

D
W

 fl
ow

9
F

ix
ed

 T
S

S
, %

 o
f t

ot
al

 T
S

S
25

%
of

 T
S

S
M

an
ua

l i
np

ut
10

In
er

t V
S

S
, %

 o
f t

ot
al

 T
S

S
10

%
of

 T
S

S
M

an
ua

l i
np

ut
10

A 11
T

S
S

 m
as

s
8,

10
4

lb
s/

d
M

an
ua

l i
np

ut
12 13

P
ro

ce
ss

 D
es

ig
n

 P
ar

am
et

er
s

14 15 16
S

R
T

 (
in

cl
ud

in
g 

an
ae

ro
bi

c,
 a

no
xi

c,
 a

nd
 a

er
at

io
n 

ba
si

ns
)

20
da

ys
M

an
ua

l i
np

ut
17

T
em

pe
ra

tu
re

10
de

gr
ee

s 
C

M
an

ua
l i

np
ut

18
M

LS
S

 c
on

ce
nt

ra
tio

n 
(m

ax
)

50
00

m
g/

L
M

an
ua

l i
np

ut
19

O
xy

ge
n 

U
pt

ak
e 

R
at

e 
(m

ax
)

40
m

g/
L/

hr
M

an
ua

l i
np

ut
20

C
la

rif
ie

r 
hy

dr
au

lic
 lo

ad
 (

m
ax

)
50

0
gp

d/
sf

M
an

ua
l i

np
ut

21
N

um
be

r 
of

 a
er

at
io

n 
ba

si
ns

1
M

an
ua

l i
np

ut
22

N
um

be
r 

of
 c

la
rif

ie
rs

3
M

an
ua

l i
np

ut
23

R
A

S
 r

at
io

12
5%

M
an

ua
l i

np
ut

24
C

la
rif

ie
r 

so
lid

s 
lo

ad
 (

m
ax

) 
30

lb
s/

d/
sf

M
an

ua
l i

np
ut

25
a,

 Y
ie

ld
 fa

ct
or

0.
4

lb
s.

 V
S

S
/lb

. C
B

O
D

L 
re

m
ov

ed
M

an
ua

l i
np

ut
26

b,
 E

nd
og

en
ou

s 
de

ca
y 

fa
ct

or
 a

t 2
0 

de
g 

C
0.

2
lb

s 
V

S
S

 d
es

tr
oy

ed
/lb

 V
S

S
/d

M
an

ua
l i

np
ut

27
R

at
io

 C
B

O
D

L:
C

B
O

D
5

1.
5

M
an

ua
l i

np
ut

28
e,

 C
B

O
D

 r
em

ov
al

 e
ffi

ci
en

cy
10

0%
M

an
ua

l i
np

ut
28

A
P

 s
ol

id
s 

pr
od

uc
tio

n 
ch

em
 P

 r
em

ov
al

0.
0

lb
s 

so
lid

s 
/ l

b 
P

 r
em

ov
ed

M
an

ua
l i

np
ut

29
M

in
 a

er
at

io
n 

H
R

T
0

hr
s

M
an

ua
l i

np
ut

  N
ot

 a
pp

lic
ab

le
30

A
er

at
io

n 
B

as
in

 D
ep

th
16

ft
M

an
ua

l i
np

ut
31

8/
26

/2
02

2
W

E
B

C
 F

P
   

U
C

T
 A

ct
iv

at
ed

 s
lu

dg
e 

an
al

ys
is

.x
ls

  W
in

te
r 

A
W

W
 U

C
T

P
ag

e 
1 

of
 4

362 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
W

in
te

r 
A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
U

C
T

 P
ro

ce
ss

 D
es

ig
n

Li
ne

P
ar

am
et

er
V

al
ue

U
ni

ts
N

ot
es

32
A

er
at

io
n 

ai
r 

re
qu

ire
m

en
t, 

O
2 

tr
an

sf
er

0.
5

sc
fm

/lb
 O

2 
pe

r 
da

y 
tr

an
sf

er
M

an
ua

l i
np

ut
33

A
er

at
io

n 
ai

r 
re

qu
ire

m
en

t, 
m

ix
in

g
0.

14
sc

fm
/s

q 
ft 

ba
si

n
M

an
ua

l i
np

ut
34

B
lo

w
er

 p
ow

er
0.

7
bh

p-
hr

/lb
 O

2
M

an
ua

l i
np

ut
35

N
um

be
r 

of
 b

lo
w

er
s 

(o
pe

ra
tin

g)
3

M
an

ua
l i

np
ut

36
T

hi
ck

en
ed

 s
lu

dg
e 

co
nc

en
tr

at
io

n
4.

5%
M

an
ua

l i
np

ut
37 38 39 40 41

A
E

R
A

T
IO

N
 B

A
S

IN
S

42 43 44
b,

 d
ec

ay
 fa

ct
or

 a
t o

pe
ra

tin
g 

te
m

p.
0.

1
lb

s 
V

S
S

 d
es

tr
oy

ed
/lb

 V
S

S
/d

Li
ne

 2
6 

+
 0

.0
1(

T
 -

 2
0)

45
L,

 C
B

O
D

L 
Lo

ad
in

g 
to

 a
er

at
io

n 
ba

si
ns

9,
35

7
lb

s/
d

Li
ne

 6
 *

 L
in

e 
27

46
L,

 C
B

O
D

L 
Lo

ad
in

g 
to

 a
ct

iv
at

ed
 s

lu
dg

e 
pr

oc
es

s
11

,1
69

lb
s/

d
Li

ne
 5

A
 *

 L
in

e 
27

47
S

lu
dg

e 
P

ro
du

ct
io

n 
R

at
e

48
   

M
LV

S
S

 P
ro

du
ct

io
n

2,
08

5
lb

s/
d

dM
/d

t =
 a

eL
[1

-0
.8

bS
R

T
/(

1+
bS

R
T

) 
  [

Li
ne

 4
6 

C
B

O
D

 lo
ad

]
49

   
In

er
t V

S
S

 P
ro

du
ct

io
n

81
0

lb
s/

d
Li

ne
 1

0*
Li

ne
 1

1
49

A
   

C
he

m
 P

 R
em

ov
al

 S
ol

id
s 

P
ro

du
ct

io
n

0
lb

s/
d

Li
ne

 7
A

 *
 L

in
e 

28
A

50
   

F
ix

ed
 M

LS
S

 P
ro

du
ct

io
n

2,
02

6
lb

s/
d

Li
ne

 9
 *

 L
in

e 
11

51
   

T
o

ta
l M

L
S

S
 P

ro
d

u
ct

io
n

4,
92

1
lb

s/
d

52
M

LV
S

S
/M

LS
S

59
%

53
M

LS
S

 In
ve

nt
or

y
98

,4
26

lb
s

S
R

T
 *

 L
in

e 
51

54 55
A

er
at

io
n 

R
eq

ui
re

m
en

t
56

   
B

O
D

L
9,

35
7

lb
s 

O
2/

d
dO

/d
t=

eL
  [

Li
ne

 6
 C

B
O

D
 lo

ad
]

57
   

T
K

N
 o

xi
da

tio
n

3,
88

7
lb

s 
O

2/
d

dO
/d

t =
 4

.6
 *

 T
K

N
58

   
W

A
S

 o
xy

ge
n 

eq
ui

va
le

nt
(2

,9
61

)
lb

s 
O

2/
d

dO
/d

t =
 1

.4
2 

* 
dM

/d
t

59
   

T
ot

al
 A

O
R

 r
eq

ui
re

d
10

,2
83

lb
s 

O
2/

d
59

A
   

A
ct

ua
l A

O
R

 p
ro

vi
de

d
lb

s 
O

2/
d

M
an

ua
l i

np
ut

60 61
A

er
at

io
n 

V
ol

um
e 

R
eq

ui
re

d
62

   
M

LS
S

 L
im

it
2.

36
M

G
M

LS
S

 In
ve

nt
or

y/
(M

LS
S

 li
m

it 
* 

8.
34

)
63

   
O

U
R

 L
im

it
1.

28
M

G
(A

O
R

/2
4)

/(
O

U
R

 li
m

it 
* 

8.
34

)
64

   
H

R
T

 L
im

it
0.

00
M

G
(Q

/2
4)

 *
 M

in
 H

R
T

65
   

A
er

at
io

n
 D

es
ig

n
 V

o
lu

m
e 

R
eq

u
ir

ed
2.

36
M

G
M

ax
 o

f t
he

 th
re

e 
vo

lu
m

es
 a

bo
ve

65
A

   
A

ct
u

al
 a

er
at

io
n

 b
as

in
 v

o
lu

m
e 

p
ro

vi
d

ed
2.

40
M

G
M

an
ua

l i
np

ut
66

   
A

ct
u

al
 a

n
o

xi
c 

b
as

in
 v

o
lu

m
e 

p
ro

vi
d

ed
0.

5
M

G
M

an
ua

l i
np

ut

8/
26

/2
02

2
W

E
B

C
 F

P
   

U
C

T
 A

ct
iv

at
ed

 s
lu

dg
e 

an
al

ys
is

.x
ls

  W
in

te
r 

A
W

W
 U

C
T

P
ag

e 
2 

of
 4

363 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
W

in
te

r 
A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
U

C
T

 P
ro

ce
ss

 D
es

ig
n

Li
ne

P
ar

am
et

er
V

al
ue

U
ni

ts
N

ot
es

66
A

   
A

ct
u

al
 a

n
ae

ro
b

ic
  b

as
in

 v
o

lu
m

e 
p

ro
vi

d
ed

0.
29

M
G

M
an

ua
l i

np
ut

67
   

T
o

ta
l a

n
o

xi
c 

an
a 

+ 
ae

ra
ti

o
n

 b
as

in
 v

o
lu

m
e 

p
ro

vi
d

ed
3.

19
M

G
Li

ne
 6

5A
 +

 L
in

e 
66

 +
 L

in
e 

66
A

  B
A

S
E

D
 O

N
 2

0d
 S

R
T

 A
na

+
A

no
x+

A
er

68 69 70 71 72 73 74 75
M

LS
S

 C
on

ce
nt

ra
tio

n
3,

70
0

m
g/

L
M

LS
S

 In
ve

nt
or

y/
(A

er
 +

 A
no

x 
 V

ol
)/

8.
34

   
[L

in
e 

53
/L

in
e6

7/
8.

34
]

76
O

U
R

21
.4

m
g/

L/
hr

A
O

R
/2

4/
A

er
at

io
n 

V
ol

/8
.3

4
77

F
:M

 r
at

io
0.

18
lb

s 
C

B
O

D
5/

lb
 M

LV
S

S
/d

C
B

O
D

5/
(M

LV
S

S
 P

ro
d 

* 
S

R
T

) 
   

 b
as

ed
 o

n 
an

ox
. +

 a
er

.
78

C
B

O
D

 V
ol

um
et

ric
 L

oa
di

ng
14

.6
lb

s 
C

B
O

D
5/

10
00

 c
f/d

C
B

O
D

5*
10

00
/(

A
er

at
io

n 
V

ol
/7

.4
8)

  b
as

ed
 o

n 
an

a.
 +

 a
no

x.
 +

 a
er

.
79

H
R

T
 (

ae
ra

tio
n 

 b
as

in
 o

nl
y)

12
.5

hr
s.

A
er

at
io

n 
vo

l./
in

flu
en

t f
lo

w
ra

te
80 81

B
L

O
W

E
R

S
82 83

N
um

be
r 

of
 B

lo
w

er
s 

(O
pe

ra
tin

g)
3

Li
ne

 3
5

84
O

xy
ge

n 
tr

an
sf

er
 r

eq
ui

re
d

10
,2

83
lb

s 
O

2/
d

Li
ne

 5
9

85
A

ir 
R

eq
ui

re
m

en
t

86
   

 O
2 

tr
an

sf
er

5,
14

2
sc

fm
A

O
R

 *
 L

in
e 

32
87

   
M

ix
in

g 
re

qu
ire

m
en

t
2,

76
1

sc
fm

Li
ne

 3
3 

* 
(a

er
at

io
n 

vo
lu

m
e/

de
pt

h)
88

   
A

er
at

io
n 

ai
r 

re
qu

ire
m

en
t

5,
14

2
sc

fm
M

ax
 o

f t
he

 tw
o 

va
lu

es
 a

bo
ve

89
B

lo
w

er
 C

ap
ac

it
y 

(e
ac

h
) 

re
q

u
ir

ed
1,

71
4

sc
fm

T
ot

al
 a

ir 
re

qd
/n

o 
of

 b
lo

w
er

s
89

A
A

ct
u

al
 b

lo
w

er
 c

ap
ac

it
y 

p
ro

vi
d

ed
 (

ea
ch

)
sc

fm
M

an
ua

l i
np

ut
90

B
lo

w
er

 b
h

p
 (

ea
ch

) 
re

q
u

ir
ed

10
0

b
h

p
(A

O
R

/2
4)

*L
in

e 
34

/L
in

e 
83

90
A

A
ct

u
al

 b
lo

w
er

 m
o

to
r 

h
o

rs
ep

o
w

er
 (

ea
ch

)
h

p
M

an
ua

l i
np

ut

8/
26

/2
02

2
W

E
B

C
 F

P
   

U
C

T
 A

ct
iv

at
ed

 s
lu

dg
e 

an
al

ys
is

.x
ls

  W
in

te
r 

A
W

W
 U

C
T

P
ag

e 
3 

of
 4

364 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
W

in
te

r 
A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
U

C
T

 P
ro

ce
ss

 D
es

ig
n

Li
ne

P
ar

am
et

er
V

al
ue

U
ni

ts
N

ot
es

10
2

S
L

U
D

G
E

 P
R

O
D

U
C

T
IO

N
10

3
10

4
D

ai
ly

 s
ol

id
s 

pr
od

uc
tio

n
4,

92
1

lb
s/

d
Li

ne
 5

1
10

5
T

hi
ck

en
ed

 s
lu

dg
e 

co
nc

en
tr

at
io

n
4.

5%
Li

ne
 3

6
10

6
A

pp
ro

xi
m

at
e 

W
A

S
 c

on
ce

nt
ra

tio
n

6,
65

9
m

g/
L

M
LS

S
*(

1+
R

A
S

 r
at

io
)/

R
A

S
 r

at
io

10
7

V
o

lu
m

e 
W

A
S

 p
er

 d
ay

88
,6

11
g

al
/d

10
00

00
0*

W
A

S
 lb

s/
(W

A
S

 c
on

c.
 *

8.
34

)
10

8
V

o
lu

m
e 

th
ic

ke
n

ed
 s

lu
d

g
e 

p
er

 d
ay

13
,1

13
g

al
/d

W
A

S
 lb

s/
(t

hi
ck

en
ed

 c
on

c.
 *

 8
.3

4)
10

9
11

0
A

L
K

A
L

IN
IT

Y
11

1
11

2
R

aw
 a

lk
al

in
ity

 c
on

ce
nt

ra
tio

n
13

4
m

g/
L 

C
aC

O
3

Li
ne

 8
11

3
A

lk
al

in
ity

 r
es

id
ua

l g
oa

l
(1

00
)

m
g/

L 
C

aC
O

3
M

an
ua

l i
np

ut
11

4
A

lk
al

in
ty

 a
va

ila
bl

e
34

m
g/

L 
C

aC
O

3
11

5
R

aw
 a

lk
al

in
ity

 m
as

s 
av

ai
la

bl
e

1,
30

2
lb

s/
d 

C
aC

O
3

Q
*a

lk
al

in
ity

 a
va

ila
bl

e*
8.

34
11

5A
A

lk
al

in
ity

 m
as

s 
re

co
ve

re
d 

w
ith

 d
en

itr
ifi

ca
tio

n
2,

28
2

lb
s/

d 
C

aC
O

3
M

an
ua

l i
np

ut
11

6
A

lk
al

in
ity

 c
on

su
m

ed
(6

,0
00

)
lb

s/
d 

C
aC

O
3

T
K

N
 m

as
s 

* 
7.

1
11

7
A

lk
al

in
ity

 D
ef

ic
ie

nc
y 

(e
xc

es
s)

2,
41

6
lb

s/
d 

C
aC

O
3

11
8

H
yd

ra
te

d 
lim

e 
re

qu
ire

m
en

t
0.

89
to

ns
/d

al
k 

re
qd

/1
.3

5/
20

00
11

9
M

ag
ne

si
um

 H
yd

ro
xi

de
 s

lu
rr

y 
re

qu
ire

m
en

t
12

0
   

 A
lk

al
in

ity
 e

qu
iv

al
en

t
1.

71
lb

s.
 C

aC
O

3/
lb

. M
g(

O
H

)2
M

an
ua

l i
np

ut
12

1
   

 S
lu

rr
y 

co
nc

en
tr

at
io

n
61

%
M

an
ua

l i
np

ut
12

2
   

 M
ag

n
es

iu
m

 H
yd

ro
xi

d
e 

sl
u

rr
y 

re
q

u
ir

em
en

t
2,

31
6

L
b

s/
d

al
k 

re
qd

/L
in

e 
12

0/
Li

ne
 1

21

8/
26

/2
02

2
W

E
B

C
 F

P
   

U
C

T
 A

ct
iv

at
ed

 s
lu

dg
e 

an
al

ys
is

.x
ls

  W
in

te
r 

A
W

W
 U

C
T

P
ag

e 
4 

of
 4

365 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
S

um
m

er
 A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
U

C
T

 P
ro

ce
ss

 D
es

ig
n

Li
ne

P
ar

am
et

er
V

al
ue

U
ni

ts
N

ot
es

10
2

S
L

U
D

G
E

 P
R

O
D

U
C

T
IO

N
10

3
10

4
D

ai
ly

 s
ol

id
s 

pr
od

uc
tio

n
4,

32
6

lb
s/

d
Li

ne
 5

1
10

5
T

hi
ck

en
ed

 s
lu

dg
e 

co
nc

en
tr

at
io

n
4.

5%
Li

ne
 3

6
10

6
A

pp
ro

xi
m

at
e 

W
A

S
 c

on
ce

nt
ra

tio
n

5,
85

3
m

g/
L

M
LS

S
*(

1+
R

A
S

 r
at

io
)/

R
A

S
 r

at
io

10
7

V
o

lu
m

e 
W

A
S

 p
er

 d
ay

88
,6

11
g

al
/d

10
00

00
0*

W
A

S
 lb

s/
(W

A
S

 c
on

c.
 *

8.
34

)
10

8
V

o
lu

m
e 

th
ic

ke
n

ed
 s

lu
d

g
e 

p
er

 d
ay

11
,5

26
g

al
/d

W
A

S
 lb

s/
(t

hi
ck

en
ed

 c
on

c.
 *

 8
.3

4)
10

9
11

0
A

L
K

A
L

IN
IT

Y
11

1
11

2
R

aw
 a

lk
al

in
ity

 c
on

ce
nt

ra
tio

n
13

4
m

g/
L 

C
aC

O
3

Li
ne

 8
11

3
A

lk
al

in
ity

 r
es

id
ua

l g
oa

l
(1

00
)

m
g/

L 
C

aC
O

3
M

an
ua

l i
np

ut
11

4
A

lk
al

in
ty

 a
va

ila
bl

e
34

m
g/

L 
C

aC
O

3
11

5
R

aw
 a

lk
al

in
ity

 m
as

s 
av

ai
la

bl
e

1,
30

2
lb

s/
d 

C
aC

O
3

Q
*a

lk
al

in
ity

 a
va

ila
bl

e*
8.

34
11

5A
A

lk
al

in
ity

 m
as

s 
re

co
ve

re
d 

w
ith

 d
en

itr
ifi

ca
tio

n
2,

28
2

lb
s/

d 
C

aC
O

3
M

an
ua

l i
np

ut
11

6
A

lk
al

in
ity

 c
on

su
m

ed
(6

,0
00

)
lb

s/
d 

C
aC

O
3

T
K

N
 m

as
s 

* 
7.

1
11

7
A

lk
al

in
ity

 D
ef

ic
ie

nc
y 

(e
xc

es
s)

2,
41

6
lb

s/
d 

C
aC

O
3

11
8

H
yd

ra
te

d 
lim

e 
re

qu
ire

m
en

t
0.

89
to

ns
/d

al
k 

re
qd

/1
.3

5/
20

00
11

9
M

ag
ne

si
um

 H
yd

ro
xi

de
 s

lu
rr

y 
re

qu
ire

m
en

t
12

0
   

 A
lk

al
in

ity
 e

qu
iv

al
en

t
1.

71
lb

s.
 C

aC
O

3/
lb

. M
g(

O
H

)2
M

an
ua

l i
np

ut
12

1
   

 S
lu

rr
y 

co
nc

en
tr

at
io

n
61

%
M

an
ua

l i
np

ut
12

2
   

M
ag

n
es

iu
m

 H
yd

ro
xi

d
e 

sl
u

rr
y 

re
q

u
ir

em
en

t
2,

31
6

L
b

s/
d

al
k 

re
qd

/L
in

e 
12

0/
Li

ne
 1

21

8/
26

/2
02

2
W

E
B

C
 F

P
   

U
C

T
 A

ct
iv

at
ed

 s
lu

dg
e 

an
al

ys
is

.x
ls

  S
um

m
er

 A
W

W
 U

C
T

P
ag

e 
1 

of
 4

366 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
S

um
m

er
 A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
U

C
T

 P
ro

ce
ss

 D
es

ig
n

Li
ne

P
ar

am
et

er
V

al
ue

U
ni

ts
N

ot
es

1
IN

P
U

T
 D

A
T

A
2 3

A
er

o
b

ic
 P

ro
ce

ss
 L

o
ad

in
g

4 5
F

lo
w

ra
te

4.
59

M
G

D
M

an
ua

l i
np

ut
5A

C
B

O
D

5 
m

as
s 

to
 s

ec
on

da
ry

 p
ro

ce
ss

7,
44

6
lb

s.
C

B
O

D
/d

M
an

ua
l i

np
ut

5B
C

B
O

D
 m

as
s 

re
m

ov
ed

 w
ith

 d
en

itr
ifi

ca
tio

n
1,

20
8

lb
s.

C
B

O
D

/d
M

an
ua

l i
np

ut
6

C
B

O
D

5 
m

as
s 

to
 a

er
at

io
n 

ba
si

ns
6,

23
8

lb
s/

d
Li

ne
 5

A
 -

 L
in

e 
5B

7
T

K
N

 m
as

s
84

5
lb

s/
d

M
an

ua
l i

np
ut

7A
P

 M
as

s
14

5
lb

s/
d

M
an

ua
l i

np
ut

8
A

lk
al

in
ity

 c
on

ce
nt

ra
tio

n
13

4
m

g/
L 

C
aC

O
3

M
an

ua
l i

np
ut

, B
as

ed
 o

n 
C

ity
 S

am
pl

in
g 

ap
pl

ie
d 

to
 A

D
W

 fl
ow

9
F

ix
ed

 T
S

S
, %

 o
f t

ot
al

 T
S

S
25

%
of

 T
S

S
M

an
ua

l i
np

ut
10

In
er

t V
S

S
, %

 o
f t

ot
al

 T
S

S
10

%
of

 T
S

S
M

an
ua

l i
np

ut
10

A 11
T

S
S

 m
as

s
8,

10
4

lb
s/

d
M

an
ua

l i
np

ut
12 13

P
ro

ce
ss

 D
es

ig
n

 P
ar

am
et

er
s

14 15 16
S

R
T

 (
in

cl
ud

in
g 

an
ae

ro
bi

c,
 a

no
xi

c,
 a

nd
 a

er
at

io
n 

ba
si

ns
)

20
da

ys
M

an
ua

l i
np

ut
17

T
em

pe
ra

tu
re

25
de

gr
ee

s 
C

M
an

ua
l i

np
ut

18
M

LS
S

 c
on

ce
nt

ra
tio

n 
(m

ax
)

50
00

m
g/

L
M

an
ua

l i
np

ut
19

O
xy

ge
n 

U
pt

ak
e 

R
at

e 
(m

ax
)

40
m

g/
L/

hr
M

an
ua

l i
np

ut
20

C
la

rif
ie

r 
hy

dr
au

lic
 lo

ad
 (

m
ax

)
50

0
gp

d/
sf

M
an

ua
l i

np
ut

21
N

um
be

r 
of

 a
er

at
io

n 
ba

si
ns

1
M

an
ua

l i
np

ut
22

N
um

be
r 

of
 c

la
rif

ie
rs

2
M

an
ua

l i
np

ut
23

R
A

S
 r

at
io

12
5%

M
an

ua
l i

np
ut

24
C

la
rif

ie
r 

so
lid

s 
lo

ad
 (

m
ax

) 
35

lb
s/

d/
sf

M
an

ua
l i

np
ut

25
a,

 Y
ie

ld
 fa

ct
or

0.
4

lb
s.

 V
S

S
/lb

. C
B

O
D

L 
re

m
ov

ed
M

an
ua

l i
np

ut
26

b,
 E

nd
og

en
ou

s 
de

ca
y 

fa
ct

or
 a

t 2
0 

de
g 

C
0.

2
lb

s 
V

S
S

 d
es

tr
oy

ed
/lb

 V
S

S
/d

M
an

ua
l i

np
ut

27
R

at
io

 C
B

O
D

L:
C

B
O

D
5

1.
5

M
an

ua
l i

np
ut

28
e,

 C
B

O
D

 r
em

ov
al

 e
ff

ic
ie

nc
y

10
0%

M
an

ua
l i

np
ut

28
A

P
 s

ol
id

s 
pr

od
uc

tio
n 

ch
em

 P
 r

em
ov

al
0.

0
lb

s 
so

lid
s 

/ l
b 

P
 r

em
ov

ed
M

an
ua

l i
np

ut
29

M
in

 a
er

at
io

n 
H

R
T

0
hr

s
M

an
ua

l i
np

ut
  N

ot
 a

pp
lic

ab
le

30
A

er
at

io
n 

B
as

in
 D

ep
th

16
ft

M
an

ua
l i

np
ut

31

8/
26

/2
02

2
W

E
B

C
 F

P
   

U
C

T
 A

ct
iv

at
ed

 s
lu

dg
e 

an
al

ys
is

.x
ls

  S
um

m
er

 A
W

W
 U

C
T

P
ag

e 
2 

of
 4

367 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
S

um
m

er
 A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
U

C
T

 P
ro

ce
ss

 D
es

ig
n

Li
ne

P
ar

am
et

er
V

al
ue

U
ni

ts
N

ot
es

32
A

er
at

io
n 

ai
r 

re
qu

ire
m

en
t, 

O
2 

tr
an

sf
er

0.
5

sc
fm

/lb
 O

2 
pe

r 
da

y 
tr

an
sf

er
M

an
ua

l i
np

ut
33

A
er

at
io

n 
ai

r 
re

qu
ire

m
en

t, 
m

ix
in

g
0.

14
sc

fm
/s

q 
ft 

ba
si

n
M

an
ua

l i
np

ut
34

B
lo

w
er

 p
ow

er
0.

7
bh

p-
hr

/lb
 O

2
M

an
ua

l i
np

ut
35

N
um

be
r 

of
 b

lo
w

er
s 

(o
pe

ra
tin

g)
3

M
an

ua
l i

np
ut

36
T

hi
ck

en
ed

 s
lu

dg
e 

co
nc

en
tr

at
io

n
4.

5%
M

an
ua

l i
np

ut
37 38 39 40 41

A
E

R
A

T
IO

N
 B

A
S

IN
S

42 43 44
b,

 d
ec

ay
 fa

ct
or

 a
t o

pe
ra

tin
g 

te
m

p.
0.

25
lb

s 
V

S
S

 d
es

tr
oy

ed
/lb

 V
S

S
/d

Li
ne

 2
6 

+
 0

.0
1(

T
 -

 2
0)

45
L,

 C
B

O
D

L 
Lo

ad
in

g 
to

 a
er

at
io

n 
ba

si
ns

9,
35

7
lb

s/
d

Li
ne

 6
 *

 L
in

e 
27

46
L,

 C
B

O
D

L 
Lo

ad
in

g 
to

 a
ct

iv
at

ed
 s

lu
dg

e 
pr

oc
es

s
11

,1
69

lb
s/

d
Li

ne
 5

A
 *

 L
in

e 
27

47
S

lu
dg

e 
P

ro
du

ct
io

n 
R

at
e

48
   

M
LV

S
S

 P
ro

du
ct

io
n

1,
48

9
lb

s/
d

dM
/d

t =
 a

eL
[1

-0
.8

bS
R

T
/(

1+
bS

R
T

) 
  [

Li
ne

 4
6 

C
B

O
D

 lo
ad

]
49

   
In

er
t V

S
S

 P
ro

du
ct

io
n

81
0

lb
s/

d
Li

ne
 1

0*
Li

ne
 1

1
49

A
   

C
he

m
 P

 R
em

ov
al

 S
ol

id
s 

P
ro

du
ct

io
n

0
lb

s/
d

Li
ne

 7
A

 *
 L

in
e 

28
A

50
   

F
ix

ed
 M

LS
S

 P
ro

du
ct

io
n

2,
02

6
lb

s/
d

Li
ne

 9
 *

 L
in

e 
11

51
  T

o
ta

l M
L

S
S

 P
ro

d
u

ct
io

n
4,

32
6

lb
s/

d
52

M
LV

S
S

/M
LS

S
53

%
53

M
LS

S
 In

ve
nt

or
y

86
,5

12
lb

s
S

R
T

 *
 L

in
e 

51
54 55

A
er

at
io

n 
R

eq
ui

re
m

en
t

56
   

B
O

D
L

9,
35

7
lb

s 
O

2/
d

dO
/d

t=
eL

  [
Li

ne
 6

 C
B

O
D

 lo
ad

]
57

   
T

K
N

 o
xi

da
tio

n
3,

88
7

lb
s 

O
2/

d
dO

/d
t =

 4
.6

 *
 T

K
N

58
   

W
A

S
 o

xy
ge

n 
eq

ui
va

le
nt

(2
,1

15
)

lb
s 

O
2/

d
dO

/d
t =

 1
.4

2 
* 

dM
/d

t
59

   
T

ot
al

 A
O

R
 r

eq
ui

re
d

11
,1

29
lb

s 
O

2/
d

59
A

   
A

ct
ua

l A
O

R
 p

ro
vi

de
d

lb
s 

O
2/

d
M

an
ua

l i
np

ut
60 61

A
er

at
io

n 
V

ol
um

e 
R

eq
ui

re
d

62
   

M
LS

S
 L

im
it

2.
07

M
G

M
LS

S
 In

ve
nt

or
y/

(M
LS

S
 li

m
it 

* 
8.

34
)

63
   

O
U

R
 L

im
it

1.
39

M
G

(A
O

R
/2

4)
/(

O
U

R
 li

m
it 

* 
8.

34
)

64
   

H
R

T
 L

im
it

0.
00

M
G

(Q
/2

4)
 *

 M
in

 H
R

T
65

  A
er

at
io

n
 D

es
ig

n
 V

o
lu

m
e 

R
eq

u
ir

ed
2.

07
M

G
M

ax
 o

f t
he

 th
re

e 
vo

lu
m

es
 a

bo
ve

65
A

  A
ct

u
al

 a
er

at
io

n
 b

as
in

 v
o

lu
m

e 
p

ro
vi

d
ed

2.
40

M
G

M
an

ua
l i

np
ut

66
  A

ct
u

al
 a

n
o

xi
c 

b
as

in
 v

o
lu

m
e 

p
ro

vi
d

ed
0.

5
M

G
M

an
ua

l i
np

ut

8/
26

/2
02

2
W

E
B

C
 F

P
   

U
C

T
 A

ct
iv

at
ed

 s
lu

dg
e 

an
al

ys
is

.x
ls

  S
um

m
er

 A
W

W
 U

C
T

P
ag

e 
3 

of
 4

368 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
S

um
m

er
 A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
U

C
T

 P
ro

ce
ss

 D
es

ig
n

Li
ne

P
ar

am
et

er
V

al
ue

U
ni

ts
N

ot
es

66
A

  A
ct

u
al

 a
n

ae
ro

b
ic

  b
as

in
 v

o
lu

m
e 

p
ro

vi
d

ed
0.

29
M

G
M

an
ua

l i
np

ut
67

  T
o

ta
l a

n
o

xi
c 

an
a 

+ 
ae

ra
ti

o
n

 b
as

in
 v

o
lu

m
e 

p
ro

vi
d

ed
3.

19
M

G
Li

ne
 6

5A
 +

 L
in

e 
66

 +
 L

in
e 

66
A

  B
A

S
E

D
 O

N
 S

R
T

 A
na

+
A

no
x+

A
er

68 69 70 71 72 73 74 75
M

LS
S

 C
on

ce
nt

ra
tio

n
3,

25
2

m
g/

L
M

LS
S

 In
ve

nt
or

y/
(A

er
 +

 A
no

x 
 V

ol
)/

8.
34

   
[L

in
e 

53
/L

in
e6

7/
8.

34
]

76
O

U
R

23
.2

m
g/

L/
hr

A
O

R
/2

4/
A

er
at

io
n 

V
ol

/8
.3

4
77

F
:M

 r
at

io
0.

25
lb

s 
C

B
O

D
5/

lb
 M

LV
S

S
/d

C
B

O
D

5/
(M

LV
S

S
 P

ro
d 

* 
S

R
T

) 
   

 b
as

ed
 o

n 
an

ox
. +

 a
er

.
78

C
B

O
D

 V
ol

um
et

ric
 L

oa
di

ng
14

.6
lb

s 
C

B
O

D
5/

10
00

 c
f/d

C
B

O
D

5*
10

00
/(

A
er

at
io

n 
V

ol
/7

.4
8)

  b
as

ed
 o

n 
an

ox
. +

 a
er

.
79

H
R

T
 (

ae
ra

tio
n 

 b
as

in
 o

nl
y)

12
.5

hr
s.

A
er

at
io

n 
vo

l./
in

flu
en

t f
lo

w
ra

te
80 81

B
L

O
W

E
R

S
82 83

N
um

be
r 

of
 B

lo
w

er
s 

(O
pe

ra
tin

g)
3

Li
ne

 3
5

84
O

xy
ge

n 
tr

an
sf

er
 r

eq
ui

re
d

11
,1

29
lb

s 
O

2/
d

Li
ne

 5
9

85
A

ir 
R

eq
ui

re
m

en
t

86
   

 O
2 

tr
an

sf
er

5,
56

5
sc

fm
A

O
R

 *
 L

in
e 

32
87

   
M

ix
in

g 
re

qu
ire

m
en

t
2,

42
7

sc
fm

Li
ne

 3
3 

* 
(a

er
at

io
n 

vo
lu

m
e/

de
pt

h)
88

   
A

er
at

io
n 

ai
r 

re
qu

ire
m

en
t

5,
56

5
sc

fm
M

ax
 o

f t
he

 tw
o 

va
lu

es
 a

bo
ve

89
B

lo
w

er
 C

ap
ac

it
y 

(e
ac

h
) 

re
q

u
ir

ed
1,

85
5

sc
fm

T
ot

al
 a

ir 
re

qd
/n

o 
of

 b
lo

w
er

s
89

A
A

ct
u

al
 b

lo
w

er
 c

ap
ac

it
y 

p
ro

vi
d

ed
 (

ea
ch

)
sc

fm
M

an
ua

l i
np

ut
90

B
lo

w
er

 b
h

p
 (

ea
ch

) 
re

q
u

ir
ed

10
8

b
h

p
(A

O
R

/2
4)

*L
in

e 
34

/L
in

e 
83

90
A

A
ct

u
al

 b
lo

w
er

 m
o

to
r 

h
o

rs
ep

o
w

er
 (

ea
ch

)
h

p
M

an
ua

l i
np

ut

8/
26

/2
02

2
W

E
B

C
 F

P
   

U
C

T
 A

ct
iv

at
ed

 s
lu

dg
e 

an
al

ys
is

.x
ls

  S
um

m
er

 A
W

W
 U

C
T

P
ag

e 
4 

of
 4

369 of 692



370 of 692



371 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
W

in
te

r 
A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
M

LE
 P

ro
ce

ss
 D

es
ig

n
Li

ne
P

ar
am

et
er

V
al

ue
U

ni
ts

N
ot

es

1
IN

P
U

T
 D

A
T

A
2 3

A
er

o
b

ic
 P

ro
ce

ss
 L

o
ad

in
g

4 5
F

lo
w

ra
te

4.
59

M
G

D
M

an
ua

l i
np

ut
5A

C
B

O
D

5 
m

as
s 

to
 s

ec
on

da
ry

 p
ro

ce
ss

7,
44

6
lb

s.
C

B
O

D
/d

M
an

ua
l i

np
ut

5B
C

B
O

D
 m

as
s 

re
m

ov
ed

 w
ith

 d
en

itr
ifi

ca
tio

n
1,

20
8

lb
s.

C
B

O
D

/d
M

an
ua

l i
np

ut
6

C
B

O
D

5 
m

as
s 

to
 a

er
at

io
n 

ba
si

ns
6,

23
8

lb
s/

d
Li

ne
 5

A
 -

 L
in

e 
5B

7
T

K
N

 m
as

s
84

5
lb

s/
d

M
an

ua
l i

np
ut

7A
P

 M
as

s 
R

em
ov

ed
 (

75
%

 o
f T

ot
al

)
11

0
lb

s/
d

M
an

ua
l i

np
ut

8
A

lk
al

in
ity

 c
on

ce
nt

ra
tio

n
13

4
m

g/
L 

C
aC

O
3

M
an

ua
l i

np
ut

, B
as

ed
 o

n 
C

ity
 S

am
pl

in
g 

ap
pl

ie
d 

to
 A

D
W

 fl
ow

9
F

ix
ed

 T
S

S
, %

 o
f t

ot
al

 T
S

S
25

%
of

 T
S

S
M

an
ua

l i
np

ut
10

In
er

t V
S

S
, %

 o
f t

ot
al

 T
S

S
10

%
of

 T
S

S
M

an
ua

l i
np

ut
10

A 11
T

S
S

 m
as

s
8,

10
4

lb
s/

d
M

an
ua

l i
np

ut
12 13

P
ro

ce
ss

 D
es

ig
n

 P
ar

am
et

er
s

14 15 16
S

R
T

 (
in

cl
ud

in
g 

an
ox

ic
 a

nd
 a

er
ob

ic
 b

as
in

s)
20

da
ys

M
an

ua
l i

np
ut

17
T

em
pe

ra
tu

re
10

de
gr

ee
s 

C
M

an
ua

l i
np

ut
18

M
LS

S
 c

on
ce

nt
ra

tio
n 

(m
ax

)
50

00
m

g/
L

M
an

ua
l i

np
ut

19
O

xy
ge

n 
U

pt
ak

e 
R

at
e 

(m
ax

)
40

m
g/

L/
hr

M
an

ua
l i

np
ut

20
C

la
rif

ie
r 

hy
dr

au
lic

 lo
ad

 (
m

ax
)

50
0

gp
d/

sf
M

an
ua

l i
np

ut
21

N
um

be
r 

of
 a

er
at

io
n 

ba
si

ns
1

M
an

ua
l i

np
ut

22
N

um
be

r 
of

 c
la

rif
ie

rs
3

M
an

ua
l i

np
ut

23
R

A
S

 r
at

io
10

0%
M

an
ua

l i
np

ut
24

C
la

rif
ie

r 
so

lid
s 

lo
ad

 (
m

ax
) 

30
lb

s/
d/

sf
M

an
ua

l i
np

ut
25

a,
 Y

ie
ld

 fa
ct

or
0.

4
lb

s.
 V

S
S

/lb
. C

B
O

D
L 

re
m

ov
ed

M
an

ua
l i

np
ut

26
b,

 E
nd

og
en

ou
s 

de
ca

y 
fa

ct
or

 a
t 2

0 
de

g 
C

0.
2

lb
s 

V
S

S
 d

es
tr

oy
ed

/lb
 V

S
S

/d
M

an
ua

l i
np

ut
27

R
at

io
 C

B
O

D
L:

C
B

O
D

5
1.

5
M

an
ua

l i
np

ut
28

e,
 C

B
O

D
 r

em
ov

al
 e

ffi
ci

en
cy

10
0%

M
an

ua
l i

np
ut

28
A

P
 s

ol
id

s 
pr

od
uc

tio
n 

ch
em

 P
 r

em
ov

al
10

.0
lb

s 
so

lid
s 

/ l
b 

P
 r

em
ov

ed
M

an
ua

l i
np

ut
29

M
in

 a
er

at
io

n 
H

R
T

0
hr

s
M

an
ua

l i
np

ut
30

A
er

at
io

n 
B

as
in

 D
ep

th
16

ft
M

an
ua

l i
np

ut
31

8/
26

/2
02

2
W

E
B

C
 F

P
   

M
LE

 A
ct

iv
at

ed
 s

lu
dg

e 
an

al
ys

is
.x

ls
  W

in
te

r 
A

W
W

 M
LE

P
ag

e 
1 

of
 4

372 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
W

in
te

r 
A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
M

LE
 P

ro
ce

ss
 D

es
ig

n
Li

ne
P

ar
am

et
er

V
al

ue
U

ni
ts

N
ot

es

32
A

er
at

io
n 

ai
r 

re
qu

ire
m

en
t, 

O
2 

tr
an

sf
er

0.
5

sc
fm

/lb
 O

2 
pe

r 
da

y 
tr

an
sf

er
M

an
ua

l i
np

ut
33

A
er

at
io

n 
ai

r 
re

qu
ire

m
en

t, 
m

ix
in

g
0.

14
sc

fm
/s

q 
ft 

ba
si

n
M

an
ua

l i
np

ut
34

B
lo

w
er

 p
ow

er
0.

7
bh

p-
hr

/lb
 O

2
M

an
ua

l i
np

ut
35

N
um

be
r 

of
 b

lo
w

er
s 

(o
pe

ra
tin

g)
3

M
an

ua
l i

np
ut

36
T

hi
ck

en
ed

 s
lu

dg
e 

co
nc

en
tr

at
io

n
4.

5%
M

an
ua

l i
np

ut
37 38 39 40 41

A
E

R
A

T
IO

N
 B

A
S

IN
S

42 43 44
b,

 d
ec

ay
 fa

ct
or

 a
t o

pe
ra

tin
g 

te
m

p.
0.

1
lb

s 
V

S
S

 d
es

tr
oy

ed
/lb

 V
S

S
/d

Li
ne

 2
6 

+
 0

.0
1(

T
 -

 2
0)

45
L,

 C
B

O
D

L 
Lo

ad
in

g 
to

 a
er

at
io

n 
ba

si
ns

9,
35

7
lb

s/
d

Li
ne

 6
 *

 L
in

e 
27

46
L,

 C
B

O
D

L 
Lo

ad
in

g 
to

 a
ct

iv
at

ed
 s

lu
dg

e 
pr

oc
es

s
11

,1
69

lb
s/

d
Li

ne
 5

A
 *

 L
in

e 
27

47
S

lu
dg

e 
P

ro
du

ct
io

n 
R

at
e

48
   

M
LV

S
S

 P
ro

du
ct

io
n

2,
08

5
lb

s/
d

dM
/d

t =
 a

eL
[1

-0
.8

bS
R

T
/(

1+
bS

R
T

) 
  [

Li
ne

 4
6 

C
B

O
D

 lo
ad

]
49

   
In

er
t V

S
S

 P
ro

du
ct

io
n

81
0

lb
s/

d
Li

ne
 1

0*
Li

ne
 1

1
49

A
   

C
he

m
 P

 R
em

ov
al

 S
ol

id
s 

P
ro

du
ct

io
n

1,
10

0
lb

s/
d

Li
ne

 7
A

 *
 L

in
e 

28
A

50
   

F
ix

ed
 M

LS
S

 P
ro

du
ct

io
n

2,
02

6
lb

s/
d

Li
ne

 9
 *

 L
in

e 
11

51
   

T
o

ta
l M

L
S

S
 P

ro
d

u
ct

io
n

6,
02

1
lb

s/
d

52
M

LV
S

S
/M

LS
S

48
%

53
M

LS
S

 In
ve

nt
or

y
12

0,
42

6
lb

s
S

R
T

 *
 L

in
e 

51
54 55

A
er

at
io

n 
R

eq
ui

re
m

en
t

56
   

B
O

D
L

9,
35

7
lb

s 
O

2/
d

dO
/d

t=
eL

  [
Li

ne
 6

 C
B

O
D

 lo
ad

]
57

   
T

K
N

 o
xi

da
tio

n
3,

88
7

lb
s 

O
2/

d
dO

/d
t =

 4
.6

 *
 T

K
N

58
   

W
A

S
 o

xy
ge

n 
eq

ui
va

le
nt

(2
,9

61
)

lb
s 

O
2/

d
dO

/d
t =

 1
.4

2 
* 

dM
/d

t
59

   
T

ot
al

 A
O

R
 r

eq
ui

re
d

10
,2

83
lb

s 
O

2/
d

59
A

   
A

ct
ua

l A
O

R
 p

ro
vi

de
d

lb
s 

O
2/

d
M

an
ua

l i
np

ut
60 61

A
er

at
io

n 
V

ol
um

e 
R

eq
ui

re
d

62
   

M
LS

S
 L

im
it

2.
89

M
G

M
LS

S
 In

ve
nt

or
y/

(M
LS

S
 li

m
it 

* 
8.

34
)

63
   

O
U

R
 L

im
it

1.
28

M
G

(A
O

R
/2

4)
/(

O
U

R
 li

m
it 

* 
8.

34
)

64
   

H
R

T
 L

im
it

0.
00

M
G

(Q
/2

4)
 *

 M
in

 H
R

T
65

   
A

er
at

io
n

 D
es

ig
n

 V
o

lu
m

e 
R

eq
u

ir
ed

2.
89

M
G

M
ax

 o
f t

he
 th

re
e 

vo
lu

m
es

 a
bo

ve
65

A
   

A
ct

u
al

 a
er

at
io

n
 b

as
in

 v
o

lu
m

e 
p

ro
vi

d
ed

2.
60

M
G

M
an

ua
l i

np
ut

66
   

A
ct

u
al

 a
n

o
xi

c 
b

as
in

 v
o

lu
m

e 
p

ro
vi

d
ed

0.
65

M
G

M
an

ua
l i

np
ut

8/
26

/2
02

2
W

E
B

C
 F

P
   

M
LE

 A
ct

iv
at

ed
 s

lu
dg

e 
an

al
ys

is
.x

ls
  W

in
te

r 
A

W
W

 M
LE

P
ag

e 
2 

of
 4

373 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
W

in
te

r 
A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
M

LE
 P

ro
ce

ss
 D

es
ig

n
Li

ne
P

ar
am

et
er

V
al

ue
U

ni
ts

N
ot

es

66
A

   
A

ct
u

al
 a

n
ae

ro
b

ic
  b

as
in

 v
o

lu
m

e 
p

ro
vi

d
ed

M
G

M
an

ua
l i

np
ut

67
   

T
o

ta
l a

n
o

xi
c 

an
a 

+ 
ae

ra
ti

o
n

 b
as

in
 v

o
lu

m
e 

p
ro

vi
d

ed
3.

25
M

G
Li

ne
 6

5A
 +

 L
in

e 
66

 +
 L

in
e 

66
A

  B
A

S
E

D
 O

N
 2

0d
 S

R
T

 A
na

+
A

no
x+

A
er

68 69 70 71 72 73 74 75
M

LS
S

 C
on

ce
nt

ra
tio

n
4,

44
3

m
g/

L
M

LS
S

 In
ve

nt
or

y/
(A

er
 +

 A
no

x 
 V

ol
)/

8.
34

   
[L

in
e 

53
/L

in
e6

7/
8.

34
]

76
O

U
R

19
.8

m
g/

L/
hr

A
O

R
/2

4/
A

er
at

io
n 

V
ol

/8
.3

4
77

F
:M

 r
at

io
0.

18
lb

s 
C

B
O

D
5/

lb
 M

LV
S

S
/d

C
B

O
D

5/
(M

LV
S

S
 P

ro
d 

* 
S

R
T

) 
   

 b
as

ed
 o

n 
an

ox
. +

 a
er

.
78

C
B

O
D

 V
ol

um
et

ric
 L

oa
di

ng
17

.1
lb

s 
C

B
O

D
5/

10
00

 c
f/d

C
B

O
D

5*
10

00
/(

A
er

at
io

n 
V

ol
/7

.4
8)

  b
as

ed
 o

n 
an

ox
. +

 a
er

.
79

H
R

T
 (

ae
ra

tio
n 

 b
as

in
 o

nl
y)

13
.6

hr
s.

A
er

at
io

n 
vo

l./
in

flu
en

t f
lo

w
ra

te
80 81

B
L

O
W

E
R

S
82 83

N
um

be
r 

of
 B

lo
w

er
s 

(O
pe

ra
tin

g)
3

Li
ne

 3
5

84
O

xy
ge

n 
tr

an
sf

er
 r

eq
ui

re
d

10
,2

83
lb

s 
O

2/
d

Li
ne

 5
9

85
A

ir 
R

eq
ui

re
m

en
t

86
   

 O
2 

tr
an

sf
er

5,
14

2
sc

fm
A

O
R

 *
 L

in
e 

32
87

   
M

ix
in

g 
re

qu
ire

m
en

t
3,

37
8

sc
fm

Li
ne

 3
3 

* 
(a

er
at

io
n 

vo
lu

m
e/

de
pt

h)
88

   
A

er
at

io
n 

ai
r 

re
qu

ire
m

en
t

5,
14

2
sc

fm
M

ax
 o

f t
he

 tw
o 

va
lu

es
 a

bo
ve

89
B

lo
w

er
 C

ap
ac

it
y 

(e
ac

h
) 

re
q

u
ir

ed
1,

71
4

sc
fm

T
ot

al
 a

ir 
re

qd
/n

o 
of

 b
lo

w
er

s
89

A
A

ct
u

al
 b

lo
w

er
 c

ap
ac

it
y 

p
ro

vi
d

ed
 (

ea
ch

)
sc

fm
M

an
ua

l i
np

ut
90

B
lo

w
er

 b
h

p
 (

ea
ch

) 
re

q
u

ir
ed

10
0

b
h

p
(A

O
R

/2
4)

*L
in

e 
34

/L
in

e 
83

90
A

A
ct

u
al

 b
lo

w
er

 m
o

to
r 

h
o

rs
ep

o
w

er
 (

ea
ch

)
h

p
M

an
ua

l i
np

ut

8/
26

/2
02

2
W

E
B

C
 F

P
   

M
LE

 A
ct

iv
at

ed
 s

lu
dg

e 
an

al
ys

is
.x

ls
  W

in
te

r 
A

W
W

 M
LE

P
ag

e 
3 

of
 4

374 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
W

in
te

r 
A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
M

LE
 P

ro
ce

ss
 D

es
ig

n
Li

ne
P

ar
am

et
er

V
al

ue
U

ni
ts

N
ot

es

10
2

S
L

U
D

G
E

 P
R

O
D

U
C

T
IO

N
10

3
10

4
D

ai
ly

 s
ol

id
s 

pr
od

uc
tio

n
6,

02
1

lb
s/

d
Li

ne
 5

1
10

5
T

hi
ck

en
ed

 s
lu

dg
e 

co
nc

en
tr

at
io

n
4.

5%
Li

ne
 3

6
10

6
A

pp
ro

xi
m

at
e 

W
A

S
 c

on
ce

nt
ra

tio
n

8,
88

6
m

g/
L

M
LS

S
*(

1+
R

A
S

 r
at

io
)/

R
A

S
 r

at
io

10
7

V
o

lu
m

e 
W

A
S

 p
er

 d
ay

81
,2

50
g

al
/d

10
00

00
0*

W
A

S
 lb

s/
(W

A
S

 c
on

c.
 *

8.
34

)
10

8
V

o
lu

m
e 

th
ic

ke
n

ed
 s

lu
d

g
e 

p
er

 d
ay

16
,0

44
g

al
/d

W
A

S
 lb

s/
(t

hi
ck

en
ed

 c
on

c.
 *

 8
.3

4)
10

9
11

0
A

L
K

A
L

IN
IT

Y
11

1
11

2
R

aw
 a

lk
al

in
ity

 c
on

ce
nt

ra
tio

n
13

4
m

g/
L 

C
aC

O
3

Li
ne

 8
11

3
A

lk
al

in
ity

 r
es

id
ua

l g
oa

l
(1

00
)

m
g/

L 
C

aC
O

3
M

an
ua

l i
np

ut
11

4
A

lk
al

in
ty

 a
va

ila
bl

e
34

m
g/

L 
C

aC
O

3
11

5
R

aw
 a

lk
al

in
ity

 m
as

s 
av

ai
la

bl
e

1,
30

2
lb

s/
d 

C
aC

O
3

Q
*a

lk
al

in
ity

 a
va

ila
bl

e*
8.

34
11

5A
A

lk
al

in
ity

 m
as

s 
re

co
ve

re
d 

w
ith

 d
en

itr
ifi

ca
tio

n
2,

28
2

lb
s/

d 
C

aC
O

3
M

an
ua

l i
np

ut
11

6
A

lk
al

in
ity

 c
on

su
m

ed
(6

,0
00

)
lb

s/
d 

C
aC

O
3

T
K

N
 m

as
s 

* 
7.

1
11

7
A

lk
al

in
ity

 D
ef

ic
ie

nc
y 

(e
xc

es
s)

2,
41

6
lb

s/
d 

C
aC

O
3

11
8

H
yd

ra
te

d 
lim

e 
re

qu
ire

m
en

t
0.

89
to

ns
/d

al
k 

re
qd

/1
.3

5/
20

00
11

9
M

ag
ne

si
um

 H
yd

ro
xi

de
 s

lu
rr

y 
re

qu
ire

m
en

t
12

0
   

 A
lk

al
in

ity
 e

qu
iv

al
en

t
1.

71
lb

s.
 C

aC
O

3/
lb

. M
g(

O
H

)2
M

an
ua

l i
np

ut
12

1
   

 S
lu

rr
y 

co
nc

en
tr

at
io

n
61

%
M

an
ua

l i
np

ut
12

2
   

 M
ag

n
es

iu
m

 H
yd

ro
xi

d
e 

sl
u

rr
y 

re
q

u
ir

em
en

t
2,

31
6

L
b

s/
d

al
k 

re
qd

/L
in

e 
12

0/
Li

ne
 1

21

8/
26

/2
02

2
W

E
B

C
 F

P
   

M
LE

 A
ct

iv
at

ed
 s

lu
dg

e 
an

al
ys

is
.x

ls
  W

in
te

r 
A

W
W

 M
LE

P
ag

e 
4 

of
 4

375 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
S

um
m

er
 A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
M

LE
 P

ro
ce

ss
 D

es
ig

n
Li

ne
P

ar
am

et
er

V
al

ue
U

ni
ts

N
ot

es

1
IN

P
U

T
 D

A
T

A
2 3

A
er

o
b

ic
 P

ro
ce

ss
 L

o
ad

in
g

4 5
F

lo
w

ra
te

4.
59

M
G

D
M

an
ua

l i
np

ut
5A

C
B

O
D

5 
m

as
s 

to
 s

ec
on

da
ry

 p
ro

ce
ss

7,
44

6
lb

s.
C

B
O

D
/d

M
an

ua
l i

np
ut

5B
C

B
O

D
 m

as
s 

re
m

ov
ed

 w
ith

 d
en

itr
ifi

ca
tio

n
1,

20
8

lb
s.

C
B

O
D

/d
M

an
ua

l i
np

ut
6

C
B

O
D

5 
m

as
s 

to
 a

er
at

io
n 

ba
si

ns
6,

23
8

lb
s/

d
Li

ne
 5

A
 -

 L
in

e 
5B

7
T

K
N

 m
as

s
84

5
lb

s/
d

M
an

ua
l i

np
ut

7A
P

 M
as

s 
R

em
ov

ed
 (

75
%

 o
f T

ot
al

)
11

0
lb

s/
d

M
an

ua
l i

np
ut

8
A

lk
al

in
ity

 c
on

ce
nt

ra
tio

n
13

4
m

g/
L 

C
aC

O
3

M
an

ua
l i

np
ut

, B
as

ed
 o

n 
C

ity
 S

am
pl

in
g 

ap
pl

ie
d 

to
 A

D
W

 fl
ow

9
F

ix
ed

 T
S

S
, %

 o
f t

ot
al

 T
S

S
25

%
of

 T
S

S
M

an
ua

l i
np

ut
10

In
er

t V
S

S
, %

 o
f t

ot
al

 T
S

S
10

%
of

 T
S

S
M

an
ua

l i
np

ut
10

A 11
T

S
S

 m
as

s
8,

10
4

lb
s/

d
M

an
ua

l i
np

ut
12 13

P
ro

ce
ss

 D
es

ig
n

 P
ar

am
et

er
s

14 15 16
S

R
T

 (
in

cl
ud

in
g 

an
ox

ic
 a

nd
 a

er
ob

ic
 b

as
in

s)
20

da
ys

M
an

ua
l i

np
ut

17
T

em
pe

ra
tu

re
25

de
gr

ee
s 

C
M

an
ua

l i
np

ut
18

M
LS

S
 c

on
ce

nt
ra

tio
n 

(m
ax

)
50

00
m

g/
L

M
an

ua
l i

np
ut

19
O

xy
ge

n 
U

pt
ak

e 
R

at
e 

(m
ax

)
40

m
g/

L/
hr

M
an

ua
l i

np
ut

20
C

la
rif

ie
r 

hy
dr

au
lic

 lo
ad

 (
m

ax
)

50
0

gp
d/

sf
M

an
ua

l i
np

ut
21

N
um

be
r 

of
 a

er
at

io
n 

ba
si

ns
1

M
an

ua
l i

np
ut

22
N

um
be

r 
of

 c
la

rif
ie

rs
3

M
an

ua
l i

np
ut

23
R

A
S

 r
at

io
10

0%
M

an
ua

l i
np

ut
24

C
la

rif
ie

r 
so

lid
s 

lo
ad

 (
m

ax
) 

35
lb

s/
d/

sf
M

an
ua

l i
np

ut
25

a,
 Y

ie
ld

 fa
ct

or
0.

4
lb

s.
 V

S
S

/lb
. C

B
O

D
L 

re
m

ov
ed

M
an

ua
l i

np
ut

26
b,

 E
nd

og
en

ou
s 

de
ca

y 
fa

ct
or

 a
t 2

0 
de

g 
C

0.
2

lb
s 

V
S

S
 d

es
tr

oy
ed

/lb
 V

S
S

/d
M

an
ua

l i
np

ut
27

R
at

io
 C

B
O

D
L:

C
B

O
D

5
1.

5
M

an
ua

l i
np

ut
28

e,
 C

B
O

D
 r

em
ov

al
 e

ffi
ci

en
cy

10
0%

M
an

ua
l i

np
ut

28
A

P
 s

ol
id

s 
pr

od
uc

tio
n 

ch
em

 P
 r

em
ov

al
10

.0
lb

s 
so

lid
s 

/ l
b 

P
 r

em
ov

ed
M

an
ua

l i
np

ut
29

M
in

 a
er

at
io

n 
H

R
T

2
hr

s
M

an
ua

l i
np

ut
30

A
er

at
io

n 
B

as
in

 D
ep

th
16

ft
M

an
ua

l i
np

ut
31

8/
26

/2
02

2
W

E
B

C
 F

P
   

M
LE

 A
ct

iv
at

ed
 s

lu
dg

e 
an

al
ys

is
.x

ls
  S

um
m

er
 A

W
W

 M
LE

P
ag

e 
1 

of
 4

376 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
S

um
m

er
 A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
M

LE
 P

ro
ce

ss
 D

es
ig

n
Li

ne
P

ar
am

et
er

V
al

ue
U

ni
ts

N
ot

es

32
A

er
at

io
n 

ai
r 

re
qu

ire
m

en
t, 

O
2 

tr
an

sf
er

0.
5

sc
fm

/lb
 O

2 
pe

r 
da

y 
tr

an
sf

er
M

an
ua

l i
np

ut
33

A
er

at
io

n 
ai

r 
re

qu
ire

m
en

t, 
m

ix
in

g
0.

14
sc

fm
/s

q 
ft 

ba
si

n
M

an
ua

l i
np

ut
34

B
lo

w
er

 p
ow

er
0.

7
bh

p-
hr

/lb
 O

2
M

an
ua

l i
np

ut
35

N
um

be
r 

of
 b

lo
w

er
s 

(o
pe

ra
tin

g)
3

M
an

ua
l i

np
ut

36
T

hi
ck

en
ed

 s
lu

dg
e 

co
nc

en
tr

at
io

n
4.

5%
M

an
ua

l i
np

ut
37 38 39 40 41

A
E

R
A

T
IO

N
 B

A
S

IN
S

42 43 44
b,

 d
ec

ay
 fa

ct
or

 a
t o

pe
ra

tin
g 

te
m

p.
0.

25
lb

s 
V

S
S

 d
es

tr
oy

ed
/lb

 V
S

S
/d

Li
ne

 2
6 

+
 0

.0
1(

T
 -

 2
0)

45
L,

 C
B

O
D

L 
Lo

ad
in

g 
to

 a
er

at
io

n 
ba

si
ns

9,
35

7
lb

s/
d

Li
ne

 6
 *

 L
in

e 
27

46
L,

 C
B

O
D

L 
Lo

ad
in

g 
to

 a
ct

iv
at

ed
 s

lu
dg

e 
pr

oc
es

s
11

,1
69

lb
s/

d
Li

ne
 5

A
 *

 L
in

e 
27

47
S

lu
dg

e 
P

ro
du

ct
io

n 
R

at
e

48
   

M
LV

S
S

 P
ro

du
ct

io
n

1,
48

9
lb

s/
d

dM
/d

t =
 a

eL
[1

-0
.8

bS
R

T
/(

1+
bS

R
T

) 
  [

Li
ne

 4
6 

C
B

O
D

 lo
ad

]
49

   
In

er
t V

S
S

 P
ro

du
ct

io
n

81
0

lb
s/

d
Li

ne
 1

0*
Li

ne
 1

1
49

A
   

C
he

m
 P

 R
em

ov
al

 S
ol

id
s 

P
ro

du
ct

io
n

1,
10

0
lb

s/
d

Li
ne

 7
A

 *
 L

in
e 

28
A

50
   

F
ix

ed
 M

LS
S

 P
ro

du
ct

io
n

2,
02

6
lb

s/
d

Li
ne

 9
 *

 L
in

e 
11

51
   

T
o

ta
l M

L
S

S
 P

ro
d

u
ct

io
n

5,
42

6
lb

s/
d

52
M

LV
S

S
/M

LS
S

42
%

53
M

LS
S

 In
ve

nt
or

y
10

8,
51

2
lb

s
S

R
T

 *
 L

in
e 

51
54 55

A
er

at
io

n 
R

eq
ui

re
m

en
t

56
   

B
O

D
L

9,
35

7
lb

s 
O

2/
d

dO
/d

t=
eL

  [
Li

ne
 6

 C
B

O
D

 lo
ad

]
57

   
T

K
N

 o
xi

da
tio

n
3,

88
7

lb
s 

O
2/

d
dO

/d
t =

 4
.6

 *
 T

K
N

58
   

W
A

S
 o

xy
ge

n 
eq

ui
va

le
nt

(2
,1

15
)

lb
s 

O
2/

d
dO

/d
t =

 1
.4

2 
* 

dM
/d

t
59

   
T

ot
al

 A
O

R
 r

eq
ui

re
d

11
,1

29
lb

s 
O

2/
d

59
A

   
A

ct
ua

l A
O

R
 p

ro
vi

de
d

lb
s 

O
2/

d
M

an
ua

l i
np

ut
60 61

A
er

at
io

n 
V

ol
um

e 
R

eq
ui

re
d

62
   

M
LS

S
 L

im
it

2.
60

M
G

M
LS

S
 In

ve
nt

or
y/

(M
LS

S
 li

m
it 

* 
8.

34
)

63
   

O
U

R
 L

im
it

1.
39

M
G

(A
O

R
/2

4)
/(

O
U

R
 li

m
it 

* 
8.

34
)

64
   

H
R

T
 L

im
it

0.
38

M
G

(Q
/2

4)
 *

 M
in

 H
R

T
65

   
A

er
at

io
n

 D
es

ig
n

 V
o

lu
m

e 
R

eq
u

ir
ed

2.
60

M
G

M
ax

 o
f t

he
 th

re
e 

vo
lu

m
es

 a
bo

ve
65

A
   

A
ct

u
al

 a
er

at
io

n
 b

as
in

 v
o

lu
m

e 
p

ro
vi

d
ed

2.
60

M
G

M
an

ua
l i

np
ut

66
   

A
ct

u
al

 a
n

o
xi

c 
b

as
in

 v
o

lu
m

e 
p

ro
vi

d
ed

0.
65

M
G

M
an

ua
l i

np
ut

8/
26

/2
02

2
W

E
B

C
 F

P
   

M
LE

 A
ct

iv
at

ed
 s

lu
dg

e 
an

al
ys

is
.x

ls
  S

um
m

er
 A

W
W

 M
LE

P
ag

e 
2 

of
 4

377 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
S

um
m

er
 A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
M

LE
 P

ro
ce

ss
 D

es
ig

n
Li

ne
P

ar
am

et
er

V
al

ue
U

ni
ts

N
ot

es

66
A

   
A

ct
u

al
 a

n
ae

ro
b

ic
  b

as
in

 v
o

lu
m

e 
p

ro
vi

d
ed

0
M

G
M

an
ua

l i
np

ut
67

   
T

o
ta

l a
n

o
xi

c 
an

a 
+ 

ae
ra

ti
o

n
 b

as
in

 v
o

lu
m

e 
p

ro
vi

d
ed

3.
25

M
G

Li
ne

 6
5A

 +
 L

in
e 

66
 +

 L
in

e 
66

A
  B

A
S

E
D

 O
N

 2
0d

 S
R

T
 A

na
+

A
no

x+
A

er
68 69 70 71 72 73 74 75

M
LS

S
 C

on
ce

nt
ra

tio
n

4,
00

3
m

g/
L

M
LS

S
 In

ve
nt

or
y/

(A
er

 +
 A

no
x 

 V
ol

)/
8.

34
   

[L
in

e 
53

/L
in

e6
7/

8.
34

]
76

O
U

R
21

.4
m

g/
L/

hr
A

O
R

/2
4/

A
er

at
io

n 
V

ol
/8

.3
4

77
F

:M
 r

at
io

0.
25

lb
s 

C
B

O
D

5/
lb

 M
LV

S
S

/d
C

B
O

D
5/

(M
LV

S
S

 P
ro

d 
* 

S
R

T
) 

   
 b

as
ed

 o
n 

an
ox

. +
 a

er
.

78
C

B
O

D
 V

ol
um

et
ric

 L
oa

di
ng

17
.1

lb
s 

C
B

O
D

5/
10

00
 c

f/d
C

B
O

D
5*

10
00

/(
A

er
at

io
n 

V
ol

/7
.4

8)
  b

as
ed

 o
n 

an
ox

. +
 a

er
.

79
H

R
T

 (
ae

ra
tio

n 
 b

as
in

 o
nl

y)
13

.6
hr

s.
A

er
at

io
n 

vo
l./

in
flu

en
t f

lo
w

ra
te

80 81
B

L
O

W
E

R
S

82 83
N

um
be

r 
of

 B
lo

w
er

s 
(O

pe
ra

tin
g)

3
Li

ne
 3

5
84

O
xy

ge
n 

tr
an

sf
er

 r
eq

ui
re

d
11

,1
29

lb
s 

O
2/

d
Li

ne
 5

9
85

A
ir 

R
eq

ui
re

m
en

t
86

   
 O

2 
tr

an
sf

er
5,

56
5

sc
fm

A
O

R
 *

 L
in

e 
32

87
   

M
ix

in
g 

re
qu

ire
m

en
t

3,
04

4
sc

fm
Li

ne
 3

3 
* 

(a
er

at
io

n 
vo

lu
m

e/
de

pt
h)

88
   

A
er

at
io

n 
ai

r 
re

qu
ire

m
en

t
5,

56
5

sc
fm

M
ax

 o
f t

he
 tw

o 
va

lu
es

 a
bo

ve
89

B
lo

w
er

 C
ap

ac
it

y 
(e

ac
h

) 
re

q
u

ir
ed

1,
85

5
sc

fm
T

ot
al

 a
ir 

re
qd

/n
o 

of
 b

lo
w

er
s

89
A

A
ct

u
al

 b
lo

w
er

 c
ap

ac
it

y 
p

ro
vi

d
ed

 (
ea

ch
)

sc
fm

M
an

ua
l i

np
ut

90
B

lo
w

er
 b

h
p

 (
ea

ch
) 

re
q

u
ir

ed
10

8
b

h
p

(A
O

R
/2

4)
*L

in
e 

34
/L

in
e 

83
90

A
A

ct
u

al
 b

lo
w

er
 m

o
to

r 
h

o
rs

ep
o

w
er

 (
ea

ch
)

h
p

M
an

ua
l i

np
ut

8/
26

/2
02

2
W

E
B

C
 F

P
   

M
LE

 A
ct

iv
at

ed
 s

lu
dg

e 
an

al
ys

is
.x

ls
  S

um
m

er
 A

W
W

 M
LE

P
ag

e 
3 

of
 4

378 of 692



W
eb

st
er

 C
ity

 -
 2

02
2 

F
ac

ili
ty

 P
la

n
A

ct
iv

at
ed

 S
lu

dg
e 

P
ro

ce
ss

 A
na

ly
si

s
S

um
m

er
 A

W
W

 L
oa

ds
   

 A
er

at
io

n 
B

as
in

 a
nd

 S
lu

dg
e 

Y
ie

ld
 C

al
cu

la
tio

ns
D

es
ig

n 
C

on
tr

ol
 4

0 
m

g 
O

2/
L/

hr
 o

r 
5,

00
0 

m
g/

L 
M

LS
S

 o
r 

15
lb

s 
C

B
O

D
/1

00
0 

C
F

 B
as

in
 V

ol
um

e
M

LE
 P

ro
ce

ss
 D

es
ig

n
Li

ne
P

ar
am

et
er

V
al

ue
U

ni
ts

N
ot

es

10
2

S
L

U
D

G
E

 P
R

O
D

U
C

T
IO

N
10

3
10

4
D

ai
ly

 s
ol

id
s 

pr
od

uc
tio

n
5,

42
6

lb
s/

d
Li

ne
 5

1
10

5
T

hi
ck

en
ed

 s
lu

dg
e 

co
nc

en
tr

at
io

n
4.

5%
Li

ne
 3

6
10

6
A

pp
ro

xi
m

at
e 

W
A

S
 c

on
ce

nt
ra

tio
n

8,
00

7
m

g/
L

M
LS

S
*(

1+
R

A
S

 r
at

io
)/

R
A

S
 r

at
io

10
7

V
o

lu
m

e 
W

A
S

 p
er

 d
ay

81
,2

50
g

al
/d

10
00

00
0*

W
A

S
 lb

s/
(W

A
S

 c
on

c.
 *

8.
34

)
10

8
V

o
lu

m
e 

th
ic

ke
n

ed
 s

lu
d

g
e 

p
er

 d
ay

14
,4

57
g

al
/d

W
A

S
 lb

s/
(t

hi
ck

en
ed

 c
on

c.
 *

 8
.3

4)
10

9
11

0
A

L
K

A
L

IN
IT

Y
11

1
11

2
R

aw
 a

lk
al

in
ity

 c
on

ce
nt

ra
tio

n
13

4
m

g/
L 

C
aC

O
3

Li
ne

 8
11

3
A

lk
al

in
ity

 r
es

id
ua

l g
oa

l
(1

00
)

m
g/

L 
C

aC
O

3
M

an
ua

l i
np

ut
11

4
A

lk
al

in
ty

 a
va

ila
bl

e
34

m
g/

L 
C

aC
O

3
11

5
R

aw
 a

lk
al

in
ity

 m
as

s 
av

ai
la

bl
e

1,
30

2
lb

s/
d 

C
aC

O
3

Q
*a

lk
al

in
ity

 a
va

ila
bl

e*
8.

34
11

5A
A

lk
al

in
ity

 m
as

s 
re

co
ve

re
d 

w
ith

 d
en

itr
ifi

ca
tio

n
1,

54
4

lb
s/

d 
C

aC
O

3
M

an
ua

l i
np

ut
11

6
A

lk
al

in
ity

 c
on

su
m

ed
(6

,0
00

)
lb

s/
d 

C
aC

O
3

T
K

N
 m

as
s 

* 
7.

1
11

7
A

lk
al

in
ity

 D
ef

ic
ie

nc
y 

(e
xc

es
s)

3,
15

4
lb

s/
d 

C
aC

O
3

11
8

H
yd

ra
te

d 
lim

e 
re

qu
ire

m
en

t
1.

17
to

ns
/d

al
k 

re
qd

/1
.3

5/
20

00
11

9
M

ag
ne

si
um

 H
yd

ro
xi

de
 s

lu
rr

y 
re

qu
ire

m
en

t
12

0
   

 A
lk

al
in

ity
 e

qu
iv

al
en

t
1.

71
lb

s.
 C

aC
O

3/
lb

. M
g(

O
H

)2
M

an
ua

l i
np

ut
12

1
   

 S
lu

rr
y 

co
nc

en
tr

at
io

n
61

%
M

an
ua

l i
np

ut
12

2
   

 M
ag

n
es

iu
m

 H
yd

ro
xi

d
e 

sl
u

rr
y 

re
q

u
ir

em
en

t
3,

02
4

L
b

s/
d

al
k 

re
qd

/L
in

e 
12

0/
Li

ne
 1

21

8/
26

/2
02

2
W

E
B

C
 F

P
   

M
LE

 A
ct

iv
at

ed
 s

lu
dg

e 
an

al
ys

is
.x

ls
  S

um
m

er
 A

W
W

 M
LE

P
ag

e 
4 

of
 4

379 of 692



380 of 692



381 of 692



382 of 692



383 of 692



384 of 692



385 of 692



386 of 692



•

•
•
•

•
•

•

387 of 692



388 of 692



389 of 692



 

 
390 of 692



391 of 692



June 1, 2021 PN 211124

GEOTECHNICAL EXPLORATION

FORCEMAIN AND PRELIMINARY WWTF IMPROVEMENTS
E OHIO STREET EXTENDING SOUTH OF HIGHWAY 20

WEBSTER CITY, IOWA

PERFORMED FOR

CITY OF WEBSTER CITY
400 2ND STREET, P.O. BOX 217

WEBSTER CITY, IA 50595

392 of 692



393 of 692



ALLENDER BUTZKE ENGINEERS INC.

GEOTECHNICAL EXPLORATION

FORCEMAIN AND PRELIMINARY WWTF IMPROVEMENTS
E OHIO STREET EXTENDING SOUTH OF HIGHWAY 20

WEBSTER CITY, IOWA

PN 211124

TABLE OF CONTENTS

PROJECT INFORMATION ....................................................................................................... 1

FIELD EXPLORATION.............................................................................................................. 1

SUBSURFACE CONDITIONS ................................................................................................... 3

ANALYSES AND RECOMMENDATIONS.............................................................................. 5

GENERAL................................................................................................................................... 11

APPENDIX

394 of 692



ALLENDER BUTZKE ENGINEERS INC.

GEOTECHNICAL EXPLORATION

FORCEMAIN AND PRELIMINARY WWTF IMPROVEMENTS
E OHIO STREET EXTENDING SOUTH OF HIGHWAY 20

WEBSTER CITY, IOWA

PN 211124

June 1, 2021

PROJECT INFORMATION

FIELD EXPLORATION

395 of 692



ALLENDER BUTZKE ENGINEERS INC.

PN 211124

Figure No.  1 - Site Overview with Soil Boring Locations

Figure No.  2 - Hillshade Model with Soil Boring Locations

396 of 692



ALLENDER BUTZKE ENGINEERS INC.

PN 211124
SUBSURFACE CONDITIONS

Site Geology

Soil Profile

397 of 692



ALLENDER BUTZKE ENGINEERS INC.

PN 211124

Groundwater Level Observations

398 of 692



ALLENDER BUTZKE ENGINEERS INC.

PN 211124

ANALYSES AND RECOMMENDATIONS

Sanitary Forcemain

399 of 692



ALLENDER BUTZKE ENGINEERS INC.

PN 211124

Excavation, Stability, Dewatering and Backfilling

400 of 692



401 of 692



ALLENDER BUTZKE ENGINEERS INC.

PN 211124

WWTF and Lagoon Preliminary Considerations

Figure No.  3 - Proposed WWTF Site and Preliminary Boring Locations

402 of 692



ALLENDER BUTZKE ENGINEERS INC.

PN 211124

403 of 692



404 of 692



ALLENDER BUTZKE ENGINEERS INC.

PN 211124
GENERAL

405 of 692



ALLENDER BUTZKE ENGINEERS INC.

APPENDIX

406 of 692



PROCTOR TEST REPORT
D

ry
 d

en
si

ty
, p

cf

105

107

109

111

113

115

Water content, %

12 13.5 15 16.5 18 19.5 21

16.1%, 112.9 pcf

ZAV for
Sp.G. =
2.68

Test specification: ASTM D 698-12 Method A Standard

2' to 9' CL 2.68

Brown-gray sandy lean clay, trace gravel

211124 City of Webster City
WISCONSINAN SUPRAGLACIAL TILL

PR-1

Elev/ Classification Nat.
Sp.G. LL PI

% > % <
Depth USCS AASHTO Moist. #4 No.200

TEST RESULTS MATERIAL DESCRIPTION

Project No. Client: Remarks:
Project:

Location: Boring No. 15

ALLENDER BUTZKE ENGINEERS, INC.
Figure

  Maximum dry density = 112.9 pcf

  Optimum moisture = 16.1 %

Forcemain & Perliminary WWTF Improvements
                E Ohio St. Extending South of Highway 20, Webster City, Iowa

407 of 692



PROCTOR TEST REPORT
D

ry
 d

en
si

ty
, p

cf

106

108

110

112

114

116

Water content, %

11 12.5 14 15.5 17 18.5 20

15.5%, 114.0 pcf

ZAV for
Sp.G. =
2.68

Test specification: ASTM D 698-12 Method A Standard

9' to 17.5' CL 2.68

Dark gray sandy lean clay, trace gravel

211124 City of Webster City
WISCONSINAN SUBGLACIAL TILL

PR-2

Elev/ Classification Nat.
Sp.G. LL PI

% > % <
Depth USCS AASHTO Moist. #4 No.200

TEST RESULTS MATERIAL DESCRIPTION

Project No. Client: Remarks:
Project:

Location: Boring No. 15

ALLENDER BUTZKE ENGINEERS, INC.
Figure

  Maximum dry density = 114.0 pcf

  Optimum moisture = 15.5 %

Forcemain & Perliminary WWTF Improvements
                E Ohio St. Extending South of Highway 20, Webster City, Iowa

408 of 692



LL PI D85 D60 D50 D30 D15 D10 Cc Cu

MATERIAL DESCRIPTION USCS AASHTO

Project No. Client: Remarks:
Project:

Location: Boring No. 16 Depth: 1' to 12'

ALLENDER BUTZKE ENGINEERS, INC.
Figure

1.3240 0.4169 0.3116 0.1277 0.0072

Brown silty fine to medium sand, trace gravel

211124 City of Webster City

GS-1

P
E

R
C

E
N

T 
FI

N
E

R

0

10

20

30

40

50

60

70

80

90

100

GRAIN SIZE - mm.

0.0010.010.1110100

% +3" Coarse
% Gravel

Fine Coarse Medium
% Sand

Fine Silt
% Fines

Clay
0.0 2.6 4.7 3.7 28.4 33.3 16.2 11.1

6 
in

.

3 
in

.

2 
in

.
1½

 in
.

1 
in

.
¾

 in
.

½
 in

.
3/

8 
in

.

#4 #1
0

#2
0

#3
0

#4
0

#6
0

#1
00

#1
40

#2
00

Particle Size Distribution Report

Forcemain & Perliminary WWTF Improvements
                E Ohio St. Extending South of Highway 20, Webster City, Iowa

GLACIAL OUTWASH

409 of 692



ALLENDER BUTZKE ENGINEERS INC.

BORING LOG DESCRIPTION/LEGEND

DRILLING AND SAMPLING

STANDARD LABORATORY TESTING

WATER LEVEL MEASUREMENT

410 of 692



411 of 692



412 of 692



413 of 692



1014

1008

1002

996

990

984

978

0

6

12

18

24

30

36

1

2

3

SSA

SSA

SSA

5

5

25

5.8

10.3

CRUSHED ROCK WITH FINES  (6")
Dark brown very sandy lean clay, moist

COHESIVE ALLUVIUM
Brown silty fine to medium sand, moist

GRANULAR ALLUVIUM

Trace gravel 10' to 12'

Saturated after 12'
Brown medium to coarse sand with clay after 13'
Gravel with sand, trace clay after 14'

End of Boring

CL

SP-
SM

SW-
SC
GP

0.5
1015.1

2
1013.6

15
1000.6

BORING LOG NO. 1 NORTHING 8574311 EASTING 14777246 Project No.: 211124

Project: Forcemain & Preliminary WWTF Imps. Client:   City of Webster City
E Ohio St. Extending South of Highway 20   400 2nd Street, P.O. Box 217
Webster City, Iowa   Webster City, Iowa  50595

Surface Elevation: 1015.6' Date Drilled: 2/17/2021 Drilling Method: 4" CFA
Datum: Site Survey Drilling Depth, ft.: 15 Page: 1 of

*The stratification lines represent the approximate boundary lines between material types: in-situ, the transition may be gradual.
Water Level Observation

ALLENDER  BUTZKE  ENGINEERS, INC.Time: at completion hrs. days
Depth to Geotechnical  |  Environmental  | Construction Q.C.water: 13 ft. ft. ft.

El
ev

at
io

n
ft.

D
ep

th
ft.

Sa
m

pl
e 

N
o.

Ty
pe

SP
T 

bp
f

M
oi

st
ur

e
C

on
te

nt
, %

D
ry

 D
en

si
ty

pc
f

U
nc

on
fin

ed
C

om
pr

es
si

ve
St

re
ng

th
ps

f Material Description*

G
ra

ph
ic

Lo
g

U
SC

S

W
at

er
 L

ev
el

D
ep

th
--

--
--

--
-

El
ev

at
io

n
ft.

1

414 of 692



415 of 692



1008

1002

996

990

984

978

972

0

6

12

18

24

30

36

1

2

3

SSA

SSA

SSA

6

3

14

5.3

7.2
23.3

10.6

Dark brown lean clay, trace organics, very moist
TOPSOIL

Brown-light brown fine to medium sand with silt,
damp to moist

GRANULAR ALLUVIUM

Gray-brown lean clay, trace sand, very moist

COHESIVE ALLUVIUM
Dark gray very sandy lean clay after 11.5'

Gravel with sand, trace clay, saturated
GRANULAR ALLUVIUM

End of Boring

CL

SP-
SM

CL

GP

2
1010.9

9
1003.9

14
998.9

15
997.9

BORING LOG NO. 3 NORTHING 8574261 EASTING 14778501 Project No.: 211124

Project: Forcemain & Preliminary WWTF Imps. Client:   City of Webster City
E Ohio St. Extending South of Highway 20   400 2nd Street, P.O. Box 217
Webster City, Iowa   Webster City, Iowa  50595

Surface Elevation: 1012.9' Date Drilled: 2/17/2021 Drilling Method: 4" CFA
Datum: Site Survey Drilling Depth, ft.: 15 Page: 1 of

*The stratification lines represent the approximate boundary lines between material types: in-situ, the transition may be gradual.
Water Level Observation

ALLENDER  BUTZKE  ENGINEERS, INC.Time: at completion hrs. days
Depth to Geotechnical  |  Environmental  | Construction Q.C.water: 13 ft. ft. ft.

El
ev

at
io

n
ft.

D
ep

th
ft.

Sa
m

pl
e 

N
o.

Ty
pe

SP
T 

bp
f

M
oi

st
ur

e
C

on
te

nt
, %

D
ry

 D
en

si
ty

pc
f

U
nc

on
fin

ed
C

om
pr

es
si

ve
St

re
ng

th
ps

f Material Description*

G
ra

ph
ic

Lo
g

U
SC

S

W
at

er
 L

ev
el

D
ep

th
--

--
--

--
-

El
ev

at
io

n
ft.

1

416 of 692



1014

1008

1002

996

990

984

978

0

6

12

18

24

30

36

1

2

3

SSA

SSA

SSA

5

9

12

12.5

22.1

Dark brown silty sand, moist to very moist
Dark brown clayey sand after 1.5

Brown after 5'
GRANULAR ALLUVIUM

Brown trace gray sandy lean clay, very moist
COHESIVE ALLUVIUM

Brown silty fine to medium sand, saturated
Brown clayey medium to coarse sand, trace gravel
after 12'

GRANULAR ALLUVIUM
Gravel with sand and clay after 14'

End of Boring

SM
SC

CL

SP-
SM
SW-
SC
GP

8.5
1008.8

10.5
1006.8

15
1002.3

BORING LOG NO. 4 NORTHING 8573501 EASTING 14778509 Project No.: 211124

Project: Forcemain & Preliminary WWTF Imps. Client:   City of Webster City
E Ohio St. Extending South of Highway 20   400 2nd Street, P.O. Box 217
Webster City, Iowa   Webster City, Iowa  50595

Surface Elevation: 1017.3' Date Drilled: 2/17/2021 Drilling Method: 4" CFA
Datum: Site Survey Drilling Depth, ft.: 15 Page: 1 of

*The stratification lines represent the approximate boundary lines between material types: in-situ, the transition may be gradual.
Water Level Observation

ALLENDER  BUTZKE  ENGINEERS, INC.Time: at completion hrs. days
Depth to Geotechnical  |  Environmental  | Construction Q.C.water: 12 ft. ft. ft.

El
ev

at
io

n
ft.

D
ep

th
ft.

Sa
m

pl
e 

N
o.

Ty
pe

SP
T 

bp
f

M
oi

st
ur

e
C

on
te

nt
, %

D
ry

 D
en

si
ty

pc
f

U
nc

on
fin

ed
C

om
pr

es
si

ve
St

re
ng

th
ps

f Material Description*

G
ra

ph
ic

Lo
g

U
SC

S

W
at

er
 L

ev
el

D
ep

th
--

--
--

--
-

El
ev

at
io

n
ft.

1

417 of 692



1008

1002

996

990

984

978

972

0

6

12

18

24

30

36

1

2

3

SSA

SSA

SSA

4

2

22

36.8

34.2

Dark brown sandy lean clay, trace gravel and
organics, very moist

TOPSOIL
Very dark brown sandy lean clay, moist

COHESIVE ALLUVIUM
Gray clayey fine to medium sand, saturated

GRANULAR ALLUVIUM
Gray lean clay, trace sand, very moist

Saturated clayey sand seam 10' to 11'
COHESIVE ALLUVIUM

Dark gray lean clay with sand, very moist

Sandy after 13.5'

End of Boring

CL

CL

SP-
SC

CL

CL

1.5
1011.5

3.5
1009.5

6.5
1006.5

15
998

BORING LOG NO. 5 NORTHING 8573073 EASTING 14778329 Project No.: 211124

Project: Forcemain & Preliminary WWTF Imps. Client:   City of Webster City
E Ohio St. Extending South of Highway 20   400 2nd Street, P.O. Box 217
Webster City, Iowa   Webster City, Iowa  50595

Surface Elevation: 1013.0' Date Drilled: 2/17/2021 Drilling Method: 4" CFA
Datum: Site Survey Drilling Depth, ft.: 15 Page: 1 of

*The stratification lines represent the approximate boundary lines between material types: in-situ, the transition may be gradual.
Water Level Observation

ALLENDER  BUTZKE  ENGINEERS, INC.Time: at completion hrs. days
Depth to Geotechnical  |  Environmental  | Construction Q.C.water: 8 ft. ft. ft.

El
ev

at
io

n
ft.

D
ep

th
ft.

Sa
m

pl
e 

N
o.

Ty
pe

SP
T 

bp
f

M
oi

st
ur

e
C

on
te

nt
, %

D
ry

 D
en

si
ty

pc
f

U
nc

on
fin

ed
C

om
pr

es
si

ve
St

re
ng

th
ps

f Material Description*

G
ra

ph
ic

Lo
g

U
SC

S

W
at

er
 L

ev
el

D
ep

th
--

--
--

--
-

El
ev

at
io

n
ft.

1

418 of 692



419 of 692



420 of 692



421 of 692



1044

1038

1032

1026

1020

1014

1008

0

6

12

18

24

30

36

After discussion with Bolton & Menk, Boring No. 9
was removed from the geotechnical scope due to

the shallow depth of limestone bedrock
encountered in Boring No. 8 resulting in unlikely

forcemain crossing at this location

End of Boring
40

1005.6

BORING LOG NO. 9 NORTHING 8570759 EASTING 14779771 Project No.: 211124

Project: Forcemain & Preliminary WWTF Imps. Client:   City of Webster City
E Ohio St. Extending South of Highway 20   400 2nd Street, P.O. Box 217
Webster City, Iowa   Webster City, Iowa  50595

Surface Elevation: 1045.6' Date Drilled: N/A Drilling Method: N/A
Datum: Site Survey Drilling Depth, ft.: 40 Page: 1 of

*The stratification lines represent the approximate boundary lines between material types: in-situ, the transition may be gradual.
Water Level Observation

ALLENDER  BUTZKE  ENGINEERS, INC.Time: at completion hrs. days
Depth to Geotechnical  |  Environmental  | Construction Q.C.water: ft. ft. ft.

El
ev

at
io

n
ft.

D
ep

th
ft.

Sa
m

pl
e 

N
o.

Ty
pe

SP
T 

bp
f

M
oi

st
ur

e
C

on
te

nt
, %

D
ry

 D
en

si
ty

pc
f

U
nc

on
fin

ed
C

om
pr

es
si

ve
St

re
ng

th
ps

f Material Description*

G
ra

ph
ic

Lo
g

U
SC

S

W
at

er
 L

ev
el

D
ep

th
--

--
--

--
-

El
ev

at
io

n
ft.

1

422 of 692



423 of 692



424 of 692



425 of 692



1032

1026

1020

1014

1008

1002

996

0

6

12

18

24

30

36

1

2

3

4

6

5

SSA

SSA

ST

SSA

SSA

SSA

7

7

16

50/1"

50/0.2"

18.7

23.9

22.5 104 4000**

Very dark brown sandy lean clay, very moist
TOPSOIL

Dark brown sandy lean clay, trace gravel,
very moist
Brown-gray, moist after 4'

WISCONSINAN SUPRAGLACIAL TILL
Very sandy after 6'

Gray clayey fine to medium sand, saturated
GLACIAL OUTWASH

Yellow limestone, damp

BEDROCK

End of Boring
**Estimated using calibrated hand penetrometer

CL
CL

SP-
SC

1
1035.5

8.3
1028.2

10
1026.5

14.1
1022.4

BORING LOG NO. 13 NORTHING 8569082 EASTING 14779889 Project No.: 211124

Project: Forcemain & Preliminary WWTF Imps. Client:   City of Webster City
E Ohio St. Extending South of Highway 20   400 2nd Street, P.O. Box 217
Webster City, Iowa   Webster City, Iowa  50595

Surface Elevation: 1036.5' Date Drilled: 3/2/2021 Drilling Method: 4" CFA
Datum: Site Survey Drilling Depth, ft.: 14.1 Page: 1 of

*The stratification lines represent the approximate boundary lines between material types: in-situ, the transition may be gradual.
Water Level Observation

ALLENDER  BUTZKE  ENGINEERS, INC.Time: at completion hrs. days
Depth to Geotechnical  |  Environmental  | Construction Q.C.water: 6 ft. ft. ft.

El
ev

at
io

n
ft.

D
ep

th
ft.

Sa
m

pl
e 

N
o.

Ty
pe

SP
T 

bp
f

M
oi

st
ur

e
C

on
te

nt
, %

D
ry

 D
en

si
ty

pc
f

U
nc

on
fin

ed
C

om
pr

es
si

ve
St

re
ng

th
ps

f Material Description*

G
ra

ph
ic

Lo
g

U
SC

S

W
at

er
 L

ev
el

D
ep

th
--

--
--

--
-

El
ev

at
io

n
ft.

1

426 of 692



427 of 692



428 of 692



429 of 692



430 of 692



431 of 692



432 of 692



1

SS
A

5 5.
8

SS
A

5 10
.3

SS
A

25

2

SS
A

7 14
.3

SS
A

6 7.
7

SS
A

9 8.
0

3

SS
A

6 5
3

SS
A

3 7.
2

23
3

SS
A

14 10
6

4

SS
A

5 12
.5

SS
A

9 22
.1

SS
A

12

5

SS
A

4 SS
A

2 36
.8

SS
A

22 34
.2

6

ST 21
1

10
3

51
40

ST 17
.4

10
6

25
20

ST 18
.7

10
6

23
40

ST 19
.8

10
4

22
30

SS
A

45 SS
A

75 10
.9

7

SS
A

8 16
.5

ST 19
.9

10
1

19
70

ST 18
.0

10
5

46
60

SS
A

17 18
.7

ST 12
1

12
3

15
,2

60

SS
A

84 10
.2

8

SS
A

9 18
6

SS
A

23 19
4

SS
A

20 17
1

SS
A

13 20
1

SS
A

41 SS
A

10
0

7.
4

SS
A

94 10
2

SS
A

50
1"

10

SS
A

7 ST 19
.7

10
4

33
60

ST 18
1

10
7

37
50

SS
A

27 14
7

SS
A

30 SS
A

50
/0

.2
5"

11

SS
A

7 5.
8

SS
A

31 20
.0

ST 20
.3

10
4

15
60

12

SS
A

6 20
.1

SS
A

7 22
.6

ST 19
8

10
3

34
60

ST 16
.9

10
9

33
10

SS
A

12
0

SS
A

50
/1

"

10
56

10
50

10
44

10
38

10
32

10
26

10
20

10
14

10
08

10
02

Elevation in Feet

10
56

10
50

10
44

10
38

10
32

10
26

10
20

10
14

10
08

10
02

Elevation in Feet

10
2+

00
10

8+
00

11
4+

00
12

0+
00

12
6+

00
13

2+
00

13
8+

00
14

4+
00

15
0+

00
15

6+
00

16
2+

00
16

8+
00

PR
O

FI
LE

 O
F 

B
O

R
IN

G
S

Pr
of

ile
 o

f B
or

in
gs

 L
eg

en
d

Sy
m

bo
l

D
es

cr
ip

tio
n

St
ra

ta
 s

ym
bo

ls

C
ru

sh
ed

 R
oc

k 
W

ith
 F

in
es

Al
lu

vi
al

 S
an

dy
 L

ea
n 

C
la

y

Po
or

ly
 G

ra
de

d 
Sa

nd
 W

ith
 S

ilt

W
el

lg
ra

de
d 

Sa
nd

W
ith

 C
la

y
Po

or
ly

 g
ra

de
d 

gr
av

el

Sa
nd

y 
Le

an
 C

la
y 

Fi
ll

Sa
nd

 F
ill

Le
an

 C
la

y 
Al

lu
vi

um

Po
or

ly
 G

ra
de

d 
Sa

nd
 W

ith
 S

ilt
an

d 
G

ra
ve

l
W

el
l g

ra
de

d 
sa

nd
w

ith
 s

ilt
Le

an
 C

la
y 

To
ps

oi
l

Si
lty

 S
an

d

C
la

ye
y 

Sa
nd

Po
or

ly
 G

ra
de

d 
Sa

nd
W

ith
 C

la
y

Sa
nd

y 
Le

an
 C

la
y

Po
or

ly
 G

ra
de

d 
Sa

nd

Sa
nd

y 
Le

an
 C

la
y 

w
ith

 G
ra

ve
l

Sa
nd

y 
Le

an
 C

la
y 

W
ith

 G
ra

ve
l

Sa
nd

 w
ith

 G
ra

ve
l

Sa
nd

 W
ith

 B
ou

ld
er

s

Le
an

 C
la

y 
Fi

ll

Le
an

 C
la

y

C
ob

bl
es

C
la

ye
y 

Sa
nd

 F
ill

Si
lty

 S
an

d 
Fi

ll

W
ea

th
er

ed
 L

im
es

to
ne

A
LL

EN
D

ER
 B

U
TZ

K
E

EN
G

IN
EE

R
S,

 IN
C

.

Fo
rc

em
ai

n 
&

 P
re

lim
in

ar
y 

W
W

TF
 Im

ps
.

E 
O

hi
o 

St
. E

xt
en

di
ng

 S
ou

th
 o

f H
ig

hw
ay

20
W

eb
st

er
 C

ity
, I

ow
a

PN
 2

11
12

4

Ve
rti

ca
l S

ca
le

:  
1 

in
ch

  =
  6

 fe
et

Pl
at

e:
 A

-1

433 of 692



7

SS
A

8 16
.5

ST 19
.9

10
1

19
70

ST 18
.0

10
5

46
60

SS
A

17 18
.7

ST 12
1

12
3

15
,2

60

SS
A

84 10
.2

17

SS
A

7 13
.2

ST 17
.8

10
5

35
50

SS
A

23 18
.4

ST 18
.3

11
0

37
00

SS
A

31 11
.0

SS
A

31

18

ST 7.
0

01 24
50

SS
A

3 9.
9

ST 30
00

**

SS
A

23 SS
A

55 SS
A

50
/0

.2
"

19

SS
A

5 8
8

SS
A

19 19
.2

SS
A

10 20
.9

ST 9
3

1
4

30
70

SS
A

15
0

12
.2

SS
A

50
/2

"

10

SS
A

7 ST 19
.7

10
4

33
60

ST 18
1

10
7

37
50

SS
A

27 14
7

SS
A

30 SS
A

50
/0

.2
5"

11

SS
A

7 5.
8

SS
A

31 20
.0

ST 20
.3

10
4

15
60

12

SS
A

6 20
1

SS
A

7 22
6

ST 19
8

10
3

34
60

ST 16
9

10
9

33
0

SS
A

12
0

SS
A

50
1"

10
56

10
50

10
44

10
38

10
32

10
26

10
20

10
14

10
08

10
02

Elevation in Feet

10
56

10
50

10
44

10
38

10
32

10
26

10
20

10
14

10
08

10
02

Elevation in Feet

20
0+

00
20

2+
00

20
4+

00
20

6+
00

20
8+

00
21

0+
00

21
2+

00
21

4+
00

21
6+

00
21

8+
00

22
0+

00
22

2+
00

22
4+

00
22

6+
00

22
8+

00
PR

O
FI

LE
 O

F 
B

O
R

IN
G

S
Pr

of
ile

 o
f B

or
in

gs
 L

eg
en

d

Sy
m

bo
l

D
es

cr
ip

tio
n

St
ra

ta
 s

ym
bo

ls

Le
an

 C
la

y 
Fi

ll

Sa
nd

y 
Le

an
 C

la
y

Po
or

ly
 G

ra
de

d 
Sa

nd

Po
or

ly
 G

ra
de

d 
Sa

nd
 W

ith
 S

ilt

Le
an

 C
la

y

C
ob

bl
es

Sa
nd

y 
Le

an
 C

la
y 

w
ith

 G
ra

ve
l

C
la

ye
y 

Sa
nd

 W
ith

 G
ra

ve
l

W
el

lg
ra

de
d 

Sa
nd

W
ith

 C
la

y
W

ea
th

er
ed

 L
im

es
to

ne

Li
m

es
to

ne

Le
an

 to
 F

at
 C

la
y 

Al
lu

vi
um

W
el

l G
ra

de
d 

Sa
nd

 W
ith

 G
ra

ve
l

Ve
ry

 S
an

dy
 C

la
y 

Fi
ll 

w
ith

C
on

cr
et

e
Po

or
ly

 G
ra

de
d 

Sa
nd

W
ith

 C
la

y
W

el
l g

ra
de

d 
sa

nd
w

ith
 s

ilt
Le

an
 to

 F
at

 C
la

y 
Fi

ll

Sa
nd

 w
ith

 G
ra

ve
l

M
is

c.
 S

ym
bo

ls

W
at

er
 ta

bl
e 

at
co

m
pl

et
io

n

A
LL

EN
D

ER
 B

U
TZ

K
E

EN
G

IN
EE

R
S,

 IN
C

.

Fo
rc

em
ai

n 
&

 P
re

lim
in

ar
y 

W
W

TF
 Im

ps
.

E 
O

hi
o 

St
. E

xt
en

di
ng

 S
ou

th
 o

f H
ig

hw
ay

20
W

eb
st

er
 C

ity
, I

ow
a

PN
 2

11
12

4

Ve
rti

ca
l S

ca
le

:  
1 

in
ch

  =
  6

 fe
et

Pl
at

e:
 A

-2

434 of 692



12
SSA
6
20.1

SSA
7
22.6

ST
19.8
103
3460

ST
16.9
109
3310

SSA
120

SSA
50/1"

14
SSA
7
29.0

SSA
12
10.6

SSA
16
20.5

SSA
18
17.3
23 1

SSA
13
17.3

SSA
8
14.5

SSA
12
32.7

SSA
62
14.4

15
SSA
15
20.7

SSA
11
21.5

ST
18.9
105
5060

ST
18.0
106
5240

ST
17 8
108
4050

SSA
40

SSA
74
13.3

SSA
50/
0.25"

1056

1050

1044

1038

1032

1026

1020

1014

EL
EV

A
TI

O
N

 IN
 F

EE
T

1056

1050

1044

1038

1032

1026

1020

1014

ELEV
A

TIO
N

 IN
 FEET

PROFILE  OF  BORINGS

Lean to Fat
Clay Fill

Lean Clay Fill

Sandy Lean
Clay

Lean Clay

Sandy Lean
Clay with
Gravel

Poorly Graded
Sand With
Gravel

Limestone

Lean Clay
Topsoil

Poorly Graded
Sand
With Clay

PROJECT NO.:
211124

DATE:
6/1/2021

PROJECT: Forcemain & Preliminary WWTF Imps.
E Ohio St. Extending South of Highway 20
Webster City, Iowa

PLATE:
A-3

SCALE:
6 feet/in.

ALLENDER   BUTZKE   ENGINEERS,   INC.435 of 692



13
SSA
7
18.7

SSA
7
23.9

ST
22.5
104
4000**

SSA
16

SSA
50/1"

SSA
50/0.2"

14
SSA
7
29.0

SSA
12
10.6

SSA
16
20.5

SSA
18
17.3
23 1

SSA
13
17.3

SSA
8
14.5

SSA
12
32.7

SSA
62
14.4

16
SSA
25
11.7

SSA
9
12.2

SSA
11
9.6

SSA
26
15.3

SSA
31
13.8

SSA
56
11.3

SSA
171

SSA
200

1056

1050

1044

1038

1032

1026

1020

1014

EL
EV

A
TI

O
N

 IN
 F

EE
T

1056

1050

1044

1038

1032

1026

1020

1014

ELEV
A

TIO
N

 IN
 FEET

PROFILE  OF  BORINGS

Lean Clay
Topsoil

Sandy Lean
Clay

Poorly Graded
Sand
With Clay

Limestone

Poorly Graded
Sand

Sandy Lean
Clay with
Gravel

Poorly Graded
Sand With Silt

PROJECT NO.:
211124

DATE:
6/1/2021

PROJECT: Forcemain & Preliminary WWTF Imps.
E Ohio St. Extending South of Highway 20
Webster City, Iowa

PLATE:
A-4

SCALE:
6 feet/in.

ALLENDER   BUTZKE   ENGINEERS,   INC.436 of 692



437 of 692



ALLENDER BUTZKE ENGINEERS INC.

NOTES

438 of 692



439 of 692



 

 
440 of 692



441 of 692



 
VIA Email:  Satya.Chennupati@idnr.iowa.gov 
 
 
 
August 29, 2022 
 
Satya Chennupati, P.E. 
Iowa Department of Natural Resources 
502 E. 9th Street 
Des Moines, IA 50319 
 
 
RE: City of Webster City Wastewater Treatment Facility Improvements 

Bolton & Menk Project No.: A21.119239 
 DNR No.:  S2017-0216 

NPDES Permit No.: 406-3001 
 Variance Request – Wastewater Facility Design Standards 
 
 
Dear Mr. Chennupati: 
 
A wastewater Facility Plan for the City of Webster City is planned to be submitted to DNR September 
2022.  The Facility Plan includes a planned variance from state design standards for maximum return 
activated sludge (RAS) flowrate for an extended aeration activated sludge process as detailed below. 
 
The following information is provided per the IDNR Variance Request Guidance document: 
 

1. Name, address and telephone number of entity requesting variance: 
a. City of Webster City 

Daniel Ortiz-Hernandez, City Manager 
400 Second St 
PO Box 217 
Webster City, IA 50595 
Phone: (515) 832-9151 
 

2. Description of citation or specific rule from which variance is requested: 
a. Wastewater Facility Design Standards Chapter 18B.5.1 

“The minimum permissible return sludge rate of withdrawal from settling tank is a 
function of the concentration of suspended solids in the mixed liquor entering it, the 
sludge volume index of these solids and the length of time these solids in the final settling 
tanks may be deleterious to both the aeration and sedimentation phases of the activated 
sludge process, the rate of sludge return expressed as a percentage of the AWW design 
flow of sewage shall be variable between limits of 25 to 100 percent.  This requirement 
shall apply to all activated sludge processes except extended aeration, single stage 
nitrification and the nitrification stage of separate stage nitrification where the return 
sludge rate shall be variable from 50 to 150 percent.” 
 

442 of 692



Mr. Satya Chennupati 
August 29, 2022 
Page 2 
 

 
3. Specific variance requested, scope, and operative period which the variance will extend: 

a. The requested variance requested is to provide return activated sludge rate variable from 
25 to 100 percent for an extended aeration with University of Cape Town (UCT) nutrient 
removal process for biological nitrogen and phosphorus removal. 

b. Scope of the variance is for all return activated sludge pumps at the Webster City 
wastewater treatment facility. 

c. The variance will extend from construction through the design life of the proposed 
wastewater treatment facility improvements. 
 

4. Relevant facts justifying the variance: 
a. Wastewater Facility Design Standards: 

i. The purpose of requiring RAS flow rates of up to 150 percent of influent flow for 
extended aeration facilities is to provide the ability to rapidly remove sludge from 
the clarifiers to prevent possible floating solids in the clarifiers due to 
denitrification (conversion of nitrate to nitrogen gas).   

ii. Plants that do not nitrify are required to have RAS flow rates for 25-100 percent 
of influent flow. 

iii. Design standards do not address nutrient removal treatment processes that 
include anoxic basins for nitrate removal. 

 
b. Proposed Process: 

i. The proposed process includes extended aeration with UCT process for 
biological nitrogen and phosphorus removal.  The inclusion of complete mix 
anoxic basins and recycle pumping allows for efficient removal of nitrate and 
thus eliminating concern for floating solids in the clarifiers due to denitrification. 

 
c. Technical References Supporting Variance Request: 

i. Wastewater Engineering Treatment and Reuse (Metcalf & Eddy) (Fourth 
Edition) – Table 8-26 Typical design parameters for commonly used biological 
phosphorus removal processes (page 814).  The table states the typical design 
parameter for UCT process RAS flow rate as percent of influent flow is 80-100 
percent. 

ii. Biological Wastewater Treatment (Second Edition) – Excerpt from page 501:  
“The incorporation of an anoxic zone in the bioreactor can also minimize 
denitrification problems in the secondary clarifier by reducing nitrate-N 
concentrations, making it impossible to generate sufficient nitrogen gas to cause 
sludge flotation.” 

d. Economic Impact if Variance is Not Granted: 
i. Clarifier tanks and mechanism would need to be increased to handle additional 

solids loading due to higher RAS flowrate. 
ii. RAS pump size, horsepower, flowmeter, and valves would need to be increased 

due to higher RAS flowrate. 
iii. The following pipe sizes would need to be increased due to increased RAS 

flowrate: 
- From clarifier to RAS pump 
- From RAS pump to control structure at anoxic basin  
- From anoxic basin control structure to anoxic basin 
- From anoxic basin to aeration basin control structure 

443 of 692



444 of 692



445 of 692



446 of 692



447 of 692



448 of 692



449 of 692



450 of 692



451 of 692



 

 

452 of 692



453 of 692



The transmittal letter referenced in Section 11.2.2 of the IWWFDS and a completed Exhibit 9B checklist by the 
engineer shall be bound with the engineering report. 

“Yes”, “No”, “?”, or Not Applicable (“N/A”)

454 of 692



Section 1 – All Projects 

Yes

No

Yes

Yes

Yes

Yes

Yes

2.  Council approval of Facility Plan expected 9/6/22, and submitted 9/7/22.

455 of 692



Section 2 – New or Expanded Wastewater Treatment Plant Projects 

No

Yes

Yes

Yes

Yes

Yes

Yes

8.  An NPDES permit application will be submitted as required for the new plant outfall once the final outfall location is established.

13.  The antidegradation alternatives analysis is out for public comment.  Final analysis is expected to be submitted 9/12/22.

456 of 692



Section 3 – Projects with Earthen Basins (Lagoon and Equalization Basins) 

Section 4 – State Revolving Fund (SRF) Loan Projects 

Yes

15.  Refer to Facility Plan Appendix K.

Yes

Yes

?

Accepted

18.  Plant site has been purchased.  City is negotiating forcemain easement terms with the property owner.  Easements or permits
will be secured from the DOT for Highway 20 and from the Union Pacific Railroad for the railroad crossing.

457 of 692



This page for DNR Use Only 

DNR Decisions: 
 

 

Conclusions by DNR: 

----

----

458 of 692



459 of 692



460 of 692



  

 

 

 

 

 

 

 

 

 

 

 

461 of 692



  

 

 

 

 
 
 
 

462 of 692



463 of 692



  464 of 692



  465 of 692



  466 of 692



467 of 692



468 of 692



469 of 692



470 of 692



471 of 692



 

 

 

 

 

 

 

 

 

 

 

 

 

 

472 of 692



473 of 692



474 of 692



475 of 692



476 of 692



477 of 692



478 of 692



479 of 692



480 of 692



481 of 692



482 of 692



483 of 692



484 of 692



If you have any questions or comments concerning this project, please feel free to contact 
me at 515/725-8428 or email james.oppelt@dnr.iowa.gov. 

Sincerely,

James C. Oppelt, P.E.
Project Manager
Wastewater Engineering Section

cc: Bolton & Menk, Inc. / Greg Sindt, P.E.
DNR Field Office 2
DNR Sewage File 6-40-63-0-01

485 of 692



City of Webster City

TBD

TBD

TBD

TBD

Renovate east lift station.  Renovate main lift station at existing treatment plant site.  Construct forcemain to proposed treatment
plant site by trenchless and open cut method. Construct flow equalization basin, preliminary treatment building, activated sludge
process, clarifiers, sludge thickening, aerobic digesters, sludge dewatering and dewatered sludge stroage, operations building with
lab and garage, outfall to Boone River.

486 of 692



40.5

40.5

487 of 692



N/A - outlet from Oxbow Lake to Boone River

Trenchless (directional drill)

Installation of underground pipe

Installation of underground pipe crossing Hwy 20

22

22

22

488 of 692



489 of 692



490 of 692



491 of 692



492 of 692



493 of 692



494 of 692



495 of 692



496 of 692



497 of 692



498 of 692



499 of 692



500 of 692



501 of 692



502 of 692



503 of 692



504 of 692



505 of 692



506 of 692



507 of 692



 

508 of 692



509 of 692



510 of 692



   

511 of 692



  

512 of 692



 
 

 

 

 

 

Page intentionally left blank. 

513 of 692



                                            
  
 

’      
514 of 692



             
  

515 of 692



’

’

 

516 of 692



 
 

 

 

 

 

Page intentionally left blank.   

517 of 692



518 of 692



 

519 of 692



520 of 692



 
 

 

 

 

 

Page intentionally left blank. 

521 of 692



522 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

 

523 of 692



524 of 692



525 of 692



526 of 692



 
 

 

 

 

 

Page intentionally left blank.   

527 of 692



528 of 692



 
 

 

 

 

 

Page intentionally left blank. 

 

529 of 692



’

’

530 of 692



531 of 692



532 of 692



 

 

533 of 692



534 of 692



 
 

 

 

 

 

Page intentionally left blank.  

535 of 692



536 of 692



 
 

 

 

 

 

Page intentionally left blank.  

537 of 692



 

538 of 692



 
 

 

 

 

 

Page intentionally left blank.   

539 of 692



540 of 692



 
     

Pa
ge

 in
te

nt
io

na
lly

 le
ft 

bl
an

k.
 

541 of 692



542 of 692



543 of 692



544 of 692



545 of 692



546 of 692



 
 

 

 

 

 

Page intentionally left blank.  

547 of 692



548 of 692



 
 

 

 

 

 

Page intentionally left blank. 

549 of 692



 

550 of 692



551 of 692



Public Notice

Antidegradation Alternatives Analysis for the City of Webster City, Iowa 

552 of 692



1

553 of 692



H:\WEBC\A21119239\3_Design\C_Reports\2022  Antidegradation Alternatives\Appendix\Appendix A - Contacts\2019-08-12 119239 7_Iowa DNR Field Office 2.docx 
554 of 692



H:\WEBC\A21119239\3_Design\C_Reports\2022  Antidegradation Alternatives\Appendix\Appendix A - Contacts\2022-08-12 115919 3_US Fish and Wildlife.docx 
555 of 692



H:\WEBC\A21119239\3_Design\C_Reports\2022  Antidegradation Alternatives\Appendix\Appendix A - Contacts\2022-08-12 115919 4_.IA Environmental Council.docx 
556 of 692



H:\WEBC\A21119239\3_Design\C_Reports\2022  Antidegradation Alternatives\Appendix\Appendix A - Contacts\2022-08-12 119239 1_Oppelt.IDNR.docx 
557 of 692



H:\WEBC\A21119239\3_Design\C_Reports\2022  Antidegradation Alternatives\Appendix\Appendix A - Contacts\2022-08-12 119239 2_US EPA Region VII.docx 
558 of 692



H:\WEBC\A21119239\3_Design\C_Reports\2022  Antidegradation Alternatives\Appendix\Appendix A - Contacts\2022-08-12 119239 5_Mandelbaum.Environmental Law & Policy Center.docx 
559 of 692



H:\WEBC\A21119239\3_Design\C_Reports\2022  Antidegradation Alternatives\Appendix\Appendix A - Contacts\2022-08-12 119239 6_Kemp.Iowa League of Cities.docx 
560 of 692



H:\WEBC\A21119239\3_Design\C_Reports\2022  Antidegradation Alternatives\Appendix\Appendix A - Contacts\2022-08-12 119239 8_Hamilton County Public Health.docx 
561 of 692



562 of 692



563 of 692



 

564 of 692



565 of 692



566 of 692



567 of 692



568 of 692



569 of 692



570 of 692



571 of 692



572 of 692



573 of 692



574 of 692



575 of 692



576 of 692



577 of 692



578 of 692



579 of 692



580 of 692



581 of 692



582 of 692



583 of 692



584 of 692



585 of 692



586 of 692



587 of 692



588 of 692



589 of 692



590 of 692



591 of 692



592 of 692



593 of 692



594 of 692



595 of 692



596 of 692



597 of 692



598 of 692



599 of 692



600 of 692



601 of 692



602 of 692



603 of 692



604 of 692



605 of 692



606 of 692



607 of 692



 

608 of 692



609 of 692



DRAFT

610 of 692



611 of 692



 

 

Value Engineering Analysis for the City of Webster City’s Wastewater 
Treatment Facility Expansion 

by 

Brandon Cheney 

 

A creative component submitted to the graduate faculty 

in partial fulfillment of the requirements for the degree of 

MASTER OF SCIENCE 

 

Major: Civil Engineering with Environmental Emphasis 

 

 

Program of Study Committee: 

Timothy Ellis, Major Professor 

Say Kee Ong 

Jon Rouse 

 

 

Iowa State University 

Ames, Iowa 

2023 

Copyright © Brandon Cheney, 2023. All rights reserved. 

 

  

612 of 692



2 
 

 

Table of Contents 
Introduc on and Background ....................................................................................................................... 3 

Facility Plan Design Solu on ......................................................................................................................... 4 

Value Engineering Measures ....................................................................................................................... 11 

Bar Screen and Grit Removal .................................................................................................................. 12 

Flow Equaliza on Lagoon ........................................................................................................................ 13 

Design Loadings ...................................................................................................................................... 15 

Increased Pretreatment Requirements ................................................................................................... 18 

Sludge Handling Process ......................................................................................................................... 21 

Bidding Separate Contracts ..................................................................................................................... 22 

Alterna ves Summary ............................................................................................................................. 23 

Modeling of Addi onal Biological Processes .............................................................................................. 24 

Membrane Bioreactors ........................................................................................................................... 26 

Sequencing Batch Reactors with Aerobic Granular Sludge ..................................................................... 29 

Conclusion ................................................................................................................................................... 34 

References ................................................................................................................................................... 35 

Appendix A .................................................................................................................................................. 36 

 

  

613 of 692



3 
 

Introduction and Background 

This project began when an industrial user in the City of Webster City, Iowa, reached out to Iowa 

State University regarding a proposed wastewater treatment facility expansion project. The 

industrial user was concerned about the impact of the rate increases resulting from this project. 

Therefore, it was requested that the currently selected design be reviewed to identify any 

potential cost savings measures. This report aims to do a comprehensive review of the selected 

design alternative and identify methods for the City of Webster City to reduce the financial 

impact of this project. 

Management of point source pollution is crucial to maintaining environmental quality in rivers 

and streams. As science and technology continually improve, our society gains the ability to treat 

water to higher standards. Recently, the Iowa nutrient reduction strategy was enforced by the 

Iowa Department of Natural Resources (IDNR). The Iowa nutrient reduction strategy focused on 

the removal of nitrogen and phosphorus from wastewater. The first major step of this program 

required point source dischargers to submit a facility plan outlining the feasibility of reducing 

pollutants of concern. The facility plan includes the development of flows, loadings, and design 

alternatives then concludes by providing price information and selecting the most viable 

alternative. 

Based on the Iowa Nutrient Reduction Strategy, the City of Webster City, Iowa was given new, 

more stringent nitrogen limits and phosphorus monitoring requirements. Nitrogen limits were 

applied as limits on ammonia nitrogen and nitrate nitrogen. Webster City is in north central Iowa 

and has a population of approximately 7,814. As urban populations continue to rise and industrial 

development occurs, there will be a large impact on many wastewater treatment facility loadings 

614 of 692



4 
 

across all cities. The City of Webster City is expected to see this trend occur. This will increase 

the quantity of wastewater that must be treated by the city. The rise in industrial development has 

the potential to greatly increase the loading strength as well. Based on these factors, the City of 

Webster City was given a compliance schedule by the IDNR outlining what needs to be 

completed to meet these limits.  

A facility plan was recently completed for Webster City, Iowa as part of their compliance 

schedule. This facility plan provides details of how the City of Webster City could meet the new 

effluent limits. This facility plan was completed for Webster City by a local consulting 

engineering firm. It was determined that the City’s existing facility cannot be upgraded or 

modified to meet the new limits provided by the IDNR. Therefore, Webster City would need to 

build a full new facility to achieve its treatment requirements. Complete facility reconstruction 

would provide many benefits to Webster City but also would be very expensive. 

Iowa State University was asked to review the alternatives proposed by the main industrial users 

in Webster City. These users are concerned that the large increase in rates proposed will have 

unintended negative impacts on the Webster City community. The goals of this review are to 1) 

Review the currently proposed alternative and rate increases, 2) Identify potential design 

modifications that provide cost savings, and 3) Model alternate processes that were not originally 

included for design consideration. The study objectives are intended to provide value to the City 

of Webster City and help make this project as economically feasible as possible. 

Facility Plan Design Solution 

The existing facility includes primary clarifiers, rotating biological contactors, trickling filters, 

secondary clarifiers, chlorination and dichlorination, anaerobic digesters, and liquid sludge 

615 of 692



5 
 

storage. The existing facility site is shown below in Figure 1. Overall, the existing infrastructure 

is in good condition, but the trickling filter and rotating biological contractor processes struggle 

to achieve nutrient removal. This is a primary reason that a new process must be constructed for 

Webster City. The new limits given to the city are far stricter than the previous effluent 

limitations. In the facility plan, the overall design schematic for the new treatment facility 

improvements was developed and maintained throughout the facility plan. Each treatment 

alternative proposed in the facility plan would require a new site for construction. 

The facility plan calls for the influent bar screen, aerated grit chamber, and lift station at the 

existing site to be modified and updated for use in the new design. The existing lift station will 

be expanded and be used to pump wastewater to the new facility site. This lift station currently 

Figure 1 - Existing facility site. 

616 of 692



6 
 

only provides the pumping capacity required to carry wastewater to an elevation where it can 

flow to the facility by gravity. This requires much smaller pumps and wet well sizes since the 

head conditions are more favorable than the condition that will be seen from pumping the 

wastewater to a new site through 1.5 miles of influent force main. This is the primary reason that 

new pumps and wet well modifications are required to reuse this lift station. 

The facility plan calls for a new facility to be constructed that includes bar screening, grit 

removal, flow equalization, biological treatment process, solids separation, disinfection, and 

solids handling. These processes are typical of activated sludge wastewater treatment facilities 

and will provide a good alternative for the City of Webster City. The new facility can be designed 

and constructed in a modular manner. This allows for the facility to be relatively easily expanded 

as flows and loadings increase in the future. 

Bar screening and grit removal are provided to remove debris and dense solids that would 

damage downstream equipment. This process is essential to the life span of a treatment facility. 

Flow equalization is provided to mitigate the impacts of inflow and infiltration (I&I) by ensuring 

that large peak flows are dissipated and not carried through the whole treatment facility. I&I is 

common in wastewater collection systems. Large volumes of I&I increase the peak flows seen at 

the treatment facility due to wet weather, this is evident in the operating data for the city. 

Carrying peak flows through each of the processes in the treatment facility would require 

increasing the size of every process included. 

Biological treatment is the next step in the flow through this facility after screening and grit 

removal. Three design alternatives for biological treatment were fully developed in the facility 

plan for consideration by Webster City. Each design alternative is a version of activated sludge 

modified for biological nutrient removal. The proposed alternatives are the University of Cape 

617 of 692



7 
 

Town (UCT) Activated Sludge (Figure 2), Modified Ludzack-Ettinger (MLE) Activated Sludge 

(Figure 3), and Sanitaire Bioloop® processes. The MLE Activated Sludge and Sanitaire 

Bioloop® processes both are designed to facilitate nitrification and denitrification. Nitrification 

occurs in aerobic environments. This environment is provided in the aeration basin where 

ammonia nitrogen is converted to nitrate in addition to CBOD begin removed from wastewater. 

Denitrification occurs in anoxic environments, which are provided in the dedicated anoxic zone. 

These anoxic zones are provided before the aerobic zone since the bacteria that facilitate the 

denitrification reactions require a greater amount of substrate. This requirement is met by 

introducing the return-activated sludge (RAS) at the influent end of these basins. Many different 

design components were considered when selecting which alternative is the best fit. The UCT 

process will have the capability to provide enhanced biological phosphorus removal in addition 

to nitrification and denitrification. Phosphorus removal is achieved through enhanced biological 

phosphorus removal (EBPR). EBPR occurs when phosphorus-accumulating organisms (PAO) 

are cycled between anaerobic and aerobic conditions. The Sanitaire Bioloop® process requires 

larger oxidations ditches than the other alternatives, increasing its land requirement. Each of 

Figure 2 - Schematic of the University of Cape Town (UCT) biological nutrient removal process Figure 1.16, Grady et al., 
Biological Wastewater Treatment 

618 of 692



8 
 

these processes can meet the total nitrogen reduction and carbonaceous biochemical oxygen 

demand (CBOD) requirements. 

Following biological treatment, the facility plan calls for solids separation to be completed by 

three clarifiers. Each clarifiers design includes a building for chemical feed and storage. The 

chemicals provided are coagulants to improve settleability as needed and to improve phosphorus 

removal. Phosphorus removal must be achieved by the addition of chemicals for the MLE 

Activated Sludge and Sanitaire Bioloop® processes. Chemical phosphorus removal is not 

required for the UCT Activated Sludge process, but the chemical feed infrastructure will still be 

provided with the alternative for use during any time when the biological process is not meeting 

discharge limits. Sludge waste and return systems are also provided as part of the clarifier 

systems. Return-activated sludge is conveyed back to the biological treatment process. Waste-

activated sludge is sent to the biosolids handling infrastructure. 

While phosphorus removal is an important design consideration when selecting a biological 

process, Webster City currently does not have any proposed or existing phosphorus limits. Each 

Figure 3 - Schematic of the Modified Ludzack-Ettinger (MLE) biological nutrient removal process; Figure 1.13, Grady et al., 
Biological Wastewater Treatment 

619 of 692



9 
 

design alternative for the treatment facility can remove phosphorus. This capability will be 

important for future limitations as they are provided and enforced by the IDNR. If a process 

where considered does not remove phosphorus, the facility could be modified and upgraded in 

the future to include this capability. An example method that could be used for this would be 

adding tertiary filters to provide polishing and phosphorus removal as a final step in the 

treatment process. 

The final steps of the treatment process outlined in the facility plan are disinfection and 

reaeration. Ultraviolet (UV) disinfection is proposed for the new facility. UV disinfection is 

commonly used in wastewater facilities since it can meet the treatment requirements without 

leaving a disinfectant residual. The current process used in Webster City is chlorination, which in 

turn requires dichlorination, making this process more cumbersome and inefficient. Reaeration is 

provided to ensure that water flowing to the stream meets the dissolved oxygen (DO) 

requirements. This ensures that there will not be adverse effects seen on wildlife due to oxygen-

lacking water being discharged from the facility. 

Biosolids that are removed during clarification must be stabilized before final disposal. The 

biosolids process outlined in the facility plan includes rotary drum thickeners, aerobic digesters, 

dewatering presses, and cake sludge storage. Waste sludge from the clarifiers is sent to a holding 

tank for the rotary drum thickeners. The holding tank is provided to ensure stable feed to this 

equipment. These thickeners will increase the percentage of solids to 4.5%. The thickened sludge 

will then be sent to the aerobic digesters. The digesters are included to stabilize organics in the 

sludge by degrading them to more stable forms of nitrogen, phosphorus, and carbon. Dewatering 

presses will thicken sludge from the aerobic digesters to 20% solids. This thickened sludge will 

be sent to cake storage until it is used for final disposal. Webster City currently land applies 

620 of 692



10 
 

liquid sludge. Cake sludge requires less storage area for a longer period of sludge production due 

to its decreased water content but requires more labor and is more costly. 

The facility plan selected UCT Activated Sludge as the biological treatment process. This 

process was selected due to its increased EBPR capabilities, which reduces the cost associated 

with chemicals for the chemical precipitation of phosphorus. This biological process, in 

conjunction with the other proposed improvements, will allow Webster City to meet all its new 

and increased treatment limits. Each process proposed for use is typical of a wastewater 

treatment facility.  

Rates for Webster City users are expected to increase largely from the construction of the facility 

selected in the facility plan. Figure 4 shows a comparison of the current sewer rates for 

communities that are similar in size to Webster City. Webster City’s current rates are shown in 

green, and Webster City’s proposed rates is shown in red. This figure provides a visual 

comparison of the impact that this project will have on the community’s sewer rates relative to 

others. The facility plan estimates that the sewer bill for 5,000 gallons of use will increase from 

 $-

 $20.00

 $40.00

 $60.00

 $80.00

 $100.00

 $120.00

 $140.00

Monthly Bill per 5,000 gallon usage

Figure 4 - Sewer rate comparison for similar sized communities. 

621 of 692



11 
 

$58 to $125. This marks a 237% increase in sewer rates for this project. Industrial rates will 

increase by a similar percentage, 218%. Large rate increases can deter people from moving to 

Webster City or cause financial hardships for the current residents. These large rates would be 

much higher than the rates in surrounding cities. Finding methods to reduce the overall cost of 

the facility is very important to the success of this project. 

Value Engineering Measures 

While the process as laid out in the facility plan will allow Webster City to meet all its treatment 

limits, there are areas where value engineering measures can be used to help reduce the overall 

cost of the new treatment facility. Reusing existing infrastructure, reusing current land, and 

optimizing excess capacity provided is important to designing the most efficient and 

economically friendly facility. Six specific value engineering measures were identified and are 

described in the following paragraphs. 

For each value engineering measure outlined, estimated cost savings were also developed. These 

cost savings were estimated based on the pricing provided in the facility plan. The cost savings 

were estimated by removing or reducing the quantity of cast in place concrete, precast concrete, 

and equipment that is associated with the alternatives that are modified. This was the most 

practical method for estimating the cost savings since it follows the breakdown for each 

component of the proposed facility that is currently provided in the facility plan. There is also 

consideration for cost savings associated with simplifying the work that is proposed to be 

completed. These values are approximate but provide good insight into how savings could be 

achieved by using the value engineering measures outlined. General conditions, mechanical, 

electrical, and instrumentation and controls cost were not considered in these cost reductions. 

622 of 692



12 
 

The cost information provided is intended to reflect construction and equipment saving only 

directly related to the value engineering measure equipment and materials. 

Bar Screen and Grit Removal 

The first value engineering measure is related to the bar screen and grit removal system 

proposed. Currently, the City’s facility operates an aerated grit removal chamber. The proposed 

improvements show bar screens at both the existing and new sites. The proposed improvements 

also call for this grit removal system to be modified and updated, while also adding a new grit 

removal system at the new facility site. This method provides excess redundancy in the grit 

removal systems. 

To be cost-effective, only one bar screen and a grit removal system could be provided. This 

system would ideally be provided before the influent lift station to reduce wear on the pumps and 

prevent clogging. Bar screening could be provided before the influent lift station with either 

location of the grit removal system. Since the lift station is the only way for flow to be conveyed 

to the new facility site, it is unlikely that large debris, rags, and other potentially damaging items 

will be present at the new facility. Updating the grit system at the existing site will make the 

most use of the infrastructure that is already in place. The water being conveyed will have the 

grit and large solids removed, reducing the wear on lift station equipment. If it is determined to 

be necessary to provide a grit removal system at the new site, a bar screen would not be 

necessary at the new site. This measure will reduce the overall cost by eliminating the non-

required redundant treatment components. 

There are two possible ways for cost saving with the bar screen and grit removal value 

engineering measures. The first is to renovate the existing bar screen and grit system, and not 

construct a new system at the new facility site. This method provides cost savings of $580,000. 

623 of 692



13 
 

The second option is to not renovate the existing system, then build a new bar screen and grit 

system at the new site. This method provides cost savings of $480,000. Based on these estimated 

values, it is more practical to only renovate the existing bar screen and grit removal system. 

Either method does provide effective cost savings. This alternative can lead to some residual grit 

in the influent to the new facility that enters the system while in the force main. Any grit 

deposited in the force main during low flow period could be entrained and conveyed to the new 

system during high flow periods. 

Flow Equalization Lagoon 

The second value engineering measure identified is related to the flow equalization lagoon. 

Webster City currently does not have any infrastructure in place for flow equalization. The 

addition of flow equalization is important because it reduces facility size by limiting the 

treatment process flow to only the average wet weather flow rather than the peak hour wet 

weather flow. A 12-million-gallon equalization lagoon is proposed to be constructed. This lagoon 

has dimensions of 305’ by 540’ and is 20’ deep with 2’ of freeboard. This lagoon is currently 

proposed to be located at the new facility site.  

To save cost and efficiently utilize the land currently owned by Webster City, the flow 

equalization lagoon could be constructed at the existing facility site after the demolition of the 

existing facility. The construction of the flow equalization lagoon at the existing site provides 

many benefits that will save on cost. The land requirement at the new site will be greatly 

reduced, allowing the city to purchase less land or leave more space available for future 

improvements. Excavation for the demolition of existing equipment will greatly reduce the 

amount of earthwork required for lagoon construction. This generates a dual purpose for 

demolishing the existing facility. Having the flow equalization lagoon at the old site also allows 

624 of 692



14 
 

for the new pumps and wet well modifications to only be sized for the average wet weather flow. 

The pump and wet well size can both be reduced since the flow will be reduced from 11.780 

MGD to 5.086 MGD. This will reduce the force main size that is required as well since the flow 

conveyed will be lower. This will lead to considerable cost savings since the length of the force 

main is approximately 1.5 miles. This also could reduce the need for a redundant force main 

since the range over which flows can vary is greatly reduced. Figure 4 below shows a possible 

flow equalization lagoon layout at the existing facility site. This flow equalization lagoon has the 

same surface area as the currently proposed flow equalization lagoon at the new facility site and 

will provide the same amount of storage. This flow equalization lagoon would have to be 

constructed later in the project though since it will require the new site to be operational before 

the old site can be taken offline and demolished. With the lift station capacity provided of 5.086 

Figure 5 - Potential flow equalization lagoon layout at the existing facility site. 

625 of 692



15 
 

MGD, it would be possible to construct this facility. The 99th percentile flow from 2012 – 2019 is 

5.108 MGD, this implies that it is very unlikely to see a peak flow that greatly exceeds the 

capacity provided. 

Construction of the flow equalization lagoon at the existing facility site and reducing the 

maximum flow that must be pumped is very favorable. The cost savings associated with this 

value engineering measure is $1,870,000. This cost reduction is achieved by reducing the raw 

material quantities by half since there will only be one force main required, this includes piping, 

values, and jacking requirements. With the proper staging of construction, this value engineering 

measure can be very beneficial to Webster City. This measure will mean that a period will be 

provided when the new facility is online with no flow equalization. During this period a large 

storm may cause an overflow in the sewer system. It will be important to pay close attention to 

potential storms and make sure that infrastructure is operated to handle them efficiently. 

Design Loadings 

The third value engineering measured identified is related to the loading that was determined for 

design. The current design loads are based on a 49% increase in population and a 218% increase 

in the industrial loading capacity. This was mainly contributed by 25% of the total load added as 

reserve industrial capacity. The population increase was included in the new loads using 0.35 

pounds per day (ppd) of CBOD per capita loading. This value was determined in the facility plan 

from the 2012 – 2019 daily monitoring report data. The industrial loading was removed from this 

data prior to determination of the per capita loading. This per capita loading is much larger than 

the standard IDNR design value of 0.17 ppd CBOD per capita. The reasoning for this high load 

was not determined. The industrial load was added to accomodate future development. 

626 of 692



16 
 

Providing extra capacity to include growth is an important practice when designing wastewater 

treatment facilities but it is important to avoid overdesign. In this instance, the additional 

population could be added at the 0.17 ppd CBOD per capita loading that is typically used by the 

IDNR. This may be closer to what is seen by the facility since new developments will be 

complete with new infrastructure and likely will resemble the general design value. This would 

reduce the residential/commercial design loading from 4,063 ppd CBOD to 3,380 ppd CBOD. 

Providing 25% extra capacity for industrial loads may also be overly conservative. Since the 

City’s rate structure is designed such that industrial users pay as they use capacity, this increase 

generates a large burden on the current ratepayers. If only 25% of the proposed industrial 

capacity were added, the total industrial loading would be reduced from 3,383 ppd CBOD to 

1,903 ppd CBOD. The average CBOD loading is then reduced from 7,446 ppd CBOD to 5,283 

ppd CBOD. This number is still much larger than the 2017-2019 average CBOD loading of 

3,586 ppd. The total suspended solids (TSS) and total Kjeldahl nitrogen (TKN) loadings were 

reduced by only adding 25% of the industrial capacity as extra capacity. The phosphorus (P) load 

was decreased by 20% which is comparable to the reduction seen from the other methods for 

reducing loading. The value for all of the reduced loadings are summarized in Table 1. 

Table 1 - Reduced Loading versus Facility Plan Loadings 

 

Current Design 

Proposed Reduced 

Load Percent Reduction 

AWW Flow (MGD) 4.586 4.586 0% 

CBOD (ppd) 7,446 5,283 29% 

TSS (ppd) 8,104 6,263 23% 

TKN (ppd) 845 671 21% 

P (ppd) 145 116 20% 

627 of 692



17 
 

This reduction in capacity provides extra capacity without overdesigning. This provides the best 

value and ensures the smooth operation of the new facility. If the facility is designed for a large 

load that does not occur, there can be issues with sludge bulking and foaming due to filamentous 

bacteria’s advantages at low substrate concentrations. This also reduced the burden on current 

ratepayers while allowing for future growth. Additional units of reach processes can be added 

without complete reconstruction. These processes can be added by only modifying flow-splitting 

components or including additional flow paths in the original design. The current site proposed is 

large enough to double the capacity of the plant if needed. Expansion later allows for the burden 

of increased rate to be shared by a larger number of users once the population increases. Future 

industrial users will have the option to add a pretreatment process or aid Webster City in 

expanding their plant to accommodate the capacity required. 

Since loading parameters are very crucial to determining the size of process components, the cost 

saving associated with reducing the design loading to them is directly proportional to the amount 

they were decreased. The average percentage decrease in the facility loadings is 23.25%. 

Therefore, by reducing the concrete and equipment cost by 23.25%, the cost savings associated 

with this value engineering measure is $2,360,000. This shows that there is considerable benefit 

toward project cost by reducing the design loadings and providing a modular system that can be 

upgraded in the future. 

When reducing the design loading, it is also important to not under design that facility. The 

proposed design loads are greater than the average historical load that occurs at Webster City’s 

facility. This reduced design loads are intended to accurately portray the future design loadings. 

Accomplishing this goal allows Webster City to avoid effluent discharge limit violations and 

628 of 692



18 
 

provides some room for growth. Reducing these loads does decrease the growth capacity of the 

current facility and will require additions sooner as the city’s population increases. 

Increased Pretreatment Requirements 

The fourth value engineering measure identified is to enact stricter pretreatment agreements for 

the significant industrial users, current and future. Webster City currently has agreements with 

four significant industrial users for CBOD, TSS, and TKN limits. Those industries are Mary 

Ann’s Specialty Foods, Cactus Family Farms, Webster City Custom Meats Inc., and 

NaturalShrimp, Inc. Mertz Engineering, Inc. metal finishing company that is an additional 

industrial user. Mertz Engineering, Inc, does not contribute any CBOD, TSS, or TKN loading to 

the facility and are only monitored for heavy metal concentrations. Overall, these industrial users 

plan to provide increased loads that have been included in the design consideration.  

Industries are very important for the local economy. Determining the best alternative for their 

treatment is important for their financial stability. These industries and Webster City may 

mutually benefit from having the industries provide increased pretreatment. This pretreatment 

could be done using a simple, flow-through anaerobic lagoon system. An approximately 150’ by 

275’ and 10’ deep lagoon could provide the 30-day storage of the monthly average flow of 0.08 

MGD that is included in the significant industrial user’s pretreatment agreement. Adding an 

anaerobic lagoon system for each significant industrial user would provide multiple benefits in 

terms of treatment. They would provide peak flows and loading attenuation as well as reducing 

the CBOD loading. This means that the waste streams leaving these facilities would be more 

consistent and less concentrated. This provides the industries with more control over their 

process and decreases the burden on the City’s facility. The city has currently noted some 

629 of 692



19 
 

pretreatment agreement violations from the current industries, and these lagoons would aid in 

reducing those violations as well. 

To determine the effectiveness of installing anaerobic lagoon systems, modeling software was 

used. The selected modeling software is BioWin from EnviroSim. BioWin uses the Anaerobic 

Digestion Model #1 (ADM1) as the basis for the calculations completed based the 19 

biochemical processes and 3 gas/liquid mas transfer processes that are included in this model. 

This provides an accurate and efficient method to determine the treatment benefits that would be 

provided by the addition of anaerobic lagoons are each of the significant industrial users. 

Figure 6 shows the layout that was used. This layout includes influent, an anaerobic lagoon, and 

effluent. The parameters used for this model were based on the loadings from Mary Ann’s 

specialty foods, which currently has the strongest loading. The lagoon was sized to have a 30-day 

hydraulic retention time. Based on the model, the industrial user effluent loading for CBOD that 

is sent to the Webster City wastewater treatment facility was reduced by 474 ppd, TKN was 

reduced by 11 ppd, and TSS was increased by 55 ppd. At the new sewer surcharge rates that will 

go into effect on January 1 of 2028, the cost savings associate with the decreased loadings were 

calculated. There will also be approximately $1,000 in monthly operational costs for the lagoon, 

this cost is mainly associated with the cost of mixing. These values are summarized and 

displayed in Table 2. Based on the cost for similar sized lagoon projects in Iowa, this lagoon 

would cost around $1,500,000. At an interest rate of 6% for a 84-month term, the payment for 

Figure 6 - Anaerobic Lagoon BioWin Configuration 

630 of 692



20 
 

the loan would not exceed monthly savings from the lagoons treatment. Once the loan term is up, 

the industry will see a continuous benefit from the cost savings associated with this lagoon. This 

will also free up capacity at the city’s facility and reduce the fluctuation of loading that is current 

seen in the industrial effluent. 

There are cost savings associated with increased pretreatment agreements in current and future 

conditions. The cost savings were calculated by the same method that was used for the design 

loading cost savings. If the industrial loads can be pretreated to half of their current capacity, and 

the municipal loading remains the same, the facility capacity would be decreased by  

Table 2 - Industrial anaerobic lagoon cost savings 

Constituent 

Lagoon Influent 

Load (ppd) 

Lagoon Effluent 

Load (ppd) Cost Savings 

CBOD 600 126 $21,843 

TSS 200 255 ($1,526) 

TKN 50 39 $4,171 

Increased Maintenance Requirements ($1,000) 

Total Cost Savings $23,488 

approximately 20%. The cost savings would be $2,000,000. While this may not be currently 

enforced since there are existing agreements with the industrial users, this does provide evidence 

that there may be a benefit for future industrial users and the city if the industrial user provides 

pretreatment systems. This option may also reduce the profits seen by the city from the sewer 

rates but allows for a smaller facility to meet an increased population load and decreases the 

chance of effluent violations. 

There are some disadvantages associated with his value engineering measure. The local 

industries are required to spend a large sum of upfront money and train personnel to manage this 

631 of 692



21 
 

lagoon. The city would also receive reduced income from the sewer surcharge for these 

industries, which may cause the need for an increase in domestic sewer rates if there is not 

enough profit to cover the debt service for this project. This pretreatment requirement would 

need to be determined before the project is constructed to ensure that the facility is sized for the 

industrial loads that will be seen by Webster City’s treatment facility. 

Sludge Handling Process 

This fifth value engineering measure involves the sludge handling process. Currently, full sludge 

dewatering and cake storage are proposed for the treatment facility. This process provides the 

best class of sludge but also requires more infrastructure to achieve this. Webster City currently 

operates a liquid sludge storage tank and practices land application of liquid sludge for disposal. 

While providing dewatering is an ideal process, the city is currently familiar with the liquid 

sludge storage and land application process. To save on cost, the existing sludge storage tank 

could be reused and moved to the new site. This tank is constructed of bolted steel. A new 

foundation and jet mixing system will be required for reuse of this tank, but these options should 

cost less than adding dewatering presses and cake sludge storage. The sludge will still need to be 

thickened with the rotary drum thickeners to raise the solids to around 4.5%. The use of 

thickening to 4.5% allows the sludge storage tank to hold sludge for a longer period. Without any 

thickening, sludge from an activated sludge facility is typically less than 1%. 

Staying with the liquid sludge process that the city currently uses can provide significant cost 

savings to the owner. By not constructing sludge dewatering and cake storage but constructing 

liquid sludge storage instead the cost savings would be $1,890,000. These cost savings reflect the 

construction of a new liquid sludge storage tank. If the existing liquid sludge storage tank can be 

reused at the new facility site, there would be additional cost savings of $750,000. The 

632 of 692



22 
 

connection to allow for sludge dewatering can be constructed with the new facility to allow this 

process to be added to the facility as part of a future project.  

The disadvantage is continuing with a liquid sludge process is the increased cost for land 

application and the restrictions of a class B sludge. The time that sludge can be stored for is also 

decreased with a liquid sludge process. For the liquid sludge process, sludge would need to be 

removed from the storage tank at least every 3 months, if not more often. For the cake sludge 

process, sludge could be stored for a year before requiring removal. 

Bidding Separate Contracts 

The sixth value engineering measure identified involves splitting the work required into logical 

pieces and bidding each piece separately. The goal of this measure is to reduce the layers of 

contractors’ markup and allow for greater levels of competition. When the work is broken into 

small pieces, local contractors who may not be able to handle the complete project may be able 

to compete for one of the smaller pieces. 

For Webster City’s facility, three pieces can be defined to reduce the size of the project. Those 

three pieces are the existing site modifications, the influent force main, and the new site facility 

construction. Existing site modifications could include the bar screen and grit system 

renovations, wet well modifications, pump installation, demolition, and wet weather storage 

lagoon construction. Demolitions and wet weather storage lagoon construction would have to 

wait until the new facility is constructed before these items could be completed. The influent 

force main construction is specialized and the contractor building the new facility would likely 

subcontract this work. Making this section of work an individual project would allow the 

contractors who do this work to directly bid for it and removes the added markup of having a 

general contractor subcontract this work. The final piece would be the new facility and treatment 

633 of 692



23 
 

train. This would be the largest portion of the work and requires the largest contractor to 

complete this.  

Cost savings for bidding on the project as separate contracts were estimated by removing 10% of 

the cost associated with the separate project component. The value of 10% was used as a general 

figure for what the large primary contractor’s markup would be on the work that is subcontracted 

to them. The cost savings for this engineering value measure is $600,000. These savings may 

also be increased since allowing smaller contractors to independently bid on pieces of the work 

will allow for greater bidding competition. This also can provide smaller local contractors with 

the opportunity to bid on this project. While this does provide some advantages, this will create 

more contracts that require oversight. This will require this city to have three separate contracts 

for each project aspect. It will also require effective communication between the contractors to 

be facilitated by the owner and engineer. 

Alternatives Summary 

These six alternatives can be implemented in any combination. The value engineering measures 

can be summarized as only providing screening and grit removal at one location, locating the 

flow equalization lagoon at the existing facilities site after demolition, reducing the overall 

design capacity to avoid overdesign, increasing industrial pretreatment requirements, bidding the 

sludge dewatering as an alternate option, and bid the project as three separate pieces. Each is 

intended to provide Webster City with information for consideration to aid in making whichever 

decision best meets their needs.  

 

634 of 692



24 
 

Table 3 - Value engineering measures cost savings summary. 

Value Engineering Measure Associated Cost Savings 

Bar Screen and Grit Removal $580,000 

Flow Equalization $1,870,000 

Design Loadings $2,360,000 

Increased Pretreatment Requirements $2,000,000 

Biosolids Process $1,890,000 

Bidding Separate Contracts $600,000 

Total Cost Savings $9,300,000 

The total cost savings from all the value engineering measures is $9,300,000 as shown in Table 

2. If the increased industrial pretreatment limits are not applicable, the total cost savings become 

$7,300,000. A savings of $7,300,000 reduces the total project cost from $56,830,000 to 

$49,530,000. This represents a 13% reduction in overall cost, which may be amplified when 

additional savings associated with general conditions, mechanical, electrical, and instrumentation 

and controls are included. In any combination, these value engineering measures help save the 

city on the total project cost.  

Modeling of Additional Biological Processes 

Within the facility plan, each biological treatment alternative selected was an activated sludge 

process with a similar schematic operation. In the possible alternatives section of the facility 

plan, some new and advanced treatment processes were eliminated. Two processes that were 

eliminated are membrane bioreactors and sequencing batch reactors. Sequencing batch reactors 

can be coupled with Aerobic Granular Sludge and can provide space and energy savings. These 

alternate processes have many beneficial aspects that can make them advantageous potential 

options for use in Webster City wastewater treatment facility.  

635 of 692



25 
 

For the reasons noted, membrane bioreactors and aerobic granular sludge sequencing batch 

reactors were modeled, and the results were compared to the current system that is proposed for 

treatment facility improvements. The current selected design alternative is modeled in BioWin as 

part of the facility plan analysis. The effluent values from this model are the values that were 

used for comparison with the This provides an efficient way to see the feasibility and advantages 

or disadvantages of these systems. It also provides Webster City with additional information for 

their consideration in the construction of their new facility. 

Modeling these additional biological treatment processes intends to demonstrate that they have 

the capabilities to meet the treatment limits and provide effluent quality equal to or better than 

the selected design alternative. Price information was not developed for these alternatives due to 

the proprietary nature of the process. General cost information is not available for these systems. 

The model software used to evaluate these processes is BioWin from EnviroSim Version 6.2. 

This software uses well-recognized activated sludge models (ASM1, ASM2, ASM2d, ASM3, 

ADM1) to evaluate the operational effectiveness of various processes. 

The parameters used for these models will be based on the flows and loadings developed in the 

facility plan. These flows and loadings are provided in detail in Table 3 below. Using these flows 

and loadings for the model provides the benefit of allowing for direct comparison to the currently 

proposed alternatives. All simulations with be done at average conditions with the average wet 

weather flow of 4.586 MGD used for the flow value. It is important to use the same design 

parameters for comparison of the potential savings from using these alternative technologies. 

This ensures that the only variable being evaluated is the treatment process. These flows and 

loadings are conservative, and the city may see additional benefits from reducing these loads as 

described in the value engineering measures.  

636 of 692



26 
 

Table 4 - Model wastewater loading parameters. 

Constituent Mass Loading (ppd) Concentration Loading (mg/L) 

CBOD 7,446 194.7 

TSS 8,104 211.9 

TKN 845 22.1 

P 145 3.79 

 

Membrane Bioreactors 

Membrane Bioreactors (MBR) have excellent solids separation capabilities and take up less 

space than conventional clarifiers. The US EPA outlines the main advantages of MBR as having 

better effluent quality, smaller space requirements, ease of automation, the capability to operate 

effectively with a wide range of hydraulic retention times, and the ability to allow extended 

solids retention times. The high-quality effluent also provides advantages for future scenarios of 

water reuse and even future increased effluent limitations. Figure 7 below provides a general 

schematic for MBR operation and an example membrane. The treatment operation is extremely 

consistent, and it is unlikely to see any TSS violations with this process. Sipma et al (2010) also 

Figure 7 - (a) Membrane filtration process (Image from Siemens/U.S. Filter), (b) Hollow-fiber membranes (Image from 
GE/Zenon), Adapted Figures 1 and 2 from US EPA Wastewater Management Fact Sheet on Membrane Bioreactors. 

637 of 692



27 
 

found that MBR treatment technologies are more effective than CAS in removing 

pharmaceuticals and some other emerging pollutants.  

There are many different configurations possible with MBR systems. Meng et al (2011) outlines 

13 different MBR configurations that have been applied to various systems. For Webster City’s 

system, the best configuration would be to use MBR instead of final clarifiers. This will lead to 

significant space savings and provide the city with robust treatment technology. 

There are some disadvantages with MBR systems, which is the primary reason they were 

initially eliminated. The US EPA notes the disadvantages as generally higher capital costs. The 

cost included membrane fouling reduction, membrane cleaning, and eventual replacement of the 

membranes. The reactor membranes have a shorter life than other equipment requiring 

replacement more often. Even with these drawbacks, the potential space savings, and increased 

effluent quality give MBR the potential to be a very effective treatment technique. 

To generate the UCT MBR model, the volumes and water depth from the facility plan were used. 

This allows the model to be consistent with what is currently shown. The anaerobic zone 

includes a tank of 290,000 gal with a depth of 18 feet. The anoxic zone includes two tanks of 

250,000 gal each with a depth of 17 feet. The aerobic zone includes four tanks of 650,000 gal 

each with a depth of 16 feet. Based on the recommend design flow configuration in the textbook 

Biological Wastewater Treatment by Grady et al., the return activates sludge (RAS) flow was 

Figure 8 - Selected process alternative of UCT Activated sludge modeled with MBR replacing the final clarifiers. 

638 of 692



28 
 

paced at 100% of the influent flow, the nitrate rich or mixed liquor return (NR) was paced at 

400% of the influent flow, and the nitrate free return (AR) was paced at 200% of the influent 

flow. These flows return to the tanks in the system as shown in Figure 2. An anaerobic MBR was 

then sized using an iterative process to meet the effluent limits. 

Using BioWin, the selected alternative of UCT activated sludge was paired with MBR in place of 

clarifiers to vary the treatment capabilities. Figure 8 shows the model layout that was used for 

this evaluation. A steady-state simulation was completed for this process. The simulation results 

reflect that the MBR process can achieve higher effluent standards and remove the space 

requirement of clarifiers. The values of the primary constituents of concern are listed in Table 4 

below. The most notable decrease is in the value of TSS. MBRs are known to reduce TSS 

concentrations to effectively zero when used in practice. This emphasizes the positive 

implications that MBR systems can have for future water reuse case scenarios. MBR also takes 

up very little space relative to clarifiers. Currently, the footprint of the clarifiers is approximately 

16,000 ft2 or 0.37 acres. The MBR system would be able to fit into an approximately 600 ft2 land 

area. This provides very large space savings. This space savings is likely not enough to allow the 

facility to be constructed at the old site but would reduce the land required for the new facility 

and allow for more space to be available at the site for future expansion. 

Table 5 – Modeled MBR effluent quality comparison. 

Constituent 

Clarifier Simulated Effluent 

Concentration (mg/L) 

MBR Simulated Effluent 

Concentration (mg/L) 

BOD 4.27 0.51 

TSS 16.18 0.00 

TN 4.20 2.58 

TP 0.43 0.36 

639 of 692



29 
 

Sequencing Batch Reactors with Aerobic Granular Sludge 

The original research relating to aerobic granular sludge (AGS) occurred in 1997 by E. 

Morgenroth et al. and the process has received lots of attention since then. With granular sludge, 

different environments can exist within the same system. Nancharaiah and Reddy (2018) explain 

that due to granule size, aerobic, anoxic, and anaerobic zones are present in the AGS particles. 

These particles contain nitrifiers, denitrifiers, and phosphate-accumulating organisms. Figure 9 

provides a visual depiction of how their environments exist. AGS has outstanding settleability, 

such that no traditional or integrated solids separation process is required to remove solids from 

the system. This also allows for very effective biomass retention (de Bruin et al., 2013). The use 

of sequencing batch reactors (SBR) is also very important for AGS operation. Hamza et al. 

(2022) that SBRs are ideal because they provide the greatest control over hydrodynamic shear 

Figure 9 - Visual representation of segregated distribution of (a) microorganisms, (b) carbohydrates and proteins of the EPS 
matrix, and (c) nitrogen pathways. (Nancharaiah and Reddy, 2018) 

640 of 692



30 
 

forces, feeding strategy, feast-famine regime, dissolved oxygen concentration, solids retention 

time, and hydraulic retention time. These are the main parameters that determine the 

effectiveness achieved in culturing AGS.  

Sequencing Batch Reactors with Aerobic Granular Sludge (SBR-AGS) are the most prominent 

and tested application of AGS. In 2011, there were fewer than 10 full-scale AGS applications but 

that number had grown to over 80 in 2021 (Hamza et al., 2022). Most of these are SBR facilities 

and have had success with this technology. This trend also provides evidence for the increasing 

popularity of this treatment alternative. This is primarily due to the presence of all necessary 

microorganisms in the granular sludge and granular sludge’s increased settleability allowing for 

biological nutrient removal processes and solids separation can occur in one reactor. This greatly 

reduces the space and energy required for this treatment process. De Sousa Rollemberg et al. 

(2018) note that aerobic granular sludge can provide a 20-25% reduction in operational costs and 

a 50-75% reduction in space required. This provides a significant advantage in areas that are 

space constrained. These factors provide the reasoning for modeling and evaluating the potential 

applicability of SBR-AGS.  

There are some potential disadvantages associated with SBR-AGS. Xia et al. (2018) reviewed 

and noted the importance of seed sludge on granule formation. Without the proper seed sludge, 

granulation may be difficult to culture or be unstable. As previously noted, there are many factors 

affecting the culturing of AGS. If these many aspects are not properly managed, the long-term 

stability of the granular sludge will be negatively impacted. Nancharaiah and Reddy (2018) also 

note that long-term stability can be negatively impacted by low-loading conditions. Even with 

the drawbacks, many applications show that SBR-AGS can be an effective treatment technique. 

641 of 692



31 
 

BioWin was used to simulate the treatment capabilities of aerobic granular sludge. The layout 

used in BioWin is shown in Figure 10. This layout includes a buffer tank to ensure constant flow 

during the filling period, and four reactors in parallel to provide redundancy and enough capacity 

to meet the treatment demands. These SBRs had a total cycle time of 6 hours. The cycle details 

are provided in Table 5. During the waste phase, sludge was wasted at a rate of 2400 m3/d, to a 

total wastage rate equal to 2.3% of the total influent flow. These cycles were offset by 1.5 hours 

so to allow continuous flow into the SBR-AGS, this is an additional benefit of the four-reactor 

layout. Each reactor has a volume of 0.66 MG. The results from the simulation can be found in 

Table 6. A total of 8 cycles were run after a seeding period to determine the values for the 

effluent parameters. These results are compared to the results of the UCT process that was 

modeled as the current design alternative. 

 

Figure 10 - BioWin model for sequencing batch reactors with aerobic granular sludge 

642 of 692



32 
 

Table 6 - SBR-AGS Cycle Details 

Time (hours) GSST 1 GSST 2 GSST 3 GSST 4 

0 Mix/React Mix/React Mix/React Feed 

0.25 Mix/React Mix/React Mix/React Feed 

0.5 Mix/React Mix/React Settle Feed 

0.75 Mix/React Mix/React Settle Feed 

1 Mix/React Mix/React Waste Feed 

1.25 Mix/React Mix/React Feed Mix/React 

1.5 Mix/React Mix/React Feed Mix/React 

1.75 Mix/React Mix/React Feed Mix/React 

2 Mix/React Settle Feed Mix/React 

2.25 Mix/React Settle Feed Mix/React 

2.5 Mix/React Waste Feed Mix/React 

2.75 Mix/React Feed Decant Mix/React 

3 Mix/React Feed Mix/React Mix/React 

3.25 Mix/React Feed Mix/React Mix/React 

3.5 Settle Feed Mix/React Mix/React 

3.75 Settle Feed Mix/React Mix/React 

4 Waste Feed Mix/React Mix/React 

4.25 Feed Decant Mix/React Mix/React 

4.5 Feed Mix/React Mix/React Mix/React 

4.75 Feed Mix/React Mix/React Mix/React 

5 Feed Mix/React Mix/React Settle 

5.25 Feed Mix/React Mix/React Settle 

5.5 Feed Mix/React Mix/React Waste 

5.75 Decant Mix/React Mix/React Feed 

6 Mix/React Mix/React Mix/React Feed 

 

643 of 692



33 
 

Table 7 – Modeled SBR-AGS effluent quality comparison 

Constituent 

UCT Simulated Effluent 

Concentration (mg/L) 

SBR-AGS Simulated Effluent 

Concentration (mg/L) 

BOD 4.27 6.50 

TSS 16.18 5.50 

TN 4.20 1.50 

TP 0.43 0.47 

These results show that SBR-AGS achieved the same or better performance than the selected 

UCT process. The space savings from SBR-AGS are very large as well. Four 0.66 MG reactors, 

for a total of 2.64 MG are required to achieve biological nutrient removal and solids separation 

with SBR-AGS. The currently selected alternative requires 5.00 MG of volume for the treatment 

process. The depth in the SBR-AGS even further reduces the land requirement. The space 

required for the four SBR-AGS layout would be approximately 18,000 ft2 compared to the 

approximately 42,000 ft2 of space required for the UCT process. The SBR-AGS process provides 

consistent and flexible treatment that can be constantly tuned to meet all of Webster City’s 

treatment needs. This alternative can be expensive in some case scenarios, as there is only one 

primary supplier of this equipment required for this process. The alternative does provide merit 

to be considered for Webster City. The SBR-AGS process can most effectively be applied to 

situations like Webster City’s where there is very little reuse of existing infrastructure, and the 

new facility will be constructed at a new site. 

Additionally, conventional SBRs can also be a viable design alternative. The operation of a 

conventional SBR is similar to the SBR-AGS, the main difference being the flow path for these 

reactors. This alternative can provide consistent treatment provided in a small footprint like 

SBR-AGS. Similar sized SBR projects, in terms of both flows and loadings, in Iowa have had a 

644 of 692



34 
 

construction cost of approximately $25,000,000. This does not include the cost of flow 

equalization or the force main to reach the new site. The total project cost would be 

approximately $45,000,000. This provides additional cost savings beyond the estimated saving 

included in the value engineering measures. 

Conclusion 

A variety of possible measures that can help Webster City reduce the cost of its new treatment 

facility are outlined in this value engineering analysis. These alternatives should be additionally 

discussed with the design engineer to incorporate into the new facility plans and specifications as 

the city determines is necessary. Any number of these options can be provided for Webster City, 

which is determined to effectively meet their needs. The objective of providing alternative 

treatment options was to provide the city with more information for consideration to use as best 

fits their specific needs. An alternative process may also be considered to save space and provide 

increased effluent quality. For those reasons, the two alternative processes outlined have the 

potential to provide added benefit to Webster City. The currently proposed alternative will also 

effectively meet all the new effluent limitations as outlined in the facility plan, and the value 

engineering measure outlined can help make that process more affordable. 

  

645 of 692



35 
 

References 

De Bruin, L. M. M., De Kreuk, M. K., Van Der Roest, H. F. R., Uijterlinde, C., & Van Loosdrecht, M. C. M. 
(2004). Aerobic granular sludge technology: an alternative to activated sludge? Water Science and Technology, 
49(11–12), 1–7. https://doi.org/10.2166/wst.2004.0790 

 
De Sousa Rollemberg, S. L., Mendes Barros, A. R., Milen Firmino, P. I., & Bezerra Dos Santos, A. (2018). Aerobic 

granular sludge: Cultivation parameters and removal mechanisms. Bioresource Technology, 270, 678–688. 
https://doi.org/10.1016/j.biortech.2018.08.130 

 
Hamza, R., Rabii, A., Ezzahraoui, F., Morgan, G., & Iorhemen, O. T. (2022). A review of the state of development 

of aerobic granular sludge technology over the last 20 years: Full-scale applications and resource recovery. Case 
Studies in Chemical and Environmental Engineering, 5, 100173. https://doi.org/10.1016/j.cscee.2021.100173 

 
Huang, S., Pooi, C. K., Shi, X., Varjani, S., & Ng, H. Y. (2020). Performance and process simulation of membrane 

bioreactor (MBR) treating petrochemical wastewater. Science of The Total Environment, 747, 141311. 
https://doi.org/10.1016/j.scitotenv.2020.141311 

 
Lin, H., Peng, W., Zhang, M., Chen, J., Hong, H., & Zhang, Y. (2013). A review on anaerobic membrane 

bioreactors: Applications, membrane fouling and future perspectives. Desalination, 314, 169–188. 
https://doi.org/10.1016/j.desal.2013.01.019 

 
Morgenroth, E., Sherden, T., Van Loosdrecht, M. C. M., Heijnen, J. J., & Wilderer, P. A. (1997). Aerobic granular 

sludge in a sequencing batch reactor. Water Research, 31(12), 3191–3194. https://doi.org/10.1016/S0043-
1354(97)00216-9 

 
Nancharaiah, Y. V., & Kiran Kumar Reddy, G. (2018). Aerobic granular sludge technology: Mechanisms of 

granulation and biotechnological applications. Bioresource Technology, 247, 1128–1143. 
https://doi.org/10.1016/j.biortech.2017.09.131 

 
Ng, A. N. L., & Kim, A. S. (2007). A mini-review of modeling studies on membrane bioreactor (MBR) treatment 

for municipal wastewaters. Desalination, 212(1–3), 261–281. https://doi.org/10.1016/j.desal.2006.10.013 
 
US EPA, O. (2019, August 28). Membrane Bioreactors - Wastewater Management Fact Sheet [Overviews and 

Factsheets]. https://www.epa.gov/sustainable-water-infrastructure/membrane-bioreactors-wastewater-
management-fact-sheet 

 
Weiss, S., & Reemtsma, T. (2008). Membrane bioreactors for municipal wastewater treatment – A viable option to 

reduce the amount of polar pollutants discharged into surface waters? Water Research, 42(14), 3837–3847. 
https://doi.org/10.1016/j.watres.2008.05.019 

 
Xia, J., Ye, L., Ren, H., & Zhang, X.-X. (2018). Microbial community structure and function in aerobic granular 

sludge. Applied Microbiology and Biotechnology, 102(9), 3967–3979. https://doi.org/10.1007/s00253-018-8905-
9 

 
Zaghloul, M. S., & Achari, G. (2022). A review of mechanistic and data-driven models of aerobic granular sludge. 

Journal of Environmental Chemical Engineering, 10(3), 107500. https://doi.org/10.1016/j.jece.2022.107500 
  

646 of 692



36 
 

Appendix A 

Sequencing Batch Reactor with Aerobic Granular Sludge Simulation Results 

 

 

647 of 692



37 
 

 
 

 

UCT Process with MBR BioWin Results 

 

648 of 692



 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

Memorandum 

 
To: Daniel Ortiz-Hernandez, ICMA-CM, City Manager 

Biridiana Bishop, Asst. City Manager  
Nick Knowles, Water & Wastewater Plant Supervisor 
Greg Sindt, P.E., Bolton & Menk 
Andrew Sindt, P.E., Bolton & Menk 

Date: July 10, 2023 
 

From: Jim Lund, P.E. 

CC: John Haldeman, P.E. 
Darin Jacobs, P.E. 

RE: Webster City Facility Plan – Value Engineering Review 

INTRODUCTION:  
 

The primary goal for this first phase of the Facility Plan Value Engineering Review is an overall 
review of the 2022 Facility Plan prepared by Bolton & Menk, Inc. to specifically locate and 
suggest possible capital cost saving measures. Our scope of work on this first phase is listed 
below (1 – 6).  The City may request a more detailed second phase of Value Engineering Review 
during the final design and construction documents preparation. 
 

 1. An overall review of the existing Facility Plan and its recommendations. 
 2. A review of the recommended treatment processes. 
 3. A review of other recommended improvements to be included with the project. 
 4. A review of the project cost estimates included with the Facility Plan. 
 5. A review of the project operating costs included with the Facility Plan. 

6. Providing a written memo (a.) with a summary assessment of the selected processes and 
items for consideration; (b.) regarding cost estimates and considerations; (c.) regarding 
operating cost estimates and considerations. 

 
Value Engineering reviews will typically include an analysis of operating costs which rolls into a 
life-cycle cost analysis. Snyder and Associates did not evaluate detailed operating costs as 
detailed Operation & Maintenance (O&M) costs are not presented in the Facility Plan. Our effort 
was therefore directed towards reducing capital costs after reviewing the recommended treatment 
process. It is certain that several cost saving ideas may be available but not all may be practical 
for one reason or another. It is also not possible to outline every combination in this document. 
We have instead concentrated on large impact items. The treatment system recommended in the 
facility plan is certainly capable of meeting current DNR requirements. Changes to the plan to 
reduce cost will require difficult decisions.  Those decisions could include modifications ranging 

649 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 2 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

from constructing all or part of the proposed improvements on the existing WWTP site, 
modifying the City’s growth projections which would change the anticipated flows and loads, 
considering another type of treatment process, and/or changing the approach to biosolids 
management. 
 
The issue of constructing new components on the existing site comes into focus if the force 
main(s) to the new site is eliminated to reduce cost. This would be possible if there if there is 
sufficient space for the Equalization Basin (EQB) on the existing site. There may be other valid 
reasons that conflict with new construction on the existing site such as current site use, Street 
Dept. occupancy, green space consideration, proximity of existing residences, etc. None-the-less, 
these do not preclude construction but may be enough reason for the City to choose to not re-use 
the existing site. According to the Hamilton County GIS mapping database, the City owns more 
than 53 acres at the existing plant site; of that, approximately 35 acres is outside of the floodway 
and is buildable land.  The Street Department currently occupies some of this land and there is a 
dedicated green space. Again, this is not an easy decision due to the proximity of the facilities to 
nearby residences and odors associated with the facilities, but could substantially reduce initial 
cost. 
 
Section IV of the Facility Plan discusses seven technologies or variations of technologies and 
whether they would be evaluated further for use in Webster City: 
 
1. Aerated lagoons: Snyder and Associates agrees with the evaluation in that aerated 

lagoons will not consistently reduce nitrogen through cold temperature seasons, and they 
will not remove a significant mass of phosphorous.  

2. Constructed Wetlands: Snyder and Associates agrees that the flows and loads are high 
enough that significant land area would be consumed, and cold climate operation is a 
problem. 

3. Variations of the activated sludge biological treatment process: extended aeration, 
oxidation ditch, sequencing batch reactor, membrane bioreactor, biological aerated filter, 
integrated fixed-film activated sludge, and moving-bed bioreactor are all technologies 
that could be made to work. Each one has specific characteristics, as described in the 
Facility Plan, which may result in a “No Further Consideration” decision. Extended 
aeration active sludge, oxidation ditch, and sequencing batch reactors are the three most 
feasible when considering capital cost, operational complexity, operating and 
maintenance costs, and site constraints. These three technologies are common and proven 
and have the ability to reduce nutrients to satisfy the state of Iowa’s Nutrient Reduction 
Strategy (NRS). They should receive further consideration.   
 

During this evaluation, a few important items were the point of concentration. The first item 
reviewed was the City’s growth projections which affects flow and load projections for the 
future. This is a very important and difficult exercise since predicting the future is challenging.  
We understand that the City completed growth projections in 2016 and that data is included in 
Appendix C of the Facility Plan document. An analysis of flow and load projection based on this 
population growth is discussed below. This item could present a significant effect to the cost of 

650 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 3 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

the treatment plant. As a related item, perhaps a modular plant design, which readily lends itself 
to expansion if/when future loads develop, should be a high priority. This type of design, with 
phased construction, is often implemented when large growth – higher than the trends of other 
local communities - is anticipated, and certain processes lend themselves well to this concept 
while others do not. The City of Coralville completed their most recent upgrade in July 

2020. The new wastewater improvements were designed to accommodate growth thru 

2030, a ten-year planning period. We also note that future construction costs will be higher due 
to simple cost inflation. In order to accommodate future construction in the shortest possible 
time, the entire full-build plant should be designed and submitted to IDNR as part of the 
construction permit application, with the future components clearly identified. This will reduce 
the design-review-approval time frame for future construction. The future components, identified 
in this memo, could then go directly to bidding on an expedited schedule. The bid-award-
construction of the future components could be a 12–18-month time frame compared to a 24-48-
month time frame if starting at the design stage. 
 
A particularly important part of the new design is related to the Iowa Nutrient Reduction 
Strategy (NRS) as implemented by the Iowa DNR. A national nutrient reduction effort was 
initiated by the US EPA for which a framework was released in 2011. This effort was driven by 
the desire to reduce the hypoxic episodes in the Gulf of Mexico. Iowa’s NRS was released for 
public comment in 2012. The combined effort of Iowa State University, Iowa DNR, and the 
Iowa Department of Agriculture was to assess and reduce nutrient loading using an integrated 
strategy for point sources and nonpoint sources (Pg 1, Exec. Summary of 2012 Iowa NRS 
report.) The point source policy is intended to focus on technology practices that offer the most 
“bang for the buck” at reducing nitrogen and phosphorus loading. The forthcoming discharge 
permits for the major facilities would require implementation of technically and economically 

feasible process changes to achieve targeted reductions of at least two-thirds (66%) of the 
nitrogen and three-fourths (75%) of the phosphorous from current levels (Pg 2, Exec. Summary). 
Further, nonpoint source strategies included nutrient trading and other innovative approaches 
(Pg 3, Exec. Summary). It was acknowledged that nutrient reduction would not be easy, but the 
effort should be made to improve Iowa’s water quality while at the same time ensuring the 
state’s continued, reasonable economic growth and prosperity. 
 
The Iowa NRS is not intended to rely solely on construction of wastewater treatment plants to 
meet goals of 10 mg/l TN and 1 mg/l TP. A wastewater treatment facility can certainly achieve 
this, but the overall plan needs to be affordable for the users. Nutrient reductions of 66% TN and 
75% TP can be consistently achieved by current wastewater treatment technology, and nutrient 
trading could be used to augment this to achieve the annual average mass limits equivalent to 10 
mg/l TN and 1 mg/l TP. Nutrient trading means setting a goal for the total amount of nutrients 
entering a surface water and allowing both point and nonpoint sources to trade nutrient reduction 
credits in order to meet the goal. 
 
Section 3, Pg 186  of the 2012 NRS Report - “Point Source Nutrient Reduction Technology 
Assessment and Implementation Plan” says: “The primary mechanism IDNR will use in 
assessing the “reasonableness” of nutrient removal for individual facilities is the estimated costs 

651 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 4 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

for improvements and the ability of end users to afford those costs.” Typically, if the cost of the 
wastewater treatment project is < 1% of the median household income (MHI), then the project is 
affordable. If the cost is > 2% MHI then the project is not affordable. Webster City’s MHI is 
$55,000/yr. The City of Ames recently modified their wastewater treatment project to a 2-phase 
approach in order to ease the cost burden on their residents. They will use a 10-year period for 
implementation of phase 1. Phase 2 will be put into action, if necessary, after the 10th year.  
 
Assuming a project is affordable any recommended process should be capable of meeting the 
goals of the NRS. The ultimate goal of the NRS- is meeting annual average effluent values of 10 
mg/l Total Nitrogen (TN) and 1 mg/l Total Phosphorus (TP) for typical domestic strength 
wastewater as discharged from point sources greater than 1 MGD. For wastewater with a 
significant (significant is undefined in NRS report) industrial component or strength greater than 
typical domestic, the NRS goals are 66% removal of TN and 75% removal of TP as discussed 
above. The wastewater generated within Webster City exhibits strength greater than typical 
domestic, as stated on page 6 of the August 2022 Facility Plan. The CBOD and TSS in Webster 
City is twice the typical value used by IDNR for design values and the total Kjeldahl nitrogen 
(TKN) is 31% higher than the typical value. Therefore, the NRS goal applicable to Webster 

City is 66% removal of TN and 75% removal of TP.  
 
Many of the top performing activated sludge-type treatment plants in the state are easily meeting 
the 66% and 75% removal which the IDNR considers this excellent performance, but are not 
meeting the 10 mg/l TN and 1 mg/l TP annual average limit goals. . To provide comparison, 66% 
TN removal would require final effluent at approximately 12 mg/l as compared to the goal of 10 
mg/l. At 75% TP effluent would be approximately 2.25 mg/l as compared to the goal of 1 
mg/l. The cost of removal tends to increase substantially as the final numerical goal gets 
smaller. Meeting the NRS removal percentages can be accomplished with conventional 
equipment and processes. Nutrient trading can be used to augment this and to achieve the 
equivalent of the annual average TN and TP limits. The proposed University of Cape Town 
(UCT) process, which is conventional extended aeration activated sludge with nutrient removal, 
is designed to meet the 10 mg/l TN and 1 mg/l TP limits and includes the processes and 
equipment to do so (see pg. 83 article V. C. of Fac. Plan). Perhaps the new design could 
accommodate this equipment in the future, but it would not be constructed at this time, thereby 
reducing costs. Phasing construction to correlate with the demand created by a 5-to-10-year 
growth projection (Coralville and Ames used 10-year periods) is commonly done when growth 
projections exceed historical trends. Delaying construction until a future date would also subject 
the cost of those items to inflationary increases.  
 
In order to provide a bookend for cost comparison, this analysis performed a cursory comparison 
of the Sequencing Batch Reactors (SBR) treatment technology. In recent years, SBR technology 
has tended to be the least expensive of the activated sludge variants and has a proven record of 
performance, including nutrient reduction, according to Iowa DNR. Therefore, the SBR was used 
as the lowest cost system for comparison. In addition, the SBR process is modular and readily 
lends itself to phased construction if needed for future capacity expansion. There are other 

652 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 5 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

technologies that can also achieve the performance goals of this project. The oxidation ditch 
technology has also been proven as a capable nutrient reduction technology. 
 
Comparing the SBR and the UCT technologies, both are activated sludge. The SBR will use 
fewer tanks as the fermentation and nutrient removal treatment processes take place within one 
tank. The separate Return Activated Sludge (RAS) Fermenter and Nutrient Removal basins are 
not needed. There would be no clarifiers required for the SBR alternate as the settling process 
also occurs within the same basin as the anaerobic, anoxic, and aeration treatment processes. 
There are no large RAS pumps associated with the SBR system. There will be smaller Waste 
Activated Sludge (WAS) pumps to pump biosolids from the SBR tank to the aerobic digester. 
WAS is typically a smaller volume which is pumped at lower rates, hence smaller pumps. 
 
There would be pumps associated with the jet-mix system used by some of the SBR vendors. Jet-
mix systems allow for use of smaller aeration blowers. Other vendors utilize fine-bubble aeration 
grid to provide mixing and aeration, similar to the UCT process, in which case larger blowers 
replace the jet-mix pumps.  
 
In summary, the UCT process, as designed here, is capable of treating the City’s wastewater and 
reducing nutrient concentrations below the required Total Nitrogen and Total Phosphorus levels 
(10 mg/l TN and 1 mg/l TP). The SBR process, as described, is capable of treating the City’s 
wastewater and reducing nutrient concentrations below the required Total Nitrogen and Total 
Phosphorus levels (by 66% for TN and 75% for TP) thereby meeting the requirements of the 
Iowa NRS, and doing so at a lower initial capital cost, as described below. An SBR system can 
routinely achieve TN concentrations of < 10mg/l, and TP concentrations of < 2 mg/l on monthly 
averages. 
 
Regarding the estimated capital cost included in the Facility Plan, Snyder and Associates 
believes it generally reflects the current pricing environment presented over the past 12 months 
for the equipment and materials listed. We do not know the unit costs, nor the quantities used to 
prepare the estimate so we cannot comment on specific materials, i.e., earthwork and concrete. 
The equipment costs appear to be in line with typical budgetary costs offered by vendors at the 
facility planning stage.  

  
In addition, regarding Infiltration and Inflow (I/I), we understand that the City has been 
budgeting around $500,000/year for I/I removal but that is scheduled to be reduced to $100,000 
to $200,000 per year starting in 2025. I/I removal is an important effort for all communities with 
sanitary sewer systems. The effort to reduce the volume and rate of clear water entering the 
sanitary sewer can be relatively expensive on a per gallon cost. Each community needs to weigh 
the cost versus the benefits. Quantifying the volume and rate of I/I is the first step to managing 
this effort. Typically, 20%-30% removal is considered successful.  

653 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 6 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

Webster City Population Data 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Historical populations 

Year Pop. ±% 

1870 1,339 —     

1880 1,848 +38.0% 

1890 2,829 +53.1% 

1900 4,613 +63.1% 

1910 5,208 +12.9% 

1920 5,657 +8.6% 

1930 7,024 +24.2% 

1940 6,738 −4.1% 

1950 7,611 +13.0% 

1960 8,520 +11.9% 

1970 8,488 −0.4% 

1980 8,572 +1.0% 

1990 7,894 −7.9% 

2000 8,176 +3.6% 

2010 8,070 −1.3% 

2020 7,825 −3.0% 

Source: "U.S. Census website". United States 
Census Bureau. Retrieved 2020-03-29 and Iowa 
Data Center 
Source: U.S. Decennial Census[10]  

654 of 692

https://en.wikipedia.org/wiki/1870_United_States_census
https://en.wikipedia.org/wiki/1880_United_States_census
https://en.wikipedia.org/wiki/1890_United_States_census
https://en.wikipedia.org/wiki/1900_United_States_census
https://en.wikipedia.org/wiki/1910_United_States_census
https://en.wikipedia.org/wiki/1920_United_States_census
https://en.wikipedia.org/wiki/1930_United_States_census
https://en.wikipedia.org/wiki/1940_United_States_census
https://en.wikipedia.org/wiki/1950_United_States_census
https://en.wikipedia.org/wiki/1960_United_States_census
https://en.wikipedia.org/wiki/1970_United_States_census
https://en.wikipedia.org/wiki/1980_United_States_census
https://en.wikipedia.org/wiki/1990_United_States_census
https://en.wikipedia.org/wiki/2000_United_States_census
https://en.wikipedia.org/wiki/2010_United_States_census
https://en.wikipedia.org/wiki/2020_United_States_census
https://www.census.gov/
https://en.wikipedia.org/wiki/United_States_Census_Bureau
https://en.wikipedia.org/wiki/United_States_Census_Bureau
http://data.iowadatacenter.org/datatables/PlacesAll/plpopulation18502000.pdf
http://data.iowadatacenter.org/datatables/PlacesAll/plpopulation18502000.pdf
https://en.wikipedia.org/wiki/Webster_City,_Iowa#cite_note-DecennialCensus-10


Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 7 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

DISCUSSION 
 
1. Flows & Loadings/Population Growth and Industrial Capacities: The Facility Plan 

assumes aggressive growth in both population and industrial flow/loadings. The historical 
population data may not support this thesis. It is our understanding when these 
projections were prepared by the City in 2016, the Prestage Pork Plant was considering 
locating near Webster City.  The Prestage Plant conveyed to the City that they would run 
two production shifts at 1,000 persons per shift, plus a sanitizing shift.   The plant has 
been constructed in the area but has been unable to operate more than one shift per day.  
As such, these employment estimates may have skewed the population growth 
projections.   
 

 The Webster City population growth from 2015 (7,814 per Section II. B., pg 5 of Fac. 
Plan) to 2020 (7,825 per US Census) was 0.14%. This translates to a 20-yr growth rate of 
0.56% and a 2040 population of 7,869. The Facility Plan also suggests a 2040 population 
of 11,609 (+3,795 people). This represents an overall growth of 48.5% and an average 
annual growth rate of 2.4% for Webster City.  In comparison, the average annual growth 
rate for the State of Iowa between 1980 and 2020 is 0.22% or about one-tenth that of the 
Facility Plan’s projected growth of Webster City. Two of the fastest growing 
municipalities in the State of Iowa, the Des Moines metro area and Cedar Rapids metro 
area have shown average annual growth rates of 1.76% and 0.64% respectively. Both are 
well below the projected annual rate for Webster City of 2.4%/year. We believe that 
moderating the growth considerations will offer substantial cost savings opportunities.   

 
The Facility Plan includes unallocated industrial capacity in the proposed Wastewater 
Treatment Plant (WWTP) design of 25% (1,861 lbs/d) for carbonaceous biochemical 
oxygen demand (CBOD), (2,026 lbs/d) for Total Suspended Solids (TSS), and (211 lbs/d) 
for Total Kjeldahl Nitrogen (TKN), and an additional unallocated industrial flow capacity 
of 11% or 0.5 Million Gallons per Day (MGD). It is our understanding that this was part 
of the 2016 analysis completed by the City. While the cost relationship for these 
allocations is not linear, in other words, they will not account for 25% of the cost, there 
are capital costs associated with the larger clarifiers, larger aeration basins, higher blower 
capacity, larger biosolids components, and larger disinfection components. In addition, it 
follows that if the population growth does not occur as planned, then the industrial load 
would likely not grow as fast as anticipated. The industrial load is related to production; 
production is related to the number of employees; the number of employees is related to 
the local population. Should the proposed plant be constructed for these loadings and the 
loadings do not occur and the plant is oversized which often results in operational 
difficulties. The plant as proposed in the Facility Plan has two trains of multiple tanks. 
One train could likely provide sufficient treatment capacity for several years. The IDNR 
has redundancy requirements for some units in any treatment facility. These would need 
to be addressed in the design. Phased construction could reduce the initial capital cost, 
however future construction would come at higher unit costs as dictated by simple 
economic inflation.  

655 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 8 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

2. The flow data presented indicates that Infiltration and Inflow (I/I) accounts for 57% of 
the design Average Wet Weather (AWW) flow and 76% of the design Maximum Wet 
Weather (MWW). The plan does call for a 12 Million Gallon (MG) Equalization Basin 
(EQB) which will allow for not having to over-size the process components based on 
hydraulic requirements. The plan shows the EQB will be located on the new plant site 
south of the existing plant. The Flow Diagram, Figure 4.1 calls for new mechanical fine 
screening and grit removal downstream of the EQB on the new site. It is our 
understanding that peak flow would be diverted  to the EQB upstream of the proposed 
fine screening and grit removal, hence the proposed new screening and grit removal 
facilities will be designed for the ADW/AWW flow and not the peak flows.  

 
Typically, there is one screening and grit removal system at a wastewater treatment plant. 
This situation is a bit unique in that the existing screening and grit systems upstream of 
the existing pump station are not as efficient as newer technology, however the existing 
screen and grit do provide some protection for the pump station. It is not typical to spend 
money on two screening and grit removal systems, however, in this instance upgrading 
the existing equipment, assuming the concrete is still in good condition, is a reasonable 
approach for the ~$600,000 estimated cost. 

  
3. The EQB is proposed for the new (south) site. We suggest evaluating whether the EQB 

could be located on the existing site. If this is feasible, the new site work could be 
reduced by diverting the peak flow at the existing site. This would allow reducing the 
dual forcemain size, possibly eliminating one forcemain, and reducing the pump size to 
pump the equalized flow. The influent flow would be screened and de-gritted as currently 
proposed, but instead of pumping peak flow of 11 to 12+ MGD  1.5 miles to the new site, 
only the MWW of 5.1 MGD (AWW + 0.5 MGD) would need to be pumped. Smaller 
pumps could be used in the lift station to pump the diverted flow after screening and grit 
removal to the new site. Flow back to the lift station will be controlled gravity. This 
would reduce costs by eliminating the need for the Preliminary Treatment building and 
foundation at the south site. There would be corresponding cost incurred with 
constructing an earthern berm EQ basin on the existing site due to hauling, material 
storage limitations, and management of the required earthen material on a confined site. 
We presume that the EQ basin could be phase-constructed as the existing plant is being 
demolished.  

 
The trade-off would be that there would need to be sump and larger peak flow pumps to 
pump the peak flow into the EQB on the existing site, as it is understood that the existing 
influent sewer if too deep to allow gravity flow into the EQB. These larger pumps would 
only operate during peak flow events. Under normal flow conditions the smaller 
ADW/AWW flow pumps would pump the flow to the new site screening and grit 
removal systems. 

 
 

656 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 9 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

4. Dual 18-inch diameter force mains are proposed to accommodate the peak flow, operate 
at a reasonable velocity at low flows, and to provide redundancy. These are all good 
reasons to provide two barrels under Highway 20 and under the railroad.  A single force 
main could operate satisfactorily if the flow is equalized at the existing site. If the peak 
flow rate pumped is capped at 5.086 MGD or 3,532 gpm, the velocity would be ~ 4.5 feet 
per second (fps). This is acceptable for peak conditions. To maintain adequate velocity of 
2 fps in an 18-inch pipe the pumps will need to be designed for a ~ 1,600 gpm flow rate. 
This is 2.3 MGD, which is only slightly more than the 1.99 MGD ADW flow described 
in the Facility Plan (Table 2.4, pg 13). This is easily done. The working volume of the 
wetwell will need to be sized appropriately. Also, constructing the dual barrel under 
Highway 20 and the railroad now would be a prudent to avoid construction delays if the 
second barrel were ever needed. Most communities operate pumping facilities with one 
forcemain. If the forcemain fails abruptly, it can normally be repaired in less than 24-
hours. 

 
Communities do not construct parallel water mains in the event one breaks. If a water 
main breaks it is repaired and returned to service in a short period. 
Installation of just one forcemain, except for the Highway 20 and the railroad bores 
would reduce that cost by $700,000 to $1,200,000. 
 

5. After reviewing the proposed UCT (University of Cape Town) process plant, there are 
several items, listed below, which provide redundancy or options for “what-ifs”, such as 
what if there is a biological upset. Precedence shows that IDNR typically will not impose 
stricter limits for at least 10-years after a major upgrade is completed. This is clearly 
stated in Section 3, page 5 of the NRS:  
 

“If a permitted discharger installs nutrient reduction processes and technology-based TN 
and TP limits are included in the NPDES permit, then it is the position of the IDNR that 
the TN and TP discharge limits will not be made more restrictive for a period of at least 
10-years after the completion of the nutrient reduction process construction.” 

 
And at that point a compliance schedule would be proposed which would give another 5-        
years to implement any required changes. These changes also assume that the population 
growth  follows more closely to the historical trend 

 
The following items could be removed completely or downsized without risking the 
ability of the plant to meet the NPDES permit conditions.   Costs shown in this document 
reference information provided in the Facility Plan: 

 
a. Fine screen and vortex grit at the new site: Eliminate, the flow has already been 

coarse-screened and de-gritted before the lift station on the existing site. 
Estimated capital savings $1,240,000. The trade-off will be that the pumps would 
be pumping nominally higher grit concentrations so the pumps and discharge 
piping may wear marginally faster. This would likely mean the impeller and 

657 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 10 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

volute may need to be replaced a year or two sooner than under normal wear 
conditions. 

b. Final Clarifiers: Eliminate one, leave space on the new site for a future third. Two 
 70-ft dia. final clarifiers at 1,000 gpd/sq ft hydraulic loading and 30 lbs 
 TSS/day/sq ft at MWW will accommodate the 4.586 MGD (MWW) using the 
 75% IDNR criteria. At maximum flow rate the acceptable solids loading is 30 lbs 
 TSS/sq. ft./day, which translates to an MLSS concentration in excess of 3,900 
 mg/l which is higher that the system would normally operate. Estimated  capital 
 savings: $900,000. 
c. Rapid Mix Tank: Eliminate, leave room for it if needed in the future. This is 
 included “in case” stricter limits are imposed or in the event there are short term 
 biological upsets which harms sludge settleability. Estimated capital savings:  
 $165,000. The downside is there would be no easy place to add chemicals to the 
 process. Chemicals should not be needed on a regular basis.  
d. Biosolids thickening: Eliminate the Rotary Drum Thickener (RDT), RDT holding 
 tank, RDT feed pump, building, and Chem Feed. Most similar sized rural 
 communities in Iowa are storing and land-spreading liquid biosolids. Estimated 
 capital savings: $700,000. This will be somewhat offset by the need for a liquid 
 sludge storage tank(s). 
e. Biosolids Screw Press: Eliminate – see item d. Estimated capital savings: 
 $3,625,000. We understand the City indicated a preference for dewatering sludge 
 and managing cake-solids as opposed to liquid sludge. 
 
The Savings Estimate described above is approximately $6,630,000. 
 
These costs shown as estimated savings do not include all costs associated with 
installation and completion such as labor to install, painting, associated piping and 
valves, etc. The above items represent approximately 12% of the capital subtotal ($56M).  
 

6. There would be additional savings from reducing the population, flow, and loading 
estimates. For instance, the aeration basins described in the UCT plant description are 
sized for 12 hours of hydraulic detention time (HDT) at Maximum Wet Weather 
(MWW). The HDT range suggested by Metcalf & Eddy is 4-12 hours for aerobic zone 
(Table 8-26, pg 814 of 4th Ed.) The aerobic tanks could be downsized by 30-40% and still 
have cushion even at the proposed MWW flow. If the flow values are reduced, then the 
savings will be even greater. At lower flow values the anaerobic and anoxic basins could 
likewise be downsized. The organic (BOD and TKN) mass loadings, and the solids 

retention time (SRT) also factor into tank volumes. This analysis would need to be 

completed to confirm sizing requirements. 
7. The SBR technology, or other equivalent technologies such as the oxidation ditch, could 

also be revisited for additional savings. There are currently 10 communities of similar 
size to Webster City that are using SBRs for wastewater treatment (and approximately 43 
communities statewide using SBR technology). We have direct experience with SBRs, 

658 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 11 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

and we know they can successfully reduce nitrogen and phosphorous concentrations in 
municipal and industrial wastewaters. An SBR plant would consist of: 

 
a. Screening 
b. Grit Removal 
c. Flow EQ (possibly) 
d. Anaerobic Conditioning Tank 
e. SBR Basins 
f. UV Disinfection 
g. Liquid Sludge Digestion 

 
An SBR plant may possibly need to treat digester supernatant for phosphorous if it is 
decanted back to the process. Metcalf & Eddy, 4th Ed. pg 815 lists the Advantages of the 
SBR technology: 
 
a.  Both N & P removal are possible 
b. Process is easy to operate 
c.  Mixed liquor solids cannot be washed out by hydraulic surges 
d.  Quiescent settling may produce lower TSS in the effluent 
e.  Flexible operation 

 
The Limitations listed in the same reference are: 

 
a. More complex operation for N & P removal. (“More complex” is in reference to 

being more complex than operating a plant to remove only BOD. Operating an 
SBR plant to remove N & P is no more complex than other extended aeration 
systems, and in fact some operators have reported that SBRs are simple to 
operate. There are no recycle streams to manage, hence no recycle pumps or 
controls.) 

b. Some SBR manufacturers have proprietary control on their decanters. (This is the 
only mechanical part with any restrictions. The only other mechanical parts are 
pumps, aeration equipment, and perhaps some telescoping valves which are all 
generic. Any like-product can be used for these items.) 

c. Needs larger volume than SBR for N removal only. (This is also true of all 
extended aeration activated sludge plants.)  

d. Effluent quality depends upon reliable decanting facility. (Effluent quality of  
extended aeration plants likewise depends on properly operated and maintained 
clarifiers.) 

e. Design is more complex (manufacturers are involved here). (This is a subjective 
comment.) 

f. Skilled maintenance is required. (Same grade operator as other activated sludge 
technologies.) 

  

659 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 12 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

g. More suitable for smaller flowrates – they do not define “small”. (SBRs can be 
designed to serve any size community. They have been popular with smaller 
communities because smaller communities typically have fewer resources to 
devote to WWTP operation.) 

 
Iowa communities which are currently using SBR technology (2020 census population):  
 
1. Marshalltown (27,591) – operates an SBR for industrial waste treatment (PE ~120,000) 

and conventional activated sludge for domestic waste treatment (Design Pop. ~24,100) 
2. North Liberty (PE ~28,000; Design pop. 20,479) – added MBR (membrane bioreactor) to 

process  
3. Mount Pleasant (PE ~ 14,600; Design pop. 9,274) 
4. Clear Lake (PE ~32,000; Design pop. 7,687) 
5. Washington (PE ~19, 400: Design pop. 7,352) 
6. Atlantic (PE ~12,000: Design pop. 6,792) 
7. Oelwein (PE 16,400: Design pop. 5,920) 
8. Eldridge (PE ~16,700: Design pop. 6,726) 
9. Clarinda (PE ~18,500; Design pop. 5,369) 
10. SI Industries, Oakland, IA (Pop. Eq. ~ 95,000) 

 
For more information, please see the IDNR inventory spreadsheet located at: 
https://www.iowadnr.gov/Portals/idnr/uploads/water/npdes/website_file.pdf?ver=BXTccFo_EPC
5nc8rA6zoEw%3d%3d 
  

660 of 692

https://www.iowadnr.gov/Portals/idnr/uploads/water/npdes/website_file.pdf?ver=BXTccFo_EPC5nc8rA6zoEw%3d%3d
https://www.iowadnr.gov/Portals/idnr/uploads/water/npdes/website_file.pdf?ver=BXTccFo_EPC5nc8rA6zoEw%3d%3d


Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 13 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

According to Iowa DNR data, four of the top 10 municipal wastewater treatment plants for 
nitrogen removal are SBR plants and the top two of the top 10 for phosphorous removal are SBR 
plants as shown below: 

Location - type Total Nitrogen % 
Reduction 

Location Total Phosphorus % 
Reduction 

Atlantic – SBR 95.7 Grundy Ctr. – SBR 94.6 

N. Liberty – SBR-
MBR 

92.3 Atlantic – SBR 89.5 

Clear Lake SD – SBR 91.4 Eagle Grove – 
Oxidation Ditch -OD 

87.6 

Anamosa – Activated 
Sludge - AS 

88.6 Carroll – AS (VLR) 82.2 

Dyersville – AS 86.0 Cascade – AS 82.2 

Oelwein – SBR 85.6 W. Liberty – AS 82.0 

Coralville – OD 85.4 N. Liberty – MBR 80.4

Wapello – Aer. 
Lagoon 

84.7 Dyersville – AS 79.3 

W. Liberty – AS 84.0 Sioux City – AS 79.1 

Grundy Center - SBR 81.4 Clinton – OD 79.0 

Iowa NRS Goal 66.0 Iowa NRS Goal 75.0

SBR = Sequencing Batch Reactor; OD = Oxidation Ditch; AS = Activated Sludge; MBR = 
Membrane Bioreactor; VLR = Vertical Loop Reactor 
 
Based on preliminary information provided by one SBR technology vendor, the equipment 
capital cost would be approximately the same for the biological processes, however there would 
be significant savings in site work, cast-in-place concrete, buried yard piping, valves and gates, 
fittings, and equipment installation. 
 
The Facility Plan (pg 48) lists some disadvantages or reasons to not further consider the SBR 
technology, including (note our comments are in italics): 
 
1. Higher operational complexity and controls – SBRs typically operate based on oxidation-

reduction potential measurements (ORP) which is another probe in the basin along with 
a total suspended solids probe, a dissolved oxygen probe, and a liquid level probe. 
Control software provided by the manufacturer is fairly intuitive for operators having 
experience with activated sludge plants. 

661 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 14 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

2. Higher O&M costs – the facility plan does not explain what these are. However, with less 
equipment it would reason that O&M costs would not be higher. 

3. Reliability concerns – SBRs have a proven history of reliable operation. 
4. Limited nutrient removal capabilities – SBRs have a proven history of nutrient removal 

when properly operated. 
5. Large reactor tank volume – the facility plan also states one advantage of the SBR is 

reduced area required for process tanks. 
 
There are many SBR plants operating successfully in Iowa. All operators have preferences and 
comfort levels, and this situation is no different. Some operators like a particular brand of pump 
because they have worked on them. This doesn’t necessarily one is better than the other, they are 
just different.  
 
CONCLUSION 
With phased construction based on revised loading projections, critical determinations to 
minimize construction items where possible, a treatment process change to Sequencing Batch 
Reactor (SBR), and with treatment goals aimed to meet the Iowa Nutrient Reduction Strategy, 
we believe based on our prior experience with similar size plants, that the overall capital cost 
could be reduced by $10M to $15M in initial capital cost. Such an SBR plant would likely 
include: 
 
1. Screening and grit removal which may incorporate the existing facilities 
2. Flow EQ 
3. Anaerobic Conditioning 
4. SBR sized for appropriate flow conditions; 10 mg/l TN; 1.5 mg/l TP 
5. Disinfection 
6. Aerobic sludge digestion 
7. Liquid sludge storage 

 
We do not know the unit costs, nor the quantities used to prepare the estimate so we cannot 
comment on specific materials, i.e., earthwork and concrete. The equipment costs appear to be in 
line with typical budgetary costs offered by vendors at the facility planning stage.  
 
The SBR plant would not include the following items. These items are not required for SBR 
operation.  Items 1 through 3 are not required. Items 4 thru 13 could be added later if needed:  
 
1. Three Final Clarifiers & Mechanisms 
2. RAS Pumps 
3. Clarifier Control Structure 
4. Rapid Mix Basin with Chemical Feed equipment  
5. Rotary Drum Thickener Holding Tank (WAS Tank) and Feed Pumps  
6. Rotary Drum Thickener 
7. Filtrate Return Piping and Pumps 
8. Biosolids Press Holding Tank 

662 of 692



Webster City Facility Plan – Value Engineering Review 
June 8, 2023 
Page 15 of 15 

V:\Projects\2023\123.0365.01\StudiesReports\Webster City Facility Plan Review_2023-06-08_V4_07July23.docx 

9. Press Feed Pumps 
10. Biosolids Presses  
11. Biosolids Press Building 
12. Cake Solids Storage Building 
13. Dewatered Biosolids Conveyors 

663 of 692



p:\agreements\webster city\on-call-amendment_26-wwtp\ltr.docx 

February 28, 2023 

Biridiana Bishop, Assistant City Manager 
City of Webster City 
400 2nd Street 
Webster City, IA 50595 

RE:   PROFESSIONAL SERVICES AGREEMENT 
VALUE ENGINEERING OF SANITARY SEWER WASTEWATER TREATMENT 
PLANT – PHASE 1 
WEBSTER CITY, IOWA 

Dear Biridiana: 

Herein is Amendment No. 26 to the Webster City Agreement for Engineering Services with our 
Scope of Services, as requested.  We trust you will find the Scope self-explanatory, however, we 
are flexible to your needs and are willing to discuss the Scope for mutual agreement. 

Please review and provide an authorized signature of the Amendment and return a copy for our 
files.  We are prepared to start upon receipt of the executed Amendment.  

Sincerely, 

SNYDER & ASSOCIATES, INC. 

John Haldeman, P.E. 

Enclosure 

cc:  Darin Jacobs, P.E., Snyder & Associates, Inc. 

664 of 692



 

Page 1 of 5 

WEBSTER CITY, IOWA 
AMENDMENT No. 26 TO THE 

AGREEMENT FOR PROFESSIONAL SERVICES FOR THE 
ON-CALL STREET PAVING SPECIALIST 

 
This Amendment to the Agreement for Engineering Services is made and entered into on the date 
hereinafter stated under City’s signature, between the City of Webster City (“City”), Iowa, and Snyder & 
Associates, Inc. (“Professional”). 
 
For work on the On-Call Street Paving Specialist, the parties agree as follows: 
 

1. Engagement. The City hereby engages the Professional to perform work necessary to provide all 
services as described in the Scope of Work in connection with this Amendment to the Contract. 
 

2. Scope of Work. The Professional shall perform in a competent and professional manner, the 
scope of work as set forth in Exhibit “A” attached hereto and by reference incorporated herein. 
 

3. Completion. The Professional shall commence work immediately upon receipt of a written 
notice from the City and complete the Scope of Work in an expeditious and professional manner 
as set forth in Exhibit “B” attached hereto and by reference incorporated herein. 
 

4. Payment. The prices for work performed by the Professional on this Amendment shall not 
exceed those prices as set forth in Exhibit “C” attached hereto and by reference incorporated 
herein. 

 
IN WITNESS WHEREOF, the parties hereto have executed, or caused to be executed by their duly 
authorized officials, this Amendment to the Agreement. All provisions of the Agreement shall remain in 
full force and effect. 
 
 
              CITY OF WEBSTER CITY, IOWA 
 
 

        ___________________________________ 
              John Hawkins, Mayor 
 
              Dated: March 6, 2023 
 
 
              SNYDER & ASSOCIATES, INC. 
 
 
              ___________________________________ 
              Mark A. Land, PE, CFM, Vice President 
 
 

665 of 692



 

Page 2 of 5 

EXHIBIT “A” 
SCOPE OF WORK 

 
To accomplish the City’s mission of providing quality street, alley, electric, water, wastewater, and 
storm water services for its customers, it owns and maintains streets and alleys with appurtenant 
structures, electric facilities with appurtenant structures, water treatment and distribution systems, 
wastewater collection and treatment systems and storm water collection systems within public rights-
of-way. 

PHASE 1 – VALUE ENGINEERING OF SANITARY SEWER WASTEWATER 
TREATMENT PLANT (SSWTP) CONCEPT DESIGN AND PRELIMINARY 
ENGINEERING 

I. GENERAL 
 

The PROFESSIONAL shall provide professional services required for the cursory review of 
an existing Iowa Department of Natural Resources (IDNR) approved wastewater treatment 
system Facility Plan Engineering Report (Facility Plan). 
 
The work will include: 
 

• An overall review of the existing Facility Plan and its recommendations. 
• A review of the recommended treatment processes. 
• A review of other recommended improvements to be included with the project. 
• A review of project cost estimates included with the Facility Plan. 
• A review of project operating costs included with the Facility Plan. 
• Provide a written memo with a summary assessment of the selected processes and 

items for consideration. 
• Provide a written memo regarding cost estimates and considerations. 
• Provide a written memo regarding operating cost estimates and considerations. 

 
II. MEETINGS 
 

A. A Project Summary Meeting as will be held with the representatives of CITY to discuss 
findings.  The meeting may be held in person or virtually at discretion of the group.  

 

PHASE 2 – VALUE ENGINEERING OF SSWTP FINAL DESIGN AND CONSTRUCTION 
DOCUMENTS 

 
I.  ADDITIONAL SERVICES 
 

The PROFESSIONAL shall provide additional professional services as determined by the 
CITY if requested.  These Value Engineering items shall be identified following completion 
of Phase 1 and Preliminary Design of the SSWTP is completed. 
 
The Phase 2 Value Engineering Services will be added by amendment to this agreement. 
 

666 of 692



 

Page 3 of 5 

The following items shall be considered additional services and may be requested by the 
CITY. Additional services may be performed on an hourly basis or, should a specific scope 
of services be defined, a quotation for services may be performed. 

 
1. Detailed review of design. 
2. Benefit / cost analysis of SSWTP alternative elements. 
3. Field survey. 
4. Submittal fees to any and all regulatory agencies. 
5. Publication fees. 
6. Client requested major revisions. 
7. Sanitary gravity sewer capacity study. 
8. Lift station capacity and/or condition assessment. 
9. Meetings above those listed in the scope of services. 
10.  Revisions above those listed in the scope of services. 
11. New inspections of sanitary sewer infrastructure. 
12. Risk analysis. 
13. Flow and rainfall monitoring.  
14. Design, bidding, and construction services. 

 
All work is on an “as needed” basis and work on each project shall be as directed by the City. Costs 
for each project assigned shall be negotiated as ‘lump sum,’ ‘not to exceed,’ or performed on a ‘time 
and materials’ basis, as mutually agreed and detailed in Exhibit “C.” 
 
Responsible persons assigned to this project shall be: 
 
 City – Biridiana Bishop 
 Professional – John Haldeman, Jim Lund, Darin Jacobs 
 

667 of 692



 

Page 4 of 5 

EXHIBIT “B” 
COMPLETION 

 
Professional shall commence work immediately upon receipt of a written Notice to Proceed from the City 
and shall complete all phases of the Scope of Work as expeditiously as is consistent with professional 
skill and care and the orderly progress of the Work in a timely manner.  
 
The anticipated completion for Phase 1 is  four weeks after Notice to Proceed. 
 

 
EXHIBIT “C” 

PAYMENT 
 

COMPENSATION 
 
The cost for the work included in the scope of services shall be hourly not to exceed $7,500. Fees 
will be invoiced and paid on an hourly rate plus expenses basis not to exceed amount and rates 
will be accrued in accordance with the Professional’s 2023 Standard Fee Schedule contained in 
Exhibit “D” of this Amendment No. 26 to the Agreement for Professional Services. 
 

668 of 692



 

Page 5 of 5 

EXHIBIT “D” 
 

 
 

669 of 692



Active Individual NPDES and Operation Permits in Iowa as of 6/1/2023
Quanity

Activated Sludge 161
Advance Aerated Lagoon 56
Aerated Lagoon 143
Land Application 37
No Treatment 212
Other 270
Oxidation Ditch 18
Primary Treatment 13
Rotating Biological Contactor (RBC) 11
Septic Tank Sand Filter 41
Septic Wetland 3
Sequencing Batch Reactor (SBR) 42
Trickling Filter 53
Waste Stabilization Lagoon 542

TOTAL 1,602

670 of 692



Active Individual NPDES and Operation Permits in Iowa as of 6/1/2023

# Permit # EPA ID
Expire 

Date Facility Name County Region FAC DES BASIN Design Numbe Treatment Type PE Design BOD
ADW 
Flow AWW Flo pcert Typ pcert Gra

1 1457102 0064262 10/31/2027 AG PROCESSING INC a COOPERATIVE Carroll 4 WEST NISHNABOTNA R. 1 ACTIVATED SLUDGE 970 162 0.0367 0.0367
2 0375102 0077135 7/31/2027 AGRI STAR MEAT AND POULTRY LLC Allamakee 1 YELLOW R. AND PAINT CR. 2 ACTIVATED SLUDGE 130539 21800 1.45
3 6800113 0065692 12/31/2027 AJINOMOTO HEALTH & NUTRITION NORTH AMERICA, INC. Monroe 5 DES MOINES R. BELOW WHITEBREAST CR. 2 ACTIVATED SLUDGE 163132 27243 1.2 1.2
4 1108001 0024449 6/30/2025 ALTA CITY OF STP Buena Vista 3 MAPLE R. 2 ACTIVATED SLUDGE 3018 504 0.221 0.566 WW III
5 5307001 0025895 10/31/2025 ANAMOSA CITY OF STP Jones 1 WAPSIPINICON R. BELOW ANAMOSA 3 ACTIVATED SLUDGE 9096 1519 0.68 1.25 WW III
6 2326101 0003620 2/28/2027 ARCHER DANIELS MIDLAND CORN PROCESSING Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 ACTIVATED SLUDGE 1059880 177000 9
7 7009001 0070998 4/18/2006 ATALISSA CITY OF STP Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 1 ACTIVATED SLUDGE 217 36 0.031 0.04 WW II
8 0603001 0020796 1/31/2024 ATKINS CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 ACTIVATED SLUDGE 4000 668 0.33 0.94 WW III
9 3907001 0061468 1/31/2027 BAYARD CITY OF STP Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 ACTIVATED SLUDGE 713 119 0.049 0.07 WW II
10 7000102 0000205 6/30/2022 BAYER CROPSCIENCE LP Muscatine 6 MUSCATINE ISLAND 1 ACTIVATED SLUDGE 88204 14730 0.71 0.86
11 0610001 0065404 12/31/2024 BELLE PLAINE CITY OF STP Benton 1 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 ACTIVATED SLUDGE 3281 548 0.225 0.609 WW III
12 4910001 0029009 5/31/2023 BELLEVUE CITY OF STP Jackson 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 ACTIVATED SLUDGE 4311 720 0.223 0.33 WW III
13 9905001 0041777 9/30/2026 BELMOND CITY OF STP Wright 2 IOWA R. ABOVE ALBION 2 ACTIVATED SLUDGE 4216 704 0.298 0.777 WW III
14 9300104 0077895 3/31/2024 BLENDHOUSE ALLERTON LLC Wayne 5 MEDICINE AND LOCUST CR.S 1 ACTIVATED SLUDGE 9670 1615 0.078 0.081
15 0819001 0058076 7/31/2024 BOONE CITY OF STP Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 ACTIVATED SLUDGE 23952 4000 2.1 7 WW IV
16 7909001 0020958 8/31/2023 BROOKLYN CITY OF STP Poweshiek 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 ACTIVATED SLUDGE 1976 330 0.2 0.63 WW II
17 8218001 0020800 4/30/2023 BUFFALO, CITY OF STP Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 ACTIVATED SLUDGE 2898 484 0.18 0.6 WW III
18 2909001 0043079 1/31/2027 BURLINGTON CITY OF STP Des Moines 6 FLINT R. 1 ACTIVATED SLUDGE 54491 9100 5.1 10.85 WW IV
19 8200607 0063339 4/30/2025 CALLISON MOBILE HOME PARK Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 ACTIVATED SLUDGE 61 10.2 0.006 0.0061
20 3405100 0003557 5/31/2028 CAMBREX CHARLES CITY, INC. Floyd 2 CEDAR R. ABOVE THE SHELLROCK R. 1 ACTIVATED SLUDGE 12575 2100 0.25 0.25
21 8200402 0067059 2/28/2027 CAMP ABE LINCOLN Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 ACTIVATED SLUDGE 341 57 0.019 0.021
22 6800100 0063762 11/30/2022 CARGILL, INC. Monroe 5 DES MOINES R. BELOW WHITEBREAST CR. 1 ACTIVATED SLUDGE 778443 130000 8
23 1415001 0021377 8/31/2027 CARROLL, CITY OF STP Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 ACTIVATED SLUDGE 28353 4735 1.6 4.2 WW IV
24 5318001 0027740 4/30/2028 CASCADE CITY OF STP Jones 1 MAQUOKETA R. 2 ACTIVATED SLUDGE 4305 719 0.45 1.25 WW III
25 3914001 0027197 3/8/2006 Casey, City of STP Guthrie 4 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 ACTIVATED SLUDGE 713 119 0.035 0.075 WW II
26 5715001 0042641 5/31/2022 CEDAR RAPIDS CITY OF STP Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 ACTIVATED SLUDGE 2431137 406000 43.77 56 WW IV
27 1811002 0059005 1/31/2026 CHEROKEE CITY OF STP Cherokee 3 LITTLE SIOUX R. 1 ACTIVATED SLUDGE 200448 35850 2.387 WW IV
28 2326001 0035947 2/28/2023 CLINTON CITY OF STP Clinton 6 MISSISSIPPI R. NEAR CLINTON 2 ACTIVATED SLUDGE 111377 18600 5.6 12 WW IV
29 2326108 0001066 12/31/2025 CLYSAR, LLC Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 ACTIVATED SLUDGE
30 5600105 0000833 8/31/2026 CONAGRA FOODS PACKAGED FOODS, LLC Lee 6 MISSISSIPPI R. NEAR FORT MADISON 2 ACTIVATED SLUDGE 257 43 0.02
31 0220001 0027375 7/31/2027 CORNING CITY OF STP Adams 4 EAST NODAWAY R. 1 ACTIVATED SLUDGE 4976 831 0.4 0.543 WW III
32 4515001 0021334 6/30/2026 CRESCO CITY OF STP Howard 1 UPPER IOWA R. 1 ACTIVATED SLUDGE 7605 1270 0.575 2.436 WW III
33 2326110 0003522 1/31/2024 CROSS ROADS LAND DEVELOPMENT, LLC Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 ACTIVATED SLUDGE 100 17 0.01 0.01
34 4622001 0048003 2/28/2027 DAKOTA CITY CITY OF STP Humboldt 2 EAST FORK DES MOINES R. 2 ACTIVATED SLUDGE 1328 221.75 0.0837 0.3 WW II
35 8222003 0043052 6/30/2026 DAVENPORT CITY OF STP Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 ACTIVATED SLUDGE 389222 65000 26 26 WW IV
36 9630001 0035220 10/31/2027 DECORAH CITY OF STP Winneshiek 1 UPPER IOWA R. 1 ACTIVATED SLUDGE 29341 4900 1.33 4.32 WW IV
37 2424001 0023302 12/31/2025 DENISON MUNICIPAL UTILITIES-STP Crawford 4 BOYER R. 2 ACTIVATED SLUDGE 249491 41665 3.67 4.17 WW IV
38 0915001 0044156 4/30/2027 DENVER CITY OF STP Bremer 1 CEDAR R. ABOVE THE SHELLROCK R. 2 ACTIVATED SLUDGE 3293 550 0.37 0.65 WW III
39 7727001 0044130 2/28/2021 DES MOINES METROPOLITAN WRF Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 ACTIVATED SLUDGE 1170958 195550 50 134 WW IV
40 3126001 0044458 10/31/2024 DUBUQUE CITY OF STP Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 2 ACTIVATED SLUDGE 246707 41200 9.14 13.47 WW IV
41 7036001 0064891 3/31/2027 DURANT CITY OF STP Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 2 ACTIVATED SLUDGE 2605 435 0.2 0.358 WW III
42 3130001 0023345 4/30/2025 DYERSVILLE CITY OF STP Dubuque 1 MAQUOKETA R. 2 ACTIVATED SLUDGE 14371 2400 0.571 1.179 WW III
43 0721001 0034231 4/30/2023 ELK RUN HEIGHTS CITY OF STP Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 ACTIVATED SLUDGE 4042 675 0.278 0.281 WW III
44 2223001 0021962 3/31/2027 ELKADER CITY OF STP Clayton 1 TURKEY R. 2 ACTIVATED SLUDGE 1934 323 0.169 0.733 WW II
45 4525001 0021075 5/31/2024 ELMA CITY OF STP Howard 1 WAPSIPINICON R. ABOVE ANAMOSA 1 ACTIVATED SLUDGE 1946 325 0.078 0.4 WW II
46 5728001 0047988 2/29/2028 ELY CITY OF STP Linn 1 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 ACTIVATED SLUDGE 4491 750 0.3 0.5 WW III
47 3133001 0036463 1/31/2026 EPWORTH CITY OF STP Dubuque 1 MAQUOKETA R. 2 ACTIVATED SLUDGE 4593 767 0.21 0.58 WW III
48 2326112 0000191 12/31/2022 EQUISTAR CHEMICALS, LP Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 ACTIVATED SLUDGE 10180 1700 1.7
49 0723001 0022004 9/30/2027 EVANSDALE CITY OF STP Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 ACTIVATED SLUDGE 6641 1109 0.636 1.517 WW III
50 1025001 0035041 11/30/2026 FAIRBANK CITY OF STP Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 2 ACTIVATED SLUDGE 1826 305 0.062 0.282 WW II
51 5731001 0030694 7/31/2024 FAIRFAX CITY OF STP Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 ACTIVATED SLUDGE 4192 700 0.4 0.6 WW III
52 3135001 0044032 4/30/2025 FARLEY CITY OF STP Dubuque 1 LITTLE MAQUOKETA R. 2 ACTIVATED SLUDGE 2353 393 0.164 0.794 WW III
53 9433003 0044849 9/30/2025 FORT DODGE CITY OF STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 ACTIVATED SLUDGE 162659 27164 8.4 15 WW IV
54 5625001 0027219 9/30/2024 FORT MADISON CITY OF STP Lee 6 MISSISSIPPI R. NEAR FORT MADISON 2 ACTIVATED SLUDGE 59880 10000 2.92 7.29 WW IV
55 5710801 0076732 9/30/2025 FOUR OAKS GROUP HOME - BERTRAM CAMPUS Linn 1 CEDAR R. BELOW CEDAR RAPIDS 1 ACTIVATED SLUDGE 72 12 0.006 0.006
56 0733001 0028177 5/31/2022 GILBERTVILLE CITY OF STP Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 ACTIVATED SLUDGE 731 122 0.12 0.2 WW II
57 7048101 0003441 10/31/2027 GRAIN PROCESSING CORPORATION Muscatine 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 ACTIVATED SLUDGE 692216 115600 2.41 4.2
58 7736001 0035939 1/31/2021 GRIMES, CITY OF STP Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 ACTIVATED SLUDGE 10623 1774 0.58 2.13 WW III
59 8434001 0021083 6/30/2024 HAWARDEN CITY OF STP Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 ACTIVATED SLUDGE 14497 2421 0.14 0.672 WW III
60 5432001 0036498 11/30/2025 HEDRICK CITY OF STP Keokuk 6 SKUNK R. ABOVE THE NORTH SKUNK 2 ACTIVATED SLUDGE 982 164 0.103 0.465 WW II
61 4800205 0074225 3/31/2023 HERITAGE INN AMANA COLONIES Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 359 60 0.029 0.029
62 3100302 0063991 3/31/2027 HICKORY ACRES SUBDIVISION Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 2 ACTIVATED SLUDGE 509 85 0.05 0.05
63 8439001 0036897 6/30/2023 HOSPERS CITY OF STP Sioux 3 FLOYD R. 3 ACTIVATED SLUDGE 9222 1540 0.18 0.4 WW III
64 4641001 0047791 11/30/2025 HUMBOLDT CITY OF STP Humboldt 2 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 ACTIVATED SLUDGE 11198 1870 1.3 1.8 WW III
65 8538002 0083518 2/28/2027 HUXLEY CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 ACTIVATED SLUDGE 5389 900 0.42 0.85 WW III
66 5200601 0066303 12/31/2025 IOWA CITY MOBILE HOME PARK Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 365 61 0.026 0.031
67 5225601 0063274 11/30/2026 IOWA CITY REGENCY MOBILE HOME PARK STP Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 503 84 0.035 0.067
68 5225002 0070866 4/30/2025 IOWA CITY, CITY OF (SOUTH) STP Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 195557 32658 10.5 24.2 WW IV
69 3050901 0059765 8/31/2026 IOWA GREAT LAKES SANITARY DISTRICT STP Dickinson 3 LITTLE SIOUX R. 2 ACTIVATED SLUDGE 74210 12393 2.22 5.17 WW IV
70 8670101 0000795 12/31/2019 IOWA PREMIUM, LLC Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 ACTIVATED SLUDGE 177605 29660 1.486 1.486
71 3742001 0021300 10/31/2025 JEFFERSON CITY OF STP Greene 4 NORTH RACCOON R. 1 ACTIVATED SLUDGE 8982 1500 0.69 2.45 WW III
72 3126107 0000051 8/31/2019 JOHN DEERE DUBUQUE WORKS Dubuque 1 LITTLE MAQUOKETA R. 1 ACTIVATED SLUDGE 3593 600 0.2 0.2
73 5640001 0042609 8/31/2023 KEOKUK CITY OF STP Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 ACTIVATED SLUDGE 71257 11900 3.43 5 WW IV

671 of 692



74 9400100 0000302 7/31/2024 KOCH FERTILIZER FT. DODGE, LLC Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 ACTIVATED SLUDGE 156 26 0.01 0.01
75 3045001 0036919 3/31/2028 LAKE PARK CITY OF STP Dickinson 3 LITTLE SIOUX R. 2 ACTIVATED SLUDGE 1826 305 0.114 0.73 WW II
76 5200316 0074284 10/31/2024 LAKE RIDGE Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 1461 244 0.08 0.13
77 5200304 0061514 8/1/2006 LAKEVIEW KNOLLS Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 359 60 0.04 0.0424
78 0345001 0024597 3/31/2022 LANSING CITY OF STP Allamakee 1 YELLOW R. AND PAINT CR. 2 ACTIVATED SLUDGE 1447 241.6 0.224 0.407 WW II
79 7540001 0036536 11/30/2023 LE MARS CITY OF STP Plymouth 3 FLOYD R. 3 ACTIVATED SLUDGE 114970 19200 3.14 3.59 WW IV
80 1700100 0001945 1/31/2027 LEHIGH CEMENT COMPANY LLC Cerro Gordo 2 WINNEBAGO R. 1 ACTIVATED SLUDGE 38 6.3 0.006 0.006
81 4500802 0052031 4/30/2020 LIME SPRINGS BEEF, LLC (NOW UPPER IOWA BEEF, LLC) Howard 1 UPPER IOWA R. 1 ACTIVATED SLUDGE 7533 1258 0.044 0.044
82 5748001 0025909 4/30/2025 LISBON CITY OF STP Linn 1 CEDAR R. BELOW CEDAR RAPIDS 2 ACTIVATED SLUDGE 3725 622 0.31 0.4 WW III
83 5240001 0060330 5/31/2028 LONE TREE CITY OF STP (SOUTH) Johnson 6 IOWA R. BELOW NORTH LIBERTY 2 ACTIVATED SLUDGE 2156 360 0.176 0.822 WW III
84 8251001 0022292 7/31/2022 LONG GROVE CITY OF STP Scott 6 WAPSIPINICON R. BELOW ANAMOSA 2 ACTIVATED SLUDGE 1455 243 0.1467 0.2303 WW II
85 0848001 0028207 8/31/2026 MADRID CITY OF STP Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 2 ACTIVATED SLUDGE 5174 864 0.449 0.99 WW III
86 2839001 0021032 6/30/2026 MANCHESTER CITY OF STP Delaware 1 MAQUOKETA R. 3 ACTIVATED SLUDGE 15000 2505 0.424 0.986 WW III
87 3621100 0063568 9/30/2025 MANILDRA MILLING CORPORATION Fremont 4 NISHNABOTNA R. 1 ACTIVATED SLUDGE 11497 1920 0.301 0.602
88 6727001 0021288 9/30/2022 MAPLETON CITY OF STP Monona 4 MAPLE R. 1 ACTIVATED SLUDGE 1198 200 0.1 0.3 WW II
89 7000601 0066338 3/31/2028 MAPLEWOOD ESTATES Muscatine 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 ACTIVATED SLUDGE 485 81 0.027 0.04
90 4950001 0024481 5/31/2025 MAQUOKETA CITY OF STP Jackson 1 MAQUOKETA R. 1 ACTIVATED SLUDGE 14970 2500 1.03 1.3 WW III
91 2256001 0059463 2/28/2027 MARQUETTE CITY OF STP Clayton 1 YELLOW R. AND PAINT CR. 1 ACTIVATED SLUDGE 1904 445 0.126 0.156 WW III
92 1750001 0057169 7/31/2026 MASON CITY, CITY OF STP Cerro Gordo 2 WINNEBAGO R. 2 ACTIVATED SLUDGE 169072 28235 6.8 14.9 WW IV
93 8748102 0075647 5/31/2022 MICHAEL FOODS, INC. Taylor 4 HUNDRED AND TWO 1 ACTIVATED SLUDGE 44910 7500 0.25 0.25
94 4953001 0028606 8/31/2022 MILES CITY OF STP Jackson 1 MISSISSIPPI R. NEAR SABULA 1 ACTIVATED SLUDGE 677 113 0.045 0.053 WW II
95 5200605 0064874 8/31/2023 MODERN MANOR MOBILE HOME COURT Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 719 120 0.075 0.1
96 2264001 0036927 12/31/2021 MONONA CITY OF STP Clayton 1 TURKEY R. 1 ACTIVATED SLUDGE 2179 364 0.1341 0.312 WW III
97 5650001 0030848 12/31/2025 MONTROSE CITY OF STP Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 ACTIVATED SLUDGE 1018 170 0.1 WW II
98 5758001 0023710 6/30/2025 MOUNT VERNON CITY OF STP Linn 1 CEDAR R. BELOW CEDAR RAPIDS 1 ACTIVATED SLUDGE 10299 1720 0.656 1.436 WW III
99 8222603 0068012 3/31/2024 MT. JOY MOBILE HOME PARK Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 ACTIVATED SLUDGE 169 28.2 0.0094 0.0094

100 7048001 0023434 3/31/2025 MUSCATINE CITY OF STP Muscatine 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 ACTIVATED SLUDGE 128743 21500 5.15 10.3 WW IV
101 1967001 0024503 9/30/2027 NASHUA CITY OF STP Chickasaw 1 CEDAR R. ABOVE THE SHELLROCK R. 2 ACTIVATED SLUDGE 2114 353 0.122 0.23 WW III
102 7853001 0021041 10/31/2023 NEOLA CITY OF STP Pottawattamie 4 PIGEON AND MOSQUITO CR.S 2 ACTIVATED SLUDGE 1269 212 0.074 0.112 WW II
103 5059002 0027723 7/31/2025 NEWTON CITY OF STP Jasper 5 SKUNK R. ABOVE THE NORTH SKUNK 1 ACTIVATED SLUDGE 35808 5980 2.937 9.202 WW IV
104 3423001 0032778 6/30/2025 NORA SPRINGS CITY OF STP Floyd 2 SHELLROCK R. 2 ACTIVATED SLUDGE 2760 461 0.182 0.599 WW III
105 9855001 0032395 4/30/2023 NORTHWOOD CITY OF STP Worth 2 SHELLROCK R. 2 ACTIVATED SLUDGE 7114 1188 0.378 0.829 WW III
106 2900301 0075469 1/31/2026 OAK HILLS SUBDIVISION-STP Des Moines 6 FLINT R. 1 ACTIVATED SLUDGE 600 100 0.059 0.059
107 0858001 0041904 8/31/2025 OGDEN CITY OF STP Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 3 ACTIVATED SLUDGE 2287 382 0.247 1.218 WW III
108 6273002 0038521 3/31/2026 OSKALOOSA CITY OF STP (SOUTHWEST) Mahaska 5 DES MOINES R. BELOW WHITEBREAST CR. 1 ACTIVATED SLUDGE 9802 1637 0.745 2.25 WW III
109 9083001 0058611 6/30/2023 OTTUMWA CITY OF STP Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 ACTIVATED SLUDGE 69539 11613 6 10 WW IV
110 6368006 0043869 3/31/2027 PELLA CITY OF STP Marion 5 DES MOINES R. BELOW WHITEBREAST CR. 2 ACTIVATED SLUDGE 14904 2489 2.304 4.31 WW III
111 2561001 0032379 10/4/2010 PERRY CITY OF STP Dallas 5 NORTH RACCOON R. 1 ACTIVATED SLUDGE 20958 3500 1.5 2.9 WW IV
112 7900209 0078361 8/31/2024 PILOT TRAVEL CENTER #495 Poweshiek 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 ACTIVATED SLUDGE 150 25 0.0075 0.0075
113 7633001 0035173 2/28/2026 POCAHONTAS CITY OF STP Pocahontas 3 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 ACTIVATED SLUDGE 3084 515 0.35 0.92 WW III
114 0375001 0058904 4/30/2024 POSTVILLE CITY OF STP Allamakee 1 YELLOW R. AND PAINT CR. 2 ACTIVATED SLUDGE 5772 964 0.382 0.867 WW III
115 2200100 0003808 6/30/2024 PRAIRIE FARMS DAIRY Clayton 1 TURKEY R. 2 ACTIVATED SLUDGE 19760 3300 0.22 0.69
116 0965001 0044440 6/30/2024 READLYN, CITY OF STP Bremer 1 WAPSIPINICON R. ABOVE ANAMOSA 2 ACTIVATED SLUDGE 1174 196 0.085 0.25 WW II
117 7800301 0071269 11/30/2024 RISEN SON CHRISTIAN VILLAGE Pottawattamie 4 PIGEON AND MOSQUITO CR.S 2 ACTIVATED SLUDGE 820 137 0.05 0.05
118 3100200 0052748 4/30/2022 RON WHITE HWY 20 TRUCK PLAZA Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 ACTIVATED SLUDGE 81 13.5 0.004 0.0045
119 5640101 0000256 6/30/2023 ROQUETTE AMERICA, INC. Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 ACTIVATED SLUDGE 446263 74526 4.89 4.89
120 9000602 0069663 2/29/2024 ROYCE VALLEY VILLAGE LLC Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 ACTIVATED SLUDGE 359 60 0.036 0.036
121 7774001 0063355 4/30/2027 RUNNELLS CITY OF STP Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 ACTIVATED SLUDGE 719 120 0.0519 0.07 WW II
122 0670001 0033332 5/31/2006 SHELLSBURG CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 ACTIVATED SLUDGE 3479 581 0.32 0.48 WW III
123 5600104 0074951 3/31/2019 SIEMENS GAMESA RENEWABLE ENERGY, INC. Lee 6 MISSISSIPPI R. NEAR FORT MADISON 2 ACTIVATED SLUDGE 225 37.5 0.02 0.02
124 8486002 0033731 2/28/2026 SIOUX CENTER CITY OF STP Sioux 3 FLOYD R. 2 ACTIVATED SLUDGE 28144 4700 1.31 2.21 WW IV
125 9778001 0043095 11/30/2025 SIOUX CITY, CITY OF STP Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 ACTIVATED SLUDGE 522204 87208 15.98 17.6 WW IV
126 5502600 0065269 9/23/2006 SOUTH OAK ESTATES MHP (NOW BURR OAK MOTEL) Kossuth 2 EAST FORK DES MOINES R. 1 ACTIVATED SLUDGE 175 29 0.015 0.015
127 8500302 0068276 6/30/2027 SOUTH SQUAW VALLEY ASSOCIATION Story 5 SKUNK R. ABOVE THE NORTH SKUNK 2 ACTIVATED SLUDGE 174 29 0.014 0.043
128 5500301 0068284 6/30/2026 SOUTHDALE ADDITION Kossuth 2 EAST FORK DES MOINES R. 2 ACTIVATED SLUDGE 216 36 0.006 0.006
129 4982001 0050741 6/30/2023 SPRAGUEVILLE CITY OF STP Jackson 1 MAQUOKETA R. 1 ACTIVATED SLUDGE 219 37 0.013 0.013 WW II
130 4289001 0033324 12/31/2024 STEAMBOAT ROCK CITY OF STP Hardin 2 IOWA R. ABOVE ALBION 1 ACTIVATED SLUDGE 635 106 0.049 0.049 WW II
131 1178001 0032484 6/30/2024 STORM LAKE CITY OF STP Buena Vista 3 NORTH RACCOON R. 2 ACTIVATED SLUDGE 38802 6480 2.3 6.45 WW IV
132 3973001 0041858 1/31/2025 STUART CITY OF STP Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 2 ACTIVATED SLUDGE 2960 507 0.25 0.73 WW III
133 5076001 0041963 2/28/2026 SULLY CITY OF STP Jasper 5 NORTH SKUNK R. 1 ACTIVATED SLUDGE 970 162 0.095 0.99 WW II
134 3100612 0073334 10/31/2026 SUPER 20 MOBILE HOME PARK Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 ACTIVATED SLUDGE 225 37.5 0.019 0.019
135 5285001 0033774 3/31/2026 SWISHER CITY OF STP Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 ACTIVATED SLUDGE 1934 323 0.17 0.32 WW II
136 8670002 0043681 11/30/2023 TAMA CITY OF STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 ACTIVATED SLUDGE 4970 830 0.5 2 WW III
137 8670100 0000841 11/30/2027 TAMA PAPERBOARD, LLC Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 ACTIVATED SLUDGE 10441 1775 0.27 0.27
138 1479101 0053056 12/31/2023 TEMPLETON RYE DISTILLERY Carroll 4 EAST NISHNABOTNA R. 1 ACTIVATED SLUDGE 67665 11300 0.028
139 5288001 0036617 10/31/2025 TIFFIN CITY OF STP Johnson 6 IOWA R. BELOW NORTH LIBERTY 2 ACTIVATED SLUDGE 11826 1975 0.62 0.975 WW III
140 2300300 0069116 1/14/2007 TIMBER CREEK ESTATES HOMEOWNER'S ASSOCIATION, INC Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 1 ACTIVATED SLUDGE 102 17 0.0097 0.01
141 8676001 0033103 4/30/2028 TOLEDO CITY OF STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 ACTIVATED SLUDGE 3257 544 0.35 1.1 WW III
142 5800100 0003361 6/30/2027 TYSON FRESH MEATS, INC. - COLUMBUS JUNCTION Louisa 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 186826 31200 1.8
143 2500100 0002089 12/31/2024 TYSON FRESH MEATS, INC. - PERRY Dallas 5 NORTH RACCOON R. 2 ACTIVATED SLUDGE 80479 13440 1.4 1.4
144 1178105 0064998 6/30/2025 TYSON FRESH MEATS, INC. - STORM LAKE Buena Vista 3 NORTH RACCOON R. 1 ACTIVATED SLUDGE 221557 37000 1.85
145 0680001 0059072 2/28/2026 URBANA CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 ACTIVATED SLUDGE 3772 630 0.28 0.48 WW III
146 0685001 0033341 4/30/2028 VAN HORNE CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 ACTIVATED SLUDGE 1222 204 0.12 0.387 WW II
147 4875001 0058190 1/31/2023 VICTOR CITY OF STP Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 ACTIVATED SLUDGE 1497 250 0.09 0.2 WW II
148 0688001 0035891 6/30/2025 VINTON CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 ACTIVATED SLUDGE 12982 2168 1.48 1.79 WW III
149 7085001 0061891 11/30/2024 WALCOTT CITY OF STP (SOUTH) Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 2 ACTIVATED SLUDGE 5880 982 0.488 1.308 WW III
150 0690001 0062545 4/30/2024 WALFORD CITY OF STP Benton 1 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 ACTIVATED SLUDGE 3725 622 0.28 0.43 WW III

672 of 692



151 0790001 0042650 5/31/2026 WATERLOO CITY OF STP Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 ACTIVATED SLUDGE 526946 88000 18 34.8 WW IV
152 9276001 0032301 6/30/2026 WELLMAN CITY OF STP Washington 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 1772 296 0.275 0.45 WW II
153 2985001 0033669 7/31/2026 WEST BURLINGTON CITY OF STP Des Moines 6 FLINT R. 3 ACTIVATED SLUDGE 6126 1023 0.63 1.85 WW III
154 8200906 0066974 11/30/2024 WEST LAKE PARK Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 ACTIVATED SLUDGE 210 35 0.01 0.02
155 7073001 0031691 1/31/2024 WEST LIBERTY CITY OF STP Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 1 ACTIVATED SLUDGE 24108 4011 1.38 2.21 WW IV
156 4802102 0000744 3/31/2025 WHIRLPOOL CORP - AMANA APPLIANCE DIVISION Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 ACTIVATED SLUDGE 4102 685 0.2 0.3
157 8222604 0064432 7/31/2026 WILD ROSE MOBILE HOME PARK Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 ACTIVATED SLUDGE 76 13 0.006 0.0075
158 4884001 0033880 4/30/2024 WILLIAMSBURG CITY OF STP Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 3503 585 0.44 0.585 WW III
159 7078001 0032921 11/30/2024 WILTON CITY OF STP Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 2 ACTIVATED SLUDGE 8611 1438 0.656 0.78 WW III
160 5800601 0052740 7/31/2027 WOODLAND MOBILE HOME PARK Louisa 6 IOWA R. BELOW NORTH LIBERTY 1 ACTIVATED SLUDGE 239 40 0.015 0.015
161 3189001 0058548 8/31/2027 WORTHINGTON CITY OF STP Dubuque 1 MAQUOKETA R. 1 ACTIVATED SLUDGE 563 94 0.05 0.165 WW II
162 1103001 0034312 3/31/2025 ALBERT CITY, CITY OF STP Buena Vista 3 NORTH RACCOON R. 2 ADVANCED AERATED 1317 220 0.058 0.38 WW II
163 1503001 0024520 6/30/2027 ANITA CITY OF STP Cass 4 EAST NISHNABOTNA R. 2 ADVANCED AERATED 3521 588 0.105 0.415 WW II
164 2613001 0047929 4/30/2027 BLOOMFIELD CITY OF STP (MAIN) Davis 6 FOX AND WYACONDA R.S 2 ADVANCED AERATED 5599 935 0.319 0.692 WW II
165 1011001 0028185 10/31/2026 BRANDON, CITY OF STP Buchanan 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 ADVANCED AERATED 329 55 0.016 0.158 WW II
166 9615001 0023515 4/30/2025 CALMAR CITY OF STP Winneshiek 1 TURKEY R. 2 ADVANCED AERATED 1193 199.2 0.114 0.372 WW II
167 5720001 0027979 2/28/2027 CENTRAL CITY CITY OF STP Linn 1 WAPSIPINICON R. ABOVE ANAMOSA 2 ADVANCED AERATED 2049 342.2 0.125 0.161 WW II
168 9909001 0030945 1/31/2028 CLARION, CITY OF STP Wright 2 BOONE R. 2 ADVANCED AERATED 8790 1468 0.686 1.21 WW II
169 2809002 0023604 9/30/2024 COLESBURG CITY OF STP (SOUTHEAST) Delaware 1 TURKEY R. 2 ADVANCED AERATED 952 159 0.041 0.241 WW II
170 2520001 0035319 9/30/2026 DALLAS CENTER CITY OF STP Dallas 5 NORTH RACCOON R. 2 ADVANCED AERATED 1988 332 0.27 1.2 WW II
171 6900900 0066036 5/31/2026 DNR VIKING LAKE STATE PARK Montgomery 4 NODAWAY R. 2 ADVANCED AERATED 78 13 0.0002 0.0126
172 5620001 0035335 5/31/2024 DONNELLSON CITY OF STP Lee 6 DES MOINES R. BELOW WHITEBREAST CR. 1 ADVANCED AERATED 1916 320 0.145 0.228 WW II
173 8627001 0020745 11/30/2027 DYSART CITY OF STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 ADVANCED AERATED 1976 330 0.23 0.83 WW II
174 2820001 0024490 6/30/2022 EDGEWOOD CITY OF STP Delaware 1 MAQUOKETA R. 2 ADVANCED AERATED 2335 390 0.13 0.314 WW II
175 2115001 0028916 12/31/2026 EVERLY CITY OF STP Clay 3 LITTLE SIOUX R. 2 ADVANCED AERATED 671 112 0.065 0.785 WW II
176 8531001 0025968 5/31/2025 GILBERT, CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 2 ADVANCED AERATED 2653 443 0.141 0.428 WW II
177 1438001 0024571 5/31/2027 GLIDDEN CITY OF STP Carroll 4 MIDDLE AND SOUTH RACCOON R.S 2 ADVANCED AERATED 3593 600 0.12 0.3 WW II
178 1253001 0035432 6/30/2026 GREENE CITY OF STP Butler 2 SHELLROCK R. 2 ADVANCED AERATED 1695 283.1 0.068 0.334 WW II
179 0330001 0070564 7/31/2027 HARPERS FERRY, CITY OF STP Allamakee 1 YELLOW R. AND PAINT CR. 2 ADVANCED AERATED 1150 192 0.045 0.07 WW II
180 9128001 0066761 11/30/2026 HARTFORD CITY OF STP Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 2 ADVANCED AERATED 1533 256 0.075 0.26 WW II
181 8444001 0020991 5/31/2024 HULL CITY OF STP Sioux 3 ROCK R. 2 ADVANCED AERATED 4491 750 0.4 0.7 WW II
182 5440001 0035998 11/30/2023 KEOTA CITY OF STP Keokuk 6 SKUNK R. BELOW THE NORTH SKUNK 2 ADVANCED AERATED 1102 184 0.102 0.608 WW II
183 0640001 0025984 3/31/2024 KEYSTONE CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 3 ADVANCED AERATED 1084 181 0.078 0.428 WW II
184 7537001 0023400 5/31/2024 KINGSLEY CITY OF STP Plymouth 3 WEST FORK LITTLE SIOUX R. 2 ADVANCED AERATED 1569 262 0.131 0.3 WW II
185 2432001 0020818 8/31/2024 KIRON CITY OF STP Crawford 4 BOYER R. 2 ADVANCED AERATED 359 60 0.028 0.098 WW II
186 8127001 0041998 4/30/2026 LAKE VIEW CITY OF STP Sac 3 NORTH RACCOON R. 2 ADVANCED AERATED 1952 326 0.23 0.46 WW II
187 8200605 0064718 5/31/2026 LAKESIDE MANOR MOBILE HOME COMMUNITY Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 ADVANCED AERATED 360 60.2 0.017 0.037
188 8748001 0027995 7/31/2025 LENOX CITY OF STP Taylor 4 HUNDRED AND TWO 2 ADVANCED AERATED 2084 348 0.152 0.624 WW II
189 1656001 0047899 4/30/2022 LOWDEN CITY OF STP Cedar 6 WAPSIPINICON R. BELOW ANAMOSA 2 ADVANCED AERATED 575 96 0.085 0.201 WW II
190 1558001 0048348 2/28/2027 MASSENA CITY OF STP Cass 4 NODAWAY R. 2 ADVANCED AERATED 1048 175 0.041 0.18 WW II
191 8557001 0041793 5/31/2026 MAXWELL CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 2 ADVANCED AERATED 1497 250 0.16 0.45 WW II
192 1667001 0022314 3/31/2028 MECHANICSVILLE CITY OF STP Cedar 6 WAPSIPINICON R. BELOW ANAMOSA 2 ADVANCED AERATED 1335 223 0.131 0.33 WW II
193 6352001 0047783 9/30/2027 MELCHER-DALLAS CITY OF STP Marion 5 DES MOINES R. BELOW WHITEBREAST CR. 2 ADVANCED AERATED 2521 421 0.2 0.95 WW II
194 5054001 0041947 8/31/2025 MONROE CITY OF STP (EAST) Jasper 5 SKUNK R. ABOVE THE NORTH SKUNK 2 ADVANCED AERATED 2323 388 0.148 0.554 WW II
195 7950001 0036935 8/31/2026 MONTEZUMA CITY OF STP Poweshiek 5 NORTH SKUNK R. 2 ADVANCED AERATED 5389 900 0.3 1.25 WW II
196 4458001 0025941 10/31/2026 NEW LONDON CITY OF STP Henry 6 SKUNK R. BELOW THE NORTH SKUNK 2 ADVANCED AERATED 2240 374 0.244 0.885 WW II
197 6264001 0032417 6/30/2025 NEW SHARON CITY OF STP Mahaska 5 NORTH SKUNK R. 2 ADVANCED AERATED 1317 220 0.175 0.681 WW II
198 0653001 0043664 5/31/2028 NEWHALL CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 ADVANCED AERATED 1126 188 0.083 0.619 WW II
199 8200902 0062561 4/30/2023 PARK VIEW SANITARY DIST. STP Scott 6 WAPSIPINICON R. BELOW ANAMOSA 2 ADVANCED AERATED 5090 850 0.492 0.5 WW II
200 7568001 0036030 11/30/2025 REMSEN CITY OF STP Plymouth 3 FLOYD R. 2 ADVANCED AERATED 1737 290 0.213 0.444 WW II
201 8570001 0032425 12/31/2025 ROLAND CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 2 ADVANCED AERATED 1299 217 0.167 0.556 WW II
202 7465001 0032441 5/31/2028 RUTHVEN CITY OF STP Palo Alto 3 LITTLE SIOUX R. 2 ADVANCED AERATED 868 145 0.12 0.35 WW II
203 2446001 0036170 12/31/2026 SCHLESWIG CITY OF STP Crawford 4 SOLDIER R. 2 ADVANCED AERATED 1653 276 0.13 0.234 WW II
204 3759001 0032409 9/30/2025 SCRANTON CITY OF STP Greene 4 NORTH RACCOON R. 3 ADVANCED AERATED 1383 231 0.102 0.29 WW II
205 9780001 0032361 2/29/2024 SLOAN CITY OF STP Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 2 ADVANCED AERATED 952 159 0.096 0.285 WW II
206 1681001 0033758 9/30/2026 STANWOOD CITY OF STP Cedar 6 CEDAR R. BELOW CEDAR RAPIDS 2 ADVANCED AERATED 1103 184.2 0.074 0.597 WW II
207 2279001 0042757 11/30/2024 STRAWBERRY POINT CITY OF STP Clayton 1 MAQUOKETA R. 2 ADVANCED AERATED 1820 304 0.146 0.58 WW II
208 5200303 0069108 11/30/2026 TIMBER TRAILS ESTATES HOMEOWNER'S ASSOCIATION Johnson 6 IOWA R. BELOW NORTH LIBERTY 2 ADVANCED AERATED 122 20.4 0.012 0.012
209 1689001 0032727 5/31/2028 TIPTON CITY OF STP Cedar 6 CEDAR R. BELOW CEDAR RAPIDS 2 ADVANCED AERATED 4964 829 0.39 1.45 WW II
210 6985001 0032549 3/31/2028 VILLISCA CITY OF STP Montgomery 4 NODAWAY R. 2 ADVANCED AERATED 3162 528 0.303 0.774 WW II
211 5792001 0059081 7/31/2027 WALKER CITY OF STP Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 ADVANCED AERATED 874 146 0.055 0.222 WW II
212 3890001 0042803 3/31/2028 WELLSBURG CITY OF STP Grundy 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 ADVANCED AERATED 719 120 0.04 0.24 WW II
213 1694001 0032859 11/30/2027 WEST BRANCH CITY OF STP Cedar 6 CEDAR R. BELOW CEDAR RAPIDS 2 ADVANCED AERATED 3749 626 0.334 0.924 WW II
214 5691001 0043109 7/31/2026 WEST POINT CITY OF STP Lee 6 MISSISSIPPI R. NEAR FORT MADISON 2 ADVANCED AERATED 1593 266 0.153 0.314 WW II
215 1093001 0032808 5/31/2025 WINTHROP CITY OF STP Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 2 ADVANCED AERATED 1713 286 0.1 0.46 WW II
216 2576001 0057517 6/30/2025 WOODWARD CITY OF STP Dallas 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 2 ADVANCED AERATED 2084 348 0.186 0.692 WW II
217 5392001 0032646 10/31/2026 WYOMING, CITY OF STP Jones 1 MAQUOKETA R. 2 ADVANCED AERATED 521 87 0.104 0.434 WW II
218 4201001 0035297 6/30/2025 ACKLEY CITY OF STP Hardin 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 AERATED LAGOON 2198 367 0.218 0.53 WL IL
219 9003001 0057754 8/26/2006 AGENCY CITY OF STP Wapello 6 SKUNK R. BELOW THE NORTH SKUNK 1 AERATED LAGOON 784 131 0.0555 0.1885 WL IL
220 6803001 0036871 4/30/2026 ALBIA CITY OF STP (NORTH) Monroe 5 DES MOINES R. BELOW WHITEBREAST CR. 1 AERATED LAGOON 4353 727 0.348 0.818 WL IL
221 6803003 0036889 4/30/2026 ALBIA CITY OF STP (WEST) Monroe 5 DES MOINES R. BELOW WHITEBREAST CR. 1 AERATED LAGOON 1246 208 0.154 0.268 WL IL
222 6403001 0034321 11/30/2024 ALBION CITY OF STP Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 611 102 0.078 0.25 WL IL
223 9303002 0054046 8/31/2026 ALLERTON CITY OF STP (SOUTH) Wayne 5 MEDICINE AND LOCUST CR.S 1 AERATED LAGOON 5988 1000 0.14 0.21 WW I
224 1207001 0035050 12/31/2023 APLINGTON CITY OF STP Butler 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 AERATED LAGOON 1198 200 0.166 0.35 WL IL
225 3203001 0028517 5/31/2027 ARMSTRONG CITY OF STP Emmet 3 EAST FORK DES MOINES R. 1 AERATED LAGOON 1269 212 0.125 0.325 WL IL
226 6203001 0035424 3/31/2024 BEACON CITY OF STP Mahaska 5 DES MOINES R. BELOW WHITEBREAST CR. 1 AERATED LAGOON 575 96 0.065 0.189 WL IL
227 8909001 0023426 7/27/2002 BIRMINGHAM CITY OF STP Van Buren 6 SKUNK R. BELOW THE NORTH SKUNK 1 AERATED LAGOON 479 80 0.057 0.19 WL IL

673 of 692



228 0607001 0030660 11/30/2021 BLAIRSTOWN CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 AERATED LAGOON 1413 236 0.1 0.62 WL IL
229 8215001 0028975 8/31/2020 BLUE GRASS CITY OF STP Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 AERATED LAGOON 3192 533 0.26 0.454 WL IL
230 8409001 0042838 1/31/2025 BOYDEN CITY OF STP Sioux 3 FLOYD R. 1 AERATED LAGOON 10329 1725 0.194 0.35 WW I
231 9209001 0047911 7/31/2024 BRIGHTON CITY OF STP Washington 6 SKUNK R. BELOW THE NORTH SKUNK 1 AERATED LAGOON 940 157 0.0925 0.231 WL IL
232 8509001 0022101 3/31/2028 CAMBRIDGE CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 2 AERATED LAGOON 1449 242 0.095 0.46 WL IL
233 7700901 0063215 7/31/2024 CAMP DODGE Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 AERATED LAGOON 2216 370 0.218 0.396
234 9000501 0064700 10/31/2024 CARDINAL SCHOOL STP Wapello 6 SKUNK R. BELOW THE NORTH SKUNK 1 AERATED LAGOON 269 45 0.018 0.018
235 9113001 0024554 3/31/2024 CARLISLE CITY OF STP Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 AERATED LAGOON 5090 850 0.54 1.48 WW I
236 5718001 0021067 7/31/2022 CENTER POINT CITY OF STP (NORTH) Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 AERATED LAGOON 2006 335 0.144 0.2 WL IL
237 5718002 0074420 7/31/2022 CENTER POINT, CITY OF STP (SOUTH) Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 AERATED LAGOON 1988 332 0.178 0.195 WL IL
238 5600501 0069426 6/30/2025 CENTRAL LEE COMMUNITY SCHOOLS Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 AERATED LAGOON 290 48 0.02 0.02
239 8609001 0071552 1/31/2026 CHELSEA CITY OF STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 449 75 0.042 0.043 WL IL
240 0410001 0070734 10/31/2023 CINCINNATI CITY OF STP Appanoose 5 CHARITON R. 1 AERATED LAGOON 629 105 0.061 WL IL
241 3317001 0024465 8/31/2026 CLERMONT CITY OF STP Fayette 1 TURKEY R. 1 AERATED LAGOON 796 133 0.035 0.084 WL IL
242 5815001 0023523 4/30/2023 COLUMBUS JUNCTION CITY OF STP Louisa 6 IOWA R. BELOW NORTH LIBERTY 1 AERATED LAGOON 2874 480 0.33 0.72 WL IL
243 4109001 0021351 6/30/2028 CORWITH CITY OF STP Hancock 2 BOONE R. 1 AERATED LAGOON 497 83 0.05 0.2 WL IL
244 9334004 0049573 6/30/2026 CORYDON CITY OF STP Wayne 5 CHARITON R. 1 AERATED LAGOON 2335 390 0.359 0.936 WL IL
245 7700605 0068004 8/31/2025 COUNTRY LIVING MOBILE HOME PARK Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 AERATED LAGOON 375 46.7 0.028 0.038
246 2715001 0060232 4/30/2025 DAVIS CITY, CITY OF STP (SIRWA) Decatur 5 THOMPSON R. 1 AERATED LAGOON 399 66.7 0.026 0.09 WL IL
247 9900124 0077411 7/31/2023 DAYBREAK FOODS INC - VINCENT FARM - LAOP Wright 2 BOONE R. 1 AERATED LAGOON 20958 3500 0.065
248 5417001 0070742 4/30/2024 DELTA CITY OF STP Keokuk 6 NORTH SKUNK R. 1 AERATED LAGOON 461 77 0.028 0.063 WL IL
249 2800903 0066044 11/6/2006 DNR BACKBONE STATE PARK (LOWER AREA) Delaware 1 MAQUOKETA R. 1 AERATED LAGOON 90 15.1 0.0092 0.0093
250 3500901 0067385 4/30/2025 DNR BEEDS LAKE STATE PARK Franklin 2 WEST FORK CEDAR R. 1 AERATED LAGOON 126 21 0.0235 0.033
251 5200900 0072079 12/31/2024 DNR LAKE MACBRIDE STATE PARK-CAMPGROUND Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 AERATED LAGOON 75 13 0.0078 0.0082
252 8700902 0075515 11/30/2027 DNR LAKE OF THREE FIRES STATE PARK Taylor 4 HUNDRED AND TWO 2 AERATED LAGOON 180 30 0.0088 0.0126
253 2600902 0076694 1/31/2022 DNR LAKE WAPELLO STATE PARK Davis 6 DES MOINES R. BELOW WHITEBREAST CR. 1 AERATED LAGOON 80 13.3 0.0103 0.0122
254 0800903 0077127 4/26/2014 DNR LEDGES STATE PARK Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 AERATED LAGOON 52 9 0.0059 0.0059
255 2200902 0075400 7/31/2025 DNR PIKES PEAK STATE PARK-STP Clayton 1 YELLOW R. AND PAINT CR. 1 AERATED LAGOON 56 9 0.0053 0.0056
256 3900900 0075272 8/31/2023 DNR SPRINGBROOK STATE PARK-EDUCATION CENTER Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 AERATED LAGOON 48 8 0.0047 0.0048
257 9921001 0042811 6/30/2024 DOWS CITY OF STP Wright 2 IOWA R. ABOVE ALBION 1 AERATED LAGOON 1377 230 0.109 0.267 WL IL
258 1240001 0033316 12/31/2022 DUMONT CITY OF STP Butler 2 WEST FORK CEDAR R. 1 AERATED LAGOON 719 120 0.13 0.423 WL IL
259 6115001 0027421 8/31/2024 EARLHAM CITY OF STP Madison 5 MIDDLE AND SOUTH RACCOON R.S 1 AERATED LAGOON 2036 340 0.19 0.85 WL IL
260 8320001 0025364 7/31/2026 EARLING CITY OF STP Shelby 4 PIGEON AND MOSQUITO CR.S 1 AERATED LAGOON 533 89 0.0067 0.183 WL IL
261 2900605 0068241 5/31/2023 ECHO VALLEY MOBILE HOME PARK NO. 2 Des Moines 6 FLINT R. 1 AERATED LAGOON 102 17 0.01 0.015
262 2900601 0067725 3/24/2003 ECHO VALLEY MOBILE HOME PARK NO.1 Des Moines 6 FLINT R. 1 AERATED LAGOON 72 12 0.0056 0.0069
263 9049001 0020770 3/31/2027 EDDYVILLE, CITY OF STP Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 AERATED LAGOON 4491 750 0.217 0.626 WL IL
264 3338001 0024414 3/31/2027 ELGIN CITY OF STP Fayette 1 TURKEY R. 2 AERATED LAGOON 736 123 0.058 0.364 WL IL
265 7730001 0021326 9/30/2019 ELKHART CITY OF STP Polk 5 SKUNK R. ABOVE THE NORTH SKUNK 1 AERATED LAGOON 389 65 0.052 0.127 WL IL
266 1320001 0028967 2/28/2023 FARNHAMVILLE CITY OF STP Calhoun 3 NORTH RACCOON R. 1 AERATED LAGOON 467 78 0.0461 0.053 WL IL
267 3342001 0027456 8/31/2024 FAYETTE CITY OF STP Fayette 1 TURKEY R. 2 AERATED LAGOON 1850 309 0.093 0.438 WL IL
268 3414001 0028894 10/31/2024 FLOYD CITY OF STP Floyd 2 CEDAR R. ABOVE THE SHELLROCK R. 1 AERATED LAGOON 719 120 0.025 0.07 WL IL
269 0135001 0041840 6/30/2023 FONTANELLE CITY OF STP Adair 4 NODAWAY R. 1 AERATED LAGOON 784 131 0.057 0.398 WL IL
270 1940001 0028991 1/26/2008 FREDERICKSBURG CITY OF STP Chickasaw 1 WAPSIPINICON R. ABOVE ANAMOSA 1 AERATED LAGOON 20120 3360 0.35 0.9 WW I
271 5200117 0052710 7/31/2027 FRYTOWN PROPERTIES, LLC Johnson 6 IOWA R. BELOW NORTH LIBERTY 2 AERATED LAGOON 18096 3022 0.025 0.025
272 2234001 0026697 4/2/2008 GARNAVILLO CITY OF STP Clayton 1 TURKEY R. 1 AERATED LAGOON 1030 172 0.072 0.194 WL IL
273 5200201 0074985 3/31/2024 GATEWAY COMMERCIAL CONDOMINIUM ASSOCIATION Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 AERATED LAGOON 734 122.5 0.072 0.098
274 9700101 0004413 1/31/2023 GELITA USA, INC. Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 AERATED LAGOON 93600 15600 5.4
275 6436001 0029033 11/30/2027 GILMAN CITY OF STP Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 731 122 0.0484 0.4484 WL IL
276 8640001 0025330 12/31/2022 GLADBROOK CITY OF STP Tama 5 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 AERATED LAGOON 1287 215 0.114 0.28 WL IL
277 9436001 0020966 6/30/2024 GOWRIE MUNICIPAL UTILITIES Webster 2 NORTH RACCOON R. 1 AERATED LAGOON 1389 232 0.09 0.72 WL IL
278 3100605 0063240 12/2/2006 GRANADA GARDENS MOBILE HOME PARK Dubuque 1 LITTLE MAQUOKETA R. 1 AERATED LAGOON 90 15 0.0083 0.0166
279 5842001 0062901 2/28/2025 GRANDVIEW CITY OF STP Louisa 6 IOWA R. BELOW NORTH LIBERTY 2 AERATED LAGOON 766 128 0.073 0.166 WL IL
280 3900103 0075361 9/30/2024 GUTHRIE CENTER EGG FARM Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 AERATED LAGOON 22335 3730 0.12 0.12
281 3900106 0053064 10/28/2024 GUTHRIE CENTER EGG FARM - LAOP Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 AERATED LAGOON 22325 3730 0.12 0.12
282 2242001 0022284 4/30/2026 GUTTENBERG CITY OF STP Clayton 1 MISSISSIPPI R. ABOVE THE TURKEY R. 1 AERATED LAGOON 2749 459 0.3 0.8 WL IL
283 5221002 0052894 8/31/2025 HILLS, CITY OF WWTF Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 AERATED LAGOON 1964 328 0.161 0.472 WL IL
284 0737002 0027243 7/31/2023 HUDSON CITY OF STP Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 AERATED LAGOON 5988 1000 0.22 0.6 WW I
285 9348001 0043150 12/31/2027 HUMESTON CITY OF STP Wayne 5 CHARITON R. 1 AERATED LAGOON 1048 175 0.11 0.27 WL IL
286 1600113 0071056 3/31/2027 HWH CORPORATION Cedar 6 CEDAR R. BELOW CEDAR RAPIDS 1 AERATED LAGOON 60 10 0.0041 0.0041
287 9300601 0083691 5/31/2027 INDIAN RIDGE HOMEOWNERS ASSOCIATION Wayne 5 CHARITON R. 1 AERATED LAGOON 80 13.4 0.0074 0.0074
288 4800904 0072206 9/30/2024 IOWA COUNTY SANITARY LANDFILL Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 AERATED LAGOON 419 70 0.006 0.026
289 7800905 0068918 4/30/2024 IOWA DOT REST AREA #29 & #30 I80 UNDERWOOD Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 AERATED LAGOON 485 81 0.0098 0.0162
290 0732001 0026506 12/31/2021 JANESVILLE CITY OF STP Black Hawk 1 CEDAR R. ABOVE THE SHELLROCK R. 2 AERATED LAGOON 1599 267 0.1 0.136 WL IL
291 1044002 0075302 5/31/2024 JESUP, CITY OF STP (SOUTH) Buchanan 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 AERATED LAGOON 4970 830 0.32 2.25 WL IL
292 5200116 0052476 1/31/2028 KALONA CREAMERY, LLC Johnson 6 IOWA R. BELOW NORTH LIBERTY 2 AERATED LAGOON 2958 494 0.031
293 0543001 0025372 3/31/2028 KIMBALLTON CITY OF STP Audubon 4 EAST NISHNABOTNA R. 1 AERATED LAGOON 994 166 0.05 0.05 WL IL
294 4155001 0038466 8/31/2022 KLEMME CITY OF STP Hancock 2 IOWA R. ABOVE ALBION 2 AERATED LAGOON 521 87 0.077 0.64 WL IL
295 7900714 0067458 4/30/2026 KWIK STAR #303 Poweshiek 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 425 71 0.012 0.012
296 4840001 0058521 8/31/2023 LADORA CITY OF STP Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 359 60 0.035 0.201 WL IL
297 9545001 0027448 5/31/2027 LAKE MILLS CITY OF STP Winnebago 2 WINNEBAGO R. 1 AERATED LAGOON 17964 3000 0.501 0.75 WW I
298 5200327 0081426 3/31/2026 LAKEWOODS DEVELOPMENT SUBDIVISION/BOWERSOX 

 
Johnson 6 CEDAR R. BELOW CEDAR RAPIDS 1 AERATED LAGOON 581 97 0.0353 0.0441

299 6452001 0072214 8/31/2024 LAUREL, CITY OF STP Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 754 126 0.072 0.073 WL IL
300 4535001 0043494 9/30/2023 LIME SPRINGS CITY OF STP Howard 1 UPPER IOWA R. 1 AERATED LAGOON 644 107.5 0.057 0.28 WL IL
301 6858001 0027430 7/31/2023 LOVILIA CITY OF STP Monroe 5 DES MOINES R. BELOW WHITEBREAST CR. 1 AERATED LAGOON 653 109 0.064 0.182 WL IL
302 5200906 0073580 4/30/2027 MACBRIDE SANITARY SEWER DISTRICT Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 519 86.7 0.0408 0.051 WL IL
303 4843001 0047937 6/30/2026 MARENGO CITY OF STP Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 2898 484 0.242 0.549 WL IL
304 2948001 0025917 2/29/2024 MEDIAPOLIS CITY OF STP Des Moines 6 FLINT R. 1 AERATED LAGOON 2371 396 0.2 0.34 WL IL

674 of 692



305 6471001 0036552 5/31/2026 MELBOURNE CITY OF STP Marshall 5 NORTH SKUNK R. 2 AERATED LAGOON 1587 265 0.167 0.627 WL IL
306 2952001 0025381 10/31/2026 MIDDLETOWN CITY OF STP Des Moines 6 FLINT R. 1 AERATED LAGOON 587 98 0.057 0.367 WL IL
307 9155001 0030511 5/31/2024 MILO CITY OF STP Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 AERATED LAGOON 1437 240 0.11 0.19 WL IL
308 4349001 0023507 6/30/2007 MONDAMIN CITY OF STP Harrison 4 SOLDIER R. 1 AERATED LAGOON 635 106 0.048 0.766 WL IL
309 8666001 0058700 11/30/2025 MONTOUR CITY OF STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 377 63 0.044 0.083 WL IL
310 7038901 0073890 4/30/2022 MONTPELIER SANITARY DISTRICT, VILLAGE OF Muscatine 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 AERATED LAGOON 898 150 0.0882 0.0882 WL IL
311 0467001 0056693 4/30/2025 MORAVIA CITY OF STP Appanoose 5 DES MOINES R. BELOW WHITEBREAST CR. 1 AERATED LAGOON 856 143 0.08 0.204 WL IL
312 5857001 0059587 6/30/2023 MORNING SUN CITY OF STP Louisa 6 IOWA R. BELOW NORTH LIBERTY 1 AERATED LAGOON 1733 289.4 0.151 0.452 WL IL
313 4453002 0070009 8/31/2023 MOUNT PLEASANT CITY OF STP (EAST) Henry 6 SKUNK R. BELOW THE NORTH SKUNK 1 AERATED LAGOON 3563 595 0.35 0.7 WL IL
314 9753001 0042943 10/31/2024 MOVILLE CITY OF STP Woodbury 3 WEST FORK LITTLE SIOUX R. 1 AERATED LAGOON 2246 375 0.31 0.37 WL IL
315 1271001 0056880 4/30/2023 NEW HARTFORD CITY OF STP Butler 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 AERATED LAGOON 1563 261 0.11 0.21 WL IL
316 3165001 0027391 4/30/2027 NEW VIENNA CITY OF STP Dubuque 1 MAQUOKETA R. 2 AERATED LAGOON 437 73 0.034 0.084 WL IL
317 9159901 0058891 8/31/2023 NEW VIRGINIA SANITARY DISTRICT-STP Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 AERATED LAGOON 898 150 0.0682 0.198 WL IL
318 2500103 0000299 9/30/2025 NORTHERN NATURAL GAS CO. REDFIELD STATION Dallas 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 2 AERATED LAGOON 14162 2365 1 1.18
319 5500300 0065242 5/31/2028 OAK LAKE MAINTENANCE, INC. Kossuth 2 EAST FORK DES MOINES R. 2 AERATED LAGOON 144 24 0.03 0.058
320 8474001 0032751 1/26/2009 ORANGE CITY CITY OF STP Sioux 3 FLOYD R. 1 AERATED LAGOON 14431 2410 1.075 1.9 WW I
321 9677003 0042781 9/3/2006 OSSIAN CITY OF STP Winneshiek 1 TURKEY R. 1 AERATED LAGOON 946 158 0.083 0.293 WL IL
322 5161001 0057819 1/14/2007 PACKWOOD CITY OF  STP Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 1 AERATED LAGOON 329 55 0.041 0.095 WL IL
323 3971001 0057045 3/31/2022 PANORA CITY OF STP Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 AERATED LAGOON 6174 1031 0.1414 0.51 WW I
324 7139001 0032352 3/31/2027 PAULLINA CITY OF STP O'Brien 3 LITTLE SIOUX R. 1 AERATED LAGOON 5018 838 0.1134 0.527 WW I
325 1759001 0033383 7/31/2023 PLYMOUTH CITY OF STP Cerro Gordo 2 SHELLROCK R. 2 AERATED LAGOON 479 80 0.072 0.237 WL IL
326 4965001 0047864 4/30/2022 PRESTON CITY OF STP Jackson 1 MAQUOKETA R. 2 AERATED LAGOON 1725 288 0.106 0.186 WL IL
327 8273001 0033227 3/31/2027 PRINCETON CITY OF STP Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 AERATED LAGOON 1629 272 0.086 0.392 WL IL
328 4700105 0076813 6/30/2022 QUAD COUNTY CORN PROCESSORS Ida 3 MAPLE R. 1 AERATED LAGOON 8683 1450 0.027 0.028
329 1074001 0057011 2/29/2024 QUASQUETON CITY OF STP Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 1 AERATED LAGOON 1108 185 0.062 0.08 WL IL
330 4800705 0066265 12/31/2022 RAMADA INN Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 AERATED LAGOON 1569 262 0.046 0.046
331 9500102 0076252 8/31/2018 REMBRANDT ENTERPRISES, INC. (NOW IOWA CAGE-FREE, Winnebago 2 WINNEBAGO R. 2 AERATED LAGOON 2994 5000 0.15
332 1100116 0052991 7/31/2023 REMBRANDT ENTERPRISES, INC. - LAOP Buena Vista 3 NORTH RACCOON R. 1 AERATED LAGOON 29162 4870 0.08 0.09
333 5939001 0043176 12/31/2024 RUSSELL CITY OF STP Lucas 5 CHARITON R. 1 AERATED LAGOON 671 112 0.088 0.31 WL IL
334 3600201 0077461 12/31/2025 SAPP BROS.TRAVEL CENTER Fremont 4 KEG AND WAUBONSIE CR.S 1 AERATED LAGOON 1359 227 0.099
335 9400900 0059200 2/28/2026 SAVAGE SANITARY DISTRICT STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 AERATED LAGOON 599 100 0.05 0.09 WL IL
336 3570001 0036005 1/31/2025 SHEFFIELD CITY OF STP Franklin 2 WEST FORK CEDAR R. 2 AERATED LAGOON 2467 412 0.175 0.888 WL IL
337 1286001 0033359 1/31/2027 SHELL ROCK CITY OF STP Butler 2 SHELLROCK R. 1 AERATED LAGOON 1832 306 0.15 0.282 WL IL
338 5475002 0036595 6/30/2020 SIGOURNEY CITY OF STP (EAST) Keokuk 6 NORTH SKUNK R. 1 AERATED LAGOON 3617 604 0.35 0.95 WL IL
339 1175001 0042951 3/31/2024 SIOUX RAPIDS CITY OF STP Buena Vista 3 LITTLE SIOUX R. 1 AERATED LAGOON 964 161 0.075 0.15 WL IL
340 8580001 0033740 5/31/2020 SLATER CITY OF STP Story 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 AERATED LAGOON 2323 388 0.29 0.92 WL IL
341 6673001 0033723 4/30/2024 ST. ANSGAR CITY OF STP Mitchell 2 CEDAR R. ABOVE THE SHELLROCK R. 1 AERATED LAGOON 1605 268 0.103 0.18 WL IL
342 6484001 0041807 2/29/2024 STATE CENTER CITY OF STP Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 2006 335 0.185 0.465 WL IL
343 7714601 0068071 3/31/2027 SUNNYBROOK MHC LLC (HAVENPARK MANAGEMENT) Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 AERATED LAGOON 365 61 0.008 0.04
344 5200602 0067911 12/31/2025 SUNRISE MOBILE HOME Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 AERATED LAGOON 336 56 0.033 0.038
345 6400601 0068659 11/30/2026 TIMBER WOLF VALLEY MHP Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 314 52.4 0.02 0.02
346 8681001 0035033 1/31/2023 TRAER MUNICIPAL UTILITIES Tama 5 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 AERATED LAGOON 2000 334 0.2 0.608 WL IL
347 7866002 0039977 9/30/2022 TREYNOR CITY OF STP (NORTHWEST) Pottawattamie 4 WEST NISHNABOTNA R. 1 AERATED LAGOON 2126 355 0.158 0.206 WL IL
348 0975001 0033120 4/30/2026 TRIPOLI CITY OF STP Bremer 1 WAPSIPINICON R. ABOVE ANAMOSA 2 AERATED LAGOON 1934 323 0.214 0.83 WL IL
349 6167001 0040991 8/31/2023 TRURO CITY OF STP Madison 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 AERATED LAGOON 898 150 0.067 0.111 WL IL
350 9600500 0067423 2/28/2027 TURKEY VALLEY COMMUNITY SCHOOL Winneshiek 1 TURKEY R. 1 AERATED LAGOON 287 48 0.024 0.024
351 7869001 0036986 12/31/2022 UNDERWOOD CITY OF STP Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 AERATED LAGOON 1485 248 0.113 0.164 WL IL
352 9400103 0062359 12/31/2015 UNITED STATES GYPSUM COMPANY Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 AERATED LAGOON 90 15 0.009 0.013
353 3300100 0000809 1/31/2026 VAN ELDEREN INC. Fayette 1 MAQUOKETA R. 1 AERATED LAGOON 41198 6880 0.301 0.602
354 7872001 0042986 4/29/2006 WALNUT CITY OF STP Pottawattamie 4 WEST NISHNABOTNA R. 1 AERATED LAGOON 1407 235 0.108 0.234 WL IL
355 5879001 0047961 4/30/2028 WAPELLO CITY OF STP Louisa 6 IOWA R. BELOW NORTH LIBERTY 2 AERATED LAGOON 2976 497 0.18 1.06 WL IL
356 3375001 0071048 4/30/2026 WAUCOMA CITY OF STP Fayette 1 TURKEY R. 2 AERATED LAGOON 347 58 0.0308 0.0308 WL IL
357 4490001 0047953 7/31/2027 WAYLAND, CITY OF STP Henry 6 SKUNK R. BELOW THE NORTH SKUNK 1 AERATED LAGOON 1168 195 0.138 0.31 WL IL
358 4880901 0077372 12/31/2026 WEST/HIGH AMANA SANITARY DISTRICT Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 AERATED LAGOON 269 45 0.0265 0.1489 WL IL
359 5493001 0032468 4/29/2006 WHAT CHEER CITY OF STP Keokuk 6 NORTH SKUNK R. 1 AERATED LAGOON 898 150 0.086 0.32 WL IL
360 4493001 0033367 2/28/2022 WINFIELD CITY OF STP Henry 6 SKUNK R. BELOW THE NORTH SKUNK 1 AERATED LAGOON 1353 226 0.135 0.33 WL IL
361 8466785 0084166 7/31/2023 360 Cattle Company, Inc. Sioux 3 FLOYD R. 1 LAND APPLICATION
362 8503006 0053469 2/23/2027 AMES MUNICIPAL ELECTRIC SYSTEM - SETTLING POND LAOP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 LAND APPLICATION 0.0915
363 1300103 0073512 10/20/2024 AMPC, INC. dba ESSENTIA PROTEINS SOLUTIONS - LAOP Calhoun 3 NORTH RACCOON R. 1 LAND APPLICATION 1000 0.031 0.031
364 7500114 0080942 2/29/2028 ANTHONY TRUCKING, INC. - LAOP Plymouth 3 FLOYD R. 1 LAND APPLICATION
365 7165102 0053204 2/10/2025 ASSOCIATED MILK PRODUCERS, INC. LAOP O'Brien 3 FLOYD R. 1 LAND APPLICATION
366 6061430 0084204 5/31/2024 AVACH HOLDINGS LLC Lyon 3 BIG SIOUX R. ABOVE THE ROCK 1 LAND APPLICATION
367 4760840 0079049 10/31/2024 B&D Dairy Ida 3 LITTLE SIOUX R. 1 LAND APPLICATION
368 1100109 0081256 2/29/2028 BINDER LIVESTOCK TRAILER WASHOUT - LAOP Buena Vista 3 NORTH RACCOON R. 1 LAND APPLICATION
369 2424101 0072915 12/31/2024 BOYER VALLEY COMPANY - LAOP Crawford 4 BOYER R. 1 LAND APPLICATION
370 8400117 0080641 5/31/2028 CENTER FRESH EGG FARM - LAOP Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 LAND APPLICATION 3340 0.05
371 9900123 0082783 9/30/2025 CENTRUM VALLEY FARMS, LLP - LAOP Wright 2 BOONE R. 1 LAND APPLICATION
372 9000105 0077062 9/30/2026 CHAMNESS TECHNOLOGY, INC. - LAOP Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 LAND APPLICATION
373 6058490 0084239 7/31/2024 Damon Bahnson Combined Operation Lyon 3 BIG SIOUX R. ABOVE THE ROCK 1 LAND APPLICATION
374 9766009 0084182 10/31/2023 Dan Burkhart Feedlot Site #2 Woodbury 3 WEST FORK LITTLE SIOUX R. 1 LAND APPLICATION
375 7500123 0053180 9/17/2024 DERBY TRUCKING - LAOP Plymouth 3 FLOYD R. 1 LAND APPLICATION 54 9 0.0037
376 0400914 0075949 3/5/2011 DNR HONEY CREEK STATE PARK-(IA.OP.PERMIT) Appanoose 5 CHARITON R. 1 LAND APPLICATION 150 25 0.011 0.011
377 9768119 0052174 12/31/2026 Fleck Farms Feedlot Woodbury 3 WEST FORK LITTLE SIOUX R. 1 LAND APPLICATION
378 7900104 0083577 5/31/2024 FREMONT FARMS OF IOWA L.L.P. - LAOP Poweshiek 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 LAND APPLICATION 3500 0.06
379 4100203 0053115 3/11/2024 HAWKEYE PRIDE EGG FARMS, L.L.P. - LAOP Hancock 2 BOONE R. 1 LAND APPLICATION
380 0800108 0082732 8/31/2025 ISU BIOCENTURY RESEARCH FARM - LAOP Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 LAND APPLICATION
381 6066585 0053042 6/30/2024 Jon Van Ginkel Feedlot Lyon 3 ROCK R. 1 LAND APPLICATION

675 of 692



382 9400121 0053000 7/31/2024 KOCH FERTILIZER FORT DODGE NITROGEN PLANT - LAOP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 LAND APPLICATION
383 8456553 0084263 10/31/2023 Myron Gradert Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 LAND APPLICATION
384 6058902 0084093 12/31/2023 Norm Cleveringa Feedlot Lyon 3 ROCK R. 1 LAND APPLICATION
385 8400100 0004235 5/19/2025 PERDUE PREMIUM MEAT CO. AKA SIOUX PREME PACKING CO. - Sioux 3 FLOYD R. 3 LAND APPLICATION 44994 7514 0.396
386 5475100 0073474 8/31/2023 RESPONSIBLE TRANSPORTATION - LAOP Keokuk 6 NORTH SKUNK R. 1 LAND APPLICATION 509 85 0.03
387 5640109 0084336 8/31/2023 ROQUETTE AMERICA INC. - LAOP Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 LAND APPLICATION
388 0100104 0052306 10/28/2024 Rose Acre Farms - Livestock Truck Wash - LAOP Adair 4 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 LAND APPLICATION
389 7000113 0052387 10/31/2025 ROWELL CHEMICAL CORPORATION Muscatine 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 LAND APPLICATION
390 8460416 0084069 7/31/2023 Royal Ridge Dairy Sioux 3 ROCK R. 1 LAND APPLICATION
391 1800100 0004634 9/30/2026 SIMONSEN RENDERING, LLC - LAOP Cherokee 3 LITTLE SIOUX R. 1 LAND APPLICATION
392 0100103 0052242 9/30/2025 STUART EGG FARM - LAOP Adair 4 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 LAND APPLICATION
393 7200802 0079596 2/28/2025 SUNRISE FARMS, INC. - LAOP Osceola 3 LITTLE SIOUX R. 1 LAND APPLICATION
394 6200110 0079553 2/19/2025 TASSEL RIDGE WINERY - LAOP Mahaska 5 DES MOINES R. BELOW WHITEBREAST CR. 1 LAND APPLICATION 389 65 0.0008 0.0016
395 8457166 0052395 7/31/2026 Van Driessen Farms, Inc. Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 LAND APPLICATION
396 7500108 0076988 7/31/2026 WEINRICH TRUCK LINE, INC. - LAOP Plymouth 3 FLOYD R. 1 LAND APPLICATION 0.008
397 6100801 0072681 7/31/2024 WINTERSET EGG FARM - LAOP Madison 5 NORTH RACCOON R. 1 LAND APPLICATION
398 3126122 0079146 2/28/2025 1840, LLC Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
399 3126114 0063860 3/31/2028 A.Y. MCDONALD MFG. CO. Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
400 6600110 0080896 10/31/2022 ABSOLUTE ENERGY Mitchell 2 CEDAR R. ABOVE THE SHELLROCK R. 1 NO TREATMENT
401 2326120 0082279 3/31/2025 ADM BIOPROCESSING Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 NO TREATMENT
402 2326119 0080543 7/31/2024 ADM CLINTON COGENERATION PLANT Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 NO TREATMENT
403 0790123 0078484 1/31/2024 ADVANCED HEAT TREAT CORPORATION Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
404 0790119 0075451 7/31/2024 ADVANCED HEAT TREAT CORPORATION - MIDPORT Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
405 4000111 0053034 2/28/2026 AG PARTNERS, LLC Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 NO TREATMENT
406 9926101 0059901 1/31/2017 AG PROCESSING INC. Wright 2 BOONE R. 1 NO TREATMENT
407 9926102 0074128 5/26/2010 AG PROCESSING INC. - ENERGY CENTER Wright 2 BOONE R. 1 NO TREATMENT 20 5 5
408 9700105 0058815 5/31/2022 AG PROCESSING INC. - SERGEANT BLUFF Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 2 NO TREATMENT
409 7170100 0063771 3/30/2005 AG PROCESSING INC. - SHELDON O'Brien 3 FLOYD R. 1 NO TREATMENT
410 5500113 0081116 12/31/2026 AG PROCESSING, INC. - ALGONA Kossuth 2 EAST FORK DES MOINES R. 1 NO TREATMENT
411 0790118 0072419 4/30/2024 ALLEN MEMORIAL HOSPITAL Black Hawk 1 CEDAR R. ABOVE THE SHELLROCK R. 1 NO TREATMENT
412 3126120 0077151 10/31/2024 ALLIANT ENERGY DATA CENTER Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
413 7707002 0078603 7/31/2024 ALTOONA, CITY OF MS4 Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
414 4700109 0082121 12/29/2013 AMERICAN NATURAL PROCESSORS, INC. Ida 3 MAPLE R. 1 NO TREATMENT
415 8503003 0078204 3/31/2024 AMES, CITY OF MS4 Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 NO TREATMENT
416 9433112 0071366 3/31/2028 AML RIVERSIDE Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
417 7709008 0078611 8/31/2024 ANKENY, CITY OF MS4 Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
418 7727135 0072958 5/31/2026 ARCHER DANIELS MIDLAND COMPANY Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
419 7727012 0052975 4/30/2024 ARMY POST ROAD AQUIFER STORAGE & RECOVERY FACILITY Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
420 3030102 0053081 2/24/2026 ARNOLDS PARK 2019 PROMENADE BEAUTIFICATION PROJECT Dickinson 3 LITTLE SIOUX R. 1 NO TREATMENT
421 3102002 0078905 1/31/2025 ASBURY, CITY OF MS4 Dubuque 1 LITTLE MAQUOKETA R. 1 NO TREATMENT
422 7165101 0081965 5/31/2023 ASSOCIATED MILK PRODUCERS, INC. - SANBORN O'Brien 3 FLOYD R. 1 NO TREATMENT
423 3126501 0081809 2/29/2020 AUDUBON ELEMENTARY SCHOOL Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
424 0398100 0003751 11/30/2024 AVEKA NUTRA PROCESSING Allamakee 1 UPPER IOWA R. 1 NO TREATMENT
425 5625101 0003514 8/31/2024 AXALTA COATING SYSTEMS, LLC - FORT MADISON PLANT Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 NO TREATMENT
426 2300111 0081345 4/21/2013 BENEFICIAL TECHNOLOGIES, LLC Clinton 6 MAQUOKETA R. 1 NO TREATMENT
427 8209000 0078191 1/31/2024 BETTENDORF, CITY OF MS4 Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 NO TREATMENT
428 2900112 0078123 1/31/2025 BIG RIVER RESOURCES WEST BURLINGTON, LLC Des Moines 6 SKUNK R. BELOW THE NORTH SKUNK 1 NO TREATMENT
429 2800906 0081302 10/31/2025 BIG RIVER UNITED ENERGY, LLC Delaware 1 MAQUOKETA R. 1 NO TREATMENT
430 8600102 0078158 10/31/2023 BITUMINOUS MATERIALS & SUPPLY Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 NO TREATMENT
431 7727134 0073172 1/31/2023 BITUMINOUS MATERIALS AND SUPPLY, LP Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
432 7717002 0078786 9/30/2024 BONDURANT, CITY OF MS4 Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
433 9778501 0052953 6/30/2023 BRIAR CLIFF UNIVERSITY Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
434 6400113 0081434 10/31/2021 BRUIN MANUFACTURING CO., INC. Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 NO TREATMENT
435 7720100 0001228 5/31/2025 BUCKEYE TERMINALS, LLC - DES MOINES TERMINAL Polk 5 NORTH RACCOON R. 1 NO TREATMENT
436 8218002 0078760 8/31/2024 BUFFALO, CITY OF MS4 Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 NO TREATMENT
437 5715100 0000647 9/30/2025 CARGILL INCORPORATED Linn 1 CEDAR R. BELOW CEDAR RAPIDS 1 NO TREATMENT
438 7812000 0078891 6/30/2026 CARTER LAKE, CITY OF MS4 Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 NO TREATMENT
439 0709003 0078263 4/30/2024 CEDAR FALLS, CITY OF MS4 Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
440 5715007 0053447 2/29/2028 CEDAR LAKE DEWATERING Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
441 5715146 0052651 5/31/2022 CEDAR RAPIDS COUNTRY CLUB Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
442 5715141 0077381 8/31/2023 CEDAR RAPIDS FRANKLIN MIDDLE SCHOOL Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
443 5715142 0077968 8/31/2024 CEDAR RAPIDS MCKINLEY MIDDLE SCHOOL Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
444 5715143 0078344 3/31/2024 CEDAR RAPIDS WILSON MIDDLE SCHOOL Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
445 5715005 0075566 1/31/2026 CEDAR RAPIDS, CITY OF MS4 Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
446 9778121 0030881 12/31/2023 CENTRAL BANK Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
447 7720002 0078867 8/31/2024 CLIVE, CITY OF MS4 Polk 5 NORTH RACCOON R. 1 NO TREATMENT
448 2909100 0000787 3/27/2011 CNH AMERICA, LLC Des Moines 6 FLINT R. 1 NO TREATMENT
449 3126202 0052864 8/31/2022 Convivium Urban Farmstead Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
450 5208002 0078646 8/31/2024 CORALVILLE, CITY OF MS4 Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT
451 2100100 0004570 7/31/2022 CORN BELT POWER COOPERATIVE-WISDOM STATION Clay 3 LITTLE SIOUX R. 1 NO TREATMENT
452 9937101 0079545 8/31/2027 CORN, LP Wright 2 BOONE R. 1 NO TREATMENT
453 7820003 0078271 12/31/2022 COUNCIL BLUFFS, CITY OF MS4 Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 NO TREATMENT
454 0790122 0077437 12/31/2026 COVENANT MEDICAL CENTER Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
455 5600100 0003387 4/30/2024 CRYOTECH DEICING TECHNOLOGY Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 NO TREATMENT
456 2326104 0000914 1/31/2022 DARLING INGREDIENTS INC. Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 NO TREATMENT
457 8222005 0078808 6/30/2024 DAVENPORT, CITY OF MS4 Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 NO TREATMENT
458 9630101 0003794 5/31/2012 DECO PRODUCTS CO. Winneshiek 1 UPPER IOWA R. 1 NO TREATMENT

676 of 692



459 7727137 0076511 5/31/2027 DES MOINES - NAHAS AQUATIC CENTER Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
460 7727008 0075931 4/30/2027 DES MOINES INTERNATIONAL AIRPORT Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
461 7727007 0075540 6/30/2024 DES MOINES, CITY OF MS4 Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
462 2200900 0054828 2/28/2025 DNR BIG SPRING TROUT HATCHERY Clayton 1 TURKEY R. 1 NO TREATMENT
463 9700800 0063622 9/30/2027 DNR BROWN'S LAKE Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
464 3000122 0053439 1/31/2026 DRY DOCK DEVELOPMENT Dickinson 3 LITTLE SIOUX R. 1 NO TREATMENT
465 3126901 0081876 2/29/2024 DUBUQUE COUNTY COURTHOUSE Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
466 3126902 0081884 6/30/2024 DUBUQUE COUNTY SHERIFF OFFICE Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
467 3100804 0082031 4/30/2024 DUBUQUE RESIDENTIAL FACILITY Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
468 3126004 0078671 10/31/2024 DUBUQUE, CITY OF MS4 Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
469 9400114 0070661 11/30/2022 ELANCO FORT DODGE Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
470 8230004 0084468 7/31/2024 ELDRIDGE, CITY OF MS4 Scott 6 WAPSIPINICON R. BELOW ANAMOSA 1 NO TREATMENT
471 1500106 0052718 5/31/2022 ELITE OCTANE, LLC Cass 4 EAST NISHNABOTNA R. 1 NO TREATMENT
472 0721002 0078280 4/30/2025 ELK RUN HEIGHTS, CITY OF MS4 Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
473 5728002 0084476 6/30/2024 ELY, CITY OF MS4 Linn 1 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 NO TREATMENT
474 8222108 0060305 4/30/2022 ESCP CORPORATION Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 NO TREATMENT
475 0723002 0078654 1/31/2026 EVANSDALE, CITY OF MS4 Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
476 5715121 0003093 11/30/2020 EVERGREEN PACKAGING LLC Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT 0.134 0.134
477 6469102 0000230 9/30/2024 FISHER CONTROLS INTERNATIONAL LLC (MAIN OFFICE) Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 NO TREATMENT
478 4200121 0078841 2/28/2015 FLINT HILLS RESOURCES IOWA FALLS (NOW POET BIOREFINING 

  
Hardin 2 IOWA R. ABOVE ALBION 1 NO TREATMENT

479 3900903 0081311 1/14/2013 FLINT HILLS RESOURCES MENLO (NOW POET BIOREFINING - Guthrie 4 NORTH RACCOON R. 1 NO TREATMENT
480 3000121 0053423 8/16/2023 GARLOCK SLOUGH CONSTRUCTION Dickinson 3 LITTLE SIOUX R. 1 NO TREATMENT
481 7700121 0052209 10/31/2024 GENERAL MILLS AVON PLANT Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
482 3126121 0077399 5/31/2026 GRAND RIVER CENTER Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
483 7700119 0077941 4/30/2022 GREATER DES MOINES ENERGY CENTER Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
484 3600102 0082210 4/30/2026 GREEN PLAINS SHENANDOAH, LLC Fremont 4 EAST NISHNABOTNA R. 1 NO TREATMENT
485 3000105 0081281 10/31/2023 GREEN PLAINS SUPERIOR, LLC Dickinson 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 NO TREATMENT
486 7736002 0078883 12/31/2024 GRIMES, CITY OF MS4 Polk 5 NORTH RACCOON R. 1 NO TREATMENT
487 2326115 0068101 5/31/2026 HAWKINS - CAMANCHE Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 NO TREATMENT
488 5735000 0078743 1/31/2026 HIAWATHA, CITY OF MS4 Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
489 7820113 0077178 1/31/2028 HIGHLINE WARREN, LLC-STORM WATER DISCHARGE Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 NO TREATMENT
490 1900107 0081981 12/17/2013 HOMELAND ENERGY SOLUTIONS, LLC Chickasaw 1 WAPSIPINICON R. ABOVE ANAMOSA 1 NO TREATMENT
491 1100107 0076767 11/30/2024 HUBBARD FEEDS INC. Buena Vista 3 NORTH RACCOON R. 1 NO TREATMENT
492 0737003 0084484 5/31/2024 HUDSON, CITY OF MS4 Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
493 3100202 0081612 8/31/2023 ICE HARBOR CENTER Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
494 5225110 0079235 8/31/2025 IIHR OAKDALE ANNEX Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT
495 3126123 0081591 4/30/2025 INTERSTATE BUILDING, LLLP Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
496 5225005 0078298 5/31/2024 IOWA CITY, CITY OF MS4 Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT
497 3000119 0053380 2/7/2025 IOWA DOT HWY 71 CONSTRUCTION Dickinson 3 LITTLE SIOUX R. 1 NO TREATMENT
498 7727805 0052438 1/31/2026 IOWA LUTHERAN HOSPITAL Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
499 7727806 0052446 1/31/2026 IOWA METHODIST MEDICAL CENTER Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
500 8503004 0078174 1/31/2024 IOWA STATE UNIVERSITY MS4 Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 NO TREATMENT
501 9778151 0079944 12/31/2025 JEBRO, INCORPORATED Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
502 0790107 0059439 1/31/2027 JOHN DEERE ENGINE WORKS Black Hawk 1 CEDAR R. ABOVE THE SHELLROCK R. 1 NO TREATMENT
503 0790116 0069485 11/30/2023 JOHN DEERE FOUNDRY WATERLOO Black Hawk 1 CEDAR R. ABOVE THE SHELLROCK R. 1 NO TREATMENT 6
504 0790103 0000060 11/30/2023 JOHN DEERE WATERLOO WORKS Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
505 7740002 0078212 4/30/2024 JOHNSTON, CITY OF MS4 Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
506 5625110 0077143 12/31/2026 KENSINGTON FORT MADISON, LLC Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 NO TREATMENT
507 0398103 0080870 3/31/2028 KERNDT BROTHERS SAVINGS BANK Allamakee 1 YELLOW R. AND PAINT CR. 1 NO TREATMENT
508 3126201 0084255 11/30/2025 KEY CITY PLATING Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
509 5715119 0069523 12/2/2024 KING'S MATERIAL, INC.-WASHOUT FACILITY Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
510 6400112 0075591 9/5/2005 KOCH NITROGEN COMPANY, LLC Marshall 5 IOWA R. ABOVE ALBION 1 NO TREATMENT
511 7048102 0001741 5/31/2025 KRAFTHEINZ COMPANY, L.P. Muscatine 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 NO TREATMENT
512 8245003 0078824 11/30/2024 LECLAIRE, CITY OF MS4 Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 NO TREATMENT
513 3126503 0081833 3/31/2024 LORAS COLLEGE Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
514 3700105 0082066 4/30/2024 LOUIS DREYFUS COMPANY, GRAND JUNCTION, LLC Greene 4 NORTH RACCOON R. 1 NO TREATMENT
515 7500120 0052775 12/31/2026 LP NUTRITION Plymouth 3 FLOYD R. 1 NO TREATMENT
516 1351000 0082651 2/28/2025 MANSON, CITY OF WTP Calhoun 3 NORTH RACCOON R. 1 NO TREATMENT
517 5751002 0078689 8/31/2025 MARION, CITY OF MS4 Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
518 6469002 0080039 7/31/2026 MARSHALLTOWN, CITY OF MS4 Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 NO TREATMENT
519 8557000 0082961 8/31/2027 MAXWELL, CITY OF WTP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 NO TREATMENT
520 2561103 0066982 8/31/2024 MCCREARY COMMUNITY BUILDING MUN. SWIMMING POOL Dallas 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
521 7727801 0081477 11/30/2024 MERCYONE DES MOINES MEDICAL CENTER Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
522 3050000 0081299 12/31/2023 MILFORD WATER TREATMENT PLANT Dickinson 3 LITTLE SIOUX R. 1 NO TREATMENT
523 5500106 0073784 7/31/2025 MURPHY FARMS, LLC Kossuth 2 EAST FORK DES MOINES R. 1 NO TREATMENT
524 7000109 0082708 1/18/2015 MUSCATINE POWER & WATER CCR LANDFILL Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 1 NO TREATMENT
525 3126801 0080331 6/30/2025 NATIONAL MISSISSIPPI RIVER MUSEUM AND AQUARIUM Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
526 5800109 0081701 7/31/2026 NATURAL GAS PIPELINE COMPANY OF AMERICA  - SWD #1 Louisa 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT
527 5800108 0075485 7/31/2026 NATURAL GAS PIPELINE COMPANY OF AMERICA - A. GRIFFIN M-

 
Louisa 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT

528 0709801 0080047 8/31/2027 NAZARETH LUTHERAN CHURCH Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
529 9433109 0064866 3/31/2028 NESTLE PURINA PETCARE Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
530 3700106 0053431 11/30/2027 NEW COOPERATIVE - COOPER Greene 4 NORTH RACCOON R. 1 NO TREATMENT
531 3500204 0052983 9/30/2023 NEW COOPERATIVE, INC. Franklin 2 IOWA R. ABOVE ALBION 1 NO TREATMENT
532 5252003 0078794 8/31/2024 NORTH LIBERTY, CITY OF MS4 Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT
533 0800101 0046957 10/31/2023 NORTHERN NATURAL GAS CO. OGDEN STATION Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
534 9164002 0078913 12/31/2024 NORWALK, CITY OF MS4 Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
535 8100100 0004006 6/30/2023 NUTRIEN US LLC Sac 3 BOYER R. 1 NO TREATMENT

677 of 692



536 9083003 0078972 2/28/2025 OTTUMWA, CITY OF MS4 Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 NO TREATMENT
537 7780101 0081035 2/28/2025 PEPSI BEVERAGES COMPANY Polk 5 NORTH RACCOON R. 1 NO TREATMENT
538 3126802 0081850 5/31/2026 PINEBOX, L.L.L.P. Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
539 4200122 0079138 9/30/2027 PLCP, L.P. Hardin 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
540 7767002 0078751 11/30/2024 PLEASANT HILL, CITY OF MS4 Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
541 7500115 0081248 12/31/2026 PLYMOUTH ENERGY, LLC Plymouth 3 FLOYD R. 1 NO TREATMENT
542 4700107 0081558 2/29/2024 POET BIOREFINING - ARTHUR, LLC Ida 3 MAPLE R. 1 NO TREATMENT 0.713 0.839
543 7200108 0078051 12/31/2026 POET BIOREFINING - ASHTON, LLC Osceola 3 ROCK R. 1 NO TREATMENT
544 3900104 0077003 7/31/2025 POET BIOREFINING - COON RAPIDS, LLC Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 NO TREATMENT
545 0200104 0080063 8/31/2022 POET BIOREFINING - CORNING Adams 4 EAST NODAWAY R. 1 NO TREATMENT
546 3300114 0079812 10/31/2024 POET BIOREFINING - FAIRBANK, LLC Fayette 1 WAPSIPINICON R. ABOVE ANAMOSA 1 NO TREATMENT
547 9400120 0079570 10/31/2027 POET BIOREFINING - GOWRIE Webster 2 NORTH RACCOON R. 1 NO TREATMENT
548 4000109 0079588 11/30/2023 POET BIOREFINING - JEWELL Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 NO TREATMENT
549 1200108 0081272 3/31/2024 POET BIOREFINING - SHELL ROCK, LLC Butler 2 SHELLROCK R. 1 NO TREATMENT
550 3126502 0081817 2/28/2025 PRESCOTT ELEMENTARY SCHOOL Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
551 0819102 0076953 8/19/2014 PROLIANT HEALTH & BIOLOGICALS Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
552 3000120 0053396 4/20/2023 PROTEXTER STORAGE FACILITY Dickinson 3 LITTLE SIOUX R. 1 NO TREATMENT
553 3100201 0080233 10/31/2027 Q CASINO Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
554 0709108 0074071 1/31/2023 QUAD STATE GAUGING & MEASUREMENT Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
555 5715115 0000761 4/30/2027 QUAKER MANUFACTURING, LLC Linn 1 CEDAR R. BELOW CEDAR RAPIDS 1 NO TREATMENT
556 1471000 0082392 4/30/2028 RALSTON, CITY OF WATER TREATMENT PLANT Carroll 4 NORTH RACCOON R. 1 NO TREATMENT
557 1716107 0081108 1/31/2028 RANDY'S NEIGHBORHOOD MARKET Cerro Gordo 2 WINNEBAGO R. 1 NO TREATMENT
558 0768002 0078310 6/30/2025 RAYMOND, CITY OF MS4 Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
559 9778152 0080721 6/30/2021 REAGENT CHEMICAL-BIG SOO Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
560 8278002 0078832 8/31/2024 RIVERDALE, CITY OF MS4 Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 NO TREATMENT
561 5776000 0078816 7/31/2025 ROBINS, CITY OF MS4 Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
562 3126105 0002984 5/31/2027 ROUSSELOT, INC. Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 NO TREATMENT
563 9774001 0078859 11/30/2026 SERGEANT BLUFF, CITY OF MS4 Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
564 9774000 0052005 10/31/2023 SERGEANT BLUFF, CITY OF WTP Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
565 2326105 0000183 3/31/2028 SETHNESS PRODUCTS COMPANY Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 NO TREATMENT
566 1200109 0053366 4/30/2027 SHELL ROCK SOY PROCESSING LLC Butler 2 SHELLROCK R. 1 NO TREATMENT
567 3000118 0053342 10/4/2023 SHERWOOD FOREST Dickinson 3 LITTLE SIOUX R. 1 NO TREATMENT
568 5625111 0081264 9/30/2024 SILGAN CONTAINERS MANUFACTURING CORPORATION Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 NO TREATMENT
569 9778202 0069493 1/31/2023 SIOUX CITY COMMUNITY SCHOOL DISTRICT Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
570 9778002 0078662 12/31/2027 SIOUX CITY, CITY OF MS4 Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
571 8400114 0076791 6/30/2025 SIOUXLAND ENERGY COOPERATIVE Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 NO TREATMENT
572 7800106 0081043 12/31/2024 SOUTHWEST IOWA RENEWABLE ENERGY Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 NO TREATMENT
573 1178003 0078638 11/30/2025 STORM LAKE, CITY OF MS4 Buena Vista 3 NORTH RACCOON R. 1 NO TREATMENT
574 2200105 0052856 1/11/2023 SUPREME BEEF LLC Clayton 1 TURKEY R. 1 NO TREATMENT
575 8200100 0001180 6/30/2022 TEXPAR ENERGY, LLC Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 NO TREATMENT 240 40 0.024
576 5715145 0082236 5/31/2024 THE EASTERN IOWA AIRPORT Linn 1 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 NO TREATMENT
577 5625103 0001171 10/31/2025 THE SCOTTS COMPANY Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 NO TREATMENT
578 3671000 0052637 12/31/2022 THURMAN, CITY OF WATER WORKS Fremont 4 KEG AND WAUBONSIE CR.S 1 NO TREATMENT
579 5715144 0079987 6/30/2026 TOWN CENTRE Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
580 9779803 0084034 10/31/2022 Trosper-Hoyt County Services Building Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 NO TREATMENT
581 5735003 0053358 12/31/2026 TURTLE CREEK PARK SPLASHPAD - CITY OF HIAWATHA Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT 0.0187 0.0374
582 5290002 0078930 4/30/2025 UNIVERSITY HEIGHTS, CITY OF MS4 Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT
583 5225108 0069159 3/31/2022 UNIVERSITY OF IOWA COOLING TOWER BLOWDOWN Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT
584 5225006 0078182 4/30/2024 UNIVERSITY OF IOWA MS4 Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT
585 5225101 0003077 5/31/2022 UNIVERSITY OF IOWA POWER PLANT Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 NO TREATMENT
586 0709004 0079952 8/31/2026 UNIVERSITY OF NORTHERN IOWA MS4 Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
587 7780002 0078620 4/30/2024 URBANDALE, CITY OF MS4 Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
588 9433115 0079227 5/31/2015 VALERO RENEWABLE FUELS COMPANY, LLC Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
589 7100104 0080829 2/28/2018 VALERO RENEWABLE FUELS COMPANY, LLC O'Brien 3 LITTLE SIOUX R. 1 NO TREATMENT
590 3400109 0080403 6/30/2027 VALERO RENEWABLE FUELS CO., LLC dba VALERO CHARLES 

 
Floyd 2 CEDAR R. ABOVE THE SHELLROCK R. 1 NO TREATMENT

591 7642000 0051122 4/30/2022 VARINA, CITY OF WTP Pocahontas 3 NORTH RACCOON R. 1 NO TREATMENT
592 8562102 0053269 5/31/2026 VERBIO NEVADA, LLC Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 NO TREATMENT
593 0709109 0078140 2/29/2024 VIKING PUMP, INC. - VIKING ROAD FACILITY Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
594 1037101 0060607 2/28/2022 WAPSIE VALLEY CREAMERY, INC. Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 1 NO TREATMENT
595 0990105 0071714 11/30/2016 WARTBURG COLLEGE Bremer 1 CEDAR R. ABOVE THE SHELLROCK R. 1 NO TREATMENT
596 3400501 0080225 8/31/2027 WASHINGTON ELEMENTARY SCHOOL Floyd 2 CEDAR R. ABOVE THE SHELLROCK R. 1 NO TREATMENT
597 0700903 0072290 4/30/2025 WATERLOO RESIDENTIAL CORRECTION FACILITY Black Hawk 1 CEDAR R. ABOVE THE SHELLROCK R. 1 NO TREATMENT 0.1152
598 0790002 0078301 4/30/2024 WATERLOO, CITY OF MS4 Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 NO TREATMENT
599 2573002 0078875 8/31/2024 WAUKEE, CITY OF MS4 Dallas 5 NORTH RACCOON R. 1 NO TREATMENT
600 0990106 0080268 5/31/2028 WAVERLY MUNICIPAL FIRE DEPARTMENT Bremer 1 CEDAR R. ABOVE THE SHELLROCK R. 1 NO TREATMENT
601 8822101 0077313 2/28/2026 WDC ACQUISITION, LLC dba WELLMAN Union 4 PLATTE R. 1 NO TREATMENT
602 4063002 0066281 5/31/2027 WEBSTER CITY MUNICIPAL BLDG. Hamilton 2 BOONE R. 1 NO TREATMENT
603 7540104 0073075 5/31/2025 WELLS ENTERPRISES, INC. NORTH ICE CREAM PLANT Plymouth 3 FLOYD R. 1 NO TREATMENT
604 7540105 0073083 7/31/2026 WELLS' ENTERPRISES, INC.(SOUTH ICE CREAM PLANT) Plymouth 3 FLOYD R. 1 NO TREATMENT
605 7785002 0078778 3/31/2025 WEST DES MOINES, CITY OF MS4 Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 NO TREATMENT
606 3100118 0081175 10/29/2012 WESTERN DUBUQUE BIODIESEL, LLC Dubuque 1 LITTLE MAQUOKETA R. 1 NO TREATMENT
607 8100112 0079855 11/30/2024 WESTERN IOWA ENERGY, LLC Sac 3 BOYER R. 1 NO TREATMENT
608 9700501 0070289 11/30/2027 WESTWOOD COMMUNITY SCHOOL Woodbury 3 LITTLE SIOUX R. 1 NO TREATMENT
609 7791001 0078921 1/31/2027 WINDSOR HEIGHTS, CITY OF MS4 Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 NO TREATMENT
610 1556245 0080519 6/30/2027 A to Z Feeders Cass 4 EAST NISHNABOTNA R. 1 OTHER
611 8803002 0052182 7/31/2020 AFTON CITY PARK SPLASHPAD Union 4 THOMPSON R. 1 OTHER 0.022 0.034
612 8466409 0083224 3/31/2026 Albert Rens Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER

678 of 692



613 4856996 0077500 9/30/2025 Amana Farms, Inc. Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 OTHER
614 7561286 0077585 5/31/2027 Anderson Cattle Company Plymouth 3 FLOYD R. 1 OTHER
615 7709000 0074489 2/28/2026 ANKENY AQUIFER STORAGE AND RECOVERY WELL Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 OTHER
616 8278100 0003395 9/30/2023 ARCONIC DAVENPORT WORKS Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 OTHER 0.72 0.72
617 3126115 0069540 12/31/2022 ARCTIC GLACIER PREMIUM ICE Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 OTHER
618 8503105 0072061 4/30/2025 ARCTIC GLACIER U.S.A., INC. Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 OTHER 0.005 0.005
619 6056506 0079502 12/31/2025 ARNEVA CATTLE, LLC Lyon 3 BIG SIOUX R. ABOVE THE ROCK 1 OTHER
620 6258708 0080136 4/30/2027 Augustine & Sons, Inc. Mahaska 5 NORTH SKUNK R. 1 OTHER
621 9756538 0080187 11/30/2026 B Baldwin Feedlot Woodbury 3 WEST FORK LITTLE SIOUX R. 1 OTHER
622 8456228 0077721 8/31/2027 Bar K Cattle LLC - K52 Sioux 3 FLOYD R. 1 OTHER
623 8457946 0059188 9/30/2024 Bar K Cattle, LLC -  Carmel Sioux 3 FLOYD R. 1 OTHER
624 8456567 0077518 1/31/2025 Bar K Cattle, LLC - Inwood Sioux 3 BIG SIOUX R. ABOVE THE ROCK 1 OTHER
625 4356275 0077526 4/30/2028 Barry Farms Harrison 4 BOYER R. 1 OTHER
626 6057418 0080497 12/31/2027 Beef & Bacon Drive, Inc. Lyon 3 ROCK R. 1 OTHER
627 7556281 0080411 8/31/2027 Beitelspacher Land and Cattle, LLC Plymouth 3 FLOYD R. 1 OTHER
628 8465835 0081761 5/31/2024 Bell Lake Cattle Company Sioux 3 FLOYD R. 1 OTHER
629 2863481 0079219 12/31/2025 Beswick Farms Delaware 1 MAQUOKETA R. 1 OTHER
630 2985103 0077046 1/31/2018 BNSF RAILWAY COMPANY Des Moines 6 FLINT R. 1 OTHER 0.0202 0.0202
631 8463263 0079332 3/31/2026 Boerdery Inc. Sioux 3 FLOYD R. 1 OTHER
632 0819000 0079421 2/28/2025 Boone, City of WTP Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 OTHER
633 3100100 0001210 9/30/2023 BP PRODUCTS DUBUQUE TERMINAL Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 OTHER
634 8464000 0083119 2/28/2026 Brad Pollema Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
635 4166181 0082465 9/30/2024 Branstad Farms Hancock 2 WINNEBAGO R. 1 OTHER
636 7158774 0083941 7/31/2025 Brent Rieck Feedlot O'Brien 3 LITTLE SIOUX R. 1 OTHER
637 7758687 0038911 1/31/2023 Brenton Brothers, Inc Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 OTHER
638 8459250 0082813 5/31/2025 Brian Roorda Dairy, LLC Sioux 3 FLOYD R. 1 OTHER
639 1456263 0080284 3/31/2027 Brian Soyer Feedlot Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 OTHER
640 7256597 0079481 3/31/2026 Bruce A. Lorch, Inc Osceola 3 LITTLE SIOUX R. 1 OTHER
641 8457054 0052492 8/31/2026 Bruce Van Kekerix Feedlot Sioux 3 BIG SIOUX R. ABOVE THE ROCK 1 OTHER
642 8209100 0001198 3/31/2025 BUCKEYE TERMINALS, LLC - BETTENDORF TERMINAL Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 OTHER
643 5200109 0072273 5/31/2028 BUCKEYE TERMINALS, LLC - CEDAR RAPIDS TERMINAL Johnson 6 CEDAR R. BELOW CEDAR RAPIDS 1 OTHER
644 7820112 0071234 6/30/2024 BUCKEYE TERMINALS, LLC - COUNCIL BLUFFS TERMINAL Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 OTHER
645 9000103 0072281 9/30/2027 BUCKEYE TERMINALS, LLC - OTTUMWA TERMINAL Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 OTHER
646 7556471 0080217 9/30/2027 Bull Creek Feedlot Plymouth 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
647 2909000 0084271 10/31/2025 BURLINGTON MUNICIPAL WATERWORKS Des Moines 6 FLINT R. 1 OTHER
648 9600301 0072265 9/30/2024 BURR OAK SEWER COMMISSION-STP Winneshiek 1 UPPER IOWA R. 2 OTHER 153 25.5 0.015 0.015
649 6056865 0081370 9/30/2023 C & C Feedlot Lyon 3 ROCK R. 1 OTHER
650 3000800 0083879 5/31/2025 CENTRAL WATER SYSTEM Dickinson 3 LITTLE SIOUX R. 1 OTHER
651 9400122 0053461 3/31/2028 CERTAINTEED GYPSUM MINE Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 OTHER
652 9700104 0004014 1/31/2027 CF INDUSTRIES NITROGEN, LLC - PORT NEAL NITROGEN Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 OTHER
653 1800900 0082791 12/31/2023 CHEROKEE RURAL WATER DISTRICT #1 - CHEROKEE Cherokee 3 LITTLE SIOUX R. 1 OTHER
654 8456296 0079154 1/31/2028 Circle G Cattle, LLC Sioux 3 FLOYD R. 1 OTHER
655 8503002 0033235 5/31/2022 CITY OF AMES STEAM ELECTRIC PLANT Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 OTHER
656 8456363 0080101 9/30/2026 City View Farms - West Sioux 3 FLOYD R. 1 OTHER
657 7160334 0077569 8/31/2024 City View Farms East O'Brien 3 LITTLE SIOUX R. 1 OTHER
658 1556657 0078069 10/31/2023 Clan Farms, Inc Cass 4 EAST NISHNABOTNA R. 1 OTHER
659 8456473 0083682 8/31/2027 Claussen Farms Sioux 3 ROCK R. 1 OTHER
660 8200107 0063525 9/30/2024 CONTINENTAL CEMENT COMPANY, LLC - DAVENPORT PLANT Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 OTHER
661 1427000 0049692 12/31/2024 COON RAPIDS MUNICIPAL UTILITIES WTP Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 OTHER
662 1356238 0079731 5/31/2027 Corey Agr, Inc. of Lytton Beef Feeding Calhoun 3 NORTH RACCOON R. 1 OTHER
663 7820000 0077470 12/31/2018 COUNCIL BLUFFS NARROWS TREATMENT PLANT Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 OTHER
664 7820004 0082074 8/31/2022 COUNCIL POINT WATER PURIFICATION PLANT Pottawattamie 4 KEG AND WAUBONSIE CR.S 1 OTHER
665 8556450 0079561 5/31/2027 Couser Cattle Company Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 OTHER
666 4356318 0080667 4/30/2028 Crossroads Cattle Company Harrison 4 BOYER R. 1 OTHER
667 4515103 0064955 10/26/2009 CULLIGAN WATER CONDITIONING OF CRESCO Howard 1 UPPER IOWA R. 1 OTHER
668 3065340 0082970 9/30/2025 D & G Farms Dickinson 3 LITTLE SIOUX R. 1 OTHER
669 8466282 0083500 8/31/2026 D & H Feedlot Sioux 3 ROCK R. 1 OTHER
670 6066014 0081990 1/31/2024 D&B Feedlot Lyon 3 BIG SIOUX R. ABOVE THE ROCK 1 OTHER
671 7666839 0083933 1/31/2028 Dallas Janssen Heifer Ranch Pocahontas 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 OTHER
672 8456760 0079880 2/29/2028 Darin Pollema Feedlot Sioux 3 ROCK R. 1 OTHER
673 3056816 0080128 1/31/2027 David and Dan Lorch Combined Operation Dickinson 3 LITTLE SIOUX R. 1 OTHER
674 1856511 0079618 9/30/2027 Deer Run Ranch Cherokee 3 LITTLE SIOUX R. 1 OTHER
675 2424000 0077160 4/30/2023 DENISON MUNICIPAL WTP Crawford 4 BOYER R. 1 OTHER 0.0576 0.1152
676 7727127 0069671 1/31/2025 DES MOINES TCE SUPERFUND SITE Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 OTHER
677 8456302 0080349 10/31/2027 DG Farms, Inc. Sioux 3 FLOYD R. 1 OTHER
678 9600901 0054798 2/28/2025 DNR DECORAH STATE HATCHERY Winneshiek 1 UPPER IOWA R. 1 OTHER
679 2800900 0002275 3/31/2025 DNR MANCHESTER TROUT HATCHERY Delaware 1 MAQUOKETA R. 1 OTHER 101
680 9700401 0063631 9/30/2027 DNR SNYDER-WINNEBAGO LAKE Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 OTHER
681 8464489 0083054 4/30/2025 Dry Creek Farms, Inc. Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
682 8456490 0078107 10/31/2027 East Valley Farm, Inc. (Site 1) Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
683 3126118 0076821 11/30/2022 EDWARDS CAST STONE COMPANY Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 OTHER
684 8456276 0079189 9/30/2025 Eilts Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
685 5131000 0082325 9/30/2025 FAIRFIELD WATERWORKS Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 1 OTHER
686 8462532 0078379 5/31/2025 Fairview Feeders Sioux 3 BIG SIOUX R. ABOVE THE ROCK 1 OTHER
687 7856253 0053350 4/30/2027 FEEDLOT SERVICE CO. Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 OTHER
688 7700100 0000671 9/3/2008 FIRESTONE AGRICULTURAL TIRE CO. Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 OTHER
689 5625000 0081001 1/31/2024 FORT MADISON WATER TREATMENT PLANT Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 OTHER

679 of 692



690 1856935 0084042 7/31/2024 Gary Rupp Combined Operation Cherokee 3 LITTLE SIOUX R. 1 OTHER
691 6066047 0082058 8/31/2025 Gaylon Rozeboom Feedlot Lyon 3 ROCK R. 1 OTHER
692 7078101 0061972 2/29/2028 GERDAU Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 1 OTHER
693 2760056 0077712 9/30/2024 Grand River Cattle Co, LLC Decatur 5 THOMPSON R. 1 OTHER
694 8461591 0083011 9/30/2023 Green Cattle Company (Darin) Sioux 3 FLOYD R. 1 OTHER
695 0140000 0048453 3/31/2028 GREENFIELD MUNICIPAL UTILITIES WTP Adair 4 THOMPSON R. 1 OTHER
696 6556217 0077909 7/31/2027 Gregory Feedlots, Inc. (North) Mills 4 KEG AND WAUBONSIE CR.S 1 OTHER
697 3663404 0079804 7/31/2027 Gregory Feedlots, Inc. (South Site) Fremont 4 WEST NISHNABOTNA R. 1 OTHER
698 6056953 0080900 8/31/2023 Groeneweg Livestock Facility Lyon 3 ROCK R. 1 OTHER
699 9756605 0081132 5/31/2028 Hamann Feedlot Woodbury 3 LITTLE SIOUX R. 1 OTHER
700 7556900 0078581 5/31/2026 Hansen Feed Yards Plymouth 3 PERRY CR. 1 OTHER
701 6056433 0081159 4/30/2028 Hansmann Feedlot Lyon 3 ROCK R. 1 OTHER
702 8335000 0084387 5/31/2026 HARLAN MUNICIPAL UTILITIES WATER TREATMENT PLANT Shelby 4 WEST NISHNABOTNA R. 1 OTHER
703 8459740 0079499 5/31/2028 Haverhals Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
704 5640106 0063045 9/30/2027 HENDRICKS RIVER LOGISTICS, LLC Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 OTHER
705 7557919 0080977 3/31/2028 Hiemstra Farms Plymouth 3 WEST FORK LITTLE SIOUX R. 1 OTHER
706 1750116 0071951 5/31/2027 HOLCIM (US) INC. - WEST QUARRY Cerro Gordo 2 WINNEBAGO R. 1 OTHER
707 8460406 0082520 8/31/2026 Hoogland Dairy Sioux 3 FLOYD R. 1 OTHER
708 8456222 0077615 9/30/2024 Hoogland Feedlot Sioux 3 FLOYD R. 1 OTHER
709 7157435 0080365 3/31/2028 Hunt Brothers Feedlot O'Brien 3 FLOYD R. 1 OTHER
710 0375101 0059102 10/31/2022 INDUSTRIAL LAMINATES/NORPLEX INCORPORATED Allamakee 1 TURKEY R. 1 OTHER
711 8222121 0079430 10/31/2024 IOWA AMERICAN WATER COMPANY EAST RIVER STATION Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 OTHER
712 5225000 0076082 12/31/2023 IOWA CITY WATER TREATMENT PLANT Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 OTHER
713 4800802 0080969 7/31/2024 IOWA COUNTY WATER TREATMENT FACILITY Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 OTHER
714 7455000 0081183 9/30/2025 IOWA LAKES REGIONAL WATER OSGOOD PLANT Palo Alto 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 OTHER 0.66 0.567
715 0900106 0079693 10/31/2022 IOWA REGIONAL UTILITIES ASSOCIATION Bremer 1 SHELLROCK R. 1 OTHER
716 8503100 0032697 5/31/2023 IOWA STATE UNIVERSITY POWER PLANT Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 OTHER
717 0300100 0003735 5/31/2021 IPL - LANSING GENERATING STATION Allamakee 1 YELLOW R. AND PAINT CR. 1 OTHER
718 5715108 0000540 10/31/2021 IPL - PRAIRIE CREEK GENERATING STATION Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 OTHER
719 1556301 0078476 2/29/2024 J. W. Freund Farms, Inc. Cass 4 EAST NISHNABOTNA R. 1 OTHER
720 1456478 0080292 3/31/2027 James Pudenz Inc Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 OTHER
721 1556742 0080306 7/31/2027 JDH, Inc. Feedlot Cass 4 NODAWAY R. 1 OTHER
722 6056976 0082091 1/31/2025 JEFF GROENEWEG FEEDLOT Lyon 3 ROCK R. 1 OTHER
723 8461290 0077879 9/30/2025 JGM Feedlot LLC Sioux 3 FLOYD R. 1 OTHER
724 8222107 0059501 12/31/2025 JOHN DEERE DAVENPORT WORKS Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 OTHER
725 0790102 0062481 5/31/2024 JOHN DEERE PRODUCT ENGINEERING CENTER Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 OTHER
726 6056833 0079685 6/30/2027 John Fluit Jr., Beef Feedlot Lyon 3 ROCK R. 1 OTHER
727 1456269 0081337 6/30/2023 JOSH PUDENZ Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 OTHER
728 6059150 0084131 8/31/2023 JRT Focus Farms Ltd, Site 1 Lyon 3 BIG SIOUX R. ABOVE THE ROCK 1 OTHER
729 8460404 0077577 9/30/2026 K & D Feedyards, LLC Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
730 8463595 0080438 8/31/2027 Kekerix Kattle Co. Sioux 3 ROCK R. 1 OTHER
731 7561752 0080179 4/30/2027 Kellen Feedlot Plymouth 3 FLOYD R. 1 OTHER
732 4566247 0083062 7/31/2025 Kenneth Moellers - Hayek Farm Howard 1 TURKEY R. 1 OTHER
733 5640104 0033600 7/31/2027 KEOKUK ENERGY CENTER Lee 6 MISSISSIPPI R. NEAR FORT MADISON 2 OTHER 0.001 0.001
734 8466255 0083151 5/31/2026 Kirk Den Herder Feedlot Sioux 3 FLOYD R. 1 OTHER
735 1340000 0084379 10/31/2022 KNIERIM, CITY OF WTP Calhoun 3 NORTH RACCOON R. 1 OTHER
736 8456598 0053218 6/30/2025 Koenen Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
737 8466384 0083852 5/31/2028 Kooima Custom Feed Sioux 3 ROCK R. 1 OTHER
738 3900800 0084212 12/31/2022 LAKE PANORAMA ASSOCIATION WTP Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 OTHER
739 8461089 0077704 4/30/2028 Lake States Cattle Co. LLC Sioux 3 FLOYD R. 1 OTHER
740 8465430 0053261 11/30/2025 Lance Rus Sioux 3 ROCK R. 1 OTHER
741 9756513 0082619 3/31/2025 Larry Guthridge Combined Operation Woodbury 3 WEST FORK LITTLE SIOUX R. 1 OTHER
742 7614000 0082473 12/31/2024 LAURENS, CITY OF WTP Pocahontas 3 NORTH RACCOON R. 1 OTHER
743 0556260 0080080 11/30/2026 Lauritsen Cattle Company Audubon 4 EAST NISHNABOTNA R. 1 OTHER
744 1750113 0072907 8/31/2024 LEHIGH CEMENT COMPANY LLC Cerro Gordo 2 WINNEBAGO R. 1 OTHER
745 2742000 0081787 6/30/2018 LEON WATER TREATMENT PLANT Decatur 5 GRAND R. 1 OTHER
746 8459032 0083895 11/30/2023 Les Ranschau - Ranschau Enterprises Sioux 3 ROCK R. 1 OTHER
747 8562100 0079375 9/30/2024 LINCOLNWAY ENERGY, LLC Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 OTHER
748 1800112 0077275 4/30/2025 LITTLE SIOUX CORN PROCESSORS, LLC Cherokee 3 LITTLE SIOUX R. 1 OTHER
749 5200323 0080730 4/30/2024 LONGVIEW ESTATES HOA Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 OTHER 144 24 0.014 0.014
750 2500904 0079669 10/31/2024 LOUISE P. MOON ASR FACILITY Dallas 5 NORTH RACCOON R. 1 OTHER
751 7720201 0068438 3/31/2024 LOVE'S TRAVEL SHOP 411 Polk 5 NORTH RACCOON R. 1 OTHER
752 7861300 0077691 4/30/2028 LV Feedlot, LLC Pottawattamie 4 WEST NISHNABOTNA R. 1 OTHER
753 8400700 0080535 6/14/2014 LYON & SIOUX RWS BOYDEN SUBSYTEM WTP Sioux 3 ROCK R. 1 OTHER
754 8457177 0082449 5/31/2025 Maassen & Sons Combined Facility Sioux 3 FLOYD R. 1 OTHER
755 7727126 0064076 3/31/2016 MAGELLAN PIPELINE COMPANY, L.P. Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 OTHER
756 9756759 0080098 10/31/2026 Mark Baldwin Feedlot Woodbury 3 WEST FORK LITTLE SIOUX R. 1 OTHER
757 7556898 0080446 11/30/2023 Mark Beitelspacher Feedlot Plymouth 3 FLOYD R. 1 OTHER
758 8459758 0083810 8/31/2027 Mars Farms, Inc. Sioux 3 FLOYD R. 1 OTHER
759 1750000 0077305 2/29/2024 MASON CITY, CITY OF WTP Cerro Gordo 2 WINNEBAGO R. 1 OTHER
760 2900110 0075035 12/31/2021 MATTESON MARINE SERVICE, INC. Des Moines 6 FLINT R. 1 OTHER
761 8462015 0077844 10/31/2021 Meadowvale Dairy - North Site Sioux 3 ROCK R. 1 OTHER
762 8461393 0077852 12/5/2017 Meadowvale Dairy - South Sioux 3 ROCK R. 1 OTHER
763 9700102 0004103 11/30/2022 MIDAMERICAN ENERGY - NEAL NORTH ENERGY CENTER Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 OTHER
764 9700106 0061859 8/31/2022 MIDAMERICAN ENERGY - NEAL SOUTH ENERGY CTR Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 OTHER
765 5800105 0063282 3/31/2025 MIDAMERICAN ENERGY CO. - LOUISA STATION Louisa 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 OTHER
766 3100203 0052589 8/31/2027 MIRACLE CAR WASH Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 OTHER

680 of 692



767 4344000 0080454 4/30/2024 MISSOURI VALLEY CITY OF WTP Harrison 4 BOYER R. 1 OTHER
768 9756524 0079294 7/31/2025 MJ Cattle Company Woodbury 3 WEST FORK LITTLE SIOUX R. 1 OTHER
769 7950000 0084310 7/31/2024 Montezuma, City of WTP Poweshiek 5 NORTH SKUNK R. 1 OTHER
770 7864122 0083321 4/30/2026 Moran Beef #2 Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 OTHER
771 7856509 0079537 4/30/2026 Moran Beef, Inc. Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 OTHER
772 6056614 0083828 10/31/2027 Moser Feedlot Lyon 3 ROCK R. 1 OTHER
773 7048106 0001082 2/28/2018 MUSCATINE POWER AND WATER Muscatine 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 OTHER
774 5800107 0058262 5/31/2028 NATURAL GAS PIPELINE CO OF AMERICA #204 Louisa 6 IOWA R. BELOW NORTH LIBERTY 1 OTHER
775 9800114 0052535 2/14/2021 NEW HEAVEN CHEMICALS IOWA LLC - SMO MANUFACTURING Worth 2 SHELLROCK R. 1 OTHER
776 7856255 0077666 1/31/2025 North Ridge Feedlot Pottawattamie 4 WEST NISHNABOTNA R. 1 OTHER
777 2500122 0077038 3/31/2027 NORTHERN NATURAL GAS - UNDERGROUND INJECTION WELL Dallas 5 MIDDLE AND SOUTH RACCOON R.S 1 OTHER
778 4100100 0064327 7/31/2025 NORTHERN NATURAL GAS CO. VENTURA STATION Hancock 2 IOWA R. ABOVE ALBION 1 OTHER
779 4100115 0052829 3/13/2024 NORTHERN NATURAL GAS CO., GARNER - LAOP Hancock 2 IOWA R. ABOVE ALBION 1 OTHER
780 7820106 0046752 2/28/2027 NUSTAR COUNCIL BLUFFS TERMINAL Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 OTHER
781 7856376 0080144 8/31/2026 NVF Co, LLC Pottawattamie 4 WEST NISHNABOTNA R. 1 OTHER
782 6056581 0053137 9/30/2024 NW Iowa Feeders LLP Lyon 3 ROCK R. 1 OTHER
783 7100700 0052702 12/31/2023 OCRWS SOUTH WATER TREATMENT PLANT O'Brien 3 LITTLE SIOUX R. 1 OTHER
784 7565053 0080802 3/31/2028 Ohlendorf Feeders Plymouth 3 FLOYD R. 1 OTHER
785 3056332 0077534 4/30/2025 Olson Farm, Inc Dickinson 3 LITTLE SIOUX R. 1 OTHER
786 8474000 0077496 12/16/2013 ORANGE CITY, CITY OF WTP Sioux 3 FLOYD R. 1 OTHER
787 9083000 0000035 12/31/2026 OTTUMWA WATER WORKS, CITY OF Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 OTHER 0.74 0.74
788 5260000 0082252 7/6/2014 OXFORD WATER TREATMENT PLANT Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 OTHER
789 6900100 0004693 3/31/2023 PARKER-HANNIFIN CORPORATION Montgomery 4 EAST NISHNABOTNA R. 1 OTHER
790 2200102 0080624 2/28/2023 PATTISON SAND CO., LLC Clayton 1 MISSISSIPPI R. ABOVE THE TURKEY R. 1 OTHER
791 7257895 0053072 4/30/2024 Paul Feldkamp Osceola 3 ROCK R. 1 OTHER
792 6368000 0075001 5/31/2027 PELLA WATER TREATMENT PLANT Marion 5 DES MOINES R. BELOW WHITEBREAST CR. 1 OTHER
793 1156419 0079201 9/30/2025 Peterson Cattle Company Buena Vista 3 NORTH RACCOON R. 1 OTHER
794 9757143 0079316 8/31/2025 Peterson Feedlot - Whiskey Creek Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 OTHER
795 2756899 0080861 12/13/2017 Petty Custom Cattle Feeding (Silverado Feeder Holdings) Decatur 5 THOMPSON R. 1 OTHER
796 7856795 0080314 3/31/2027 Pheasant Ridge Farm, Inc. Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 OTHER
797 8200202 0076007 2/29/2024 PILOT TRAVEL CENTER #043 Scott 6 CEDAR R. BELOW CEDAR RAPIDS 1 OTHER
798 9756576 0080683 5/31/2027 Pithan Feedlots, Inc. Woodbury 3 LITTLE SIOUX R. 1 OTHER
799 5600108 0070602 2/29/2028 PNB PROCESSORS, L.L.C. Lee 6 SKUNK R. BELOW THE NORTH SKUNK 1 OTHER
800 7400102 0078492 8/31/2024 POET BIOREFINING - EMMETSBURG, LLC Palo Alto 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 OTHER
801 8456323 0078981 7/31/2025 Poverty Acres Feedlot, Inc Sioux 3 FLOYD R. 1 OTHER
802 9083104 0078000 9/30/2023 QUEST LINER, INC. - LAOP Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 OTHER
803 8464425 0083861 5/31/2028 Randy Kats Feedlot Sioux 3 ROCK R. 1 OTHER
804 0400918 0075418 1/31/2024 RATHBUN REGIONAL WATER ASSOCIATION Appanoose 5 CHARITON R. 1 OTHER 0.038
805 8464082 0083097 11/30/2025 Red Rock Cattle Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
806 1400108 0052331 6/30/2026 REG RALSTON LLC Carroll 4 NORTH RACCOON R. 1 OTHER
807 8300105 0077429 4/30/2023 REGIONAL WATER RURAL WATER ASSOCIATION WATER PLANT Shelby 4 WEST NISHNABOTNA R. 1 OTHER
808 4700106 0077259 7/31/2022 RELIANT PROCESSING GALVA PLANT Ida 3 MAPLE R. 1 OTHER
809 8456481 0078387 6/30/2023 Remmerde Farms Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
810 8456546 0080527 12/31/2027 Rick Koenen Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
811 7159443 0081230 6/30/2023 Ritter Cattle Company O'Brien 3 FLOYD R. 1 OTHER
812 6056382 0079022 10/31/2024 Rock River Feedyards, Inc. Lyon 3 ROCK R. 1 OTHER
813 6066387 0083267 10/31/2021 Rock River Jerseys Combined Dairy Lyon 3 ROCK R. 1 OTHER
814 8456731 0079341 6/30/2027 Rolling Hills Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
815 9958000 0053307 6/30/2026 ROWAN MUNICIPAL WATER SUPPLY Wright 2 IOWA R. ABOVE ALBION 1 OTHER
816 1856879 0079065 12/31/2019 RTCP Farm Partnership (Spring Valley Ranch) Cherokee 3 LITTLE SIOUX R. 1 OTHER
817 8400702 0083291 2/28/2025 RURAL WATER SYSTEM #1 - PLANT #3 Sioux 3 FLOYD R. 1 OTHER
818 8456936 0079472 3/31/2028 Rus Farms Inc Sioux 3 ROCK R. 1 OTHER
819 1456442 0052403 1/31/2027 Russ Pudenz Farms, Inc. Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 OTHER
820 7556723 0079600 7/31/2026 Russell Schmidt Feedlot Plymouth 3 FLOYD R. 1 OTHER
821 7856416 0079171 7/31/2026 S & B Feedyard Pottawattamie 4 WEST NISHNABOTNA R. 1 OTHER
822 1160248 0077755 4/30/2026 S & S Farms, Inc. Buena Vista 3 NORTH RACCOON R. 1 OTHER
823 7727011 0079847 5/31/2025 SAYLORVILLE WATER TREATMENT PLANT Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 OTHER
824 8356843 0079511 5/31/2026 Schechinger Farms, Inc. Shelby 4 WEST NISHNABOTNA R. 1 OTHER
825 7556231 0080471 11/30/2027 Schnepf Farms Plymouth 3 FLOYD R. 1 OTHER
826 8165218 0083836 11/30/2027 SFI, Inc. Sac 3 NORTH RACCOON R. 1 OTHER
827 7383000 0079081 10/31/2018 SHENANDOAH, CITY OF WTP Page 4 EAST NISHNABOTNA R. 1 OTHER
828 7861149 0078409 3/31/2025 SILVER CREEK FEEDERS Pottawattamie 4 WEST NISHNABOTNA R. 1 OTHER
829 7700802 0052799 8/31/2023 SOUTHWEST POLK WATER SERVICE Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 OTHER
830 7000108 0074101 8/31/2024 SSAB IOWA INC. Muscatine 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 OTHER
831 8456480 0080110 10/31/2026 Stan Eisma Feedlot Sioux 3 FLOYD R. 1 OTHER
832 3200105 0052462 10/31/2020 STATELINE COOPERATIVE Emmet 3 EAST FORK DES MOINES R. 1 OTHER
833 4764288 0080462 12/31/2027 Steve Meyer Feedlot Ida 3 LITTLE SIOUX R. 1 OTHER
834 0709102 0002534 5/31/2027 STREETER GENERATING STATION Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 OTHER 1.44 1.44
835 2839100 0063533 1/31/2025 STRYTEN MANCHESTER, LLC Delaware 1 MAQUOKETA R. 1 OTHER 0.1345
836 8456715 0079103 6/30/2025 Sunrise Feedlot, Inc. Sioux 3 ROCK R. 1 OTHER
837 8670000 0052527 2/28/2021 TAMA WATER TREATMENT PLANT (POWESHIEK WATER Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 OTHER
838 1863496 0080420 9/30/2027 Tentinger Feedlot Cherokee 3 LITTLE SIOUX R. 1 OTHER
839 6066472 0053196 7/31/2025 THANE FLUIT FEEDLOT Lyon 3 ROCK R. 1 OTHER
840 9000106 0083453 10/31/2016 THE AMERICAN BOTTLING COMPANY Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 OTHER
841 2424103 0079456 9/30/2027 THE ANDERSONS MARATHON HOLDINGS, LLC Crawford 4 BOYER R. 1 OTHER
842 3126803 0084115 6/30/2022 THE GRAND OPERA HOUSE Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 OTHER
843 8457953 0080195 11/30/2026 Tower 6 Feeders LLC Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER

681 of 692



844 8456485 0080594 11/30/2025 Trans Ova Genetics Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
845 5485500 0068390 10/31/2002 TRI-COUNTY COMMUNITY SCHOOL Keokuk 6 NORTH SKUNK R. 1 OTHER 401 67 0.0068 0.0068
846 1856642 0080021 11/30/2026 Triple U North (Stowater) Cherokee 3 WEST FORK LITTLE SIOUX R. 1 OTHER
847 9760300 0077780 4/30/2027 Triple U Ranch, LLC Woodbury 3 LITTLE SIOUX R. 1 OTHER
848 0709501 0063941 4/30/2026 UNIVERSITY OF NORTHERN IOWA Black Hawk 1 CEDAR R. ABOVE THE SHELLROCK R. 1 OTHER
849 5500112 0077194 3/31/2024 VALERO RENEWABLE FUELS CO, LLC - dba VALERO LAKOTA Kossuth 2 BLUE EARTH R. 1 OTHER 0.076 0.09
850 1100108 0080209 2/28/2025 VALERO RENEWABLE FUELS CO., LLC - dba VALERO ALBERT 

 
Buena Vista 3 NORTH RACCOON R. 1 OTHER

851 8456476 0077682 9/30/2026 Valley View Feedlots, Inc. Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
852 8456294 0079464 1/31/2026 Van Berkel Farms - Home Site Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
853 8458505 0083089 9/30/2026 Van Berkel Farms - Kooi Site Sioux 3 BIG SIOUX R. ABOVE THE ROCK 1 OTHER
854 8456950 0079529 2/29/2024 Van Essen Feedlot Sioux 3 ROCK R. 1 OTHER
855 8457021 0082848 6/30/2025 Van Holland Farm, Inc Sioux 3 ROCK R. 1 OTHER
856 3956251 0078590 11/30/2027 Van Meter Feedyard, LLC Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 OTHER
857 8457694 0080659 3/31/2028 Van Voorst Cattle, Inc. Sioux 3 FLOYD R. 1 OTHER
858 8459625 0083712 12/31/2027 Van Voorst Dairy Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
859 8461718 0083381 5/31/2024 Van Wyhe Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
860 7257127 0079197 12/31/2026 Vander Lee Feedlot Osceola 3 LITTLE SIOUX R. 1 OTHER
861 8463232 0082899 12/31/2025 Vander Waal Brothers, Inc. Sioux 3 FLOYD R. 1 OTHER
862 6256457 0077798 2/29/2028 Ver Steegh Brothers Feedlot Mahaska 5 DES MOINES R. BELOW WHITEBREAST CR. 1 OTHER
863 8456496 0080608 1/31/2028 Vermeer & Sons Farms-Feedlot Sioux 3 FLOYD R. 1 OTHER
864 7820101 0004308 7/31/2026 WALTER SCOTT JR. ENERGY CENTER Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 OTHER
865 5400800 0082511 2/28/2015 WAPELLO RWA WATER TREATMENT PLANT Keokuk 6 SKUNK R. ABOVE THE NORTH SKUNK 1 OTHER
866 7356421 0080713 7/31/2027 Wellhausen Feedlots Page 4 NODAWAY R. 1 OTHER
867 1456300 0077810 2/28/2027 Wendl Feedlot Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 OTHER
868 2300103 0080951 1/31/2027 WENDLING QUARRIES - BEHR QUARRY Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 1 OTHER
869 7000107 0080926 5/31/2024 WENDLING QUARRIES - MOSCOW QUARRY Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 1 OTHER
870 5700117 0080934 5/31/2025 WENDLING QUARRIES - ROBINS QUARRY Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 OTHER
871 1400900 0052484 10/31/2027 WEST CENTRAL IOWA RURAL WATER ASSOCIATION Carroll 4 WEST NISHNABOTNA R. 1 OTHER
872 1856845 0080616 10/31/2027 West Fork Feedlot Cherokee 3 WEST FORK LITTLE SIOUX R. 1 OTHER
873 1456552 0080250 2/28/2027 Wiederin Feedlot Carroll 4 BOYER R. 1 OTHER
874 2537102 0079162 10/31/2024 WILLIS AUTOMOTIVE, LLC – OASIS LASER WASH Dallas 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 OTHER 0.0122
875 8456342 0081191 11/30/2027 Winterfeld Cattle Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
876 6171000 0079961 10/31/2023 WINTERSET WATER TREATMENT PLANT Madison 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 OTHER
877 8462847 0084301 9/30/2025 Witt Brothers Feedlot Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 OTHER
878 6061304 0077640 2/29/2024 Wynia Cattle Lyon 3 ROCK R. 1 OTHER
879 7256367 0083984 7/31/2027 Zylstra Feedlot (AT) Osceola 3 ROCK R. 1 OTHER
880 3102001 0069922 4/30/2025 ASBURY CITY OF STP Dubuque 1 LITTLE MAQUOKETA R. 2 OXIDATION DITCH 6228 1040 0.538 0.803 WW III
881 0505001 0035203 1/31/2020 AUDUBON CITY OF STP Audubon 4 EAST NISHNABOTNA R. 1 OXIDATION DITCH 3233 540 0.277 0.967 WW III
882 5903001 0028924 3/31/2023 CHARITON CITY OF STP Lucas 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 OXIDATION DITCH 8048 1344 0.607 1.115 WW III
883 3405001 0022039 5/31/2026 CHARLES CITY, CITY OF STP Floyd 2 CEDAR R. ABOVE THE SHELLROCK R. 2 OXIDATION DITCH 40216 6716 2.41 4.66 WW IV
884 5208001 0020788 3/31/2026 CORALVILLE CITY OF STP Johnson 6 IOWA R. BELOW NORTH LIBERTY 2 OXIDATION DITCH 58814 9822 3.71 5.754 WW IV
885 2330001 0035271 11/30/2021 DEWITT CITY OF STP Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 2 OXIDATION DITCH 10096 1686 1.2 2.14 WW III
886 3815001 0023311 8/31/2025 DIKE CITY OF STP Grundy 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 OXIDATION DITCH 2605 435 0.26 0.79 WW III
887 9926001 0034380 11/30/2024 EAGLE GROVE, CITY OF STP Wright 2 BOONE R. 2 OXIDATION DITCH 33545 5602 2.5 4.15 WW IV
888 5131001 0035076 5/31/2026 FAIRFIELD, CITY OF STP Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 2 OXIDATION DITCH 29593 4942 1.3 4.2 WW IV
889 8222201 0074110 6/30/2025 FLYING J TRAVEL PLAZA  NO. 636 - DAVENPORT Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 OXIDATION DITCH
890 7930001 0031186 12/31/2024 GRINNELL, CITY OF STP Poweshiek 5 NORTH SKUNK R. 2 OXIDATION DITCH 17551 2931 1.666 4.236 WW IV
891 7128001 0036480 6/30/2024 HARTLEY CITY OF STP O'Brien 3 LITTLE SIOUX R. 1 OXIDATION DITCH 2904 485 0.24 0.78 WW III
892 9133004 0053405 8/31/2027 INDIANOLA WATER RESOURCE RECOVERY FACILITY Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 OXIDATION DITCH 28186 4707 2.3 5.91 WW IV
893 9083101 0060569 12/31/2027 JBS PORK Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 2 OXIDATION DITCH 451683 75431 2.14 2.41
894 6663001 0032956 4/30/2024 OSAGE CITY OF STP Mitchell 2 CEDAR R. ABOVE THE SHELLROCK R. 2 OXIDATION DITCH 14760 2465 0.968 1.071 WW III
895 3150000 0075507 2/28/2027 PEOSTA, CITY OF STP Dubuque 1 MAQUOKETA R. 3 OXIDATION DITCH 5587 933 0.231 0.442 WW III
896 5282001 0036978 5/31/2027 SOLON CITY OF STP Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 OXIDATION DITCH 4054 677 0.38 0.68 WW III
897 0970001 0033766 12/31/2027 SUMNER CITY OF STP Bremer 1 WAPSIPINICON R. ABOVE ANAMOSA 1 OXIDATION DITCH 2545 425 0.206 0.82 WW III
898 3405000 0003182 3/31/2024 CHARLES CITY WATER TREATMENT PLANT Floyd 2 CEDAR R. ABOVE THE SHELLROCK R. 1 PRIMARY TREATMENT
899 5625106 0059978 11/30/2025 CLIMAX MOLYBDENUM COMPANY Lee 6 MISSISSIPPI R. NEAR FORT MADISON 3 PRIMARY TREATMENT 93 15.6 0.15 0.375
900 8816000 0078514 5/31/2027 CRESTON CITY WATER TREATMENT PLANT Union 4 GRAND R. 1 PRIMARY TREATMENT 0.457
901 9000101 0060909 4/30/2023 IPL - OTTUMWA GENERATING STATION Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 PRIMARY TREATMENT
902 6200904 0074659 4/30/2027 LYNNDANA SEWER DISTRICT Mahaska 5 SKUNK R. ABOVE THE NORTH SKUNK 1 PRIMARY TREATMENT 69 11.6 0.0046 0.0051
903 6469000 0075345 12/31/2023 MARSHALLTOWN WATER TREATMENT PLANT Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 PRIMARY TREATMENT
904 7800100 0004391 6/30/2024 NORTHERN NATURAL GAS CO. OAKLAND STATION Pottawattamie 4 WEST NISHNABOTNA R. 1 PRIMARY TREATMENT
905 7856000 0081523 11/30/2019 OAKLAND CITY OF WTP Pottawattamie 4 WEST NISHNABOTNA R. 1 PRIMARY TREATMENT 0.0057 0.0057
906 2038003 0082953 6/30/2025 OSCEOLA CITY OF WTP Clarke 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 PRIMARY TREATMENT
907 9800112 0078042 2/28/2027 POET BIOREFINING - HANLONTOWN, LLC Worth 2 WINNEBAGO R. 1 PRIMARY TREATMENT
908 3655000 0079995 12/31/2022 RIVERTON WATER TREATMENT PLANT Fremont 4 EAST NISHNABOTNA R. 1 PRIMARY TREATMENT
909 8486000 0079383 4/30/2023 Sioux Center WTP Sioux 3 FLOYD R. 1 PRIMARY TREATMENT
910 5225105 0071919 6/30/2023 UNIVERSITY OF IOWA WATER TREATMENT PLANT Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 PRIMARY TREATMENT 0.046 0.046
911 0407003 0027472 11/30/2023 CENTERVILLE CITY OF STP (EAST) Appanoose 5 CHARITON R. 1 ROTATING BIOLOGICAL 10425 1741 1.15 1.5 WW III
912 0407004 0027464 11/30/2023 CENTERVILLE CITY OF STP (WEST) Appanoose 5 CHARITON R. 1 ROTATING BIOLOGICAL 4383 732 0.18 0.41 WW II
913 7428002 0021580 10/31/2025 EMMETSBURG CITY OF STP Palo Alto 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 ROTATING BIOLOGICAL 6886 1150 0.62 1.5 WW III
914 9525001 0021563 4/30/2025 FOREST CITY CITY OF STP Winnebago 2 WINNEBAGO R. 1 ROTATING BIOLOGICAL 8982 1500 0.53 1.65 WW III
915 6525001 0021946 10/31/2024 GMU WASTEWATER TREATMENT FACILITY Mills 4 KEG AND WAUBONSIE CR.S 1 ROTATING BIOLOGICAL 16240 2712 1.256 1.43 WW III
916 8335002 0021342 1/31/2024 HARLAN CITY OF STP Shelby 4 WEST NISHNABOTNA R. 1 ROTATING BIOLOGICAL 9281 1550 0.657 1.777 WW III
917 4728001 0020761 4/30/2026 IDA GROVE CITY OF STP Ida 3 MAPLE R. 1 ROTATING BIOLOGICAL 4976 831 0.29 0.39 WW II
918 8150001 0033090 5/31/2026 SAC CITY, CITY OF STP Sac 3 NORTH RACCOON R. 1 ROTATING BIOLOGICAL 2731 456 0.354 0.7 WW II
919 7165001 0032522 6/30/2025 SANBORN CITY OF STP O'Brien 3 FLOYD R. 2 ROTATING BIOLOGICAL 24850 4150 0.471 0.983 WW III
920 2171004 0021059 2/29/2024 SPENCER, CITY OF STP Clay 3 LITTLE SIOUX R. 2 ROTATING BIOLOGICAL 33084 5525 1.95 3.7 WW III

682 of 692



921 4063001 0036625 9/30/2026 WEBSTER CITY, CITY OF STP Hamilton 2 BOONE R. 1 ROTATING BIOLOGICAL 24850 4150 1.5 3.3 WW III
922 9200201 0074080 9/20/2006 AINSWORTH FOUR CORNERS Washington 6 IOWA R. BELOW NORTH LIBERTY 1 SEPTIC TANK SAND 102 17 0.0075 0.0075
923 3100401 0075621 5/31/2025 ALBRECHT ACRES CAMPGROUND-STP Dubuque 1 LITTLE MAQUOKETA R. 1 SEPTIC TANK SAND 42 7 0.0035 0.0035
924 5603001 0082406 10/31/2020 ARGYLE, CITY OF STP Lee 6 DES MOINES R. BELOW WHITEBREAST CR. 1 SEPTIC TANK SAND 117 19.6 0.005 0.01
925 3103001 0076911 9/30/2024 BALLTOWN, CITY OF-NORTH WWTF Dubuque 1 LITTLE MAQUOKETA R. 1 SEPTIC TANK SAND 78 13 0.006 0.0064 WW W
926 3103002 0076929 9/30/2024 BALLTOWN, CITY OF-SOUTH WWTF Dubuque 1 LITTLE MAQUOKETA R. 1 SEPTIC TANK SAND 36 6 0.003 0.0032 WW W
927 3109001 0071731 9/20/2009 BANKSTON CITY OF STP Dubuque 1 LITTLE MAQUOKETA R. 1 SEPTIC TANK SAND 62 10 0.004 0.004 WW W
928 5400401 0077224 2/17/2008 BELVA DEER PARK Keokuk 6 NORTH SKUNK R. 1 SEPTIC TANK SAND 36 6 0.0032 0.0032
929 9709001 0071510 2/28/2023 BRONSON CITY OF STP Woodbury 3 WEST FORK LITTLE SIOUX R. 1 SEPTIC TANK SAND 419 70 0.03 0.033
930 2200401 0079839 2/29/2024 CAMP EWALU Clayton 1 MAQUOKETA R. 1 SEPTIC TANK SAND 131 22 0.012 0.013
931 0800403 0073806 7/31/2022 CAMP HANTESA STP (CAMP FIRE) Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 SEPTIC TANK SAND 62 10 0.005 0.005
932 8900901 0076741 8/31/2026 CENTER VILLAGE CARE FACILITY-STP Van Buren 6 DES MOINES R. BELOW WHITEBREAST CR. 1 SEPTIC TANK SAND 61 10.2 0.0054 0.0068
933 2900109 0074969 9/26/2009 CNH AMERICA LLC BURLINGTON PROVING GROUNDS Des Moines 6 FLINT R. 1 SEPTIC TANK SAND 
934 5280301 0077992 1/31/2025 CORRIDOR RIDGE SUBDIVISION-SHUEYVILLE Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 SEPTIC TANK SAND 171 29 0.0168 0.0168
935 2800904 0075876 11/6/2006 DNR BACKBONE STATE PARK (CABINS & SPILLWAY) Delaware 1 MAQUOKETA R. 1 SEPTIC TANK SAND 89 14.8 0.007 0.0089
936 4800401 0075213 7/31/2026 EAST IOWA BIBLE CAMP-STP Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 SEPTIC TANK SAND 60 10 0.0004 0.0065
937 5100201 0075906 12/31/2024 FAIRFIELD BUSINESS & IT PARK Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 1 SEPTIC TANK SAND 48 8 0.004 0.004
938 9600302 0075442 1/31/2027 FESTINA-WINNESHIEK COUNTY-STP Winneshiek 1 TURKEY R. 1 SEPTIC TANK SAND 102 17 0.01 0.01 WW W
939 8500600 0067814 1/31/2025 HICKORY GROVE COURT, LLC Story 5 SKUNK R. ABOVE THE NORTH SKUNK 2 SEPTIC TANK SAND 66 11 0.0069 0.0069
940 5600301 0076970 2/10/2007 HIDDEN OAKS ESTATES SUBDIVISION-STP Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 SEPTIC TANK SAND 54 9 0.0051 0.0051
941 5600118 0052166 2/28/2026 IOWA FERTILIZER COMPANY Lee 6 MISSISSIPPI R. NEAR FORT MADISON 2 SEPTIC TANK SAND 30 5 0.0028 0.0028
942 2900101 0001783 4/30/2020 IPL - BURLINGTON GENERATING STATION Des Moines 6 FLINT R. 1 SEPTIC TANK SAND 12 2 0.001 0.0025
943 5159001 0078417 11/22/2009 MAHARISHI VEDIC CITY Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 1 SEPTIC TANK SAND 509 85 0.05 0.05 WW W
944 1150001 0067652 9/30/2025 MARATHON CITY OF STP Buena Vista 3 NORTH RACCOON R. 1 SEPTIC TANK SAND 461 77 0.042 0.042 WW W
945 8958001 0076651 12/31/2026 MOUNT STERLING, CITY OF STP Van Buren 6 FOX AND WYACONDA R.S 1 SEPTIC TANK SAND 54 9 0.0039 0.0053 WW W
946 7705500 0063321 5/31/2027 NORTH POLK COMMUNITY SCHOOL DISTRICT Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 2 SEPTIC TANK SAND 479 80 0.016 0.016
947 5500501 0078115 12/31/2026 NORTH UNION COMMUNITY SCHOOL DISTRICT Kossuth 2 EAST FORK DES MOINES R. 1 SEPTIC TANK SAND 83 13.8 0.0055 0.0055
948 8600402 0074977 11/30/2017 PILGRIM HEIGHTS RETREAT CENTER-STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 SEPTIC TANK SAND 80 14 0.008
949 7900208 0078018 8/31/2022 PLEASANT STAY INN & SUITES Poweshiek 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 SEPTIC TANK SAND 60 10 0.005 0.005
950 3361001 0076660 6/30/2024 RANDALIA CITY OF STP Fayette 1 TURKEY R. 1 SEPTIC TANK SAND 89 15 0.008 0.009 WW W
951 2441001 0042927 7/31/2023 RICKETTS CITY OF STP Crawford 4 SOLDIER R. 1 SEPTIC TANK SAND 102 17 0.0143 0.0143 WW W
952 1374001 0033715 3/31/2028 RINARD CITY OF STP Calhoun 3 NORTH RACCOON R. 1 SEPTIC TANK SAND 12 2 0.004 0.006 WW W
953 7048301 0077453 12/31/2025 RIVERVIEW SUBDIVISION Muscatine 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 SEPTIC TANK SAND 59 9.9 0.005 0.0058
954 2277002 0071072 12/31/2026 SAINT OLAF CITY OF STP Clayton 1 TURKEY R. 2 SEPTIC TANK SAND 153 25.5 0.006 0.015 WW W
955 5200405 0052791 9/30/2026 SCALES POINTE CAMPGROUND & MARINA Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 SEPTIC TANK SAND 24 4 0.0021 0.0021
956 2383001 0076996 10/31/2023 TORONTO, CITY OF-STP Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 1 SEPTIC TANK SAND 154 25.8 0.0152 0.0167 WW W
957 1182001 0079782 3/2/2013 TRUESDALE, CITY OF STP Buena Vista 3 NORTH RACCOON R. 2 SEPTIC TANK SAND 96 16 0.0068 0.0091 WW W
958 2300401 0080799 11/30/2024 WAPSI CENTER CAMP DORMITORY Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 1 SEPTIC TANK SAND 51 8.5 0.0017 0.0017
959 9200302 0077089 12/31/2025 WATER'S EDGE SUBDIVISION - WWTF Washington 6 SKUNK R. BELOW THE NORTH SKUNK 1 SEPTIC TANK SAND 100 17 0.0099 0.0099
960 0692001 0079871 9/30/2025 WATKINS, COMMUNITY OF Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 SEPTIC TANK SAND 134 22.3 0.008 0.013 WW W
961 2391001 0071196 1/31/2024 WELTON CITY OF STP Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 1 SEPTIC TANK SAND 443 74 0.033 0.033 WW W
962 4998001 0074209 3/31/2023 ZWINGLE, CITY OF STP Jackson 1 MAQUOKETA R. 1 SEPTIC TANK SAND 122 20.4 0.012 0.012 WW W
963 0700201 0082481 12/31/2024 CEDAR VALLEY SUITES Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 SEPTIC TANK WETLAND 87 14.6 0.005 0.005
964 2133001 0079260 6/30/2021 GREENVILLE, CITY OF STP Clay 3 LITTLE SIOUX R. 1 SEPTIC TANK WETLAND 157 26 0.0099 0.0099 WW W
965 7700502 0075531 1/31/2024 IOWA ASSOCIATION OF MUNICIPAL UTILITIES Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 SEPTIC TANK WETLAND 17 3 0.0018 0.0018
966 2503001 0041921 11/30/2027 ADEL CITY OF STP Dallas 5 NORTH RACCOON R. 2 SEQUENCING BATCH 11587 1935 0.98 3.4 WW III
967 8400120 0081621 2/28/2022 AGROPUR INC. Sioux 3 FLOYD R. 1 SEQUENCING BATCH 56886 9500 0.35
968 1509001 0029025 10/31/2024 ATLANTIC CITY OF STP Cass 4 EAST NISHNABOTNA R. 2 SEQUENCING BATCH 11976 2000 0.98 2.65 WW III
969 7329001 0035190 3/31/2027 CLARINDA CITY OF STP Page 4 NODAWAY R. 2 SEQUENCING BATCH 18563 3100 0.85 1.6 WW IV
970 1716901 0058441 10/31/2026 CLEAR LAKE SANITARY DISTRICT Cerro Gordo 2 WEST FORK CEDAR R. 1 SEQUENCING BATCH 31838 5317 2.4 5.7 WW IV
971 5722001 0024473 2/29/2028 COGGON CITY OF STP Linn 1 WAPSIPINICON R. ABOVE ANAMOSA 2 SEQUENCING BATCH 1078 180 0.064 0.158 WW II
972 1000500 0067393 4/30/2025 CONO RIDGE HAVEN Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 1 SEQUENCING BATCH 421 69 0.025 0.025
973 3809001 0034355 1/31/2027 CONRAD CITY OF STP Grundy 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 SEQUENCING BATCH 1916 320 0.2 0.26 WW II
974 4236001 0025933 7/31/2025 ELDORA CITY OF STP Hardin 2 IOWA R. ABOVE ALBION 2 SEQUENCING BATCH 7383 1233 0.694 1.515 WW III
975 8230003 0063231 10/31/2025 ELDRIDGE CITY OF STP (SOUTH SLOPE) Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 SEQUENCING BATCH 16671 2784 1.1 2.4 WW IV
976 4130002 0036153 2/29/2024 GARNER CITY OF STP Hancock 2 IOWA R. ABOVE ALBION 2 SEQUENCING BATCH 3563 595 0.343 0.873 WW III
977 6000201 0083348 3/31/2016 GRAND FALLS CASINO RESORT Lyon 3 BIG SIOUX R. ABOVE THE ROCK 1 SEQUENCING BATCH 3545 592 0.0464 0.0811
978 2537001 0041912 10/31/2026 GRANGER CITY OF STP Dallas 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 2 SEQUENCING BATCH 4210 703 0.384 0.59 WW III
979 3833001 0024511 8/31/2024 GRUNDY CENTER CITY OF STP Grundy 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 SEQUENCING BATCH 7784 1300 0.4 1.2 WW III
980 3544001 0036471 2/28/2027 HAMPTON CITY OF STP Franklin 2 WEST FORK CEDAR R. 2 SEQUENCING BATCH 11790 1969 0.687 1.374 WW III
981 2835001 0023469 8/31/2025 HOPKINTON CITY OF STP Delaware 1 MAQUOKETA R. 1 SEQUENCING BATCH 1425 238 0.071 0.167 WW II
982 9800802 0084221 3/31/2026 I35-105 INTERCHANGE COMMERCIAL DISTRICT Worth 2 SHELLROCK R. 1 SEQUENCING BATCH 2994 500 0.09 0.122
983 0743001 0035963 11/30/2026 LA PORTE CITY, CITY OF STP Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 SEQUENCING BATCH 3593 600 0.26 0.566 WW III
984 2740001 0036102 5/31/2027 LAMONI CITY OF STP Decatur 5 GRAND R. 1 SEQUENCING BATCH 2263 378 0.231 0.893 WW III
985 8245002 0022012 7/31/2023 LECLAIRE CITY OF STP Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 SEQUENCING BATCH 11509 1922 1 1.54 WW III
986 2742001 0027871 10/31/2024 LEON CITY OF STP Decatur 5 THOMPSON R. 2 SEQUENCING BATCH 3263 545 0.34 0.98 WW III
987 5100302 0072699 7/22/2003 Maharishi Vedic City - South Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 1 SEQUENCING BATCH 299 50 0.02 0.02 WW II
988 6469001 0038610 10/31/2027 MARSHALLTOWN CITY OF WATER POLLUTION CONTROL Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 SEQUENCING BATCH 144174 24077 6.4 13.04 WW IV
989 2258001 0028614 4/30/2022 MCGREGOR CITY OF STP Clayton 1 YELLOW R. AND PAINT CR. 1 SEQUENCING BATCH 1629 272 0.086 0.15 WW II
990 7751001 0021997 2/28/2022 MITCHELLVILLE CITY OF STP Polk 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 2 SEQUENCING BATCH 6006 1003 0.387 1.69 WW III
991 8055001 0023574 1/31/2024 MOUNT AYR CITY OF STP Ringgold 4 GRAND R. 1 SEQUENCING BATCH 7192 1201 0.39 0.78 WW III
992 4453001 0047970 5/31/2024 MOUNT PLEASANT CITY OF STP (MAIN) Henry 6 SKUNK R. BELOW THE NORTH SKUNK 1 SEQUENCING BATCH 14671 2450 1.35 2.75 WW III
993 5700104 0003727 2/28/2027 NEXTERA ENERGY DUANE ARNOLD, LLC Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 SEQUENCING BATCH 560 93 0.054 0.054
994 5252001 0032905 10/31/2025 NORTH LIBERTY CITY OF STP Johnson 6 IOWA R. BELOW NORTH LIBERTY 2 SEQUENCING BATCH 28323 4730 2.93 4.429 WW IV
995 3353001 0032344 5/31/2026 OELWEIN CITY OF STP Fayette 1 WAPSIPINICON R. ABOVE ANAMOSA 1 SEQUENCING BATCH 16431 2744 1.07 2.66 WW IV
996 7856100 0065111 5/31/2024 OSI INDUSTRIES, LLC Pottawattamie 4 WEST NISHNABOTNA R. 2 SEQUENCING BATCH 95210 15900 0.491 0.78
997 5260001 0032531 12/31/2025 OXFORD CITY OF STP Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 SEQUENCING BATCH 1018 170 0.096 0.239 WW II

683 of 692

dortiz
Highlight



998 6377001 0035921 8/31/2027 PLEASANTVILLE CITY OF STP Marion 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 2 SEQUENCING BATCH 2144 358 0.26 0.87 WW III
999 5064001 0033073 6/30/2024 PRAIRIE CITY, CITY OF STP Jasper 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 2 SEQUENCING BATCH 3228 539 0.31 0.78 WW III

1000 3870001 0033308 8/31/2024 REINBECK, CITY OF STP Grundy 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 SEQUENCING BATCH 2778 464 0.306 0.728 WW III
1001 9260001 0047945 6/30/2026 RIVERSIDE CITY OF STP Washington 6 IOWA R. BELOW NORTH LIBERTY 2 SEQUENCING BATCH 8713 1455 0.444 0.654 WW III
1002 8482001 0033057 9/30/2027 ROCK VALLEY CITY OF STP Sioux 3 ROCK R. 2 SEQUENCING BATCH 5587 933 0.653 0.753 WW III
1003 1376001 0033138 12/31/2027 ROCKWELL CITY, CITY OF STP Calhoun 3 NORTH RACCOON R. 2 SEQUENCING BATCH 2341 391 0.35 1.114 WW III
1004 4975001 0032867 3/31/2024 SABULA CITY OF STP Jackson 1 MISSISSIPPI R. NEAR SABULA 1 SEQUENCING BATCH 1665 278 0.1308 0.2073 WW II
1005 7170001 0032662 3/31/2026 SHELDON CITY OF STP O'Brien 3 FLOYD R. 2 SEQUENCING BATCH 14970 2500 1.438 3.025 WW III
1006 8584001 0035882 7/31/2024 STORY CITY CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 SEQUENCING BATCH 5988 1000 0.414 0.948 WW III
1007 9271001 0032433 9/30/2026 WASHINGTON CITY OF STP Washington 6 SKUNK R. BELOW THE NORTH SKUNK 2 SEQUENCING BATCH 19437 3246 1.6 6.24 WW IV
1008 0105001 0035416 2/9/2008 ADAIR CITY OF STP Adair 4 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 TRICKLING FILTER 874 146 0.08 0.33 WW II
1009 3900501 0067156 9/30/2022 ADAIR-CASEY COMMUNITY SCHOOL DISTRICT Guthrie 4 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 2 TRICKLING FILTER 120 20 0.0039 0.0039
1010 5502001 0022055 2/29/2028 ALGONA CITY OF STP Kossuth 2 EAST FORK DES MOINES R. 2 TRICKLING FILTER 26946 4500 1.32 2.6 WW III
1011 8503001 0035955 2/28/2027 AMES WATER POLLUTION CONTROL FACILITY Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 TRICKLING FILTER 96707 16150 8.6 12.1 WW IV
1012 7103001 0082422 10/31/2026 ARCHER CITY OF STP O'Brien 3 LITTLE SIOUX R. 1 TRICKLING FILTER 143 24 0.0106 0.014 WW II
1013 8709001 0026018 1/31/2027 BEDFORD CITY OF STP Taylor 4 HUNDRED AND TWO 1 TRICKLING FILTER 1772 296 0.192 0.589 WW II
1014 9110001 0081418 5/31/2026 BEVINGTON CITY OF STP Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 2 TRICKLING FILTER 325 54.21 0.0079 0.0099 WW II
1015 4103001 0023582 8/31/2026 BRITT CITY OF STP Hancock 2 BOONE R. 2 TRICKLING FILTER 3862 645 0.53 0.9 WW II
1016 5300802 0071820 2/29/2024 CAMP COURAGEOUS OF IOWA Jones 1 MAQUOKETA R. 2 TRICKLING FILTER 365 61 0.01 0.015
1017 7809001 0042901 12/31/2026 CARSON CITY OF STP Pottawattamie 4 WEST NISHNABOTNA R. 2 TRICKLING FILTER 880 147 0.065 0.161 WW II
1018 0709001 0036633 7/31/2024 CEDAR FALLS CITY OF STP Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 TRICKLING FILTER 45928 7670 7.68 8.8 WW III
1019 8400124 0053315 4/30/2026 CENTER FRESH EGG FARM - DOMESTIC WASTEWATER Sioux 3 BIG SIOUX R. BELOW THE ROCK 1 TRICKLING FILTER 180 30 0.003 0.003
1020 5009001 0041980 3/31/2025 COLFAX CITY OF STP Jasper 5 SKUNK R. ABOVE THE NORTH SKUNK 1 TRICKLING FILTER 2754 460 0.325 0.685 WW II
1021 5200801 0068331 9/30/2027 COTTAGE RESERVE CORPORATION Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 TRICKLING FILTER 222 37 0.022 0.022
1022 7820001 0036641 11/30/2025 COUNCIL BLUFFS CITY OF STP Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 TRICKLING FILTER 186228 31100 6.5 14 WW IV
1023 0600601 0077330 1/31/2026 COUNTRY AIRE TRAILER COURT-STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 TRICKLING FILTER 102 17 0.003 0.005
1024 8816001 0035238 12/31/2025 CRESTON CITY OF STP Union 4 PLATTE R. 1 TRICKLING FILTER 17964 3000 1.1 3.6 WW III
1025 2529001 0056821 3/31/2025 DESOTO CITY OF STP Dallas 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 2 TRICKLING FILTER 1359 227 0.09 0.63 WW II
1026 3215001 0082147 10/31/2025 DOLLIVER, CITY OF STP Emmet 3 EAST FORK DES MOINES R. 1 TRICKLING FILTER 81 13.6 0.006 0.008 WW II
1027 2825001 0042773 4/30/2025 EARLVILLE CITY OF STP Delaware 1 MAQUOKETA R. 1 TRICKLING FILTER 970 162 0.075 0.085 WW II
1028 3218002 0023744 12/31/2025 ESTHERVILLE CITY OF STP Emmet 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 TRICKLING FILTER 80838 13500 2 3.5 WW IV
1029 4715001 0056537 6/30/2026 GALVA CITY OF STP Ida 3 MAPLE R. 1 TRICKLING FILTER 431 72 0.035 0.074 WW II
1030 0140001 0021369 9/30/2019 GREENFIELD CITY OF STP Adair 4 THOMPSON R. 1 TRICKLING FILTER 2910 486 0.311 1.08 WW II
1031 9200501 0070084 8/31/2022 HIGHLAND COMMUNITY SCHOOL Washington 6 IOWA R. BELOW NORTH LIBERTY 1 TRICKLING FILTER 30 5 0.0024 0.0032
1032 1037001 0036510 9/30/2025 INDEPENDENCE CITY OF STP Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 1 TRICKLING FILTER 49646 8291 1.8 4 WW III
1033 2900900 0022144 1/31/2025 IOWA ARMY AMMUNITION PLANT Des Moines 6 SKUNK R. BELOW THE NORTH SKUNK 1 TRICKLING FILTER
1034 4260001 0023442 8/31/2025 IOWA FALLS CITY OF STP Hardin 2 IOWA R. ABOVE ALBION 2 TRICKLING FILTER 16766 2800 1.14 2.625 WW III
1035 3100602 0071811 9/30/2022 KNAPP MOBILE HOME PARK-STP Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 TRICKLING FILTER 126 21 0.0063 0.0063
1036 6342001 0035866 7/31/2025 KNOXVILLE CITY OF STP Marion 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 TRICKLING FILTER 17719 2959 1.355 3.07 WW III
1037 4800207 0053388 3/31/2027 KUM & GO #1443 WILLIAMSBURG Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 TRICKLING FILTER 80 13.3 0.0012 0.0025 WW II
1038 3100608 0063827 7/30/2007 LOST CANYON MOBILE HOME PARK Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 TRICKLING FILTER 150 25 0.015 0.015
1039 1457001 0023337 8/31/2022 MANNING CITY OF STP Carroll 4 WEST NISHNABOTNA R. 1 TRICKLING FILTER 2713 453 0.19 0.4 WW II
1040 1461001 0081639 7/31/2026 MAPLE RIVER JUNCTION STP Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 TRICKLING FILTER 114 19 0.006 0.0113 WW II
1041 5343001 0026034 12/31/2027 MONTICELLO CITY OF STP Jones 1 MAQUOKETA R. 1 TRICKLING FILTER 6467 1080 0.54 1.14 WW III
1042 4455001 0082881 7/31/2022 MOUNT UNION CITY OF (RUSS) Henry 6 SKUNK R. BELOW THE NORTH SKUNK 1 TRICKLING FILTER 153 26 0.015 0.015 WW II
1043 8562001 0031704 1/31/2027 NEVADA CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 2 TRICKLING FILTER 29168 4871 1.658 3.71 WW III
1044 0370001 0026611 4/30/2028 NEW ALBIN CITY OF STP Allamakee 1 YELLOW R. AND PAINT CR. 1 TRICKLING FILTER 1437 240 0.105 0.123 WW II
1045 1970001 0028525 5/31/2024 NEW HAMPTON CITY OF STP Chickasaw 1 WAPSIPINICON R. ABOVE ANAMOSA 1 TRICKLING FILTER 73653 12300 1.32 2.2 WW IV
1046 4858001 0034282 9/30/2021 NORTH ENGLISH CITY OF STP Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 TRICKLING FILTER 1101 184 0.054 0.242 WW II
1047 3100611 0066290 11/30/2025 NORTHEND MOBILE HOME PARK Dubuque 1 LITTLE MAQUOKETA R. 1 TRICKLING FILTER 93 16 0.015 0.015
1048 0656001 0036943 6/30/2025 NORWAY CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 TRICKLING FILTER 1650 275.58 0.0724 0.2728 WW II
1049 6739001 0036145 4/27/2008 ONAWA CITY OF STP Monona 4 WEST FORK LITTLE SIOUX R. 1 TRICKLING FILTER 3233 540 0.268 0.568 WW II
1050 2038002 0041815 3/31/2026 OSCEOLA CITY OF STP Clarke 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 TRICKLING FILTER 24329 4063 1.065 2.648 WW III
1051 6273001 0038539 3/31/2026 OSKALOOSA CITY OF STP (NORTHEAST) Mahaska 5 SKUNK R. ABOVE THE NORTH SKUNK 1 TRICKLING FILTER 8814 1472 0.904 2.5 WW III
1052 6950001 0040266 8/31/2024 RED OAK CITY OF STP Montgomery 4 EAST NISHNABOTNA R. 1 TRICKLING FILTER 11976 2000 0.84 2.7 WW III
1053 6065001 0032786 6/30/2026 ROCK RAPIDS CITY OF STP Lyon 3 ROCK R. 1 TRICKLING FILTER 2934 490 0.295 0.502 WW II
1054 3659001 0032328 1/31/2027 SHENANDOAH CITY OF STP Fremont 4 EAST NISHNABOTNA R. 1 TRICKLING FILTER 8683 1450 0.867 1.88 WW III
1055 0398001 0033081 9/30/2021 WAUKON CITY OF STP Allamakee 1 YELLOW R. AND PAINT CR. 1 TRICKLING FILTER 9287 1624 0.79 1.652 WW III
1056 0990001 0033197 7/31/2025 WAVERLY CITY OF STP Bremer 1 CEDAR R. ABOVE THE SHELLROCK R. 1 TRICKLING FILTER 16120 2692 0.968 2.33 WW III
1057 3383003 0035378 2/29/2020 WEST UNION CITY OF STP Fayette 1 TURKEY R. 1 TRICKLING FILTER 7449 1244 0.5 0.85 WW III
1058 2394001 0058912 9/30/2024 WHEATLAND CITY OF STP Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 2 TRICKLING FILTER 904 151 0.104 0.277 WW II
1059 6171001 0034291 12/31/2024 WINTERSET CITY OF STP Madison 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 TRICKLING FILTER 4790 800 0.5 1.75 WW II
1060 5700401 0070050 2/28/2023 YMCA CAMP WAPSIE STP Linn 1 WAPSIPINICON R. ABOVE ANAMOSA 2 TRICKLING FILTER 305 51 0.0225 0.0225
1061 8803001 0041831 6/30/2027 AFTON CITY OF STP Union 4 THOMPSON R. 1 WASTE STABILIZATION 1030 172 0.07 0.171 WL IL
1062 9203001 0069183 4/30/2027 AINSWORTH CITY OF STP Washington 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 635 106 0.038 0.06 WL IL
1063 7509001 0035211 5/31/2022 AKRON CITY OF STP Plymouth 3 BIG SIOUX R. BELOW THE ROCK 1 WASTE STABILIZATION 2216 370 0.131 0.217 WL IL
1064 5704001 0024431 1/31/2025 ALBURNETT CITY OF STP Linn 1 CEDAR R. BELOW CEDAR RAPIDS 1 WASTE STABILIZATION 953 159 0.085 WL IL
1065 4213001 0034339 2/28/2025 ALDEN CITY OF STP Hardin 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 1389 232 0.103 0.2 WL IL
1066 0300901 0065790 4/30/2026 ALLAMAKEE COUNTY PUBLIC SAFETY CENTER STP Allamakee 1 UPPER IOWA R. 1 WASTE STABILIZATION 102 17 0.01 0.01
1067 9303003 0054054 8/31/2026 ALLERTON CITY OF STP (NORTH) Wayne 5 CHARITON R. 1 WASTE STABILIZATION 171 29 0.02 WL IL
1068 1203001 0042731 1/31/2025 ALLISON CITY OF STP Butler 2 WEST FORK CEDAR R. 1 WASTE STABILIZATION 1527 255 0.075 0.2 WL IL
1069 1903001 0030686 8/31/2024 ALTA VISTA CITY OF STP Chickasaw 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 389 65 0.032 0.06 WL IL
1070 8403001 0028932 12/31/2023 ALTON CITY OF STP Sioux 3 FLOYD R. 1 WASTE STABILIZATION 2096 350 0.12 0.241 WL IL
1071 6003001 0059722 11/30/2019 ALVORD CITY OF STP Lyon 3 ROCK R. 1 WASTE STABILIZATION 269 45 0.015 0.025 WL IL
1072 4802901 0059161 7/31/2021 AMANA SANITARY DISTRICT Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 3119 521 0.158 WL IL
1073 8300100 0073920 7/10/2024 AMPC, INC. dba ESSENTIA PROTEINS SOLUTIONS - LAOP Shelby 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 8982 1500 0.15 0.15
1074 2307001 0021091 11/30/2023 ANDOVER CITY OF STP Clinton 6 MISSISSIPPI R. NEAR SABULA 1 WASTE STABILIZATION 108 18 0.012 WL IL

684 of 692



1075 4903001 0057975 8/31/2016 ANDREW CITY OF STP Jackson 1 MAQUOKETA R. 1 WASTE STABILIZATION 952 159 0.079 WL IL
1076 9704001 0042854 9/30/2027 ANTHON CITY OF STP Woodbury 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 647 108 0.06 0.127 WL IL
1077 1403001 0031208 12/31/2022 ARCADIA CITY OF STP Carroll 4 BOYER R. 1 WASTE STABILIZATION 566 95 0.0526 0.0526 WL IL
1078 8809001 0074462 4/30/2016 ARISPE, CITY OF STP Union 4 GRAND R. 1 WASTE STABILIZATION 89 15 0.0087 WL IL
1079 3307001 0027383 11/30/2023 ARLINGTON CITY OF STP Fayette 1 TURKEY R. 1 WASTE STABILIZATION 677 113 0.061 0.075 WL IL
1080 4703001 0025887 6/30/2025 ARTHUR CITY OF STP Ida 3 LITTLE SIOUX R. 2 WASTE STABILIZATION 210 35 0.0484 WL IL
1081 7209001 0024457 3/31/2023 ASHTON CITY OF STP Osceola 3 ROCK R. 1 WASTE STABILIZATION 629 105 0.0449 WL IL
1082 8271801 0076805 11/30/2022 ASPIRE PLEASANT VALLEY Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 WASTE STABILIZATION 89 14.88 0.0081
1083 8104001 0057029 10/31/2026 AUBURN CITY OF STP Sac 3 NORTH RACCOON R. 2 WASTE STABILIZATION 449 75 0.022 0.04 WL IL
1084 1803001 0028908 7/31/2026 AURELIA CITY OF STP Cherokee 3 MAPLE R. 1 WASTE STABILIZATION 1222 204 0.12 0.21 WL IL
1085 1003001 0059412 3/31/2028 AURORA CITY OF STP Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 329 55 0.032 WL IL
1086 6809001 0074713 1/31/2025 AVERY, CITY OF STP-(RATHBUN RWA) Monroe 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 126 21.1 0.0124 WL IL
1087 7803001 0030708 5/31/2025 AVOCA CITY OF STP Pottawattamie 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 1677 280 0.124 0.165 WL IL
1088 7403001 0079677 7/31/2021 AYRSHIRE, CITY OF STP Palo Alto 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 WASTE STABILIZATION 204 34 0.0175 0.0202 WL IL
1089 9405001 0029041 1/31/2028 BADGER CITY OF STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 844 141 0.096 0.109 WL IL
1090 4907001 0063398 5/31/2026 BALDWIN-MONMOUTH WW TREATMENT AGENCY Jackson 1 MAQUOKETA R. 1 WASTE STABILIZATION 605 101 0.053 WL IL
1091 5507002 0057762 2/28/2025 BANCROFT CITY OF STP Kossuth 2 EAST FORK DES MOINES R. 2 WASTE STABILIZATION 743 124 0.17 WL IL
1092 7905001 0081329 1/31/2024 BARNES CITY, CITY OF STP Poweshiek 5 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 205 34.2 0.021 0.021 WL IL
1093 9408001 0041246 1/31/2025 BARNUM CITY OF STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 280 46.8 0.038 WL IL
1094 5107001 0061778 1/31/2021 BATAVIA CITY OF STP Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 581 97 0.0556 WL IL
1095 4709001 0027855 2/28/2026 BATTLE CREEK CITY OF STP Ida 3 MAPLE R. 1 WASTE STABILIZATION 868 145 0.068 0.0796 WL IL
1096 5003001 0023353 4/30/2027 BAXTER CITY OF STP Jasper 5 SKUNK R. ABOVE THE NORTH SKUNK 2 WASTE STABILIZATION 1575 263 0.178 0.319 WL IL
1097 4800105 0052268 4/30/2025 BAYER PRODUCTION SUPPLY LLC Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 317 53 0.0036 0.0171
1098 3803001 0058734 6/30/2016 BEAMAN CITY OF STP Grundy 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 WASTE STABILIZATION 347 58 0.0348 WL IL
1099 1603001 0021971 7/31/2025 BENNETT CITY OF STP Cedar 6 CEDAR R. BELOW CEDAR RAPIDS 1 WASTE STABILIZATION 613 102 0.06 WL IL
1100 3113001 0076856 5/31/2024 BERNARD, CITY OF-STP Dubuque 1 MAQUOKETA R. 1 WASTE STABILIZATION 191 32 0.018 0.018 WL IL
1101 5200403 0069094 10/31/2022 BEYONDER GETAWAY AT SLEEPY HOLLOW Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 138 23 0.008
1102 4003001 0034347 4/30/2025 BLAIRSBURG CITY OF STP Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 404 68 0.045 WL IL
1103 6827001 0028215 9/30/2019 BLAKESBURG CITY OF STP Monroe 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 564 94.15 0.0482 WL IL
1104 6709001 0042889 12/31/2016 BLENCOE CITY OF STP Monona 4 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 WASTE STABILIZATION 265 44 0.018 0.045 WL IL
1105 8714001 0076023 10/31/2026 BLOCKTON CITY OF (SOUTHERN IA RURAL WATER ASSN.) Taylor 4 PLATTE R. 1 WASTE STABILIZATION 210 35 0.022 WL IL
1106 4609001 0047805 4/30/2024 BODE CITY OF STP Humboldt 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 489 81.6 0.0309 0.0379 WL IL
1107 8914001 0050628 7/31/2027 BONAPARTE CITY OF STP Van Buren 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 550 92 0.055 WL IL
1108 0825001 0058491 7/31/2017 BOXHOLM CITY OF STP Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 329 55 0.033 0.033 WL IL
1109 7324001 0057151 6/30/2025 BRADDYVILLE CITY OF STP Page 4 EAST NODAWAY R. 1 WASTE STABILIZATION 263 44 0.026 WL IL
1110 0510001 0057100 7/31/2026 BRAYTON CITY OF STP Audubon 4 EAST NISHNABOTNA R. 1 WASTE STABILIZATION 275 46 0.0275 WL IL
1111 1409002 0056103 6/30/2023 BREDA CITY OF STP Carroll 4 NORTH RACCOON R. 1 WASTE STABILIZATION 646 107.9 0.082 0.1225 WL IL
1112 0115001 0062006 5/31/2025 BRIDGEWATER CITY OF (SIRWA) Adair 4 NODAWAY R. 1 WASTE STABILIZATION 283 47.2 0.0261 WL IL
1113 7514001 0058564 4/30/2018 BRUNSVILLE CITY OF STP Plymouth 3 FLOYD R. 1 WASTE STABILIZATION 204 34 0.0198 0.0278 WL IL
1114 5600606 0057525 6/30/2017 BRYANT'S MHP (now L & R Estates LLC) Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 WASTE STABILIZATION 27 5 0.0018
1115 9506001 0047821 5/31/2016 BUFFALO CENTER CITY OF STP Winnebago 2 BLUE EARTH R. 1 WASTE STABILIZATION 1521 254 0.1654 WL IL
1116 5510001 0027405 10/31/2023 BURT CITY OF STP Kossuth 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 586 97.8 0.076 0.115 WL IL
1117 6309001 0072991 7/31/2025 BUSSEY CITY OF STP Marion 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 659 110 0.065 WL IL
1118 2320001 0028622 12/31/2022 CALAMUS CITY OF STP Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 2 WASTE STABILIZATION 599 100 0.037 0.067 WL IL
1119 9417001 0057096 1/31/2022 CALLENDER CITY OF STP Webster 2 NORTH RACCOON R. 1 WASTE STABILIZATION 407 68 0.045 0.147 WL IL
1120 7109001 0062049 9/30/2016 CALUMET CITY OF STP O'Brien 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 259 43 0.0245 0.0245 WL IL
1121 5100105 0079707 2/28/2025 CAMBRIDGE INVESTMENT RESEARCH INC. Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 2 WASTE STABILIZATION 150 25 0.0083
1122 8920001 0056685 11/30/2015 CANTRIL CITY OF STP Van Buren 6 FOX AND WYACONDA R.S 2 WASTE STABILIZATION 281 47 0.022 0.033 WL IL
1123 5700601 0065609 2/28/2026 CARLTON MOBILE HOME COURT Linn 1 CEDAR R. BELOW CEDAR RAPIDS 1 WASTE STABILIZATION 72 12 0.005 0.005
1124 6616001 0081566 1/31/2024 CARPENTER CITY OF STP Mitchell 2 CEDAR R. ABOVE THE SHELLROCK R. 1 WASTE STABILIZATION 132 22 0.013 0.013 WL IL
1125 9620001 0076236 2/28/2015 CASTALIA CITY OF STP Winneshiek 1 YELLOW R. AND PAINT CR. 1 WASTE STABILIZATION 222 37 0.019 0.019 WL IL
1126 0709600 0064033 1/31/2026 CEDAR FALLS MOBILE HOME VILLAGE Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 WASTE STABILIZATION 240 40 0.032
1127 3800600 0061689 11/30/2024 CEDAR GLEN MHC LLC Grundy 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 WASTE STABILIZATION 204 34 0.015 0.029
1128 5315001 0080357 12/31/2024 CENTER JUNCTION, CITY OF STP Jones 1 MAQUOKETA R. 1 WASTE STABILIZATION 175 29 0.0112 0.0148 WL IL
1129 2324001 0062341 1/31/2025 CHARLOTTE CITY OF STP Clinton 6 MAQUOKETA R. 1 WASTE STABILIZATION 892 149 0.076 0.076 WL IL
1130 2417001 0022268 2/29/2024 CHARTER OAK CITY OF STP Crawford 4 SOLDIER R. 1 WASTE STABILIZATION 719 120 0.0576 WL IL
1131 4509001 0020931 6/30/2023 CHESTER CITY OF STP Howard 1 UPPER IOWA R. 1 WASTE STABILIZATION 204 34 0.02 WL IL
1132 9032001 0071081 1/31/2016 CHILLICOTHE,CITY OF-(WAPELLO RURAL WATER ASSN). Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 126 21 0.0125 WL IL
1133 5000400 0068365 1/31/2019 CHRISTIAN CONFERENCE CENTER Jasper 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 150 25 0.0058
1134 3709001 0031216 1/31/2024 CHURDAN CITY OF STP Greene 4 NORTH RACCOON R. 1 WASTE STABILIZATION 701 117 0.032 WL IL
1135 9420001 0062936 7/31/2025 CLARE CITY OF STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 323 54 0.0311 WL IL
1136 1630001 0027201 6/30/2026 CLARENCE CITY OF STP Cedar 6 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 1455 243 0.14 0.2274 WL IL
1137 1228001 0023388 9/30/2023 CLARKSVILLE CITY OF STP Butler 2 SHELLROCK R. 1 WASTE STABILIZATION 1527 255 0.15 WL IL
1138 8012001 0070980 10/31/2024 CLEARFIELD CITY OF STP Ringgold 4 PLATTE R. 1 WASTE STABILIZATION 459 76 0.0398 WL IL
1139 1817001 0042846 2/28/2027 CLEGHORN CITY OF STP Cherokee 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 467 78 0.042 0.0468 WL IL
1140 6415001 0057509 2/28/2026 CLEMONS CITY OF STP Marshall 5 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 299 50 0.029 WL IL
1141 8616001 0056812 2/28/2016 CLUTIER CITY OF STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 352 59 0.029 WL IL
1142 9400301 0062421 9/30/2024 COATS UTILITY COMPANY (XENIA RURAL WATER) Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 183 31 0.022 0.024
1143 7335001 0062332 8/31/2027 COIN CITY OF STP Page 4 TARKIO R. 1 WASTE STABILIZATION 359 60 0.035 0.035 WL IL
1144 8515001 0047767 7/31/2016 COLLINS CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 2 WASTE STABILIZATION 587 98 0.152 WL IL
1145 8520001 0047759 3/31/2022 COLO CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 994 166 0.091 0.175 WL IL
1146 7016001 0058769 9/30/2027 CONESVILLE CITY OF STP Muscatine 6 IOWA R. BELOW NORTH LIBERTY 2 WASTE STABILIZATION 814 136 0.076 0.097 WL IL
1147 4807001 0079901 8/31/2021 CONROY, IOWA - POWESHIEK WATER ASSOC Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 212 35 0.0156 0.0208 WL IL
1148 3927002 0028983 1/31/2024 COON RAPIDS CITY OF STP Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 WASTE STABILIZATION 1545 258 0.153 0.185 WL IL
1149 0220000 0076759 12/31/2023 CORNING MUNICIPAL UTILITIES WATER TREATMENT PLANT Adams 4 EAST NODAWAY R. 1 WASTE STABILIZATION 
1150 9721001 0023531 9/30/2026 CORRECTIONVILLE CITY OF STP Woodbury 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 1078 180 0.106 0.2378 WL IL
1151 8300901 0066214 2/29/2024 COUNTRY CARE CENTER CORPORATION Shelby 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 61 10.2 0.006

685 of 692



1152 5000600 0067717 3/31/2025 COUNTRY CREEK ESTATES Jasper 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 60 10 0.0045
1153 8200601 0065471 8/31/2023 COUNTRY ESTATES MOBILE HOME PARK Scott 6 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 180 30 0.018
1154 6500602 0082201 11/30/2020 COUNTRY ESTATES MOBILE HOME PARK Mills 4 PIGEON AND MOSQUITO CR.S 1 WASTE STABILIZATION 
1155 8500601 0068527 3/31/2027 COUNTRY LIVING COURT, LLC Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 99 16.6 0.0069
1156 4500901 0083461 3/31/2017 COUNTRY WINDS MANOR, INC. Howard 1 UPPER IOWA R. 1 WASTE STABILIZATION 72 12 0.0068
1157 7521001 0075850 3/31/2025 CRAIG, CITY OF STP (SOUTHERN SIOUX CO. RURAL WATER Plymouth 3 FLOYD R. 1 WASTE STABILIZATION 116 19.4 0.01 0.012
1158 9214001 0076074 1/31/2024 CRAWFORDSVILLE, CITY OF (WAPELLO RURAL WATER ASSN) Washington 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 341 57 0.032 0.032 WL IL
1159 7822001 0076431 9/30/2022 CRESCENT CITY OF STP Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 WASTE STABILIZATION 587 98 0.058 WL IL
1160 4800715 0065480 4/30/2025 CREST COUNTRY INN Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 36 6 0.0021
1161 8822001 0074063 6/30/2016 CROMWELL, CITY-STP -SIRWA Union 4 PLATTE R. 1 WASTE STABILIZATION 122 20 0.012 WL IL
1162 4115001 0062367 6/30/2016 CRYSTAL LAKE CITY OF STP Hancock 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 322 54 0.033 0.033 WL IL
1163 1516001 0034363 9/30/2019 CUMBERLAND CITY OF STP Cass 4 NODAWAY R. 1 WASTE STABILIZATION 317 53 0.041 WL IL
1164 9725001 0023477 1/31/2025 CUSHING CITY OF STP Woodbury 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 337 56 0.031 0.031 WL IL
1165 7414001 0064823 3/31/2023 CYLINDER CITY OF STP Palo Alto 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 WASTE STABILIZATION 122 20.4 0.012 0.03 WL IL
1166 9729001 0035246 6/30/2028 DANBURY CITY OF STP Woodbury 3 MAPLE R. 1 WASTE STABILIZATION 599 100 0.062 0.102 WL IL
1167 2915001 0025861 11/30/2024 DANVILLE CITY OF STP Des Moines 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 1222 204 0.13 0.83 WL IL
1168 8222004 0076261 1/31/2028 DAVENPORT, CITY OF-WEST LOCUST LAGOON Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 WASTE STABILIZATION 240 40 0.024 0.024 WL IL
1169 2600901 0065846 12/31/2015 DAVIS COUNTY CARE FACILITY Davis 6 FOX AND WYACONDA R.S 1 WASTE STABILIZATION 70 12 0.0067
1170 9425001 0023558 4/30/2027 DAYTON CITY OF STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 614 102.6 0.088 0.186 WL IL
1171 2718001 0072745 1/31/2016 DECATUR CITY-STP-SIRWA Decatur 5 THOMPSON R. 1 WASTE STABILIZATION 180 30 0.0177 0.0177 WL IL
1172 1433001 0035181 10/31/2024 DEDHAM CITY OF STP Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 WASTE STABILIZATION 350 60 0.035 WL IL
1173 7915001 0071943 6/30/2026 DEEP RIVER, CITY OF STP Poweshiek 5 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 373 62 0.0275 0.0359 WL IL
1174 8315001 0042862 6/30/2023 DEFIANCE CITY OF STP Shelby 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 449 75 0.0475 WL IL
1175 2813001 0062855 9/30/2018 DELAWARE CITY OF STP Delaware 1 MAQUOKETA R. 1 WASTE STABILIZATION 207 35 0.0204 0.0204 WL IL
1176 2817001 0047848 3/31/2027 DELHI CITY OF STP Delaware 1 MAQUOKETA R. 2 WASTE STABILIZATION 838 140 0.09 0.103 WL IL
1177 2328001 0061913 1/31/2028 DELMAR, CITY OF STP Clinton 6 MAQUOKETA R. 1 WASTE STABILIZATION 728 121.5 0.0694 WL IL
1178 2421001 0020826 6/30/2027 DELOIT CITY OF STP Crawford 4 BOYER R. 1 WASTE STABILIZATION 225 37.5 0.025 WL IL
1179 5617901 0073326 5/31/2026 DENMARK SANITARY DISTRICT STP Lee 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 553 92.4 0.044 WL IL
1180 5909001 0080322 1/31/2024 DERBY CITY OF STP Lucas 5 CHARITON R. 1 WASTE STABILIZATION 135 23 0.0135 WL IL
1181 2503401 0082104 1/31/2016 DES MOINES WEST KOA (NOW RECREATIONAL ADVENTURES Dallas 5 NORTH RACCOON R. 1 WASTE STABILIZATION 81 14 0.0056
1182 0712901 0063908 10/31/2021 DEWAR SANITARY DISTRICT STP Black Hawk 1 SHELLROCK R. 1 WASTE STABILIZATION 305 51 0.03 0.03 WL IL
1183 2533001 0058661 2/28/2026 DEXTER CITY OF STP Dallas 5 NORTH RACCOON R. 1 WASTE STABILIZATION 958 160 0.088 0.14 WL IL
1184 8018001 0063401 11/30/2023 DIAGONAL CITY OF STP Ringgold 4 GRAND R. 1 WASTE STABILIZATION 368 61 0.0373 WL IL
1185 3900300 0068381 4/30/2024 DIAMONDHEAD LAKE Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 WASTE STABILIZATION 509 85 0.0564
1186 2109001 0080691 1/31/2023 DICKENS WASTEWATER TREATMENT FACILITY Clay 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 228 38 0.0167 0.0222 WL IL
1187 8225001 0033022 2/28/2026 DIXON CITY OF STP Scott 6 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 455 76 0.037 0.045 WL IL
1188 4900900 0066010 12/31/2024 DNR BELLEVUE STATE PARK Jackson 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 WASTE STABILIZATION 24 4 0.0021 0.0021
1189 9400904 0076945 6/30/2017 DNR BRUSHY CREEK ST. PARK - S.EQUESTRIAN CAMPGROUND Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 53 9 0.005
1190 9400903 0074543 6/30/2017 DNR BRUSHY CREEK ST.PARK-N.EQUESTRIAN CAMPGROUND Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 290 49 0.0138
1191 4400901 0052732 2/28/2027 DNR GEODE STATE PARK Henry 6 SKUNK R. BELOW THE NORTH SKUNK 2 WASTE STABILIZATION 30 5.01 0.003 0.003
1192 0400922 0081221 3/11/2013 DNR HONEY CREEK RESORT STATE PARK Appanoose 5 CHARITON R. 1 WASTE STABILIZATION 623 104 0.031 0.044
1193 8900904 0081361 4/30/2018 DNR LACEY KEOSAUQUA STATE PARK Van Buren 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 24 4 0.0021
1194 9100900 0066001 4/30/2027 DNR LAKE AHQUABI STATE PARK Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 36 6.04 0.0036 0.0036
1195 4900903 0076473 6/30/2017 DNR MAQUOKETA CAVES STATE PARK Jackson 1 MAQUOKETA R. 1 WASTE STABILIZATION 53 9 0.0038
1196 4100900 0066028 2/28/2025 DNR PILOT KNOB STATE PARK Hancock 2 WINNEBAGO R. 1 WASTE STABILIZATION 30 5 0.0012
1197 5700402 0078425 1/31/2023 DNR PLEASANT CREEK STATE RECREATION AREA Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 WASTE STABILIZATION 18 3 0.0009 0.0019
1198 5700403 0078433 1/31/2023 DNR Pleasant Creek State Recreation Area Linn 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 WASTE STABILIZATION 68 11 0.0044
1199 8300900 0077119 7/31/2018 DNR PRAIRIE ROSE STATE PARK Shelby 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 15 3 0.0014 0.0014
1200 0400913 0054844 6/30/2024 DNR RATHBUN FISH HATCHERY Appanoose 5 CHARITON R. 1 WASTE STABILIZATION 180 30 0.008
1201 3300902 0082317 11/30/2014 DNR VOLGA RIVER RECREATIONAL AREA WWTP Fayette 1 TURKEY R. 1 WASTE STABILIZATION 84 14 0.005
1202 8227001 0029017 3/31/2028 DONAHUE CITY OF STP Scott 6 WAPSIPINICON R. BELOW ANAMOSA 2 WASTE STABILIZATION 527 88 0.03 0.058 WL IL
1203 6015001 0023736 11/30/2027 DOON CITY OF STP Lyon 3 ROCK R. 1 WASTE STABILIZATION 449 75 0.044 WL IL
1204 8926001 0076031 2/28/2026 DOUDS/LEANDO,CITY OF(RATHBUN REGIONAL WATER ASSOC) Van Buren 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 180 30 0.0236 WL IL
1205 2427001 0034371 4/30/2023 DOW CITY, CITY OF STP Crawford 4 BOYER R. 1 WASTE STABILIZATION 796 133 0.08 WL IL
1206 2618001 0075612 1/31/2026 DRAKESVILLE, CITY OF-(RATHBUN REGIONAL WATER ASSOC.) Davis 6 FOX AND WYACONDA R.S 1 WASTE STABILIZATION 180 30 0.0172 WL IL
1207 4100901 0065901 4/30/2026 DUNCAN HEIGHTS CARE FACILITY Hancock 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 71 11 0.0055 0.0055
1208 9427001 0027413 2/28/2026 DUNCOMBE CITY OF STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 588 100 0.07 0.105 WL IL
1209 2821001 0062839 11/30/2027 DUNDEE CITY OF STP Delaware 1 MAQUOKETA R. 1 WASTE STABILIZATION 232 39 0.023 WL IL
1210 0717001 0042790 12/31/2022 DUNKERTON CITY OF STP Black Hawk 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 1455 243 0.1715 WL IL
1211 4316001 0042871 8/31/2023 DUNLAP CITY OF STP Harrison 4 BOYER R. 1 WASTE STABILIZATION 1593 266 0.154 WL IL
1212 8114001 0035904 5/31/2025 EARLY CITY OF STP Sac 3 BOYER R. 1 WASTE STABILIZATION 617 103 0.065 0.081 WL IL
1213 6122001 0079791 6/30/2027 EAST PERU CITY OF STP (WARREN WATER DISTRICT) Madison 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 186 31.1 0.0183 0.0183 WL IL
1214 8631001 0061964 4/30/2016 ELBERON CITY OF STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 228 38 0.0207 0.0225 WL IL
1215 9053001 0022306 8/31/2024 ELDON CITY OF STP Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 1916 320 0.1916 WL IL
1216 8325001 0027677 8/31/2026 ELK HORN CITY OF STP Shelby 4 EAST NISHNABOTNA R. 1 WASTE STABILIZATION 1115 186 0.1026 0.1026 WL IL
1217 7825001 0034398 2/25/2012 ELLIOTT CITY OF STP Pottawattamie 4 EAST NISHNABOTNA R. 1 WASTE STABILIZATION 665 111 0.0744 WL IL
1218 4009001 0026280 11/30/2027 ELLSWORTH CITY OF STP Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 3772 630 0.203 WL IL
1219 2334901 0062791 7/31/2016 ELWOOD COMMUNITY SANITARY DISTRICT Clinton 6 MAQUOKETA R. 1 WASTE STABILIZATION 219 37 0.0194 WL IL
1220 6520001 0024562 4/30/2023 EMERSON CITY OF STP Mills 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 611 102 0.0769 WL IL
1221 7349001 0026603 9/30/2027 ESSEX CITY OF STP Page 4 EAST NISHNABOTNA R. 1 WASTE STABILIZATION 856 143 0.111 0.9 WL IL
1222 0520001 0027987 11/30/2026 EXIRA CITY OF STP Audubon 4 EAST NISHNABOTNA R. 2 WASTE STABILIZATION 928 155 0.0715 0.128 WL IL
1223 0426001 0074381 2/28/2015 Exline, City of, STP Appanoose 5 CHARITON R. 1 WASTE STABILIZATION 190 32 0.0187 0.0206 WL IL
1224 5322001 0082929 6/30/2021 FAIRVIEW, COMMUNITY OF Jones 1 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 205 34 0.0188 WL IL
1225 2228001 0028495 9/30/2021 FARMERSBURG CITY OF STP Clayton 1 TURKEY R. 1 WASTE STABILIZATION 389 65 0.0314 WL IL
1226 8930001 0060313 8/31/2027 FARMINGTON CITY OF STP Van Buren 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 1102 184 0.0937 WL IL
1227 3615001 0023493 6/30/2027 FARRAGUT CITY OF STP Fremont 4 EAST NISHNABOTNA R. 1 WASTE STABILIZATION 449 75 0.034 0.044 WL IL
1228 5515001 0081396 4/30/2016 FENTON CITY OF STP Kossuth 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 323 54 0.025 0.032 WL IL

686 of 692



1229 9820001 0058718 3/31/2026 FERTILE CITY OF STP Worth 2 WINNEBAGO R. 1 WASTE STABILIZATION 593 99 0.056 WL IL
1230 3937900 0076465 4/30/2027 FIREFLY CREEK RANCH Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 WASTE STABILIZATION 43 7.1 0.005
1231 2622000 0074047 1/31/2016 FLORIS, CITY OF- (WAPELLO RURAL WATER ASSN.) Davis 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 180 30 0.017 WL IL
1232 4000201 0082309 11/30/2025 FLYING J NO. 572 Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 99 17 0.0124
1233 7603002 0046671 3/31/2027 FONDA CITY OF STP Pocahontas 3 NORTH RACCOON R. 1 WASTE STABILIZATION 1146 191 0.128 WL IL
1234 9641001 0072176 1/31/2024 FORT ATKINSON CITY OF STP Winneshiek 1 TURKEY R. 1 WASTE STABILIZATION 403 67.3 0.0367 0.0367 WL IL
1235 2122001 0061841 8/31/2023 FOSTORIA CITY OF STP Clay 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 336 56 0.033 WL IL
1236 0922001 0058939 7/31/2024 FREDERIKA CITY OF STP Bremer 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 295 49.3 0.0295 WL IL
1237 6234001 0056791 3/31/2017 FREMONT CITY OF STP Mahaska 5 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 743 124 0.07 WL IL
1238 2725001 0069175 10/31/2022 GARDEN GROVE CITY OF STP Decatur 5 THOMPSON R. 1 WASTE STABILIZATION 329 55 0.0315 WL IL
1239 0625001 0056804 5/31/2028 GARRISON CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 WASTE STABILIZATION 419 70 0.04 0.068 WL IL
1240 8637001 0025925 6/30/2020 GARWIN CITY OF STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 766 128 0.075 WL IL
1241 2900901 0065447 7/31/2025 GATEWAY CENTER CARE FACILITY-STP Des Moines 6 FLINT R. 1 WASTE STABILIZATION 114 19 0.0078
1242 6028001 0036081 10/31/2027 GEORGE CITY OF STP Lyon 3 ROCK R. 2 WASTE STABILIZATION 1174 196 0.091 0.218 WL IL
1243 7607001 0031194 10/31/2018 GILMORE CITY, CITY OF STP Pocahontas 3 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 1198 200 0.051 0.081 WL IL
1244 9937001 0036137 7/31/2018 GOLDFIELD CITY OF STP Wright 2 BOONE R. 1 WASTE STABILIZATION 3473 580 0.121 0.121 WL IL
1245 4135001 0082562 2/29/2028 GOODELL CITY OF STP Hancock 2 IOWA R. ABOVE ALBION 2 WASTE STABILIZATION 156 26 0.015 0.015 WL IL
1246 2339001 0056944 9/30/2026 GOOSE LAKE CITY OF STP Clinton 6 MAQUOKETA R. 1 WASTE STABILIZATION 392 66 0.0369 WL IL
1247 7445001 0027821 11/30/2027 GRAETTINGER CITY OF STP Palo Alto 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 WASTE STABILIZATION 826 138 0.081 0.163 WL IL
1248 9825001 0062529 3/31/2028 GRAFTON CITY OF STP Worth 2 SHELLROCK R. 1 WASTE STABILIZATION 341 57 0.0205 0.0283 WL IL
1249 3730001 0041891 4/30/2027 GRAND JUNCTION CITY OF STP Greene 4 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 987 165 0.112 0.152 WL IL
1250 2341001 0027642 12/31/2024 GRAND MOUND CITY OF STP Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 796 133 0.105 WL IL
1251 2728001 0066346 4/30/2028 GRAND RIVER CITY OF STP Decatur 5 THOMPSON R. 1 WASTE STABILIZATION 204 34 0.016 0.02 WL IL
1252 8429001 0043486 12/31/2022 GRANVILLE CITY OF STP Sioux 3 FLOYD R. 1 WASTE STABILIZATION 222 37 0.028 WL IL
1253 8728001 0075957 10/31/2026 GRAVITY, CITY OF (SOUTHERN IOWA RURAL WATER ASSN.) Taylor 4 HUNDRED AND TWO 1 WASTE STABILIZATION 222 37 0.0218 WL IL
1254 2831001 0040291 10/31/2022 GREELEY CITY OF STP Delaware 1 MAQUOKETA R. 1 WASTE STABILIZATION 518 86.5 0.048 WL IL
1255 2900603 0067733 6/28/2014 GREEN ACRES MOBILE HOME PARK Des Moines 6 FLINT R. 1 WASTE STABILIZATION 341 57 0.0169
1256 6440001 0048236 5/31/2026 GREEN MOUNTAIN - IOWA REGIONAL UTILITIES ASSOC. Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 282 47.1 0.014 0.024 WL IL
1257 8800100 0003964 4/30/2016 GREEN VALLEY CHEMICAL CORPORATION Union 4 THOMPSON R. 1 WASTE STABILIZATION 
1258 1528001 0031411 3/31/2027 GRISWOLD CITY OF STP Cass 4 EAST NISHNABOTNA R. 1 WASTE STABILIZATION 1275 213 0.106 0.347 WL IL
1259 3225001 0077488 8/31/2023 GRUVER CITY OF Emmet 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 WASTE STABILIZATION 204 34 0.0199 WL IL
1260 3937001 0041866 7/31/2027 GUTHRIE CENTER CITY OF STP Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 WASTE STABILIZATION 2222 371 0.2789 WL IL
1261 1444001 0075817 10/31/2023 HALBUR CITY OF (WEST CENTRAL IA RURAL WATER ASSN) Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 WASTE STABILIZATION 216 36 0.0215 WL IL
1262 3621001 0048321 11/30/2022 HAMBURG CITY OF STP Fremont 4 NISHNABOTNA R. 1 WASTE STABILIZATION 1886 315 0.252 WL IL
1263 7833001 0023485 7/31/2024 HANCOCK CITY OF STP Pottawattamie 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 407 68 0.025 WL IL
1264 9442001 0076244 1/31/2023 HARCOURT, CITY OF STP Webster 2 NORTH RACCOON R. 1 WASTE STABILIZATION 365 61 0.018 0.036 WL IL
1265 5428001 0079359 2/28/2026 HARPER, CITY OF STP Keokuk 6 NORTH SKUNK R. 1 WASTE STABILIZATION 137 23 0.01 0.0134 WL IL
1266 7222001 0036048 9/30/2022 HARRIS CITY OF STP Osceola 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 299 50 0.0116 0.0225 WL IL
1267 5000603 0065668 9/30/2023 HARVESTER GOLF CLUB DEVELOPMENT Jasper 5 SKUNK R. ABOVE THE NORTH SKUNK 2 WASTE STABILIZATION 407 68 0.036 0.04
1268 6338001 0072338 2/29/2028 HARVEY CITY OF STP Marion 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 281 47 0.021 WL IL
1269 6527001 0079758 5/31/2028 HASTINGS, CITY OF STP Mills 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 329 55 0.014 0.025 WL IL
1270 5600602 0068063 12/31/2015 HAWES ENTERPRISES LLC Lee 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 253 43 0.0053
1271 5600605 0067938 4/27/2013 HAWES INVESTMENTS (NOW DENNINGS BROTHERS LLC, SERIES Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 WASTE STABILIZATION 78 13 0.005
1272 3346001 0036072 4/30/2025 HAWKEYE CITY OF STP Fayette 1 TURKEY R. 2 WASTE STABILIZATION 575 96 0.03 0.071 WL IL
1273 4100201 0083160 8/31/2024 HAWKEYE PRIDE EGG FARMS, L.L.P. Hancock 2 BOONE R. 1 WASTE STABILIZATION 102 17 0.0075
1274 1031001 0044024 5/31/2028 HAZLETON CITY OF STP Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 1018 170 0.17 WL IL
1275 6529001 0061590 7/31/2023 HENDERSON CITY OF STP Mills 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 240 40 0.021 WL IL
1276 8600900 0066940 9/30/2025 HICKORY HILLS PARK Tama 5 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 WASTE STABILIZATION 48 8 0.0018
1277 9000601 0067636 10/31/2017 HIDDEN VALLEY MHP (NOW BEAR CREEK FLATS) Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 175 29 0.0122
1278 4425001 0072435 6/30/2016 HILLSBORO CITY OF STP Henry 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 154 26 0.0151 WL IL
1279 4800901 0065927 4/30/2018 HILLSIDE ESTATES CARE FACILITY (NOW BAYER PRODUCTION Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 71 11.9 0.007 0.007
1280 7528001 0057053 8/31/2027 HINTON CITY OF STP Plymouth 3 FLOYD R. 1 WASTE STABILIZATION 1275 213 0.0902 WL IL
1281 3839001 0041254 4/30/2026 HOLLAND CITY OF STP Grundy 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 WASTE STABILIZATION 340 57 0.033 WL IL
1282 4721001 0021954 12/31/2022 HOLSTEIN CITY OF STP Ida 3 MAPLE R. 1 WASTE STABILIZATION 1946 325 0.355 WL IL
1283 3146001 0025992 3/31/2024 HOLY CROSS CITY OF STP Dubuque 1 MAQUOKETA R. 1 WASTE STABILIZATION 467 78 0.044 0.056 WL IL
1284 8500603 0067806 12/31/2015 HOMESTEAD COLONY MOBILE HOME PARK Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 138 23 0.0096
1285 4830901 0023591 9/30/2027 HOMESTEAD SANITARY DISTRICT Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 419 70 0.034 0.083 WL IL
1286 9738001 0036501 12/31/2023 HORNICK CITY OF STP Woodbury 3 WEST FORK LITTLE SIOUX R. 1 WASTE STABILIZATION 380 63.5 0.035 WL IL
1287 5633001 0036901 6/30/2016 HOUGHTON CITY OF STP Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 WASTE STABILIZATION 338 57 0.0395 WL IL
1288 4254001 0031429 11/30/2019 HUBBARD CITY OF STP Hardin 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 1132 189 0.067 0.136 WL IL
1289 6040001 0031232 12/31/2022 INWOOD CITY OF STP Lyon 3 BIG SIOUX R. ABOVE THE ROCK 2 WASTE STABILIZATION 1156 193 0.245 WL IL
1290 5200401 0067083 10/31/2026 IO-DIS-E-CA CAMP Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 50 8 0.005
1291 1946001 0058777 4/30/2025 IONIA CITY OF STP Chickasaw 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 368 61 0.0355 WL IL
1292 0100903 0068756 5/28/2014 IOWA DOT REST AREA #01-I80 ADAIR Adair 4 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 228 38 0.008
1293 0100902 0068764 8/31/2019 IOWA DOT REST AREA #02 I80 ADAIR Adair 4 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 156 26 0.007
1294 4800903 0067598 3/31/2021 IOWA DOT REST AREA #06 I80 VICTOR Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 569 95 0.016
1295 8500902 0067555 7/31/2017 IOWA DOT REST AREA #19 I35 STORY CITY Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 137 23 0.0048
1296 8500903 0067547 7/31/2017 IOWA DOT REST AREA #20 I35 STORY CITY Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 120 20 0.0039
1297 7800903 0068896 1/31/2019 IOWA DOT REST AREA #23-I680 LOVELAND Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 WASTE STABILIZATION 28 4.62 0.0022
1298 7800904 0068900 12/31/2023 IOWA DOT REST AREA #24-I680 LOVELAND Pottawattamie 4 PIGEON AND MOSQUITO CR.S 1 WASTE STABILIZATION 39 6.55 0.0031
1299 2700902 0068934 8/31/2018 IOWA DOT REST AREA #34 I35 LAMONI Decatur 5 THOMPSON R. 1 WASTE STABILIZATION 353 59 0.014
1300 3500904 0077321 3/31/2025 IOWA DOT REST AREA I35 DOWS (IRUA) Franklin 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 305 51 0.011 0.011
1301 8447001 0027961 9/30/2023 IRETON CITY OF STP Sioux 3 BIG SIOUX R. BELOW THE ROCK 2 WASTE STABILIZATION 662 110.5 0.04 0.058 WL IL
1302 8340001 0021024 5/31/2027 IRWIN CITY OF STP Shelby 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 988 165 0.0533 0.065 WL IL
1303 5000706 0076848 2/28/2025 JASPER COUNTY REGIONAL WASTEWATER SYSTEM Jasper 5 NORTH SKUNK R. 1 WASTE STABILIZATION 1129 188.5 0.1 0.111 WL IL
1304 4000701 0079898 1/31/2025 JAY BROS INC. Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 62 10 0.0039 0.0039
1305 4027001 0024422 12/31/2022 JEWELL CITY OF STP Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 2054 343 0.133 0.175 WL IL

687 of 692



1306 9835001 0052077 8/31/2020 JOICE, CITY OF STP Worth 2 WINNEBAGO R. 1 WASTE STABILIZATION 269 45 0.0214 0.0234 WL IL
1307 9233001 0059196 4/30/2027 KALONA CITY OF STP Washington 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 2988 499 0.251 0.285 WL IL
1308 4033001 0069124 1/31/2023 KAMRAR CITY OF STP Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 251 42 0.024 0.0245 WL IL
1309 4150001 0026000 4/30/2026 KANAWHA CITY OF STP Hancock 2 BOONE R. 1 WASTE STABILIZATION 1347 225 0.1 0.185 WL IL
1310 8040001 0061760 1/31/2027 KELLERTON CITY OF STP Ringgold 4 GRAND R. 1 WASTE STABILIZATION 407 68 0.034 WL IL
1311 5038001 0043541 5/31/2025 KELLOGG CITY OF STP Jasper 5 NORTH SKUNK R. 1 WASTE STABILIZATION 934 156 0.1 WL IL
1312 9840001 0076635 8/31/2016 KENSETT, CITY OF-STP Worth 2 SHELLROCK R. 1 WASTE STABILIZATION 305 51 0.03 0.03 WL IL
1313 6245001 0062073 10/31/2024 KEOMAH VILLAGE CITY OF STP Mahaska 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 222 37 0.028 WL IL
1314 8938001 0023361 4/30/2025 KEOSAUQUA CITY OF STP Van Buren 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 1293 216 0.137 0.18 WL IL
1315 5442001 0079910 7/31/2027 KESWICK, CITY OF STP Keokuk 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 301 50.2 0.0295 WL IL
1316 5444001 0077186 12/31/2027 KINROSS, CITY OF STP (RUSS) Keokuk 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 90 15.1 0.0067 0.0089 WL IL
1317 4800104 0076881 4/30/2022 KINZE MANUFACTURING, INC. Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 168 28.1 0.0112
1318 9069001 0074667 4/30/2027 KIRKVILLE, CITY OF Wapello 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 180 30 0.0133 0.0177 WL IL
1319 4945001 0056707 12/31/2025 LA MOTTE CITY OF STP Jackson 1 MAQUOKETA R. 1 WASTE STABILIZATION 335 56 0.033 0.06 WL IL
1320 9138001 0022021 6/30/2016 LACONA CITY OF STP Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 550 92 0.081 WL IL
1321 1345003 0020842 7/31/2023 LAKE CITY CITY OF STP Calhoun 3 NORTH RACCOON R. 1 WASTE STABILIZATION 2509 419 0.231 0.3 WL IL
1322 9900900 0066401 7/31/2022 LAKE CORNELIA SANITARY DISTRICT Wright 2 BOONE R. 1 WASTE STABILIZATION 475 79 0.0403 WL IL
1323 9200403 0080853 1/31/2024 LAKE DARLING YOUTH CENTER CAMP Washington 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 33 6 0.0112 0.0112
1324 6300907 0083402 5/31/2016 LAKE RED ROCK - WHITEBREAST SEWAGE LAGOON Marion 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 114 19 0.0091
1325 8200602 0067695 10/31/2027 LAKEWOOD ESTATES MOBILE HOME PARK Scott 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 2 WASTE STABILIZATION 509 85 0.046 0.101
1326 5540001 0078697 10/31/2023 LAKOTA CITY OF STP Kossuth 2 BLUE EARTH R. 1 WASTE STABILIZATION 263 44 0.026 WL IL
1327 1051001 0025348 7/31/2022 LAMONT CITY OF STP Buchanan 1 MAQUOKETA R. 1 WASTE STABILIZATION 515 86 0.089 WL IL
1328 1449001 0062162 12/31/2026 LANESBORO CITY OF STP Carroll 4 NORTH RACCOON R. 1 WASTE STABILIZATION 249 42 0.0245 WL IL
1329 6000112 0052919 7/31/2027 LARCHWOOD 1447 LLC Lyon 3 BIG SIOUX R. ABOVE THE ROCK 1 WASTE STABILIZATION 461 77 0.039 0.039
1330 6050001 0047333 4/30/2022 LARCHWOOD CITY OF STP Lyon 3 BIG SIOUX R. ABOVE THE ROCK 1 WASTE STABILIZATION 916 153 0.135 WL IL
1331 1833001 0024589 11/30/2015 LARRABEE CITY OF STP Cherokee 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 177 30 0.007 0.016 WL IL
1332 3554001 0062944 9/30/2016 LATIMER-COULTER CITY OF STP Franklin 2 WEST FORK CEDAR R. 1 WASTE STABILIZATION 862 144 0.0644 0.0789 WL IL
1333 7614001 0025950 8/31/2026 LAURENS CITY OF STP Pocahontas 3 NORTH RACCOON R. 1 WASTE STABILIZATION 3886 649 0.19 0.7 WL IL
1334 1957001 0056910 2/28/2027 LAWLER CITY OF STP Chickasaw 1 TURKEY R. 2 WASTE STABILIZATION 509 85 0.18 WL IL
1335 9743001 0043168 4/30/2024 LAWTON CITY OF STP Woodbury 3 WEST FORK LITTLE SIOUX R. 1 WASTE STABILIZATION 695 116 0.067 0.0725 WL IL
1336 8657001 0027235 9/30/2025 LEGRAND CITY OF STP Tama 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 WASTE STABILIZATION 1695 283 0.11 0.19 WL IL
1337 9453001 0021296 3/31/2016 LEHIGH CITY OF STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 874 146 0.072 WL IL
1338 6259001 0080501 7/31/2024 LEIGHTON, CITY OF STP Mahaska 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 204 34 0.0138 0.018 WL IL
1339 4900401 0079766 9/30/2021 LEISURE LAKE, COMMUNITY OF Jackson 1 MAQUOKETA R. 1 WASTE STABILIZATION 422 70.4 0.0301 WL IL
1340 9549001 0036528 5/31/2028 LELAND CITY OF STP Winnebago 2 WINNEBAGO R. 1 WASTE STABILIZATION 305 51 0.0165 0.0335 WL IL
1341 6055001 0026620 2/28/2017 LESTER CITY OF STP Lyon 3 ROCK R. 2 WASTE STABILIZATION 305 51 0.024 0.0335 WL IL
1342 5847001 0061492 4/30/2016 LETTS CITY OF STP Louisa 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 551 92 0.0918 WL IL
1343 1535001 0057487 5/31/2020 LEWIS CITY OF STP Cass 4 EAST NISHNABOTNA R. 1 WASTE STABILIZATION 671 112 0.061 WL IL
1344 9144301 0080152 5/31/2023 LIBERTY CENTER CITY OF (WARREN CO. BOARD OF Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 229 38.3 0.0144 0.0144 WL IL
1345 5148001 0062821 6/30/2016 LIBERTYVILLE CITY OF STP Jefferson 6 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 437 73 0.043 WL IL
1346 1453001 0056855 4/30/2028 LIDDERDALE CITY OF STP Carroll 4 MIDDLE AND SOUTH RACCOON R.S 1 WASTE STABILIZATION 359 60 0.027 WL IL
1347 2000300 0068403 2/29/2028 LIFT, L.L.C. Clarke 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 50 8.35 0.005
1348 2300603 0071391 9/30/2025 LINCOLN MEADOWS, LLC Clinton 6 MISSISSIPPI R. NEAR CLINTON 1 WASTE STABILIZATION 443 74 0.026 0.039
1349 3944001 0081973 5/31/2023 LINDEN CITY OF STP Guthrie 4 MIDDLE AND SOUTH RACCOON R.S 1 WASTE STABILIZATION 275 46 0.027 WL IL
1350 9352001 0071897 11/30/2017 LINEVILLE CITY OF STP Wayne 5 THOMPSON R. 1 WASTE STABILIZATION 350 59 0.0344 WL IL
1351 1147001 0042897 4/30/2022 LINN GROVE CITY OF STP Buena Vista 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 315 52.6 0.0297 0.0307 WL IL
1352 9200601 0068560 10/31/2026 LINN HOLLOW MOBILE HOME PARK Washington 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 102 17 0.005
1353 6462001 0056847 3/31/2028 LISCOMB CITY OF STP Marshall 5 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 356 59.5 0.021 0.035 WL IL
1354 6060001 0025356 12/31/2021 LITTLE ROCK CITY OF STP Lyon 3 ROCK R. 1 WASTE STABILIZATION 527 88 0.043 0.056 WL IL
1355 4333001 0080276 4/30/2019 LITTLE SIOUX/RIVER SIOUX STP Harrison 4 LITTLE SIOUX R. 1 WASTE STABILIZATION 378 63 0.037 WL IL
1356 4647001 0023566 4/30/2023 LIVERMORE CITY OF STP Humboldt 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 719 120 0.11 WL IL
1357 5157001 0072729 8/31/2018 LOCKRIDGE CITY OF STP Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 302 50 0.029 0.029 WL IL
1358 4337001 0058599 3/31/2028 LOGAN CITY OF STP Harrison 4 BOYER R. 1 WASTE STABILIZATION 2114 353 0.198 0.248 WL IL
1359 1389002 0084280 7/31/2023 LOHRVILLE, CITY OF STP Calhoun 3 NORTH RACCOON R. 2 WASTE STABILIZATION 335 56 0.053 WL IL
1360 5547001 0082341 2/28/2025 LONE ROCK, CITY OF STP Kossuth 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 156 26 0.0155 0.0175 WL IL
1361 3100601 0063983 6/30/2018 LORE MOBILE HOME PARK STP Dubuque 1 LITTLE MAQUOKETA R. 2 WASTE STABILIZATION 66 11 0.0047 0.0067
1362 8834001 0062910 11/30/2026 LORIMOR CITY OF STP Union 4 THOMPSON R. 1 WASTE STABILIZATION 611 102 0.0607 WL IL
1363 2346001 0036544 9/30/2027 LOST NATION CITY OF STP Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 838 140 0.0817 WL IL
1364 5800901 0066117 9/30/2026 LOUISA CO. LAW ENFORCEMENT CENTER Louisa 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 60 10 0.006
1365 5551001 0082571 2/28/2023 LU VERNE, CITY OF STP Kossuth 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 305 51 0.0299 0.0339 WL IL
1366 2254001 0027685 3/31/2027 LUANA CITY OF STP Clayton 1 YELLOW R. AND PAINT CR. 1 WASTE STABILIZATION 389 65 0.0314 WL IL
1367 5915001 0072621 3/31/2028 LUCAS CITY OF STP (RATHBUN REGIONAL WATER Lucas 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 228 38 0.018 0.024 WL IL
1368 3158001 0074781 11/30/2024 LUXEMBURG, CITY OF-STP Dubuque 1 MAQUOKETA R. 1 WASTE STABILIZATION 331 55.3 0.0254 0.0317 WL IL
1369 5047001 0041971 11/30/2018 LYNNVILLE CITY OF STP Jasper 5 NORTH SKUNK R. 1 WASTE STABILIZATION 419 70 0.041 WL IL
1370 8133001 0020940 4/30/2022 LYTTON CITY OF STP Sac 3 NORTH RACCOON R. 1 WASTE STABILIZATION 1317 220 0.158 0.1748 WL IL
1371 4100105 0004791 3/31/2026 M.G. WALDBAUM COMPANY - LAOP Hancock 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 7100 1136 0.15 0.15
1372 7841001 0042919 5/31/2027 MACEDONIA CITY OF STP Pottawattamie 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 331 55.25 0.0416 0.0418 WL IL
1373 6134001 0079928 8/31/2024 MACKSBURG, CITY OF STP Madison 5 THOMPSON R. 1 WASTE STABILIZATION 163 27 0.016 WL IL
1374 5200306 0073733 10/31/2025 MAKADA SUBDIVISION-STP Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 105 17 0.009 0.0103
1375 7945001 0048011 5/31/2025 MALCOM CITY OF STP Poweshiek 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 WASTE STABILIZATION 478 80 0.0352 0.0396 WL IL
1376 7450001 0023370 12/31/2020 MALLARD CITY OF STP Palo Alto 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 WASTE STABILIZATION 539 90 0.048 0.0544 WL IL
1377 6545001 0058572 12/31/2024 MALVERN CITY OF STP Mills 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 1449 242 0.238 0.365 WL IL
1378 2436001 0047368 7/31/2023 MANILLA CITY OF STP Crawford 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 946 158 0.07 0.0928 WL IL
1379 9845001 0047830 6/30/2025 MANLY CITY OF STP Worth 2 SHELLROCK R. 1 WASTE STABILIZATION 1647 275 0.197 WL IL
1380 1351001 0027189 6/30/2024 MANSON CITY OF STP Calhoun 3 NORTH RACCOON R. 1 WASTE STABILIZATION 1934 323 0.19 0.442 WL IL
1381 3420001 0057207 4/30/2025 MARBLE ROCK CITY OF STP Floyd 2 SHELLROCK R. 1 WASTE STABILIZATION 614 103 0.06 WL IL
1382 1838001 0036111 1/31/2025 MARCUS CITY OF STP Cherokee 3 WEST FORK LITTLE SIOUX R. 1 WASTE STABILIZATION 778 130 0.135 0.235 WL IL

688 of 692



1383 6400901 0075973 6/30/2020 MARSHALL COUNTY LAW CENTER Marshall 5 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 2 WASTE STABILIZATION 347 58 0.0217
1384 5737001 0062987 4/30/2028 MARTELLE CITY OF STP Linn 1 CEDAR R. BELOW CEDAR RAPIDS 1 WASTE STABILIZATION 509 85 0.08 WL IL
1385 9147001 0031836 9/30/2026 MARTENSDALE CITY OF STP Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 509 85 0.08 WL IL
1386 5452001 0078727 9/30/2026 MARTINSBURG, CITY OF STP Keokuk 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 138 23 0.0135 WL IL
1387 2843001 0077241 2/29/2024 MASONVILLE, CITY OF-STP Delaware 1 MAQUOKETA R. 1 WASTE STABILIZATION 153 26 0.011 0.015 WL IL
1388 8458001 0023451 1/31/2022 MAURICE CITY OF STP Sioux 3 FLOYD R. 1 WASTE STABILIZATION 365 61 0.0128 0.0346 WL IL
1389 3350001 0025976 4/30/2024 MAYNARD CITY OF STP Fayette 1 TURKEY R. 1 WASTE STABILIZATION 629 105 0.054 0.081 WL IL
1390 8552001 0051934 10/31/2017 MCCALLSBURG CITY OF STP Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 377 63 0.0468 WL IL
1391 8258001 0057185 10/31/2024 MCCAUSLAND CITY OF  STP Scott 6 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 431 72 0.0424 WL IL
1392 6868001 0076902 7/31/2016 MELROSE CITY OF STP (RATHBUN REGIONAL WATER ASSN) Monroe 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 153 26 0.015 WL IL
1393 7234001 0083658 12/31/2022 MELVIN CITY OF STP Osceola 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 295 49.3 0.029 WL IL
1394 3956001 0071374 12/31/2026 MENLO CITY OF STP Guthrie 4 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 485 81 0.029 0.0455 WL IL
1395 1849001 0020753 7/31/2019 MERIDEN CITY OF STP Cherokee 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 275 46 0.0255 0.0255 WL IL
1396 7548001 0024538 1/31/2020 MERRILL CITY OF STP Plymouth 3 FLOYD R. 1 WASTE STABILIZATION 816 136 0.0657 0.0825 WL IL
1397 1754001 0076724 8/31/2021 MESERVEY, CITY OF-STP Cerro Gordo 2 WEST FORK CEDAR R. 1 WASTE STABILIZATION 287 48 0.028 0.028 WL IL
1398 4852001 0077283 11/30/2017 MILLERSBURG CITY OF (POWESHIEK WATER ASSN) Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 192 32 0.0188 WL IL
1399 8954001 0058751 11/30/2017 MILTON CITY OF STP Van Buren 6 FOX AND WYACONDA R.S 1 WASTE STABILIZATION 599 100 0.0821 WL IL
1400 2547001 0023418 12/31/2026 MINBURN CITY OF STP Dallas 5 NORTH RACCOON R. 2 WASTE STABILIZATION 407 68 0.04 0.04 WL IL
1401 7849001 0048330 6/30/2026 MINDEN CITY OF STP Pottawattamie 4 KEG AND WAUBONSIE CR.S 2 WASTE STABILIZATION 689 115 0.112 0.123 WL IL
1402 6549001 0082082 7/31/2019 MINEOLA CITY OF STP Mills 4 KEG AND WAUBONSIE CR.S 1 WASTE STABILIZATION 195 32.5 0.015 0.019 WL IL
1403 5052001 0022276 12/31/2025 MINGO CITY OF STP Jasper 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 509 85 0.043 WL IL
1404 4344001 0026654 2/13/2012 MISSOURI VALLEY CITY OF STP Harrison 4 BOYER R. 1 WASTE STABILIZATION 4401 735 0.4326 WL IL
1405 4347001 0081051 6/30/2019 MODALE, CITY OF STP Harrison 4 ALLEN CR. 1 WASTE STABILIZATION 335 56 0.0325 WL IL
1406 6731001 0062995 6/30/2023 MOORHEAD CITY OF STP Monona 4 SOLDIER R. 1 WASTE STABILIZATION 407 68 0.038 WL IL
1407 0472001 0020851 10/31/2025 MOULTON CITY OF STP Appanoose 5 FOX AND WYACONDA R.S 1 WASTE STABILIZATION 677 113 0.067 0.17 WL IL
1408 0650001 0059153 8/31/2020 MOUNT AUBURN CITY OF STP Benton 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 2 WASTE STABILIZATION 189 31.5 0.0185 WL IL
1409 2032001 0063304 12/31/2023 MURRAY CITY OF STP Clarke 5 THOMPSON R. 1 WASTE STABILIZATION 865 144.5 0.075 0.084 WL IL
1410 0477001 0071064 12/31/2015 MYSTIC CITY OF STP Appanoose 5 CHARITON R. 1 WASTE STABILIZATION 725 121 0.071 WL IL
1411 8264001 0075221 1/31/2028 NEW LIBERTY, CITY OF-STP Scott 6 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 216 36 0.021 0.021 WL IL
1412 8758001 0033049 5/31/2015 NEW MARKET CITY OF STP Taylor 4 HUNDRED AND TWO 1 WASTE STABILIZATION 599 100 0.06 0.08 WL IL
1413 4271001 0028193 5/31/2018 NEW PROVIDENCE CITY OF STP Hardin 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 251 42 0.0249 WL IL
1414 1155001 0021989 6/30/2021 NEWELL, CITY OF STP Buena Vista 3 NORTH RACCOON R. 2 WASTE STABILIZATION 1180 197 0.146 0.255 WL IL
1415 7052001 0036561 6/30/2027 NICHOLS CITY OF STP Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 1 WASTE STABILIZATION 551 92 0.045 WL IL
1416 0260001 0040231 5/31/2026 NODAWAY CITY OF (SIRWA) Adams 4 EAST NODAWAY R. 1 WASTE STABILIZATION 234 39 0.0209 0.0209 WL IL
1417 7856001 0033448 9/30/2024 OAKLAND CITY OF STP Pottawattamie 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 1826 305 0.02 0.15 WL IL
1418 5868001 0073601 9/30/2022 OAKVILLE CITY OF STP Louisa 6 MISSISSIPPI R. FROM THE WAPSIPINICON TO THE IOWA 1 WASTE STABILIZATION 449 75 0.0375 0.0442 WL IL
1419 7239001 0035068 10/31/2017 OCHEYEDAN CITY OF STP Osceola 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 593 99 0.0561 0.0836 WL IL
1420 8144001 0032506 6/30/2022 ODEBOLT CITY OF STP Sac 3 MAPLE R. 2 WASTE STABILIZATION 1030 172 0.147 0.306 WL IL
1421 4465001 0074560 6/30/2025 OLDS MUNICIPAL UTILITIES Henry 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 210 35 0.0205 WL IL
1422 5355001 0036064 2/28/2027 OLIN CITY OF STP Jones 1 WAPSIPINICON R. BELOW ANAMOSA 2 WASTE STABILIZATION 946 158 0.175 WL IL
1423 5460001 0083801 2/29/2020 OLLIE, CITY OF STP Keokuk 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 228 38.1 0.0168 0.0224 WL IL
1424 5358001 0057134 10/31/2022 ONSLOW CITY OF STP Jones 1 MAQUOKETA R. 1 WASTE STABILIZATION 479 80 0.0346 WL IL
1425 0900902 0070751 4/30/2016 ORAN COMMUNITY SANITATION DISTRICT Bremer 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 305 51 0.021 WL IL
1426 6658001 0064271 4/30/2017 ORCHARD CITY OF STP Mitchell 2 CEDAR R. ABOVE THE SHELLROCK R. 1 WASTE STABILIZATION 102 17 0.013 WL IL
1427 0160001 0074535 7/28/2014 ORIENT STP (SIRWA) Adair 4 THOMPSON R. 1 WASTE STABILIZATION 466 80 0.029 0.0432 WL IL
1428 9464001 0032948 10/31/2019 OTHO CITY OF STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 563 94 0.06 0.15 WL IL
1429 9758001 0065811 7/31/2027 OTO CITY OF STP Woodbury 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 186 31 0.015 0.018 WL IL
1430 5361001 0032450 12/31/2026 OXFORD JUNCTION CITY OF STP Jones 1 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 808 135 0.087 WL IL
1431 7561001 0032336 4/30/2023 OYENS CITY OF STP Plymouth 3 FLOYD R. 1 WASTE STABILIZATION 115 19.21 0.0113 0.0113 WL IL
1432 7622001 0079308 10/31/2022 PALMER, CITY OF STP Pocahontas 3 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 218 36 0.0254 WL IL
1433 8355001 0071455 12/31/2023 PANAMA CITY OF STP Shelby 4 PIGEON AND MOSQUITO CR.S 2 WASTE STABILIZATION 171 28.6 0.0243 0.0227 WL IL
1434 6368301 0075434 5/31/2027 PARK HILLS WASTEWATER FACILITY Marion 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 90 15 0.012 0.012 WL IL
1435 1281001 0058831 3/31/2022 PARKERSBURG CITY OF STP Butler 2 WEST FORK CEDAR R. 1 WASTE STABILIZATION 1347 225 0.489 WL IL
1436 0400302 0053188 2/28/2025 PARKSIDE KNOLLS HOA Appanoose 5 CHARITON R. 1 WASTE STABILIZATION 
1437 5200603 0068349 9/30/2025 PARKVIEW MOBILE HOME COURT Johnson 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 126 21 0.023
1438 4863001 0071188 7/31/2027 PARNELL CITY OF STP Iowa 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 311 52 0.0205 0.0295 WL IL
1439 3748001 0060321 8/31/2027 PATON CITY OF STP Greene 4 NORTH RACCOON R. 1 WASTE STABILIZATION 489 81.6 0.048 WL IL
1440 6151001 0062961 7/31/2027 PATTERSON CITY OF STP Madison 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 407 68 0.04 WL IL
1441 5100501 0052961 7/31/2024 PEKIN COMMUNITY SCHOOL DISTRICT Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 309 51.6 0.016 0.0161
1442 2800901 0065854 1/31/2016 PENN CENTER, INC. Delaware 1 MAQUOKETA R. 1 WASTE STABILIZATION 63 10 0.007
1443 4360001 0073881 1/31/2016 PERSIA STP (REGIONAL WATER INC.) Harrison 4 BOYER R. 1 WASTE STABILIZATION 317 53 0.0312 WL IL
1444 2853001 0079740 8/31/2026 PETERSBURG, CITY OF STP (EIRUSS) Delaware 1 MAQUOKETA R. 1 WASTE STABILIZATION 231 38.6 0.013 0.021 WL IL
1445 2154002 0033677 4/30/2028 PETERSON CITY OF STP Clay 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 553 92.3 0.065 WL IL
1446 9766002 0033685 3/31/2016 PIERSON CITY OF STP Woodbury 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 500 84 0.05 WL IL
1447 0862001 0058530 6/30/2024 PILOT MOUND CITY OF STP Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 278 46.5 0.031 WL IL
1448 1600201 0069043 3/31/2016 PILOT TRAVEL CENTERS #496 Cedar 6 CEDAR R. BELOW CEDAR RAPIDS 1 WASTE STABILIZATION 64 11 0.0034
1449 4364001 0057827 1/31/2023 PISGAH CITY OF STP Harrison 4 SOLDIER R. 2 WASTE STABILIZATION 336 56.1 0.0215 0.0675 WL IL
1450 0960001 0033693 12/31/2022 PLAINFIELD CITY OF STP Bremer 1 CEDAR R. ABOVE THE SHELLROCK R. 1 WASTE STABILIZATION 569 95 0.022 0.034 WL IL
1451 0484001 0080845 2/28/2025 PLANO, IOWA-ADLM-FMS Appanoose 5 CHARITON R. 1 WASTE STABILIZATION 61 10.2 0.0045 0.006 WL IL
1452 5171001 0082554 8/31/2015 PLEASANT PLAIN CITY OF STP (RUSS) Jefferson 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 202 34 0.015 0.0198 WL IL
1453 1363001 0032824 6/30/2022 POMEROY CITY OF STP Calhoun 3 NORTH RACCOON R. 2 WASTE STABILIZATION 725 121 0.055 0.162 WL IL
1454 8365001 0072443 1/31/2025 PORTSMOUTH CITY OF STP Shelby 4 PIGEON AND MOSQUITO CR.S 1 WASTE STABILIZATION 244 40.8 0.02 0.02 WL IL
1455 3300901 0061875 6/30/2027 PRAIRIE VIEW CARE FACILITY Fayette 1 TURKEY R. 1 WASTE STABILIZATION 162 27 0.0105
1456 5772001 0063347 5/31/2025 PRAIRIEBURG CITY OF STP Linn 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 383 64 0.031 WL IL
1457 0270001 0033456 4/30/2027 PRESCOTT CITY OF STP Adams 4 EAST NODAWAY R. 1 WASTE STABILIZATION 599 100 0.05 0.0677 WL IL
1458 7155001 0033031 7/31/2022 PRIMGHAR CITY OF STP O'Brien 3 LITTLE SIOUX R. 2 WASTE STABILIZATION 976 163 0.1224 WL IL
1459 9360001 0082007 1/31/2028 PROMISE CITY, CITY OF STP Wayne 5 CHARITON R. 1 WASTE STABILIZATION 149 24.95 0.0077 0.0126 WL IL

689 of 692



1460 4552001 0061352 10/31/2016 PROTIVIN CITY OF STP Howard 1 TURKEY R. 1 WASTE STABILIZATION 497 83 0.0462 WL IL
1461 2662001 0074802 1/31/2025 PULASKI, CITY OF STP Davis 6 FOX AND WYACONDA R.S 1 WASTE STABILIZATION 269 45 0.0262 WL IL
1462 4800103 0072044 6/30/2024 QUANTUM PLASTICS Iowa 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 92 15
1463 1855001 0042994 8/31/2026 QUIMBY CITY OF STP Cherokee 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 455 76 0.041 WL IL
1464 4283001 0033707 4/30/2017 RADCLIFFE CITY OF STP Hardin 2 IOWA R. ABOVE ALBION 2 WASTE STABILIZATION 649 108 0.0899 WL IL
1465 9575001 0062804 9/30/2022 RAKE CITY OF STP Winnebago 2 BLUE EARTH R. 1 WASTE STABILIZATION 561 93.75 0.0408 WL IL
1466 3649001 0062979 8/31/2025 RANDOLPH CITY OF STP Fremont 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 274 46 0.0255 0.0255 WL IL
1467 5071001 0047775 3/31/2026 REASNOR CITY OF STP Jasper 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 285 48 0.018 0.0285 WL IL
1468 2564001 0036099 5/31/2027 REDFIELD CITY OF STP Dallas 5 MIDDLE AND SOUTH RACCOON R.S 1 WASTE STABILIZATION 1174 196 0.142 WL IL
1469 1170001 0033219 8/31/2027 REMBRANDT CITY OF STP Buena Vista 3 NORTH RACCOON R. 1 WASTE STABILIZATION 407 68 0.0267 0.0299 WL IL
1470 1100106 0076554 11/30/2023 REMBRANDT ENTERPRISES, INC. Buena Vista 3 NORTH RACCOON R. 3 WASTE STABILIZATION 96 16 0.0075 0.0075
1471 9969001 0032760 2/28/2023 RENWICK CITY OF STP Wright 2 BOONE R. 1 WASTE STABILIZATION 2910 486 0.096 WL IL
1472 6480001 0036960 5/31/2026 RHODES CITY OF STP Marshall 5 SKUNK R. ABOVE THE NORTH SKUNK 2 WASTE STABILIZATION 862 144 0.035 0.118 WL IL
1473 6670001 0032514 11/30/2023 RICEVILLE CITY OF STP Mitchell 2 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 1437 240 0.12 WL IL
1474 5470001 0061328 7/31/2027 RICHLAND CITY OF STP Keokuk 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 802 134 0.0722 WL IL
1475 3175001 0066311 11/30/2026 RICKARDSVILLE CITY OF STP Dubuque 1 LITTLE MAQUOKETA R. 1 WASTE STABILIZATION 254 42 0.025 WL IL
1476 9680001 0058726 1/31/2023 RIDGEWAY CITY OF STP Winneshiek 1 UPPER IOWA R. 1 WASTE STABILIZATION 359 60 0.0289 WL IL
1477 3275001 0057436 4/30/2023 RINGSTED CITY OF STP Emmet 3 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 647 108 0.077 WL IL
1478 3754001 0041882 2/29/2028 RIPPEY CITY OF STP Greene 4 NORTH RACCOON R. 1 WASTE STABILIZATION 419 70 0.0419 0.0419 WL IL
1479 3655001 0077097 1/31/2027 RIVERTON, CITY OF-STP Fremont 4 EAST NISHNABOTNA R. 1 WASTE STABILIZATION 311 52 0.0304 WL IL
1480 1769001 0063495 8/31/2023 ROCK FALLS CITY OF STP Cerro Gordo 2 SHELLROCK R. 1 WASTE STABILIZATION 198 33 0.0155 0.0155 WL IL
1481 3430001 0058432 9/30/2027 ROCKFORD CITY OF STP Floyd 2 SHELLROCK R. 1 WASTE STABILIZATION 1461 244 0.12 WL IL
1482 1773001 0033481 10/31/2027 ROCKWELL, CITY OF STP Cerro Gordo 2 WEST FORK CEDAR R. 1 WASTE STABILIZATION 1569 262 0.152 WL IL
1483 7639001 0032310 2/28/2025 ROLFE CITY OF STP Pocahontas 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 2 WASTE STABILIZATION 689 115 0.123 WL IL
1484 8500606 0067857 1/31/2025 ROLLING HILLS MOBILE HOME PARK Story 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 291 49 0.021
1485 4475001 0072427 1/31/2016 ROME CITY OF STP Henry 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 126 21 0.0124 WL IL
1486 6279001 0072311 2/28/2027 ROSE HILL CITY OF STP Mahaska 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 174 29 0.0171 WL IL
1487 1080001 0043672 9/30/2027 ROWLEY CITY OF STP Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 431 72 0.0427 WL IL
1488 2166001 0035408 11/30/2016 ROYAL CITY OF STP Clay 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 509 85 0.049 0.069 WL IL
1489 3440001 0061344 5/31/2016 RUDD CITY OF STP Floyd 2 SHELLROCK R. 1 WASTE STABILIZATION 670 112 0.0565 WL IL
1490 4675001 0061239 2/28/2022 RUTLAND CITY OF STP Humboldt 2 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 WASTE STABILIZATION 263 44 0.0262 WL IL
1491 2864001 0041785 3/31/2025 RYAN CITY OF STP Delaware 1 MAQUOKETA R. 1 WASTE STABILIZATION 458 77 0.041 0.105 WL IL
1492 3181501 0077984 4/30/2027 SAGEVILLE SCHOOL STP Dubuque 1 LITTLE MAQUOKETA R. 1 WASTE STABILIZATION 83 14 0.0044 0.0056
1493 9176001 0072451 9/30/2024 SAINT MARYS CITY OF STP Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 162 27 0.012 WL IL
1494 4478001 0047996 1/31/2023 SALEM CITY OF STP Henry 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 485 81 0.0468 0.092 WL IL
1495 9770001 0032913 8/31/2023 SALIX CITY OF STP Woodbury 3 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 WASTE STABILIZATION 569 95 0.0544 WL IL
1496 6800602 0064041 6/30/2023 SAMPLES COVENANT PARK Monroe 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 54 9 0.0042
1497 5600608 0065391 3/31/2019 SANDUSKY MOBILE HOME VILLAGE Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 WASTE STABILIZATION 18 3 0.0012 0.0013
1498 2200901 0065749 8/31/2016 SCENIC ACRES CARE FACILITY Clayton 1 TURKEY R. 2 WASTE STABILIZATION 135 23 0.0131
1499 8156001 0042935 2/28/2027 SCHALLER CITY OF STP Sac 3 MAPLE R. 1 WASTE STABILIZATION 796 133 0.0775 0.092 WL IL
1500 7955001 0062553 7/31/2025 SEARSBORO CITY OF STP Poweshiek 5 NORTH SKUNK R. 1 WASTE STABILIZATION 299 50 0.028 WL IL
1501 9368001 0055301 3/31/2016 SEYMOUR CITY OF STP Wayne 5 CHARITON R. 1 WASTE STABILIZATION 1096 183 0.11 WL IL
1502 7380001 0069477 6/30/2020 SHAMBAUGH CITY OF STP Page 4 NODAWAY R. 1 WASTE STABILIZATION 254 42.5 0.025 WL IL
1503 8770001 0076571 5/31/2016 SHARPSBURG,CITY-STP-(SIRWA) Taylor 4 HUNDRED AND TWO 1 WASTE STABILIZATION 122 20.4 0.012 0.012 WL IL
1504 8369001 0036579 8/31/2020 SHELBY CITY OF STP Shelby 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 695 116 0.123 WL IL
1505 3183001 0056952 10/31/2027 SHERRILL CITY OF STP (EAST) Dubuque 1 LITTLE MAQUOKETA R. 2 WASTE STABILIZATION 359 60 0.03 WL IL
1506 7245001 0032841 7/31/2025 SIBLEY CITY OF STP Osceola 3 ROCK R. 1 WASTE STABILIZATION 13772 2300 0.433 0.736 WL IL
1507 3661001 0035971 9/30/2027 SIDNEY CITY OF STP Fremont 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 1569 262 0.116 0.123 WL IL
1508 6575001 0079774 5/31/2027 SILVER CITY, CITY OF STP Mills 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 305 51 0.03 0.04 WL IL
1509 9783001 0056341 4/30/2026 SMITHLAND CITY OF STP Woodbury 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 311 52 0.0347 WL IL
1510 6749001 0061743 10/31/2023 SOLDIER CITY OF STP Monona 4 SOLDIER R. 1 WASTE STABILIZATION 341 57 0.0325 0.048 WL IL
1511 5478001 0084018 9/30/2022 SOUTH ENGLISH, CITY OF STP Keokuk 6 NORTH SKUNK R. 1 WASTE STABILIZATION 234 39.1 0.023 WL IL
1512 1100701 0083305 2/28/2017 SOUTH WEST SHORELINE SANITARY DISTRICT Buena Vista 3 NORTH RACCOON R. 1 WASTE STABILIZATION 353 59 0.048 WL IL
1513 8000702 0083968 9/30/2023 SOUTHWEST RINGGOLD COUNTY WWTF - SIRWA Ringgold 4 GRAND R. 1 WASTE STABILIZATION 183 31 0.018 WL IL
1514 9686001 0042749 6/30/2026 SPILLVILLE CITY OF STP Winneshiek 1 TURKEY R. 1 WASTE STABILIZATION 614 103 0.022 0.0447 WL IL
1515 4984001 0033154 8/31/2022 SPRINGBROOK CITY OF STP Jackson 1 MAQUOKETA R. 2 WASTE STABILIZATION 91 15.24 0.0106 0.0112 WL IL
1516 5782002 0064726 4/30/2026 SPRINGVILLE CITY OF STP Linn 1 CEDAR R. BELOW CEDAR RAPIDS 1 WASTE STABILIZATION 2754 460 0.26 0.3 WL IL
1517 6161001 0039896 11/30/2020 ST CHARLES CITY OF STP Madison 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 2 WASTE STABILIZATION 1222 204 0.096 0.12 WL IL
1518 4979001 0040304 11/30/2022 ST DONATUS CITY OF STP Jackson 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 WASTE STABILIZATION 300 50 0.03 WL IL
1519 5675001 0076716 6/30/2016 ST PAUL CITY OF STP Lee 6 MISSISSIPPI R. NEAR FORT MADISON 1 WASTE STABILIZATION 180 30 0.0165 WL IL
1520 6482001 0077291 9/30/2018 ST. ANTHONY CITY OF (IRUA) Marshall 5 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 114 19 0.0112 WL IL
1521 3368001 0074705 5/31/2023 ST. LUCAS CITY OF STP Fayette 1 TURKEY R. 1 WASTE STABILIZATION 216 36 0.017 0.021 WL IL
1522 6677001 0035254 10/31/2026 STACYVILLE, CITY OF STP Mitchell 2 CEDAR R. ABOVE THE SHELLROCK R. 1 WASTE STABILIZATION 760 127 0.158 WL IL
1523 4045001 0032743 1/31/2025 STANHOPE CITY OF STP Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 754 126 0.051 0.085 WL IL
1524 1089001 0054178 11/30/2025 STANLEY CITY OF STP Buchanan 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 218 36 0.0115 0.02 WL IL
1525 6965001 0042978 9/24/2014 STANTON CITY OF STP Montgomery 4 TARKIO R. 1 WASTE STABILIZATION 857 143 0.062 0.0727 WL IL
1526 3300501 0053234 1/31/2026 STARMONT COMMUNITY SCHOOL DISTRICT Fayette 1 TURKEY R. 1 WASTE STABILIZATION 161 26.9 0.0158 0.0158
1527 8973001 0061603 5/31/2016 STOCKPORT CITY OF STP Van Buren 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 541 90 0.0463 WL IL
1528 7063001 0033464 1/31/2016 STOCKTON CITY OF STP Muscatine 6 CEDAR R. BELOW CEDAR RAPIDS 1 WASTE STABILIZATION 359 60 0.04 WL IL
1529 3880001 0084107 6/30/2017 STOUT CITY OF STP Grundy 2 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 WASTE STABILIZATION 221 36.9 0.016 0.0217 WL IL
1530 9480001 0035980 2/29/2028 STRATFORD CITY OF STP Webster 2 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 1156 193 0.12 0.155 WL IL
1531 5200907 0083674 7/31/2024 SUGAR BOTTOM RECREATION AREA Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 102 17 0.0073
1532 8000701 0069469 6/30/2020 SUN VALLEY SANITARY DISTRICT LAGOON Ringgold 4 THOMPSON R. 2 WASTE STABILIZATION 988 165 0.076 WL IL
1533 3100400 0068748 9/30/2026 SUNDOWN MOUNTAIN RESORT Dubuque 1 LITTLE MAQUOKETA R. 2 WASTE STABILIZATION 45 7.5 0.0008 0.0028
1534 4000702 0076864 1/31/2023 SUPER 8 Hamilton 2 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 42 6.98 0.0029
1535 7177001 0036129 3/31/2027 SUTHERLAND CITY OF STP O'Brien 3 LITTLE SIOUX R. 2 WASTE STABILIZATION 713 119 0.07 0.2775 WL IL
1536 1778001 0073903 2/28/2023 SWALEDALE, CITY STP Cerro Gordo 2 WEST FORK CEDAR R. 1 WASTE STABILIZATION 204 34 0.02 0.02 WL IL

690 of 692



1537 5584001 0047813 5/31/2023 SWEA CITY CITY OF STP Kossuth 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 970 162 0.063 WL IL
1538 3667001 0038440 4/30/2020 TABOR CITY OF STP Fremont 4 WEST NISHNABOTNA R. 1 WASTE STABILIZATION 1150 192 0.117 0.15 WL IL
1539 1479001 0033782 12/31/2026 TEMPLETON CITY OF STP Carroll 4 EAST NISHNABOTNA R. 1 WASTE STABILIZATION 491 82 0.1 WL IL
1540 3500900 0062472 9/30/2021 TERRACE HILL SANITARY DISTRICT STP Franklin 2 WEST FORK CEDAR R. 1 WASTE STABILIZATION 150 25 0.0075 0.0135 WL IL
1541 3080001 0036609 3/31/2028 TERRIL CITY OF STP Dickinson 3 LITTLE SIOUX R. 2 WASTE STABILIZATION 462 77.2 0.0467 0.061 WL IL
1542 8858001 0079936 3/31/2027 THAYER CITY OF STP Union 4 THOMPSON R. 1 WASTE STABILIZATION 73 12.2 0.0072 WL IL
1543 7700911 0066966 3/31/2025 THOMAS MITCHELL PARK Polk 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 60 10 0.0031 0.0031
1544 9585001 0068683 2/28/2023 THOMPSON CITY OF STP Winnebago 2 WINNEBAGO R. 1 WASTE STABILIZATION 810 135 0.0742 WL IL
1545 4680001 0058581 12/31/2026 THOR CITY OF STP Humboldt 2 BOONE R. 1 WASTE STABILIZATION 290 49 0.0285 WL IL
1546 1781001 0033201 1/31/2023 THORNTON CITY OF STP Cerro Gordo 2 WEST FORK CEDAR R. 1 WASTE STABILIZATION 718 120 0.0718 0.0718 WL IL
1547 8800401 0074594 8/31/2019 THREE MILE LAKE CAMPGROUND-STP Union 4 GRAND R. 1 WASTE STABILIZATION 59 10 0.0045 0.0045
1548 5200311 0070076 6/30/2021 TIMBERLAKE HOMEOWNERS ASSOCIATION Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 77 13 0.0037 0.0075
1549 2900606 0068250 3/31/2016 TIMBERLINE ESTATES, LTD Des Moines 6 FLINT R. 1 WASTE STABILIZATION 515 86 0.0515
1550 8080001 0074471 8/31/2022 TINGLEY, CITY-OF-STP-SIRWA Ringgold 4 GRAND R. 1 WASTE STABILIZATION 180 30 0.0177 WL IL
1551 5588001 0033375 10/31/2023 TITONKA CITY OF STP Kossuth 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 763 127.5 0.07 0.115 WL IL
1552 6382001 0081647 8/31/2026 TRACY CITY OF STP (MAHASKA RURAL WATER SYSTEMS, INC.) Marion 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 263 44 0.0191 0.0255 WL IL
1553 5786901 0041262 1/31/2024 TROY MILLS SANITARY DISTRICT Linn 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 437 73 0.04 WL IL
1554 6309500 0067041 6/30/2016 TWIN CEDARS COMMUNITY SCHOOL Marion 5 DES MOINES R. BELOW WHITEBREAST CR. 1 WASTE STABILIZATION 225 38 0.015
1555 1300903 0070114 1/31/2025 TWIN LAKES UTILITIES STP Calhoun 3 NORTH RACCOON R. 1 WASTE STABILIZATION 898 150 0.0616 0.0616 WL IL
1556 3100300 0061298 3/31/2024 TWIN RIDGE SUBDIVISION Dubuque 1 MISSISSIPPI R. FROM DUBUQUE TO THE MAQUOKETA 1 WASTE STABILIZATION 305 51 0.03 WL IL
1557 5200908 0084298 10/31/2023 U.S. ARMY - CORALVILLE DAM Johnson 6 IOWA R. BELOW ALBION AND ABOVE NORTH LIBERTY 1 WASTE STABILIZATION 54 9 0.0012 0.0116
1558 4291001 0034266 8/31/2020 UNION CITY OF STP Hardin 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 640 106 0.064 WL IL
1559 0497001 0074373 3/31/2028 UNIONVILLE, CITY OF STP Appanoose 5 FOX AND WYACONDA R.S 1 WASTE STABILIZATION 138 23 0.0112 WL IL
1560 0800500 0067181 6/30/2027 UNITED COMMUNITY SCHOOL Boone 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 104 17 0.0037
1561 2900103 0063606 3/31/2019 UNITED STATES GYPSUM COMPANY Des Moines 6 FLINT R. 1 WASTE STABILIZATION 22 3.7 0.0058
1562 6290001 0047741 5/31/2025 UNIVERSITY PARK CITY OF STP Mahaska 5 SKUNK R. ABOVE THE NORTH SKUNK 1 WASTE STABILIZATION 728 122 0.0645 WL IL
1563 1200107 0072231 6/30/2019 UNVERFERTH MFG. CO., INC. Butler 2 CEDAR R. ABOVE THE SHELLROCK R. 2 WASTE STABILIZATION 49 8.1 0.0041 0.0051
1564 6762001 0043010 11/30/2026 UTE CITY OF STP Monona 4 SOLDIER R. 1 WASTE STABILIZATION 587 98 0.0587 WL IL
1565 2452001 0032654 9/30/2026 VAIL CITY OF STP Crawford 4 BOYER R. 2 WASTE STABILIZATION 599 100 0.028 0.05 WL IL
1566 4000104 0070033 8/31/2022 VAN DIEST SUPPLY COMPANY Hamilton 2 BOONE R. 2 WASTE STABILIZATION 275 45 0.019 0.037
1567 2570001 0036021 8/31/2027 VAN METER CITY OF STP Dallas 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 1 WASTE STABILIZATION 1347 225 0.1518 WL IL
1568 2783001 0066354 8/31/2024 VAN WERT CITY OF STP Decatur 5 THOMPSON R. 1 WASTE STABILIZATION 305 51 0.024 0.03 WL IL
1569 9486001 0032930 11/30/2026 VINCENT CITY OF STP Webster 2 BOONE R. 1 WASTE STABILIZATION 323 54 0.0323 WL IL
1570 2285001 0062952 7/31/2023 VOLGA CITY OF STP Clayton 1 TURKEY R. 1 WASTE STABILIZATION 365 61 0.034 WL IL
1571 3371001 0032492 3/31/2023 WADENA, CITY OF STP Fayette 1 TURKEY R. 1 WASTE STABILIZATION 265 44.2 0.0437 WL IL
1572 8166001 0033065 5/31/2022 WALL LAKE CITY OF STP Sac 3 BOYER R. 1 WASTE STABILIZATION 1159 193.6 0.082 0.107 WL IL
1573 3290001 0062812 3/31/2023 WALLINGFORD CITY OF STP Emmet 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 WASTE STABILIZATION 305 51 0.03 WL IL
1574 0700904 0074241 10/31/2023 WASHBURN AREA-STP BLACK HAWK COUNTY Black Hawk 1 CEDAR R. BELOW THE SHELLROCK R. THRU CEDAR RAPIDS 1 WASTE STABILIZATION 1407 235 0.1175 0.1175 WL IL
1575 1880001 0043001 5/31/2024 WASHTA CITY OF STP Cherokee 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 482 81 0.045 WL IL
1576 0397001 0063517 8/31/2022 WATERVILLE CITY OF STP Allamakee 1 YELLOW R. AND PAINT CR. 1 WASTE STABILIZATION 234 39 0.021 0.021 WL IL
1577 2178001 0083666 5/31/2023 WEBB, CITY OF STP Clay 3 LITTLE SIOUX R. 1 WASTE STABILIZATION 193 32.3 0.0147 0.019 WL IL
1578 5491001 0078719 12/31/2026 WEBSTER, CITY OF STP Keokuk 6 IOWA R. BELOW NORTH LIBERTY 1 WASTE STABILIZATION 126 21 0.012 0.012 WL IL
1579 2788001 0069167 5/31/2022 WELDON CITY OF STP Decatur 5 THOMPSON R. 1 WASTE STABILIZATION 293 49 0.0212 WL IL
1580 5592001 0033472 8/31/2017 WESLEY CITY OF STP Kossuth 2 BOONE R. 1 WASTE STABILIZATION 641 107 0.063 WL IL
1581 9100401 0075523 12/31/2027 WESLEY WOODS CAMP & RETREAT CENTER Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 120 20 0.0029
1582 7470001 0036994 10/31/2024 WEST BEND CITY OF STP Palo Alto 3 DES MOINES R. ABOVE THE EAST FORK DES MOINES 1 WASTE STABILIZATION 1090 182 0.141 0.25 WL IL
1583 1600600 0067946 5/21/2014 WEST BRANCH MOBILE HOME Cedar 6 CEDAR R. BELOW CEDAR RAPIDS 1 WASTE STABILIZATION 635 108 0.0318
1584 9281001 0072460 12/31/2026 WEST CHESTER CITY OF STP Washington 6 SKUNK R. BELOW THE NORTH SKUNK 1 WASTE STABILIZATION 180 30 0.017 0.017 WL IL
1585 7589001 0042960 4/30/2024 WESTFIELD CITY OF STP Plymouth 3 BIG SIOUX R. BELOW THE ROCK 1 WASTE STABILIZATION 234 39 0.0176 WL IL
1586 3379001 0075353 4/30/2025 WESTGATE, CITY OF-STP Fayette 1 WAPSIPINICON R. ABOVE ANAMOSA 1 WASTE STABILIZATION 210 35 0.021 0.021 WL IL
1587 2458001 0040274 10/31/2026 WESTSIDE CITY OF STP Crawford 4 BOYER R. 1 WASTE STABILIZATION 386 65 0.0375 0.0417 WL IL
1588 6769001 0032719 1/31/2027 WHITING CITY OF STP Monona 4 MISSOURI R. FROM SIOUX CITY TO THE LITTLE SIOUX 1 WASTE STABILIZATION 1084 181 0.12 0.21 WL IL
1589 5595001 0033430 9/30/2024 WHITTEMORE CITY OF STP Kossuth 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 1102 184 0.095 0.16 WL IL
1590 4293001 0062448 9/30/2018 WHITTEN CITY OF STP (IRUA) Hardin 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 305 51 0.0276 WL IL
1591 6100401 0048096 8/31/2026 Wildwood Hills Ranch Madison 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 101 16.8 0.0028
1592 4070001 0058483 5/31/2024 WILLIAMS CITY OF STP Hamilton 2 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 772 129 0.065 0.11 WL IL
1593 5946001 0076449 9/30/2016 WILLIAMSON CITY OF (RATHBUN REGIONAL WATER ASSN) Lucas 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 180 30 0.0167 WL IL
1594 9100601 0067903 2/28/2027 WILSHIRE MOBILE HOME PARK Warren 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 126 21 0.0123
1595 2300602 0068497 3/31/2027 WINDING BROOK MOBILE HOME PARK STP Clinton 6 WAPSIPINICON R. BELOW ANAMOSA 1 WASTE STABILIZATION 92 15.3 0.0076
1596 4100112 0067229 6/30/2025 WINNEBAGO INDUSTRIES, INC. Hancock 2 WINNEBAGO R. 1 WASTE STABILIZATION 749
1597 4170001 0084174 6/30/2028 WODEN CITY OF STP Hancock 2 EAST FORK DES MOINES R. 1 WASTE STABILIZATION 247 41.3 0.024 0.0278 WL IL
1598 4388001 0032387 10/31/2023 WOODBINE CITY OF STP Harrison 4 BOYER R. 1 WASTE STABILIZATION 1862 311 0.152 WL IL
1599 2052001 0075256 1/31/2023 WOODBURN CITY OF (SIRWA) Clarke 5 DES MOINES R. BELOW THE RACCOON TO WHITEBREAST CR. 1 WASTE STABILIZATION 244 41 0.014 0.024 WL IL
1600 0800901 0063916 6/30/2024 WOODWARD RESOURCE CENTER Boone 5 DES MOINES R. BELOW THE EAST FORK DES MOINES 2 WASTE STABILIZATION 2132 356 0.1021 0.15
1601 4071001 0061310 11/30/2021 WOOLSTOCK CITY OF STP Hamilton 2 BOONE R. 1 WASTE STABILIZATION 325 54.23 0.0312 WL IL
1602 8590001 0058513 1/31/2023 ZEARING CITY OF STP Story 5 IOWA R. ABOVE ALBION 1 WASTE STABILIZATION 1437 240 0.12 WL IL

Column 
Permit #
EPA ID
Expire 
Facility 
Facility 
Facility 
Facility 

691 of 692



Facility Zip
Facility 
Permit 
Class
SIC Code
Owner 
Owner 
Owner 
Owner City
Owner 
Owner Zip
Owner 
County
Region
Section
Town
Range
Latitude
Longitude
FAC DES 
Design #
Treatment 
PE
Design 
ADW Flow
AWW 
Opcert 
Opcert 

692 of 692


	1. Agenda 07-14-2023 _Letterhead
	4.a.1 Webster City WWTP Facillity Plan
	4.a.2. ISU Student _Cheney Creative Component 4-11-2023 - Value Engineering Analysis
	4.a.3. Snyder_Webster City WWTP Facility Plan Review & Scope of Work - July 10, 2023
	4.a.4. DNR NPDES List - Treatment Type



